v/ 7

lllustrated Parts Manual

Models
400RTS
500RTS

P/N
3120697

September 30, 2013

ANSI

M
An Oshkosh Corporation Company







REVISION LOG

June 1, 1993 - Original Issue Of Manual

January 1996 - Revised

December 1997 - Revised

November 11, 1999 - Updated Page 7-3, 7-5, 7-14 & 7-15

July 18, 2000 - Revised

July 11, 2003 - Revised (Manual edited to 0010488 Revision 36 - 400RTS)
(Manual edited to 0010458 Revision 59 - 500RTS)

February 4, 2004 - Revised (Manual edited to 0010458 Revision 62 - 500RTS)

June 14, 2004 - Revised (Manual edited to 0010458 Revision 63 - 500RTS)

June 30, 2007 - Revised (Manual edited to 0010458 Revision 69 - 500RTS)

March 1, 2011 - Revised

September 30, 2013 - Revised

3120697 400RTS 500RTS



REVISION LOG

400RTS 500RTS 3120697



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 1-FRAME . .. ettt e et e e e e e e e e e e e e e e e e 1-1
1-1 FRAME, STEERING, AND AXLE INSTALLATIONS . . ... ... 1-2
1-2 LOCKOUT VALVE ASSEMBLY . . ..o e e 1-8
1-3 TIRE AND WHEEL DRIVE INSTALLATIONS . . . ... e 1-10
1-4 DRIVE MOTOR ASSEMBLY. . . ..o e e 1-14
1-5 DRIVE BRAKE ASSEMBLY . . ... e e 1-16
1-6 DRIVE HUB ASSEMBLIES. . . . ... o e 1-20
1-7 DRIVE HUB/BRAKE ASSEMBLIES . . ... ... e 1-24
1-8 FRAME MOUNTED COMPONENTS INSTALLATION . . ... ... o 1-30
1-9 FRAME MOUNTED OPTIONS INSTALLATION. . . . ... e 1-36
1-10 TOW PACKAGE INSTALLATION - BALL (OPTIONAL) .. ... .. 1-40
1-11 TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL). . . ...t .. 1-42
SECTION 2-GROUND CONTROLS . . . .« e vttt et et e e e e e e e e e et 2-1
2-1 CONTROL VALVES AND TANKS INSTALLATION . .. ... 2-2
2-2 CONTROL VALVE ASSEMBLY (PRIORTOS/N107516) . .. ........ v, 2-10
2-3 CONTROL VALVE ASSEMBLY (S/N107516 TOPRESENT) .................... 2-14
2-4 ENGINE INSTALLATION - FORD VSG-411 . . . ... e e 2-16
2-5 DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION . .. 2-24
2-6 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL) .......... 2-28
2-7 ENGINE INSTALLATION - FORD LSG-423 . . . . .. .o e e 2-30
2-8 ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425. ... ...... ... .. 2-36
2-9 DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/
LRG-425 . . 2-44
2-10 GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425 . ............. 2-48
2-11 ENGINE INSTALLATION - DEUTZ F3L1011 . . .. ..ot e 2-52
2-12 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL) .. ............... 2-60
2-13 PUMP ASSEMBLY - SUNSTRAND . ... .o e 2-64
2-14 PUMP ASSEMBLY - BARNES . . . ... e 2-68
2-15 GROUND CONTROL BOX INSTALLATION. . . .. oo e 2-70
2-16 HOODS AND BEACON LIGHT INSTALLATION . .. ... 2-74
SECTION 3-SCISSORS ARMS . . .. e vttt et et e e e e e e e 3-1
3-1 SIZZORS ARMS INSTALLATION - 400RTS (PRIORTO S/N41058) .............. 3-2
3-2 SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)............ 3-6
3-3 SIZZORS ARMS INSTALLATION - 500RTS (PRIORTO S/N27997) .............. 3-10
3-4 SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)............ 3-14
SECTION 4-PLATFORM. . . . e et ettt e e e e e e e e e e e e e e et e 4-1
4-1 FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION . .o e e e 4-2
4-2 PLATFORM EXTENSION INSTALLATION (OPTIONAL) . ... ... oo 4-8
4-3 PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL) ............ 4-12
4-4 POWER DECK EXTENSION AND PLATFORM ASSEMBLY . .. ........ ... . ... 4-16
4-5 PLATFORM CONSOLE BOX ASSEMBLY . . .. ..o e 4-20
4-6 DRIVE/LIFT CONTROLLER ASSEMBLY (PRIORTO S/N57701) ... .............. 4-26
4-7 DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT) .............. 4-28

3120697 400RTS 500RTS i



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.

SECTION 5-CYLINDER . ......c.iiii ittt st s naa s nassaansnnanras 5-1

5-1 AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL) . .5-2
5-2 LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION)

(PRIORTO S/N 104832) . . . .o\ e ettt 5-4
5-3 LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION)
(S/N 104832 TO PRESENT) . .. oottt et 5-6
5-4 LIFT CYLINDER ASSEMBLIES. . . . ... .. e 5-10
5-5 PLATFORM EXTENSION CYLINDER ASSEMBLY . . . ... .o 5-14
5-6 STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993) ........ 5-16
5-7 STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT) ... .. 5-18
SECTION 6-HYDRAULIC . . . . e ettt et e e e e e e et e et e et et et 6-1
6-1 HYDRAULIC DIAGRAM - AUXILIARY POWER. . . .. ... e 6-2
6-2 HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL). . ...t 6-4
6-3 HYDRAULIC DIAGRAM - PLATFORM EXTENSION. . ... ... . 6-6
6-4 HYDRAULIC DIAGRAM - STANDARD 2WD/2WS . ... ... . e 6-10
6-5 HYDRAULIC DIAGRAM - STANDARD 4WD/2WS . ... ... . e 6-16
6-6 HYDRAULIC DIAGRAM - STANDARD 4WD/4WS . ... ... .. .. 6-22
6-7 HYDRAULIC DIAGRAM - STANDARD 2WD/4WS . ... ... .. . 6-28
6-8 HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL) . ......... .ot 6-34
6-9 HYDRAULIC DIAGRAM LIST . ... e e 6-36
SECTION 7 -ELECTRICAL . .« et ettt et e et e e e e e e e e et e et et et 7-1
7-1 ELECTRICAL DIAGRAM LIST . . . . o e e 7-2
7-2 WIRING DIAGRAM - 0610114 CIRCUIT CARD . .. ... .. e 7-8
7-3 WIRING DIAGRAM - DUAL FUEL (FORD) ... ... s 7-9
7-4 WIRING DIAGRAM - 110 VOLT GENERATOR (FORD) .. ....... .o 7-10
7-5 WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ) . ........ ... . ... ... ... 7-11
7-6 WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES) ...... 7-12
7-7 WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES). .......... 7-14
7-8 WIRING DIAGRAM - CSA SPEC 500RTS (FORD LRG-425 GAS MACHINES) .. ... .. 7-16
7-9 WIRING DIAGRAM - CSA SPEC 500RTS (DEUTZ DIESEL MACHINES) ........... 7-18
SECTION 8-DECALS . .. s et ettt e e e e e e e e e e e e e e e et 8-1
8-1 DECALS INSTALLATION - COMMON . . ... e 8-2
8-2 DECALS INSTALLATION - COUNTRY SPECS . ....... .. . 8-6
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK.. . . .« vvoeveeveeeeanenn. 9-1
SECTION 10 -SPECIAL OPTIONS . . .t ee et tneee e e et e e e e e et ee e eaens 10-1
SECTION 11 - PART NUMBER INDEX .. .. v et tteeteeeeaeeaeeee e eneaeanenns 11-1

ii 400RTS 500RTS 3120697



3120697

SECTION 1
FRAME

400RTS 500RTS

1-1



SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS

{NOILdO HIALS HYIH HLIM) HVIH MY B aMZ
(QUVONVLS) INOHL amy

g1z 022 LI2

oze 81t 0Ll
81e 60}
61t

(LHOIY) 28
(LHO) 91
(Lag1es
(L1437 S

vis s0s .

~
Elg  TIS 208 @NJV

£1G
cog 7S

Lor 211 B

U] §Y

Lzi

i

[44 S

&

113
8
3

PN_Mm
1

net

%Mﬂv

1243

3120697

400RTS 500RTS

1-2



SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. FRAME, STEERING AND AXLE INSTALLATIONS
Ref. FRAME WELDMENT - 2WS OPTIONS:
2360364 Ref. FRAME WELDMENT (PRIOR TO S/N 46528) 8
2360491 Ref. FRAME WELDMENT (S/N 46528 TO PRESENT) 2
1 0961739 2 Bushing, Bronze (Sizzor Arm Pivot)
Ref. FRAME WELDMENT - 4WS OPTIONS:
2360358 Ref. FRAME WELDMENT (PRIOR TO S/N 46528) 9
2360492 Ref. FRAME WELDMENT (S/N 46528 TO PRESENT) 2
51 0961739 2 Bushing, Bronze (Sizzor Arm Pivot)
52 0961029 4 Bushing, Bronze (Kingpin Pivot)
0252790 Ref. STEERING INSTALLATION - 2WD FRONT 3
0254214/0254215 Ref. STEERING INSTALLATION - 2WD FRONT (CSA) 7/2
101 1 Spindle Weldment (R.H.) Options:
4130287 Spindle Weldment (R.H.) (Standard)
4130306 Spindle Weldment (R.H.) (CSA)
0960523 2 Bushing, Bronze (Kingpin)
102 1 Spindle Weldment (L.H.) Options:
4130288 Spindle Weldment (Standard)
4130307 1 Spindle, Weldment (CSA)
0960523 2 Bushing, Bronze (Kingpin)
103 1 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
1682681 Standard (Prior to June 1993)
1682967 Standard (June 1993 to Present)
1682967 CSA
104 1660204 1 Rod-End (Left Side)
105 3322602 1 Nut, Jam 1" - 12NF Right Hand Threads (Left Side)
106 1660205 1 Rod-End (Right Side)
107 3300228 1 Nut, Jam 1"-12" NF Left Hand Threads (Right Side)
108 2160002 2 Fitting, Grease
109 0642622 2 Bolt 1" - 8NC x 2 3/4"
110 4712600 A/R Flatwasher 1" Narrow
111 Not Used
112 3421243 2 Kingpin
113 0440183 2 Bearing, Thrust
114 3323403 2 Nut, Slotted 1 1/2"-12NF
115 3451012 2 Pin, Cotter 5/16" x 3"
116 2780177 2 Hub, Wheel
117 3960353 2 Seal, Ol
118 0440174 4 Cup, Bearing
119 0440175 4 Cone, Bearing
120 3322603 2 Nut, Slotted 1" -12NF
121 4740034 2 Washer, Hardened
3120697 400RTS 500RTS 1-3




SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
122 3450610 2 Pin, Cotter 3/16" x 2 1/2"
123 1120311 2 Cap, Hub
124 0721004 6 Screw, Machine #10-24NC x 1/2"
125 4761000 6 Lockwasher #10
126 3300012 18 Nut, Wheel
127 0630137 18 Stud, Wheel
0100019 A/R Loctite
0100011 A/R Loctite #242
0253078 Ref. STEERING INSTALLATION - 4WD FRONT (STANDARD 6
PARTS WITH 2WS)
0253059 Ref. STEERING INSTALLATION - 2WD REAR (STANDARD PARTS 9

WHEN EQUIPPED WITH OPTIONAL
REAR STEER)

0254214 Ref. STEERING INSTALLATION - 2WD REAR (STANDARD PARTS | 7
WHEN EQUIPPED WITH OPTIONAL
REAR STEER) (CSA)

201 4130279 1 Spindle Weldment (Right Side - Front/Left Side - Rear)
202 4130280 1 Spindle Weldment (Left Side - Front/Right Side - Rear)
203 1 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
Use 1682967 Standard (Prior to June 1993) (was p/n 1682681)
1682967 Standard (June 1993 to Present)
1682967 CSA
204 1660204 1 Rod-End
205 3322602 1 Nut, Jam 1"-12NF
206 1660205 1 Rod-End
207 3300228 1 Nut, Jam 1"-12NF Left Hand Thread
208 2160003 4 Fitting, Grease - 45°
209 0642622 2 Bolt 1"-8NC x 2 3/4"
210 4712600 A/R Flatwasher 1" Narrow
211 Not Used
212 3421190 4 Kingpin
213 0440161 4 Bearing, Thrust
214 t0 216 Not Used
217 0641608 8 Bolt 3/8"-16NC x 1"
218 4751600 8 Flatwasher 3/8"
219 1380124 8 Clip, Retainer (Prior to S/N 69836)
220 4920096 4ft/1.2m Wire, Safety (4 Pieces 1 ft./30 cm Long) (Prior to S/N 69836)
0100019 A/R Loctite
0100011 A/R Loctite #242
0252532 Ref. STEERING INSTALLATION - 4WD FRONT AND REAR (STAN- 8
DARD PARTS WHEN EQUIPPED WITH OPTIONAL REAR
STEER)
301 4130279 1 Spindle Weldment (Right Side - Front/Left Side-Rear)
302 4130280 2 Spindle Weldment (Left Side - Front/Right Side - Rear)

1-4 400RTS 500RTS 3120697




FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

SECTION 1 FRAME

ITEM # PART NUMBER QTy. DESCRIPTION REV.
303 2 Steer Cylinder Assembly (See Section 5 for Breakdown)
Options:
1682681 Prior to June 1993
1682967 June 1993 to Present
304 1660204 2 Rod-End
305 3322602 2 Nut, Jam 1"-12NF
306 1660205 2 Rod-End
307 3300228 2 Nut, Jam 1"-12NF Left Hand Thread
308 2160003 8 Fitting, Grease - 45°
309 0642622 4 Bolt 1"-8NC x 2 3/4"
310 4712600 AR Flatwasher 1" Narrow
311 Not Used
312 3421190 8 Kingpin
313 0440161 8 Bearing, Thrust
314 Not Used
315 Not Used
316 Not Used
317 0641608 16 Bolt 3/8"-16NC x 1"
318 4751600 16 Flatwasher 3/8"
319 1380124 16 Clip, Retainer (Prior to S/N 69836)
320 4920096 8 ft/2.4m Wire, Safety (8 Pieces 1 ft./30cm long) (Prior to S/N 69836)
0100019 A/R Loctite
Ref. FIXED AXLE INSTALLATIONS (STANDARD PARTS)
0253171 Ref. FIXED AXLE INSTALLATION - 2WD 4
0253172 Ref. FIXED AXLE INSTALLATION - 4WD 4
401 1 Axle Weldment - 2WD Options:
4844129 Prior to October 1994
4844868 October 1994 to Present
0961029 4 Bushing, Bronze (Kingpin Pivot)
1 Axle Weldment - 4WD Options:
4844059 Prior to October 1994
4844867 October 1994 to Present
0961029 4 Bushing, Bronze (Kingpin Pivot)
402 0560901 2 Block, Stop
403 0641610 1 Bolt 3/8"-16NC x 1 1/4"
404 4740185 2 Flatwasher
405 Not Used
406 1 Pin Weldment Options:
4842621 Prior to October 1994
3422401 October 1994 to Present
407 Not Used
408 3780183 2 O-Ring (October 1994 to Present)
409 4640812 1 Valve, Relief (October 1994 to Present)
410 3820030 6 Rivet, Pop 3/16" (Prior to S/N 77909)
411 3311605 8 Nut 3/8"-16NC (September 1995 to Present)
412 0641612 4 Bolt 3/8" x 1 1/2"-16NC (September 1995 to Present)
413 0641614 4 Bolt 3/8" x 1 3/4"-16NC (September 1995 to Present)
3120697 400RTS 500RTS 1-5




SECTION 1 FRAME

FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
414 4751600 16 Flatwasher (September 1995 to Present)
415 0902214 1 Bracket, L.H. (September 1995 to Present)
416 0902215 1 Bracket, R.H. (September 1995 to Present)
417 3440616 4 Pin, Roll 3/16" x 1" (September 1995 to Present)
418 4280298 2 Strip, Wear (Prior to S/N 77909)
Ref. OSCILLATING AXLE INSTALLATION - OPTION (STANDARD
PARTS WHEN EQUIPPED)
0252772 Ref. OSCILLATING AXLE INSTALLATION - 2WD 11
0252525 Ref. OSCILLATING AXLE INSTALLATION - 4WD 12
501 1 Axle Weldment - 2WDOptions:
4844129 Prior to October 1994
4844868 October 1994 to Present
0961029 4 Bushing, Bronze (Prior to October 1994)
1 Axle Weldment - 4WD Options:
4844059 Prior to October 1994
4844867 October 1994 to Present
0961029 4 Bushing, Bronze (Prior to October 1994)
502 1682185 2 Axle Lockout Cylinder Assembly (See Section 5 for Break-
down)
503 0641608 2 Bolt 3/8"-16NC x 1"
504 4751600 18 Flatwasher 3/8"
505 4761600 4 Lockwasher 3/8"
506 1 Pin, Axle Pivot Options:
4842621 Prior to October 1994
3422401 October 1994 to Present
507 2160002 3 Fitting, Grease
508 3422137 2 Pin, Attach (Bottom)
509 0641510 2 Bolt 5/16"-18NC x 1 1/4"
510 3311505 2 Locknut 5/16"-18NC
511 4751500 2 Flatwasher 5/16"
512 3421335 2 Pin, Attach (Top)
513 4740308 4 Flatwasher, Special
514 0641608 4 Bolt 3/8-16NC x 1"
515 4640485 1 Lockout Valve Assembly (See Figure 1-2 for Breakdown)
516 0641632 2 Bolt 3/8"-16NC x 4"
517 3311605 2 Nut 3/8"-16NC
518 Not Used
519 3841143 2 Pin, Keeper
520 Not Used
521 4640273 6 Bleeder (October 1994 to Present)
522 4740185 2 Washer (October 1994 to Present)
523 Not Used
524 3780183 2 O-Ring (October 1994 to Present)
525 4640812 1 Valve, Relief (October 1994 to Present)
526 3820030 6 Rivet, Pop 3/16" (Prior to S/N 77909)
527 3311605 8 Nut 3/8"-16NC (September 1995 to Present)
528 0641612 4 Bolt 3/8" - 16NC x 1 1/2" (September 1995 to Present)
529 0641614 4 Bolt 3/8"- 16NC x 1 3/4" (September 1995 to Present)

1-6 400RTS 500RTS 3120697




FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS (CONTINUED)

SECTION 1 FRAME

ITEM # PART NUMBER QTy. DESCRIPTION REV.
530 4280298 2 Strip, Wear (Prior to S/N 77909)
531 0902214 1 Bracket, L.H. (September 1995 to Present)
532 0902215 1 Bracket, R.H. (September 1995 to Present)
533 3440616 4 Pin, Roll (September 1995 to Present)
0100019 A/R Loctite
3120697 400RTS 500RTS 1-7




SECTION 1 FRAME

FIGURE 1-2. LOCKOUT VALVE ASSEMBLY

1-8 400RTS 500RTS

3120697



SECTION 1 FRAME

FIGURE 1-2. LOCKOUT VALVE ASSEMBLY

ITEM # PART NUMBER QTY. DESCRIPTION REV.
4640485 Ref. LOCKOUT VALVE ASSEMBLY B
1 3860037 1 Roller, Cam
2 3430407 1 Pin, Clevis 1/4" x 1"
3 3840833 1 Rod, Plunger
4 3960047 1 Seal, Rod
5 0560679 1 Block, Valve Top
6 3790231 1 O-Ring
7 3840854 4 Rod
8 0320008 4 Ball, Valve
9 4160078 4 Spring
10 3421284 2 Pin
11 3790116 1 O-Ring
12 2180658 4 Plug, Modified
13 0641518 2 Bolt 5/16"-18NC x 2 1/4"
14 4761500 2 Lockwasher 5/16"
15 0560467 1 Block, Valve
16 2200222 1 Plug 1/4" NPT
17 Not Used
18 3450203 1 Pin, Cotter
0100011 A/R Loctite
3120697 400RTS 500RTS 1-9




SECTION 1 FRAME

FIGURE 1-3. TIRE AND WHEEL DRIVE INSTALLATIONS

2WD REAR (GAS/DIESEL)
4WD REAR

1-10 400RTS 500RTS

3120697



SECTION 1 FRAME

FIGURE 1-3. TIRE AND WHEEL DRIVE INSTALLATIONS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. TIRE AND WHEEL DRIVE INSTALLATIONS
0252484 Ref. WHEEL DRIVE INSTALLATION - 2WD/2WS 3
1 2780169 2 Drive Hub Assembly (See Figure 1-6 for Breakdown)
2 3300012 18 Nut, Wheel
3 0642014 12 Bolt 5/8"-11NC x 1 3/4"
4 4762000 12 Lockwasher 5/8"
5 0920084 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (Prior to
S/N 36645)
0920110 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (S/N
36645 to Present)
6 3160158 2 Drive Motor Assembly (See Figure 1-4 for Breakdown)
7 3311801 4 Nut 1/2"-13NC
8 4761800 4 Lockwasher 1/2"
9 4300092 4 Stud 1/2"-13NC x 5 1/2"
10 4711800 4 Flatwasher 1/2" Narrow
0100011 A/R Loctite #242
0251661 Ref. WHEEL DRIVE INSTALLATION - 2WD/4WS B
101 2780195 2 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
102 3160158 2 Drive Motor Assembly (See Figure 1-4 for Breakdown)
103 0642014 12 Bolt 5/8"-11NC x 1 3/4"
104 4762000 12 Lockwasher 5/8"
105 0641810 4 Bolt 1/2"-13NC x 1 1/4"
106 4761800 4 Lockwasher 1/2"
107 3300012 18 Nut, Wheel
0253545 Ref. WHEEL DRIVE INSTALLATION - 4WD/2WS FRONT AND 2
REAR (2MPH)
0255103 Ref. WHEEL DRIVE INSTALLATION - 4WD/2WS FRONT 2
AND REAR (4MPH)
201 2 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
Options:
2780191 2 MPH
2780193 4 MPH
202 3160158 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
203 0642014 24 Bolt 5/8"-11NC x 1 7/8"
204 4762000 24 Lockwasher 5/8"
205 0641810 4 Bolt 1/2"-13NC x 1 1/4"
206 4761800 8 Lockwasher 1/2"
207 3300012 36 Nut, Wheel
208 2 Drive Hub Assembly (See Figure 1-6 for Breakdown) Options:
2780167 2 MPH
2780175 4 MPH
209 4300092 4 Stud 1/2"-13NC x 5 1/2"
3120697 400RTS 500RTS 1-11




SECTION 1 FRAME

FIGURE 1-3. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
210 0920084 2 Drive Brake Assembly (See Figure 1-5 for Breakdown) (Prior to
S/N 36645)
0920110 2 Drive Brake Assembly (See Figure 1-5 for Breakdown)
(S/N 36645 to Present)
211 3311801 4 Nut 1/2"-13NC
212 4711800 4 Flatwasher 1/2"
0100011 A/R Loctite #242
0251660 Ref. WHEEL DRIVE INSTALLATION - 4WD/4WS FRONT B

FRONT AND REAR (2MPH)

301 2780191 4 Drive Hub/Brake Assembly (See Figure 1-7 for Breakdown)
302 3160158 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
303 0642014 24 Bolt 5/8" - 11NC x 1 3/4"
304 4762000 24 Lockwasher 5/8"
305 0641810 8 Bolt 1/2"-13NC x 1 1/4"
306 4761800 8 Lockwasher 1/2"
307 3300012 36 Nut, Wheel
Ref. TIRE AND WHEEL INSTALLATIONS:
Ref. STANDARD 31-15.5 x 15 —
0250888 Ref. PRIOR TO S/N 115825 —
0273457 Ref. S/N 115825 TO PRESENT A
Ref. OPTIONAL 12 x 16.5 LOADER LUG Options:
0251261 Ref. PRIOR TO S/N 44590 —
0258395 Ref. S/N 44590 TO PRESENT 1
0259697 Ref. OPTIONAL 31 x 13.5 x 15 STRAIGHT RIB (S/N 67581 TO 1
PRESENT)
Ref. Note: Assemblies may require ballast/foam filling to manu-

facturer’s specifications prior to installing on a machine.
Refer to Operation & Safety or Service & Maintenance Man-
uals. Purchase individual tire and/or rim only if able to foam
fill tire & wheel assembly, otherwise, purchase complete

assembly.
Tire and Wheel Assembly - Left Side Options:
2 Standard 31-16.5 x 15 Options:
0250886 Prior to S/N 115825 B
0273412 S/N 115825 to Present A
Optional 12 x 16.5 Loaded Lug Options:
0251260 2 Prior to S/N 44590 —
0258393 2 S/N 44590 to Present 1
0259695 2 Optional 31 x 13.5 x 15 Straight Rib
Tire and Wheel Assembly - Right Side Options:
2 Standard 31-16.5 x 15 Options:
Use 0273413 Prior to S/N 115825 (was p/n 0250887) B
0273413 S/N 115825 to Present A
Optional 12 x 16.5 Loaded Lug Options:
0251259 2 Prior to S/N 44590 —
0258394 2 S/N 44590 to Present 1
0259695 2 Optional 31 x 13.5 x 15 Straight Rib

1-12 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-3. TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
401 4 Tire Options:
Use 4520267 Standard 31-16.5 x 15 - OTR TRITAN (was p/n 4520123)
4520267 Standard 31-16.5 x 15 - OTR NHS
4520129 Optional 12 x 16.5 Loaded Lug
4520225 Optional 31 x 13.5 x 15 Straight Rib
402 4 Wheel Options:
4843635 Wheel - 15 x 13
4860126 Wheel - 16.5 x 9.75
4860065 4 Wheel - 15 x 10
403 4 Stem, Valve Options:
4640392 Standard 31-16.5 x 15
4640113 Optional 12 x 16.5 Loaded Lug
4640392 Optional 31 x 13.5 x 15 Straight Rib
404 1702738 4 Decal - 45 PSI (Not Shown) (Optional 31 x 13.5 x 15 Straight
Rib Only)
Ref. TIRE AND WHEEL INSTALLATIONS
0253089 Ref. OPTIONAL FOAM FILLED 12 x 16.5 —
Ref. TIRE AND WHEEL INSTALLATION - OPTIONAL FOAM —
FILLED OPTIONS:
0255660 Ref. FOAM FILLED 31 x 15.50 x 15 - OTR TRITAN (Prior to —
S/N 115825)
0272826 Ref. FOAM FILLED 31 x 15.50 x 15 - OTR NHS (S/N 115825 to A
Present)
Ref. Note: Assemblies may require ballast/foam filling to
manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire & wheel assembly, otherwise,
purchase complete assembly.
501 2 Tire and Wheel Assembly - Left Side Options: —
0253088 12x16.5
Use 0273414 31 x 15.50 x 15 - OTR Tritan (was p/n 0255661)
0273414 31 x15.50 x 15 - OTR NHS
2 Tire and Wheel Assembly - Right Side Options: —
0253087 12x 16.5
Use 0273415 31 x15.50 x 15 - OTR Tritan (was p/n 0255662)
0273415 31 x15.50 x 15 - OTR NHS
Ref TIRE AND WHEEL INSTALLATION - OPTIONAL NON-MARK-
ING TIRES
601 4520153 4 Tire and Wheel Assembly - Non Marking A
3120697 400RTS 500RTS 1-13




SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

3120697

400RTS 500RTS

1-14



SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE MOTOR ASSEMBLY
3160158 Ref. DRIVE MOTOR ASSEMBLY (STANDARD PARTS)
1 Use Item 51 1 Ring, Retaining
2 Use ltem 51 1 Seal, Shaft
3 7004906 1 Washer
4 Use Item 51 2 Ring, Retaining
5 7004907 2 Race, Thrust
6 7004908 1 Bearing, Thrust
7 7007874 1 Shaft, Splined
8 7004910 1 Bearing
9 7007875 1 Housing Assembly (Includes Item 8)
10 7007876 1 Insert, Camplate
11 7004917 1 Bearing
12 Use Item 51 1 O-Ring
13 7007878 1 Back Plate Assembly (Includes Item 11)
14 7007879 6 Bolt
15 7007880 1 Rotating Kit Assembly (Sold As An Assembly Only)
51 2900714 1 Seal Kit (Includes Items 1,2,4 and 12)
3120697 400RTS 500RTS 1-15




SECTION 1 FRAME

1-16

FIGURE 1-5. DRIVE BRAKE ASSEMBLY

400RTS 500RTS

3120697



SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE BRAKE ASSEMBLIES
0920084 Ref. MICO - (ORIGINAL EQUIPMENT) (MACHINES BUILT PRIOR —
TO S/N 36645)
0920110 Ref. MICO - (SERVICE REPLACEMENT) (MACHINES BUILT S/N 2
36645 TO PRESENT)
Ref. Note: Original Equipment Brake may have been replaced with
Service Replacement Brake. Identify the brake by the serial
number plate before ordering parts.
1 See Note 1 Seal, Oil (Note: Use Item 101 & 102)
2 Use Item 102 1 Bearing
3 7007977 1 Ring, Retaining
4 7011712 1 Shaft
5 6 Spring Options:
7007979 Spring (Inner) - Prior to S/N 36645 (Use with p/n 0920084)
7007970 Spring (Red) - S/N 36645 to Present (Use with p/n 0920110)
6 A/R Spring Options:
7007980 6 Spring (Outer) - Prior to S/N 36645 (Use with p/n 0920084)
7018602 3 Spring (Blue) - S/N 36645 to Present (Use with p/n 0920110)
7 1 Housing Options:
7011713 Prior to S/N 36645 (Use with p/n 0920084)
7018605 S/N 36645 to Present (Use with p/n 0920110)
8 4 Bolt, Washer Head Options:
7007985 Prior to S/N 36645 (Use with p/n 0920084)
7018607 S/N 36645 to Present (Use with p/n 0920110)
9 1 Guide, Spring Options:
7011717 Prior to S/N 36645 (Use with p/n 0920084)
7018606 S/N 36645 to Present (Use with p/n 0920110)
10 1 Piston Options:
7007923 Prior to S/N 36645 (Use with p/n 0920084)
7018603 S/N 36645 to Present (Use with p/n 0920110)
11 See Note 1 Seal, Case (Note: Use Iltem 101,102, 103A & 103B)
12 Use Item 103B 1 Plate, Return
7011715 2 Separator Assembly
7011714 4 Pin
7007983 2 Separator
13 7007986 1 Cover
14 7007914 1 Screw, Bleeder
15 7011716 1 Ring, Retainer
16 Not Used
17 7007987 2 Pin, Dowel
18 Use ltem 101 1 Ring, Back-up
19 Use Item 101 1 O-Ring
20 Use ltem 101 1 Ring, Back-up
21 Use Item 101 1 O-Ring
22 See Note 2 Rotor (Note: Use Item 103A & 103B)
23 See Note 2 Stator (Note: Use Item 103A & 103B)
24 Not Used
25 7007924 1 Plug, Pipe
26 Not Used
3120697 400RTS 500RTS 117




SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
27 Not Used
28 See Note 2 O-Ring (Note: Use Item 101,102, 103A & 103B)
29 7007933 2 Gasket
101 2900766 1 Seal Kit (Includes ltems 1,11,18,19,20,21,28 and 29)
102 2900768 1 Bearing Kit (Includes ltems 1,2,11,28 and 29)
103 1 Lining Kit Options:
103A 2900767 Lining Kit (Includes ltems 58, 11, 22,23, 28 and 29) (Prior to
S/N 36645 (Use with p/n 0920084)
103B 7018608 Lining Kit (Includes ltems 58, 11, 22,23, 28 and 29) (S/N
36645 to Present (Use with p/n 0920110)
1-18 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

1-19




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLIES

101

1-20 400RTS 500RTS

CAST COVER
16| (ORIGINAL
EQUIPMENT)

ALUM COVER
(SERVICE
REPLACEMENT)

3120697



SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE HUB ASSEMBLIES
2780169 Ref. DRIVE HUB ASSEMBLY -2WD/2WS GAS/DIESEL B
(2MPH)
2780167 Ref. DRIVE HUB ASSEMBLY - 4WD/2WS REAR DRIVE B
ONLY (2MPH)
2780175 Ref. DRIVE HUB ASSEMBLY - 4WD/2WS REAR DRIVE B
ONLY (4MPH)
1 1 Hub-Spindle Sub Assembly (See Items 101-111 for Breakdown)
2 7000246 1 Gear, Internal
3 7000247 1 Carrier Assembly (See ltems 201-207 for Breakdown)
4 7000248 1 Gear, Ring
5 7000230 2 O-Ring
6 7001989 1 Cover Assembly (Includes ltems 301-308)
7 1 Input Shaft Assembly (See ltems 401-404 for Breakdown)
Options:
7000250 Input Shaft Assembly (2WD Machines)
7007650 Input Shaft Assembly (4WD Machines)
8 1 Gear, Input Options:
7000251 Gear, Input (2WD)
7007652 Gear, Input (4WD)
9 1 Spacer, Thrust Options:
7000252 Spacer, Thrust (2WD Machines)
7007653 Spacer, Thrust (4WD Machines)
10 1 Spacer, Thrust Options:
Not Required Spacer, Thrust (2WD Machines)
7007654 Spacer, Thrust (4WD Machines)
11 7000253 2 Washer, Thrust
12 7000217 12 Bolt
13 7000214 4 Bolt, Shoulder
14 7000206 1 Coupling
15 Not Used
16 7007603 16 Flatwasher
Ref. HUB - SPINDLE SUB-ASSEMBLY
101 7001997 1 Spindle
102 7001998 1 Seal
103 Use Item 502 1 Cone, Bearing
104 Use Item 502 1 Cup, Bearing
105 7007697 9 Bolt, Wheel
106 7000242 2 Plug, Pipe
107 7007601 1 Hub
108 7000257 1 Cup, Bearing
109 7000258 1 Cone, Bearing
110 7000232 1 Spacer
111 7000229 1 Ring, Retaining
3120697 400RTS 500RTS 1-21




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
7000247 Ref. CARRIER ASSEMBLY
201 7001931 1 Carrier
202 7001911 3 Shaft
203 7001913 3 Pin, Roll
204 7001985 6 Washer, Thrust
205 7001909 96 Roller, Needle
206 7000263 3 Spacer
207 7001912 3 Gear, Cluster (2MPH)
7007643 3 Gear, Cluster (4MPH)
Ref. COVER ASSEMBLY
See Kit Options Ref. Cast Cover (Original Equipment)
See Kit Options Ref. Aluminum Cover (Service Replacement)
301 1 Cover Options:
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7000226)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017091)
302 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017070)
303 1 Cap, Cover
Use 70001111 Cast Cover (Original Equipment)
Not Required Aluminum Cover (Service Replacement)
304 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017095)
305 1 Rod, Disconnect Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017092)
306 1 Cap, Disconnect
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017093)
307 A/R Bolt Options:
Use 70001111 4 Cast Cover (Original Equipment)
(was p/n 7000220)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7000216)
308 A/R Plug, Pipe Options:
Use 70001111 1 Cast Cover (Original Equipment)
(was p/n 7000243)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7017094)
1-22 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1 Cover Kit Options:
Ref. Note: Kit Replaces Items 5, 11 (Spacer), 12, 13 (Dowel
Pins) & 301-308.
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7001989 & p/n 7017099)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017090)
7000250 Ref. INPUT SHAFT ASSEMBLY (2WD MACHINES)
7007650 Ref. INPUT SHAFT ASSEMBLY (4WD MACHINES)
401 7000260 1 Shaft (2WD Machines)
7007651 1 Shaft (4WD Machines)
402 7000263 2 Spacer
403 7000262 1 Spring
404 7000261 1 Ring, Retaining
501 1 Seal Kit Options:
501A 7017063 1 Seal Kit (Includes Items 5, 11, 102, 111, 302 and 304)
501B 2900034 1 Seal Kit (Includes Items 5, 102 110 and 111)
502 7010429 1 Bearing Kit (Includes ltems 103 and 104)
503 2900137 Disconnect and Seal Kit (Includes Items 5, 102, 110, 110 and 302
- 307
3120697 400RTS 500RTS 1-23




SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES

514 102
113
104 103 105
512 106
17 AR 108
& Y 109
604 < @ 110
602 509
508 22 A 2 202
602 603 \(505\ "\ X7 | 208
510 21 < NI 204
(57, ¢ 205
513
1 , \ ) \ 206
101
501
— 207
_ / <
503 e J ]
% s A = 303
7 Y . > 304
5027 19 2D Y -
6 2 7"‘-’4-:,"-;,-, s 305
107 SR % \ 308
12 © A Q
306
PRIORTO
404 "‘402 s 8 g 10 a 307 S/N 92158
12 CAST
403 1 5 13 301401 COVER
3 16
201
‘\\"'ﬂ " 6
%, N
351 301
352 12 302
13
13 304
305
306
S/N 92158
TO PRESENT
ALUMINUM
COVER

1-24 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DRIVE HUB/BRAKE ASSEMBLY OPTIONS:
2780195 Ref. 2WD/4WS GAS/DIESEL MACHINES (2MPH) —
2780191 Ref. 4WD GAS/DIESEL MACHINES (2MPH) —
2780193 Ref. 4WD/2WS GAS/DIESEL MACHINES (4MPH) —
1 See Note 1 Hub/Spindle/Brake Assembly (Note: Not sold as a complete
assembly) (See ltems 101-113 for Breakdown)
2 7007691 1 Gear, Internal
3 1 Carrier Assembly Options (See ltems 201-207 for Breakdown):
Not Available 2WD/4WS Machines
7000247 4WD with 2MPH Machines
See Note 4WD with 4MPH Machines (Note: Purchase 7000247 & install
(3) 7007643 Cluster Gears to make this carrier assembly)
4 7000248 1 Gear, Internal
5 See Note 2 O-Ring (Note: Use Items 351 & 352)
6 1 Cover Assembly
(See Items 301-308 for Breakdown)
7 1 In put Shaft Assembly Options
(See Items 401-404 for Breakdown):
7007650 4WD Machines
7000250 2WD/4WS Machines
8 1 Gear, Input Options:
7007652 4WD Machines
7000251 2WD/4WS Machines
9 1 Spacer, Input Options:
7007653 4WD Machines
7000252 2WD/4WS Machines
10 1 Spacer, Input Options:
7007654 4WD Machines
Not Required 2WD/4WS Machines
11 7000253 2 Washer, Thrust
7017096 1 Spacer (S/N 92158 to Present Only)
12 12 Bolt Options:
7000217 Prior to S/N 92158
7017067 S/N 92158 to Present
13 4 Hardware Options:
7000214 Bolt Used Prior to S/N 92158
7017080 Dowel Pin Used S/N 92158 to Present
1410 15 Not Used
16 7007603 16 Flatwasher
17 7007692 1 Gasket
18 Not Used
19 7010470 1 Coupling
20 Not Used
21 7010459 1 Ring, Retainer
22 7001922 1 Washer, Thrust
3120697 400RTS 500RTS 1-25




SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HUB/SPINDLE/BRAKE SUB-ASSEMBLY
101 1 Brake Assembly Options:
7010473 2WD/4WS Machines and 4WD Machines with |.D. Plate
(Stamped July 1992 or Later (See Items 601-604 for
Breakdown)
7010469 4WD Machines with I.D. Plate Stamped Prior to July 1992
(See Items 501-514 for Breakdown)
102 Use Item 701 1 Seal, Lip
103 7007683 1 Cup, Bearing
104 7007684 1 Cone, Bearing
105 7007685 1 Cup, Bearing
106 7007686 1 Cone, Bearing
107 7007687 1 Housing
108 7007688 1 Flatwasher, Tanged
109 7007689 1 Flatwasher, Tanged
110 7007690 1 Nut, Bearing
111 7000242 2 Plug, Pipe 1/4" NPT
112 7000241 9 Stud, Wheel
113 7007617 2 Plug, Pipe 3/8" NPT (Magnetic)
7000247 Ref. CARRIER ASSEMBLY - 4WD(2MPH) MACHINES
NPN Ref. CARRIER ASSEMBLY - 4WD(4MPH) MACHINES
NPN Ref. CARRIER ASSEMBLY - 2WD/4WS MACHINES
201 7001931 1 Carrier
202 7001985 6 Washer, Thrust - Tanged
203 7001909 96 Bearing, Needle
204 7000263 3 Spacer, Thrust
205 7001911 3 Shaft, Planet
206 3 Gear, Cluster Options:
7001912 4WD with 2MPH Hub and 2WD/4WS
7007643 4WD with 4MPH Hub
207 3 Rollpin Options:
7001913 4WD Machines
7010474 2WD/4WS Machines
Ref. COVER ASSEMBLY
See Kit Options Ref. Cast Cover (Original Equipment)
See Kit Options Ref. Aluminum Cover (Service Replacement)
301 1 Cover Options:
Use 70001111 Cast Cover (Original Equipment)
(was p/n 7000226)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017091)
302 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017070)
1-26 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
303 1 Cap, Cover
Use 70001111 Cast Cover (Original Equipment)
Not Required Aluminum Cover (Service Replacement)
304 1 O-Ring Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017095)
305 1 Rod, Disconnect Options:
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017092)
306 1 Cap, Disconnect
Use 70001111 Cast Cover (Original Equipment)
Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017093)
307 A/R Bolt Options:
Use 70001111 4 Cast Cover (Original Equipment)
(was p/n 7000220)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7000216)
308 A/R Plug, Pipe Options:
Use 70001111 1 Cast Cover (Original Equipment)
(was p/n 7000243)
Use 70001349 2 Aluminum Cover (Service Replacement)
(was p/n 7017094)
309 to 350 Not Used
1 Cover Kit Options:
Ref. Note: Kit Replaces Items 5, 11 (Spacer), 12, 13 (Dowel
Pins) & 301-308.
351 Use 70001111 Cast Cover (Original Equipment)
(was p/n 7001989 & p/n 7017099)
352 Use 70001349 Aluminum Cover (Service Replacement)
(was p/n 7017090)
7007650 Ref. INPUT SHAFT ASSEMBLY - 4WD MACHINES
7000250 Ref. INPUT SHAFT ASSEMBLY - 2WD/4WS MACHINES
401 1 Shaft Options:
7007651 4WD Machines
7000260 2WD/4WS Machines
402 7000261 1 Ring, Retaining
403 7000262 1 Spring
404 7000263 2 Spacer, Thrust
7010469 Ref. BRAKE ASSEMBLY - 4WD MACHINES WITH I.D. PLATE
STAMPED JUNE 1992 OR EARLIER
501 7014100 1 Spindle
502 7014101 1 Spacer
503 7014102 7 Disc, Stationary
3120697 400RTS 500RTS 1-27




SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

504 7014103 6 Disc, Rotating
505 Use Item 702 1 Ring, Back-up
506 Use ltem 702 1 O-Ring
507 Use Item 702 1 Ring, Back-up Ring
508 Use ltem 702 1 O-Ring
509 7014108 1 Piston
510 7014109 6 Spring

7014110 2 Spring
511 Use ltem 702 1 O-Ring
512 7014112 1 Cover
513 Not Available 8 Bolt, Socket Head 3/8"-16NC x 1 1/4"
514 7014113 1 Expander

7010473 Ref. BRAKE ASSEMBLY - 2WD/4WS MACHINES AND 4WD

MACHINES WITH I.D. PLATE STAMPED JULY 1992 OR
LATER
601 7010475 1 Brake Lining Kit
602 7010476 1 Brake O-Ring Kit
603 7010477 1 Brake Spring Repair Kit
604 7010478 1 Brake Piston Repair Kit
Ref Kit Options:
701 Use 70001940 1 Seal Kit - Hub (Includes ltems 5,17,102,306 and 307)
(was p/n 2900754)
702 2900816 1 Brake O-Ring Kit (Includes Items 505-508 and 511)
1-28 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

1-29




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION

o]
Top Arm Pivot Pin (Ref.)

View of R.H. Front
Platform Slide Channel

1-30 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. FRAME MOUNTED COMPONENTS INSTALLATION
0253517 Ref. LIMIT SWITCH INSTALLATION - 500RTS (Prior to S/N 111178) | 5
0272935 Ref. LIMIT SWITCH INSTALLATION - 500RTS (S/N 111178 to 1
S/N 112737)
0272969 Ref. LIMIT SWITCH INSTALLATION - 500RTS (S/N 112737 to 1
Present)
0254058 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH STANDARD B
TIRES (Prior to S/N 111178)
0254059 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH 31 x 15.5-15 A
(Prior to S/N 111178)
0272936 Ref. LIMIT SWITCH INSTALLATION - 400RTS WITH 31 x 15.5-15 1
(S/N 111178 to Present)
1 1 Bracket, Mounting Options:
500RTS Options:
0901902 Prior to S/N 111178
4846822 S/N 111178 to Present
Not Required 400RTS With Standard Tires
400RTS With 31 x 15.5-15 Tires Options:
0901966 Priorto S/N 111178
4846822 S/N 111178 to Present
2 4360300 A/R Switch, Limit
3 4460049 A/R Connector, Strain Relief
4 2 Washer Options:
4751500 Flatwasher 5/16" (Prior to S/N 111178)
4891600 Washer, Hardened 3/8" (S/N 111178 to Present)
Not Required 400RTS With Standard Tires
5 2 Lockwasher Options:
4761500 Lockwasher 5/16" (Prior to S/N 111178)
Not Required 400RTS With Standard Tires
6 2 Nut Options:
3311501 Nut 5/16"-18NC
Not Required 400RTS With Standard Tires
7 3440413 A/R Rollpin 1/8" x 13/16" (Prior to S/N 112737)
8 1100083 1 Cam (Hi-Drive Cutout) (Prior to S/N 112737)
9 4300038 2 Stud (Welded Part)
10 3911032 A/R Bolt, Socket Head #10-24NC x 2"
11 4751000 A/R Flatwasher #10
12 4761000 A/R Lockwasher #10 (Prior to S/N 111178)
13 3311005 A/R Locknut #10-24NC
14 0901917 1 Bracket (Prior to S/N 112737)
15 4751600 A/R Flatwasher 3/8"
16 3951503 2 Setscrew 5/16"-18NC x 3/4" (Prior to S/N 112737)
17 1100137 1 Cam, Limit Switch (S/N 111178 to Present)
18 0100011 A/R Loctite #242 (Not Shown) (S/N 111178 to Present)
19 0641626 2 Bolt 3/8 - 16NC x 3 1/4” (S/N 111178 to Present)
20 3574274 1 Plate, Clamp (S/N 111178 to Present)
21 1060965 1 Cable - 16/2 (92ft/28.1m) (Not Shown) (S/N 1075516 to Pres-
ent)
3120697 400RTS 500RTS 1-31




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
22 1060966 1 Cable - 16/2 (85ft/25.9m) (Not Shown) (S/N 1075516 to
S/N 109670)
0253237 Ref. LADDER INSTALLATION - 500RTS WITHOUT DUAL 5
EXTENDABLE PLATFORMS
0253238 Ref. LADDER INSTALLATION - 500RTS WITH DUAL 3
EXTENDABLE PLATFORMS
0271332 Ref. LADDER INSTALLATION - 500RTS WITH MEGADECK 2
PLATFORMS (S/N 95337 TO PRESENT)
0253933 Ref. LADDER INSTALLATION - 400RTS WITHOUT DUAL 4
EXTENDABLE PLATFORMS
0253934 Ref. LADDER INSTALLATION - 400RTS WITH DUAL 2
EXTENDABLE PLATFORMS
101 2 Ladder Weldment - Side Options:
4844249 500RTS
4846407 500RTS - With Megadeck Platform
4844490 400RTS
102 1 Ladder Weldment - Rear
4844250 500RTS Without Dual Extendable Platform
(Prior to S/N 65789)
4846051 500RTS Without Dual Extendable Platform
(S/N 65789 to Present)
Not Required 500RTS With Dual Extendable Platform
Not Required 500RTS - With Megadeck Platform
4844491 400RTS Without Dual Extendable Platform
(Prior to S/N 65789)
4846055 400RTS Without Dual Extendable Platform
(S/N 65789 to Present)
Not Required 400RTS With Dual Extendable Platform
103 0362171 1 Bar
104 0181678 1 Angle, Mounting
105 0181679 1 Angle, Mounting
106 0641612 A/R Bolt 3/8"-16Nc X 1 1/2"
107 4751600 A/R Flatwasher 3/8"
108 4761600 A/R Lockwasher 3/8"
Not Required 500RTS - With Megadeck Platform
109 A/R Nut Options:
3311601 Nut 3/8"-16NC (With Dual Extendable Platform)
3311605 Locknut 3/8-16NC (Without Dual Extendable Platform/Mega-
deck Platform)
110 0641524 3 Bolt 5/16"-18NC x 3"
111 4751500 8 Flatwasher 5/16"
112 4761500 4 Lockwasher 5/16"
Not Required 500RTS - With Megadeck Platform
113 4 Nut Options:
3311501 Nut 5/16”-18NC (With Dual Extendable Platform)
3311505 Locknut 5/16”-18NC (Without Dual Extendable Platform/
Megadeck Platform)
114 0641510 1 Bolt 5/16"-18NC x 1 1/4"
115to 116 Not Used
1-32 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
117 3520071 A/R Cap
0253446 Ref. OPTIONAL TRAVEL ALARM INSTALLATION (STANDARD A
PARTS WHEN EQUIPPED) (PRIOR TO S/N 71538)
0253727 Ref. OPTIONAL DESCENT ALARM INSTALLATION B
(STANDARD PARTS WHEN EQUIPPED) (PRIOR TO S/N
112737)
0273055 Ref. OPTIONAL DESCENT ALARM INSTALLATION 1
(STANDARD PARTS WHEN EQUIPPED) (S/N 112737 TO
PRESENT)
0253728 Ref. OPTIONAL MOTION ALARM INSTALLATION (STANDARD A
PARTS WHEN EQUIPPED) (PRIOR TO S/N 112737)
0273056 Ref. OPTIONAL MOTION ALARM INSTALLATION (STANDARD 1
PARTS WHEN EQUIPPED) (S/N 112737 TO PRESENT)
201 0140032 1 Alarm (Prior to S/N 112737)
202 4300038 2 Stud (Welded on Part) (Prior to S/N 112737)
203 4761500 2 Lockwasher 5/16" (Prior to S/N 112737)
204 3311501 2 Nut 5/16"-18NC (Prior to S/N 112737)
205 4751500 2 Flatwasher 5/16" (Prior to S/N 112737)
3990010 A/R Diode - 6 Amp (Not Shown - Located at Ground Control)
3740049 1 Relay (Not Shown - Located at Ground Control)
1540002 1 Capacitor (Not Shown - Located at Ground Control) (S/N
112737 to Present)
0273057 Ref. OPTIONAL HORN INSTALLATION (STANDARD PARTS WHEN | 1
EQUIPPED)
251 0140044 1 Alarm
252 4300032 2 Stud (Welded on Part)
253 4761400 2 Lockwasher 1/4"
254 3311401 2 Nut 1/4"-20NC
255 4751400 2 Flatwasher 1/4"
4460539 1 Terminal, Male - 3 Position
4460465 2 Socket, Female
4460466 1 Terminal, Sealing Plug
0253448/0253449 Ref. AXLE COVERS INSTALLATION (2WS) (STANDARD PARTS) —
301 2 Plate, Cover Options:
4844186 Gas Machines
3536092 Diesel Machines
302 0641510 8 Bolt 5/16"-18NC x 1 1/4"
303 4751500 16 Flatwasher 5/16"
304 4761500 8 Lockwasher 5/16"
305 3311501 8 Nut 5/16"-18NC
0253453 Ref. CIRCULAR LEVEL INSTALLATION —
401 2420038 1 Level, Circular
3120697 400RTS 500RTS 1-33




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
402 3910610 3 Screw #6-32NC x 5/8"
403 4770600 3 Starwasher #6
1-34 400RTS 500RTS 3120697




SECTION 1 FRAME

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

1-35




SECTION 1 FRAME

FIGURE 1-9. FRAME MOUNTED OPTIONS INSTALLATION

1-36 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-9. FRAME MOUNTED OPTIONS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253678 Ref. LEVELING JACKS INSTALLATION (OPTIONAL ON 15
400RTS/STANDARD ON 500RTS) (PRIOR TO S/N 107516)
0271314 Ref. LEVELING JACKS INSTALLATION (500RTS) (S/N 107516 TO 4
PRESENT)
1 4844346 2 Jack Cylinder Weldment
2 4 Jack Cylinder Assembly Options (See Section 5 for Breakdown):
Use 1684216 Prior to S/N 104832 (was p/n 1682720)
1684216 S/N 104832 to S/N 107516
Use 1684217 S/N 107516 to Present (was p/n 1683966)
3 16 Bolt Options:
0641828 Bolt 1/2-13NC x 3 1/2 (Prior to S/N 103576)
0641830 Bolt 1/2-13NC x 3 3/4 (S/N 103576 to Present)
4 Not Used
5 4761800 16 Lockwasher 1/2"
6 0642014 16 Bolt 5/8"-11NC x 1 3/4"
7 4712000 32 Flatwasher 5/8" Narrow
8 4762000 16 Lockwasher 5/8" (Prior to S/N 64796)
9 3312005 16 Nut 5/8"-11NC
10 4420052 8.5 ft. Tape, Safety
11 8 Switch, Limit Options:
Use 4360548 Prior to S/N 109670 (was p/n 4360321)
4360548 S/N 109670 to Present
12 3911020 16 Screw, Machine #10-24NC x 1 1/4" (Prior to S/N 27385)
3930820 16 Screw #8-32 x 1 1/4" (S/N 27385 to Present)
13 3311005 16 Lock Nut #10-24NC (Prior to S/N 27385)
3310805 16 Lock Nut #8-32 (S/N 27385 to Present)
14 4751000 16 Flatwasher #10 (Prior to S/N 27385)
4750800 16 Flatwasher #8 (S/N 27385 to Present)
15 8 Connector, Strain Relief Options:
4460428 Prior to S/N 109670
4460968 S/N 109670 to Present
16 3841208 4 Rod (Prior to S/N 26251)
3841326 4 Rod (S/N 26251 to Present)
17 4160116 4 Spring
18 4740415 4 Washer, Special
19 3440420 8 Rollpin
20 4060848 4 Cover
21 0641406 16 Bolt 1/4"-20NC x 3/4"
22 4751400 16 Flatwasher 1/4"
23 4761400 16 Lockwasher 1/4"
24 1703814 4 Decal - Tie Down
25 3520082 8 Plug, Cap (Not Shown)
26 4460234 4 Pad, Adhesive (Not Shown)
27 1060971 1 Cable, 16/2 (18ft/5.5m)(Not Shown) (S/N 79847 to Present)
28 1060968 1 Cable, 16/2 (16ft/4.9m)(Not Shown) (S/N 79847 to Present)
29 1060969 2 Cable, 16/2 (10ft/3.0m)(Not Shown) (S/N 79847 to Present)
30 1060970 1 Cable, 16/2 (23ft/7.0m)(Not Shown) (S/N 79847 to Present)
3120697 400RTS 500RTS 1-37




SECTION 1 FRAME

FIGURE 1-9. FRAME MOUNTED OPTIONS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253821 Ref. HEADLIGHTS AND TAILLIGHTS INSTALLATION 3
(OPTIONAL)

101 2920110 2 Headlight

102 0901927 2 Bracket - Headlight

103 4300032 4 Stud (Welded on Part)

104 4761400 4 Lockwasher 1/4"

105 4751400 4 Flatwasher 1/4"

106 3311401 4 Nut 1/4"-20NC

107 2920113 2 Taillight

108 Not Used

109 0901928 2 Bracket - Taillight

110 0642012 2 Bolt 5/8"-11NC x 1 1/2"

111 4752000 2 Flatwasher 5/8"

112 4762000 2 Lockwasher 5/8"

113 3312001 2 Nut 5/8"-20NC

114 3911040 4 Screw, Machine #10-24NC x 2 1/2"

115 4771000 4 Starwasher #10

116 4751000 4 Flatwasher #10

117 3311001 4 Nut #10-24NC

118 4360329 1 Switch, Toggle (Not Shown - Located at Platform Console Box)

119 3790012 1 O-Ring (Not Shown - Located at Platform Console Box)

120 to 124 Not Used

125 1060341 30 ft./9m Cable, Electrical - 16/2

126 Not Used

127 3740049 1 Relay, Bosch (Not Shown - Located at Ground Control)

128 to 133 Not Used

134 4460051 1 Relief, Strain (Not Shown - Located at Ground Control) (S/N
106887 to Present)

135 3300048 1 Locknut (Not Shown - Located at Ground Control) (S/N 106887 to
Present)

136 0960238 1 Bushing (Not Shown - Located at Ground Control) (S/N 106887 to
Present)

1-38 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-9. FRAME MOUNTED OPTIONS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

1-39




SECTION 1 FRAME

FIGURE 1-10. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)

1-40 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-10. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

0253079 Ref. TOW BAR INSTALLATION E

1 0362080 1 Bar

2 3536156 1 Plate, Hitch Attach

3 4712600 4 Flatwasher 1"

4 2620037 1 Hitch, Tow

5 1660114 2 Coupling, Tie-Rod

6 3323002 2 Nut, Jam 1 1/4"-12NF

7 3841184 1 Tie-Rod

8 0642624 1 Bolt 1"-8NC x 3"

9 0642636 1 Bolt 1"-8NC x 4 1/2"

10 3422091 1 Pin

11 3841143 1 Keeper, Pin

12 2160002 1 Fitting, Grease

13 0900479 1 Bracket, Valve Mounting

14 4640261 1 Valve

15 0641507 2 Bolt 5/16"-18NC x 7/8"

16 4751500 3 Flatwasher 5/16"

17 4761500 3 Lockwasher 5/16"

18 3250872 1 Nameplate - Steer/Tow

19 3820001 4 Rivet

20 3420292 2 Pin, Quick Release

21 1260017 2 Chain

22 3536157 2 Plate

23 3537973 2 Plate

24 0362126 1 Tow Bar Assembly
3420352 1 Pin, Tow
3420158 1 Hairpin

25 0641508 1 Bolt 5/16"-18NC x 1"

26 Not Used

27 3420372 1 Hairpin, Cotter

3120697 400RTS 500RTS 1-41




SECTION 1 FRAME

FIGURE 1-11. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

1-42 400RTS 500RTS 3120697



SECTION 1 FRAME

FIGURE 1-11. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0271499 Ref. TOW BAR INSTALLATION 1
1 0362080 1 Bar
2 3536156 1 Plate, Hitch Attach
3 4712600 4 Flatwasher 1"
4 2620037 1 Hitch, Tow
5 1660114 2 Coupling, Tie-Rod
6 3323002 2 Nut, Jam 1 1/4"-12NF
7 3841184 1 Tie-Rod
8 0642624 1 Bolt 1"-8NC x 3"
9 0642636 1 Bolt 1"-8NC x 4 1/2"
10 3422091 1 Pin
11 3841143 1 Keeper, Pin
12 2160002 1 Fitting, Grease
13 0900479 1 Bracket, Valve Mounting
14 4640261 1 Valve
15 0641507 2 Bolt 5/16"-18NC x 7/8"
16 4751500 3 Flatwasher 5/16"
17 4761500 3 Lockwasher 5/16"
18 3250872 1 Nameplate - Steer/Tow
19 3820001 4 Rivet
20 0641508 1 Bolt 5/16”-18NC x 1”
21 Not Used
22 0363019 1 Tow Bar Assembly (See ltems 101-111 for breakdown)
23 0902733 1 Bracket
24 0902734 1 Bracket
25 0642018 4 Bolt 5/8"-11NC x 2 1/4"
26 3312005 4 Locknut 5/8"-11NC
27 4752000 8 Flatwasher 5/8
28 3340841 1 Pad
0363019 Ref. TOW BAR ASSEMBLY B
101 0360406 1 Bar, Draw
102 0642040 5 Bolt 5/8”-11NC x 5”
103 3312005 5 Locknut 5/8”-11NC
104 3420352 1 Pin, Towing
105 3420372 1 Pin, Cotter
106 3760170 1 Ring, Split
107 4070450 2 Shim
108 4070560 2 Shim
109 4070561 2 Shim
110 4752000 10 Flatwasher 5/8
111 4846439 1 Tow Bar Weldment
3120697 400RTS 500RTS 1-43




SECTION 1 FRAME

FIGURE 1-11. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

1-44

400RTS 500RTS

3120697




3120697

SECTION 2
GROUND CONTROLS

400RTS 500RTS

2-1



SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION

309
310
TO STARTER

10— PRIOR TO
S/N 112737

S/N 112737 TO
S PRESENT

2-2 400RTS 500RTS

3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVES AND TANKS INSTALLATION
0254054 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/2WS 9
WITHOUT LEVELING JACKS
0253424 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/2WS 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271668 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/2WS 2
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0254053 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/4WS 10
WITHOUT LEVELING JACKS
0253423 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/ 4WS | 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271669 Ref. CONTROL VALVES AND TANKS INSTALLATION - 2WD/ 4WS 3
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0254052 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/2WS 9
WITHOUT LEVELING JACKS
0253422 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/2WD 13
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271670 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/2WD 2
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
0254051 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/4WS 9
WITHOUT LEVELING JACKS
0253421 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/4WS 14
WITH LEVELING JACKS (PRIOR TO S/N 107516)
0271671 Ref. CONTROL VALVES AND TANKS INSTALLATION - 4WD/4WS 3
WITH LEVELING JACKS (S/N 107516 TO PRESENT)
1 4640123 1 Solenoid Valve Assembly (Prior to April 1993)
7004368 1 Coil (Hydraforce Version)
7000558 1 Coil (FPS Version)
7012518 1 Seal Kit (Hydraforce Version)
7006075 1 Seal Kit (FPS Version)
Ref. Note: Solenoid Valve 4640123 not required on 4WD/2WS
Machines Built May 1993 to Present.
2 0641420 1 Bolt 1/4"-20NC x 2 1/2" (Prior to April 1993)
3 4751400 A/R Flatwasher 1/4"
4 3311405 2 Locknut 1/4"-20NC
5 1320202 A/R Clamp, Hose (Prior to S/N 35422)
6 A/R Valve, Flow Divider Options:
2WD/2WS - 2WD/4WS:
6A 4640629 1 Valve, Flow Divider (Machines built prior to July 1993)
2900745 1 Seal Kit
4640443 1 Valve, Flow Divider (Machines built July 1993 to Present)
2900745 1 Seal Kit - 4640443 Valve
4WD/4WS
6B 4640260 2 Valve, Flow Divider
7009739 1 Seal Kit (Vickers/Modular Controls)
7007321 1 Cartridge (Fluid Controls)
Use 7007321 1 Seal Kit (Fluid Controls) (was p/n 7007323) (Note: No
Longer Available for Purchase)
3120697 400RTS 500RTS 2-3




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4WD/2WS:
6C 4640260 2 Valve, Flow Divider (Machines built prior to May 1993)
7009739 1 Seal Kit (Vickers/Modular Controls)
7007321 1 Cartridge (Fluid Controls)
Use 7007321 1 Seal Kit (Fluid Controls) (was p/n 7007323) (Note: No
Longer Available for Purchase)
4640841 1 Valve, Flow Divider (Machines built May 1993 to Present)
7007321 1 Cartridge - 4640841 Valve
7 4751500 A/R Flatwasher 5/16"
8 3311505 A/R Locknut 5/16"-18NC
9 4751600 8 Flatwasher 3/8"
10 0901971 1 Bracket, Valve Mounting (Prior to S/N 63888)
11 1 Control Valve Assembly Options (See Figure 2-2 for Break-
down): (Prior to S/N 107516)
4640840 400RTS
4640786 500RTS
4641190 1 Control Valve Assembly (See Figure 2-3 for Breakdown) (S/N
107516 to Present)
12 3100071 1 Manifold
13 0641506 6 Bolt 5/16"-18NC x 3/4"
14 4761500 6 Lockwasher 5/16" (Prior to S/N 69708)
15 2120109 1 Filter Assembly
2120110 1 Element
16 0641508 4 Bolt 5/16"-18NC x 1" (Prior to S/N 63888)
17 0641608 A/R Bolt 3/8"-16NC x 1"
18 4400273 1 Tank, Fuel - 400RTS/500RTS (Prior to S/N 34451)
4400402 1 Tank, Fuel - 400RTS/500RTS (S/N 34451 to S/N 79765)
4400430 1 Tank, Fuel - 500RTS (S/N 79765 to Present)
7020257 1 Cap, Vented Kelch
19 1120362 1 Cap, Fuel Tank (Prior to S/N 34451)
20 2200222 3 Plug, Pipe 1/4" NPT
21 1 Hydraulic Tank Assembly Options:
4400347 Prior to S/N 112737 (See Items 101-113 for Breakdown)
4400461 S/N 112737 to Present (See Items 151-161 for Breakdown)
22 1 Breather Options:
1340021 Prior to S/N 63179
1340062 S/N 63179 to Present
23 Not Used
24 4761600 8 Lockwasher 3/8"
25 0641511 A/R Bolt 5/16"-18NC x 1 3/8" Options:
2WS (Prior to S/N 74638)
4WS
26 1320187 A/R Clamp, 5/8" Twin Hole Options:
2WS
4WS
27 1320188 6 Bolt, Stacking (Prior to S/N 74638)
28 1320189 6 Lockwasher, Stacking (Prior to S/N 74638)
29 1320190 A/R Plate, Clamp Cover
2WS (Prior to S/N 74638)
4WS
2-4 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
30 0641514 A/R Bolt 5/16"-18NC x 1 3/4"
31 1320192 AR Clamp, 7/8" Twin Hole
6 2WD
8 4WD
32 1320193 A/R Bolt, Stacking
33 1320194 A/R Lockwasher, Stacking
34 1320195 A/R Plate, Cover
2WS
4WS
35 A/R Clamp Options:
400RTS:
Not Required 2WD-2WS
1320198 2WD-4WS - Clamp 5/8" Twin Hole (Prior to S/N 74638)
1320197 4WD-2WS/4WD-4WS - Clamp 7/8" x 5/8"
500RTS:
Not Required 2WD-2WS
1320198 2WD-4WS - Clamp 5/8" Twin Hole (Prior to S/N 74638)
1320197 4WD-2WS/4WD-4WS - Clamp 7/8" x 5/8" (Prior to S/N
103576)
36 A/R Clamp Options:
400RTS:
Not Required 2WD-2WS/4WD-2WS
1320200 1 2WD-4WS/4WD-4WS - Clamp 1 1/4" Twin Hole (Prior to
S/N 74638)
500RTS:
Not Required 2WD-2WS/4WD-2WS
1320200 1 2WD-4WS/4WD-4WS - Clamp 1 1/4" Twin Hole (Prior to
S/N 74638)
37 A/R Hardware Options:
400RTS:
Not Required 2WD-2WS
1320199 1 4WD-2WS/4WD-4WS - Clamp 3/4" x 1/2"
0641530 1 2WD-4WS - Bolt 5/16"-18NC x 3 3/4" (Prior to S/N 74638)
500RTS:
Not Required 2WD-2WS
1320199 1 4WD-2WS/4WD-4WS - Clamp 3/4" x 1/2"(Prior to S/N
74638)
0641530 1 2WD-4WS - Bolt 5/16"-18NC x 3 3/4" (Prior to S/N 74638)
38 Not Used
39 3600130 1 Hand Pump Assembly
7012592 1 Seal Kit - 3600130 Pump
40 0641406 2 Bolt 1/4"-20NC x 3/4"
41 1 Control Valve Assembly Options (Machines with 4WS Only)
(See Figure 2-2 for Breakdown):
Use 4641090 Prior to S/N 54922 (was p/n 4640788)
4641090 S/N 54922 to S/N 107516
42 3010099 A/R Link Options:
2WD-2WS/2WD-4WS (Prior to S/N 63888)
4WD-2WS/4WD-4WS
43 0100010 A/R Loctite #242
3120697 400RTS 500RTS 2-5




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
44 2200009 1 Fitting, Cap Options:
400RTS (S/N 74638 to Present)
500RTS (S/N 74638 to S/N 103576)
45 4060807 6.75ft/2.1m Shield, Flex Trim (Not Shown) (S/N 101987 to Present)
4400347 Ref. HYDRAULIC TANK ASSEMBLY (PRIOR TO S/N 112737) 3
101 4400348 1 Tank
102 3536523 1 Plate, Cover
103 3960435 1 Gasket
104 4751400 12 Flatwasher 1/4"
105 4761400 12 Lockwasher 1/4"
106 3311401 12 Nut 1/4"-20NC
107 2120120 1 Filter, Suction
108 Not Used
109 3520022 1 Plug, Magnetic
110 2200009 1 Cap, Pipe
111 Not Used
112 2420115 2 Gauge, Sight
113 2220340 1 Fitting
0100020 A/R Sealant, Pipe
4400461 Ref. HYDRAULIC TANK ASSEMBLY (S/N 112737 TO PRESENT) E
151 4400461 1 Tank
152 7026122 1 Plate, Cover
153 7024440 1 Gasket
154 7024441 1 Gauge, Fluid Level
155 7024443 1 Neck, Filler
156 2120120 1 Strainer
157 7024444 1 Fill Cap, Vented
158 7024445 1 Strainer
159 7024446 1 Plug, Magnetic
160 3311401 6 Nut 1/4"-20NC
161 4751400 6 Flatwasher 1/4"
Ref. TILT INDICATOR INSTALLATIONS (STANDARD PARTS)
0254055 Ref. 500RTS 5
0254063 Ref. 400RTS —
201 1 Sensor Options:
Use 4360354 Sensor, Tilt - 3° (500RTS - Prior to S/N 74959) (was 2°
Sensor p/n 4360349)
4360354 Sensor, Tilt -3° (500RTS - S/N 74959 to Present)
4360348 Sensor, Tilt - 5° (400RTS)
202 0641406 2 Bolt 1/4"-20NC x 3/4"
203 4751400 A/R Flatwasher 1/4"
204 3311405 A/R Locknut 1/4"-20NC

2-6

400RTS 500RTS

3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. OPTIONAL AUXILIARY PUMP INSTALLATIONS: (MACHINES
WITH PLATFORM EXTENSIONS ONLY)
0254196 Ref. MACHINES WITH PLATFORM EXTENSIONS (400RTS 10
MODEL)
0254197 Ref. MACHINES WITH PLATFORM EXTENSIONS (DUAL EXT.) 12
(400RTS MODEL)
0253614 Ref. MACHINES WITH PLATFORM EXTENSIONS (500RTS 14
MODEL)
0253615 Ref. MACHINES WITH PLATFORM EXTENSIONS (DUAL EXT.) 19
(500RTS MODEL)
0271196 Ref. MACHINES WITH PLATFORM EXTENSIONS (MEGADECK B
EXT.)
0273062 Ref. MACHINES WITH PLATFORM EXTENSIONS (POWERDECK | B
EXT.)
301 3600050 1 Auxiliary Pump Assembly (Machines Built Prior to July 1993)
7004249 1 Coupling
7004248 1 Motor
7010923 1 Pump
3600208 1 Auxiliary Pump Assembly (Machines Built July 1993 to
Present)
7013710 1 Motor
7013753 Brush Kit
7013711 1 Coupling
7016746 1 Adapter, Motor to Pump
7013712 1 Pump
3600468 1 Auxiliary Pump Assembly (Service Replacement)
7011003 1 Motor
7011016 1 Coupling
7012576 1 Adapter, Motor to Pump
70001108 1 Pump Kit (includes Coupling)
Ref. Note: Original Equipment pump may have been replaced
with Service Replacement Valve. Identify the name plate on
pump before ordering parts.
302 4761600 2 Lockwasher 3/8"
303 0641608 2 Bolt 3/8"-16NC x 1"
304 3740067 1 Relay
305 0641406 2 Bolt 1/4"-20NC x 3/4"
306 4751400 2 Flatwasher 1/4"
307 3311405 2 Locknut 1/4"-20NC
308 1060221 1 Cable, Battery
1061003 1 Cable, Battery (Power Deck Only)
309 1060401 1 Cable, Battery
1061004 1 Cable, Battery (Power Deck Only)
310 0840025 2 Boot, Cable
Not Required 0 Boot, Cable (Power Deck Only)
311 0840026 2 Boot, Cable
Not Required 0 Boot, Cable (Power Deck Only)
3120697 400RTS 500RTS 2-7




SECTION 2 GROUND CONTROLS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
Ref. FUEL CAP INSTALLATIONS
Ref. Prior To S/N 34451 Installation:
401 1120362 1 Cap, Fuel
402 Not Required
Ref. S/N 34451 To Present Installations:
0257412 Ref. Standard Cap Installation 2
401 1120486 1 Cap, Fuel
402 2200108 1 Plug
0257413 Ref. Protectoseal Cap Installation (Prior to S/N 80990) 1
401 1120485 1 Cap, Protectoseal (Not Shown)
402 2420183 1 Gauge, Fuel (Not Shown)
0270492 Ref. Protectoseal Cap Installation (S/N 80990 to Present) 1
401 1120485 1 Cap, Protectoseal (Not Shown)
402 Not Used

2-8

400RTS 500RTS

3120697




FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-9




SECTION 2 GROUND CONTROLS

FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)

S87/NI 09
0l 3nddol

cs

€S

d33ds d3VOIHLNO

NMOQ L4117
¥4

¢l

Si

ONILL3S
3dNss3dd

H331s 4v3d

81

3dNsS3dd

431739 N

IATVA
oNiLLs MVHE

IVIN

ol

ONIL13S
34NsSsS3dd
d331S LNOdd

ONILL3S
JHNSS3IHd
Mo3a 1071d
diAind
0¢ H4309141Nn0
6

3120697

400RTS 500RTS

2-10



FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE ASSEMBLIES
4640840 Ref. CONTROL VALVE ASSEMBLY (WITHOUT LEVELING JACKS D
OPTIONS) (STANDARD PARTS)
4640786 Ref. CONTROL VALVE ASSEMBLY (WITH LEVELING JACKS C
OPTIONS) (STANDARD PARTS)
1 Not Used
2 4641094 1 Valve Assembly (Lift)
7021322 1 Solenoid
7012725 1 Seal Kit
7012754 1 Repair Kit, Push Button End Cap (Includes Rubber
Boot, Metal End Cap, O-Ring, and Metal Retainer)
3 Not Used
4 4641090 1 Valve Assembly (Front Steer)
7012730 2 Solenoid
7012725 1 Seal Kit
7012754 2 Repair Kit, Push Button End Cap (Includes Rubber Boot,
Metal End Cap, O-Ring, and Metal Retainer)
5t08 Not Used
9 7012941 1 Cartridge (Less Coil) (Outrigger Dump)
7012944 1 Coil
7010543 1 Seal Kit
10 7012941 1 Cartridge (Less Coil) (Brake Valve)
7012944 1 Coll
7010543 1 Seal Kit
11 7012910 1 Cartridge (Less Coil) (Main Dump)
7012943 1 Coil
2900756 1 Seal Kit
12 7012940 1 Cartridge (Outrigger Dump)
7012942 1 Seal Kit
13 7012935 1 Cartridge (Rear Steer Shuttle Valve)
7012518 1 Seal Kit
14 7012935 1 Cartridge (Front Steer Shuttle Valve)
7012518 1 Seal Kit
15 7012935 1 Cartridge (Brake Shuttle Valve) (Hydraforce LS10-30)
7012518 1 Seal Kit (LS10-30 Valve)
7010542 1 Cartridge (Brake Shuttle Valve) (Hydraforce LS08-30)
7010543 1 Seal Kit (L508-30 Valve)
16 Not Used
17 7012939 1 Cartridge (Main Relief Pressure Setting)
2900708 1 Seal Kit
18 7012938 1 Cartridge (Rear Steer Pressure Setting)
2900708 1 Seal Kit
19 7012938 1 Cartridge (Front Steer Pressure Setting)
2900708 1 Seal Kit
20 7012937 1 Cartridge (Traversing Deck Pressure Setting)
2900708 1 Seal Kit
21 7012936 1 Cartridge (Lift Down Speed)
7017477 1 Seal Kit
3120697 400RTS 500RTS 2-11




SECTION 2 GROUND CONTROLS

FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. CONTROL VALVE OPTIONS —
51 4 Leveling Jack Valves Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Leveling Jacks)
4640789 Valve Assembly (With Leveling Jacks) (Prior to S/N 54922)
7012730 8 Solenoid (2 Per Assembly)
7012725 4 Seal Kit (1 Per Assembly)
7012736 4 Orifice - 1.2mm (P Port) (1 Per Assembly)
7012754 8 Repair Kit, Push Button End Cap (Includes: Rubber Boot,
Metal End Cap, O-Ring and Metal Retainer)
4641091 Valve Assembly (With Leveling Jacks) (S/N 54922 to Present)
7018991 8 Solenoid (2 Per Assembly)
7012773 4 Seal Kit (1 Per Assembly)
52 1 Platform Extension Valves Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Platform Extensions)
4640788 Valve Assembly (With Platform Extension) (Prior to S/N
54922)
7012730 2 Solenoid
7012725 1 Seal Kit
4641090 Valve Assembly (With Platform Extension) (S/N 54922 to
Present)
7018991 2 Solenoid
7012773 1 Seal Kit
3931032 4 Bolt, Socket Head #10-24NC x 2" (With Platform Extension)
7012754 2 Repair Kit, Push Button End Cap (Includes:
Rubber Boot, Metal End Cap, O-Ring and Metal Retainer)
Ref. Note: Original Equipment Valve may have been replaced with
Service Replacement Valve. Identify the name plate on valve
before ordering parts.
53 1 Rear Steer Valve Option:
7012591 Cover Assembly (Includes Seals and Hardware) (Without
Rear Steer)
4640788 Valve Assembly (With Platform Extension) (Prior to
S/N 54922)
7012730 2 Solenoid
7012725 1 Seal Kit
4641090 Valve Assembly (With Platform Extension) (S/N 54922 to
Present)
7018991 2 Solenoid
7012773 1 Seal Kit
3931032 4 Bolt, Socket #10-24NC x 2" (With Rear Steer)
7012754 2 Repair Kit, Push Button End Cap (Includes: Rubber Boot,
Metal End Cap, O-Ring and Metal Retainer)
Ref. Note: Original Equipment Valve may have been replaced with
Service Replacement Valve. Identify the name plate on valve
before ordering parts.

2-12 400RTS 500RTS 3120697




FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516) (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-13




SECTION 2 GROUND CONTROLS

FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)

2-14 400RTS 500RTS

3120697



FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4641190 Ref. CONTROL VALVE ASSEMBLY B
1 7012936 1 Cartridge (Lift Down Speed)
7017477 1 Seal Kit
2 7010542 2 Cartridge (Brake Shuttle Valve) (Hydraforce LS08-30)
7010543 2 Seal Kit (L508-30 Valve)
3 7017420 1 Cartridge, Relief (Steer)
7012998 1 Seal Kit - 7017420 Cartridge
4 7023988 1 Cartridge, Relief (Deck)
7012998 1 Seal Kit - 7023988 Cartridge
5 7023989 1 Cartridge, Relief (Main)
7017496 1 Seal Kit - 7023989 Cartridge
6 7012941 1 Cartridge (Less Coil) (Brake Valve)
7012944 1 Coil
7010543 1 Seal Kit
7 7017433 2 Cartridge (Less Coil) (Steer Valve)
7012944 4 Coil
7017402 2 Seal Kit
8 7023990 1 Cartridge (Less Coil) (Lift Valve)
7023994 1 Coil
7012925 1 Seal Kit
9 7012910 1 Cartridge (Less Coil) (Main Dump)
7012943 1 Coil
2900708 1 Seal Kit
10 7017454 4 Cartridge (Less Coil)
7012943 9 Coil
7012903 4 Seal Kit
11 Not Serviced 1 Plug, Orifice
12 7017492 1 Plug, Orifice
13 Not Serviced 1 Plug, Orifice
14 7017493 4 Plug, Orifice
4641197 Ref. CONTROL VALVE (STEER) B
101 7012981 1 Cartridge
7012998 1 Seal Kit
102 7010542 1 Cartridge (Shuttle Valve) (Hydraforce LS08-30)
7010543 1 Seal Kit (L508-30 Valve)
103 7017433 1 Cartridge (Less Coil) (Steer Valve)
7012539 2 Coil
7017402 1 Seal Kit
3120697 400RTS 500RTS 2-15




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411

42 108

137(
1367 %

SUPPLIED %
WITH 136

ENGINE

Ttves, B ]
>3 UPPLIED
WITH
RADIATOR 132

612 142

SPIN-ON FUEL ZATTERY SHOWN HERE
FILTER OPTIONAL FOR CLARITY

2-16 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411

ITEM # PART NUMBER QTYy. DESCRIPTION REV.
Ref. ENGINE ASSEMBLIES
0253307 Ref. ENGINE ASSEMBLY - STANDARD GAS 8
0253309 Ref. ENGINE ASSEMBLY - DUAL FUEL 8
1 2000118 1 Engine
2 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
3 3600205 1 Pump Assembly - Barnes (See Figure 2-14 for Breakdown)
4 4843497 1 Bracket, Engine Mounting
5 3533445 1 Plate, Governor and Carburetor Mounting
6 Use 2902064 1 Controller, Governor (Was p/n 1600117)
7 2500005 1 Governor, Precision
8 0641410 4 Bolt 1/4"-20NC x 1 1/4"
9 4761400 9 Lockwasher 1/4"
10 3311401 9 Nut 1/4"-20NC
11 0901419 2 Bracket, Controller
12 4751400 5 Flatwasher 1/4"
13 0641408 1 Bolt 1/4"-20NC x 1"
14 3911012 4 Screw, Machine #10-24NC x 3/4"
15 3311001 4 Nut #10-24NC
16 4751000 6 Flatwasher #10
17 4761000 8 Lockwasher #10
18 0100009 A/R Adhesive
19 3533291 1 Plate, Engine
20 0701014 5 Bolt, Metric M10 x 30MM
21 4832000 5 Lockwasher, Metric M10
22 3200202 2 Mount, Engine - Rear
23 3200201 1 Mount, Engine - Front
24 4740273 2 Washer, Snubbing
25 4751700 4 Flatwasher 7/16"
26 0641726 2 Bolt 7/16" - 14NC x 3 1/4"
27 3311705 2 Locknut 7/16" - 14NC
28 4740274 1 Washer, Snubbing
29 0641826 1 Bolt 1/2"-13NC x 3 1/4"
30 4751800 1 Flatwasher 1/2"
31 3311805 2 Locknut 1/2"-13NC
32 0641608 8 Bolt 3/8"-16NC x 1"
33 4761600 8 Lockwasher 3/8"
34 3311601 8 Nut 3/8"-16NC
35 1060221 1 Cable, Battery (Engine to Ground)
36 0641812 3 Bolt 1/2"-13NC x 1 1/2" (S/N 37789 to Present)
37 4761800 2 Lockwasher 1/2"
38 Not Used
39 Not Used
40 0901858 1 Bracket, Exhaust Support
41 1 Adapter, Carburetor
0080092 Adapter, Carburetor (Standard Gas)
Adapter, Carburetor (Dual Fuel) (See Figure 2-5 for Call-out)
42 3311405 1 Locknut 1/4"-20NC
3120697 400RTS 500RTS 2-17



SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

43 1 Stud Options:

4300056 Stud (Standard Gas)

Stud (Dual Fuel) (See Figure 2-5 for Call-out)

44 3841049 1 Rod, Throttle
45 3321402 2 Nut, Jam 1/4"-28NF
46 1660157 2 Ball-joint
47 Not Used
48 2220273 1 Fitting, Reducer
49 2180360 1 Fitting, Tee
50 2420033 1 Sender, Oil Pressure
51 4360357 1 Switch, Pressure
52 2120135 1 Filter, Pressure

2120136 1 Element, Filter
53 1320014 2 Clamp, Hose
54 1 Adapter, Air Intake Options:

0080175 Adapter, Air Intake (Standard Gas)

Adapter, Air Intake (Dual Fuel) (See Figure 2-5 for Call-out)

55 1 Plug Options:

3520046 Plug (Standard Gas)

Not Required Plug (Dual Fuel)

56 2720341 1 Hose - Air Cleaner Outlet
57 1320058 1 Clamp, Hose
58 2180537 1 Fitting, Nipple
59 2200261 1 Fitting, Pipe Coupling
60 1 Bracket Options:

0901778 Bracket (Standard Gas)

1 Bracket (Dual Fuel) (Figure 2-5 for Call-out)
61 3790152 1 O-Ring
62 0641610 2 Bolt 3/8"-16NC x 1 1/4"
63 4740185 2 Washer, Hardened
64 to 66 Not Used

67 3911014 2 Screw, Machine #10-24NC x 7/8"
68 0641810 2 Bolt 1/2"-13NC x 1 1/4" (Prior to S/N 37789)
69 2720042 18 in/46cm Hose
70 1320032 2 Clamp
71 4300090 2 Stud
72 3321501 2 Nut 5/16"-24NF
73 3536481 1 Plate, Engine Mounting
74 2420118 1 Sender, Temperature
75 0140001 1 Horn
76 2060019 1 Fan and Spacer Kit
77 Not Used
78 0721008 2 Screw, Machine #10-24NC x 1"
79 Not Used
80 4031709 1 Screw m6-1.25 x 25mm (S/N 31574 to Present)
81 3290607 1 Locknut m6-1.25 (S/N 31574 to Present)
82 0100019 A/R Loctite (Not Shown) (S/N 31574 to Present)
83 0100020 A/R Loctite (Not Shown) (S/N 31574 to Present)

2-18 400RTS 500RTS 3120697




FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0253308/0253310 Ref. ENGINE INSTALLATION (STANDARD PARTS) 2/1
101 Not Used
102 4565830 1 Tube, Manifold
103 3220084 1 Muffler
104 1320019 1 U-Clamp
105 1 Bracket, Exhaust Hanger Options:
0901387 1 Prior to S/N 34962
0902382 1 S/N 34962 to Present
106 4565956 1 Tailpipe
107 1320058 3 Clamp, Hose
108 4844298 1 Tube, Air Intake
109 0080039 1 Elbow, Rubber
110 1340020 1 Air Cleaner Assembly
7004214 1 Element
111 0340002 2 Band, Air Cleaner Mounting
112 1120161 1 Cap, Air Inlet
113 0641406 4 Bolt 1/4"-20NC x 3/4"
114 4761400 4 Lockwasher 1/4"
115 3311401 4 Nut 1/4"-20NC
116 2220675 1 Fitting, 90°
117 4761600 9 Lockwasher 3/8"
118 3311601 9 Nut 3/8"-16NC
119 0641710 2 Bolt 7/16"-14NC x 1 1/4"
120 3533663 1 Plate, Radiator Mounting
121 0630403 2 Bolt, Carriage 7/16"-14NC x 1 1/2"
122 4751700 2 Flatwasher 7/16"
123 3311705 2 Locknut 7/16"-14NC
124 4761700 2 Lockwasher 7/16"
125 3311701 2 Nut 7/16"-14NC
126 3533664 1 Plate, Radiator Support
127 0630360 1 Bolt, Carriage 5/16"-18NC x 1 1/4"
128 4751500 5 Flatwasher 5/16"
129 3311501 5 Nut 5/16"-18NC
130 0641508 1 Bolt 5/16"-18NC x 1"
131 4761500 2 Lockwasher 5/16"
132 0641610 6 Bolt 3/8"-16NC x 1 1/4"
133 4751600 15 Flatwasher 3/8"
134 4060713 1 Shield
135 3536151 1 Guard, Exhaust
136 1320022 2 Clamp
137 2720058 6 ft./1.8m Hose, Fuel Line
138 0721004 3 Bolt #10-24NC x 1/2"
139 Not Used
140 0400003 1 Battery
141 3980003 1 Masonite
142 1060254 1 Cable, Battery (Battery + to Starter Solenoid)
143 3300029 2 Wingnut 3/8"-16NC
144 3536144 1 Cover, Battery
3120697 400RTS 500RTS 2-19




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
145 1060360 1 Cable, Battery (Battery Neg to Ground)
146 0630370 2 Rod, Tie-Down
147 0400002 1 Tie-Down, Battery
2910479 2 Clips, Tie Down
148 3620027 1 Radiator
149 Not Used
150 1320020 1 U-Clamp 1 1/2"
151 1320026 1 U-Clamp 1 3/4"
0252808 Ref. PUMP COUPLING INSTALLATION (STANDARD PARTS) —
201 1660207 1 Coupling, Pump
202 0080163 1 Adapter, Pump Mounting
203 0700808 6 Bolt, Metric 8mm 1.25 x 16mm
204 4831900 6 Lockwasher, Metric 8mm
205 0641610 8 Bolt 3/8"-16NC x 1 1/4"
206 4761600 8 Lockwasher 3/8"
3020021 A/R Grease, Coupling
Note: Coupling Spine must be greased with lithium soap
based grease prior to installation.
0250815 Ref. ENGINE HEATER INSTALLATION (OPTIONAL - NOT SHOWN) | A
2580026 1 Heater, Engine Coolant (Located at Rear of Cylinder Head)
0701020 2 Bolt, Metric 10mm x 6mm
4564328 2 Spacer, Tube
Ref. SPARE COMPONENTS
301 7000892 1 Carburetor (Standard Gas)
1140009 1 Carburetor (LP Gas)
Use 7019933 1 Carburetor Rebuild Kit (p/n was 7000878)
7023471 1 Assembly, Float (Not Shown)
70000163 1 Needle-Spring Load Fuel Valve
7012577 1 Fitting, Vacuum Line
7012578 1 Vacuum Line Assembly
7000884 1 Fuel Shut-Off
7024321 1 Gasket, Carburetor (Top)
7027607 1 Gasket, Carburetor (Bottom)
302 7012564 1 Wiring Harness
7014682 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set) (“Push On” Spark Plug Wires)
7019998 1 Coil Pack (“Push On” Spark Plug Wires)
7023669 1 Plug Wire Set (“Push On” Spark Plug Wires)
7023668 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set) (“Clip On” Spark Plug Wires)
7019939 1 Filter, Fuel (Not Shown)
7019949 1 Filter, Oil (Not Shown)
2-20 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
302 (cont'd) 7019987 1 Coil Pack (“Clip On” Spark Plug Wires)
7019989 1 Plug Wire Set (“Clip On” Spark Plug Wires)
7014682 1 Tune-Up Kit (Includes Oil and Fuel Filters, Spark Plugs and
Wire Set)
7014680 1 Spare Components Kit (Includes Carburetor, Fuel Pump, Water
Pump, Bosch Alternator, Starter and Ignition Control)
303 1 Alternator Options:
7000893 Bosch
7019670 Prestolite (was p/n 7012653)
7019934 1 Belt, Alternator
7019935 1 Pulley, Alternator
304 Use 7023670 1 Control, Ignition (was p/n 7019665)
305 3960423 1 Gasket, Thermostat (Not Shown)
7014687 1 Spare Components Kit (Includes Carburetor, Fuel Pump, Water
Pump, Prestolite Alternator, Starter and Ignition Control)
306 7019666 1 Pump, Fuel (Not Shown)
7019952 1 Separator, Fuel (Not Shown)
7025153 1 Gasket, Fuel Pump (Not Shown)
307 7019667 1 Cap, Qil Filler (Not Shown)
308 7019668 1 Starter
309 7019936 1 Pulley, Crankshaft (Not Shown)
310 7019937 1 Pulley, Water Pump (Not Shown)
7019938 1 Outlet, Water (Not Shown)
7019945 1 Hose, Bypass (Not Shown)
311 7019951 1 Pump, Water (Not Shown)
7019941 1 Hose, Radiator (Upper)
7019943 1 Hose, Radiator (Lower)
7019942 1 Hose, Water Pump/Intake Inlet
312 7019944 1 Block Assembly, 11-Stud Terminal (Not Shown)
313 7019946 1 Flange, Exhaust Pipe (Not Shown)
7019947 1 Gasket, Exhaust Pipe Flange (Not Shown)
314 7019948 1 Manifold, Exhaust Outlet (Not Shown)
315 7019950 1 Thermostat
316 7019987 1 Coil, Ignition (Not Shown)
317 7019954 1 Harness, Ignition Module Patch (Not Shown)
318 7019959 1 Dipstick (Not Shown)
0251945 Ref. ENGINE DISTRESS SWITCH INSTALLATION (OPTIONAL) B
401 to 403 Not Used
404 2420131 1 Sender, Oil Pressure
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Arrestor, Spark (Includes Mounting Hardware)
3120697 400RTS 500RTS 2-21




SECTION 2 GROUND CONTROLS

FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253902 Ref. SPIN-ON FUEL FILTER INSTALLATION (OPTIONAL) A
601 2120138 1 Filter, Fuel
602 0901932 1 Bracket, Mounting
603 4300068 2 Stud (Welded on Part)
604 4751400 4 Flatwasher 1/4"
605 4761400 4 Lockwasher 1/4"
606 0641406 2 Bolt 1/4"-20NC x 3/4"
607 2220459 1 Fitting, 90°
608 2220315 2 Fitting
609 1320022 2 Clamp
610 2220273 1 Fitting, Reducer
611 0100020 A/R Sealant, Pipe
612 3311401 2 Nut 1/4"-20NC
2-22 400RTS 500RTS 3120697




FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-23




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

. , B
G
| 3
08 =
S .
s I
— :
I
\ ‘
— .
~ - O .-

ENGINE REF.
TO FUEL TANK

V\TO FUEL PUMP
10

37

9

TO WATER PUMP
TO INTAKE MANIFOLD

NOTE: WHEN
MOUNTED
VERTICAL

MAKE SURE

DRAIN HOLE
IN CASTING
IS DOWN.

1"
SUPPLIED
W/ENGINE

N
18—¢;\’ .
17—4§

FRAME REF.

L.P. GAS

LiQuip [ —

WITHDRAW
SYSTEM

LOCATE NEAR
L.P. TANK

2-24 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0250790 Ref. DUAL FUEL INSTALLATION - VSG 411 FORD F
1 3720011 1 Regulator, LPG
2 2220364 2 Fitting, Adapter
3 2180535 2 Fitting, Barbed
4 2220648 1 Fitting, 90°
5 2120077 1 Filter-Lock
6 2220003 1 Fitting, Swivel
7 2220675 1 Fitting, 90°
8 2720112 24in/.61m | Hose, LP
9 2720042 28in./.71m Hose, Heater
10 2720118 1 Hose, LP (48 in./1.22m Length)
11 1320032 A/R Clamp
12 2180104 1 Fitting
13 2180360 1 Fitting, Tee
14 4360188 1 Switch, Vacuum
15 2180536 1 Fitting, Barbed
16 2180623 1 Fitting, Tee
17 0641405 2 Bolt 1/4"-20NC x 5/8"
18 4761400 2 Lockwasher 1/4"
19 2180387 1 Fitting, Tank Connector
20 Not Used
21 0901778 1 Bracket
22 Not Used
23 0080167 1 Adapter, Air Intake
24 0080092 1 Adapter, Carburetor
25 3840979 1 Rod
26 Not Used
27 1700818 1 Decal - Liquid LPG
28 Not Used
29 Not Used
30 1320023 2 Clamp, LP Tank
31 4640391 1 Valve, Gasoline
32 1320095 1 Clamp, Support
33 2220805 2 Fitting, Straight
34 1320022 2 Clamp
35 2220290 1 Fitting, Tee
36 2180389 1 Fitting, Pressure Relief
37 4400040 2 Tank, LP (33.5 Lbs.)
4400275 2 Tank, LP (43.5 Lbs.)
0253447 Ref. LP TANK BRACKETS INSTALLATION —
101 4844185 2 Support, Tank Bracket
102 0641522 2 Bolt 5/16"-18NC x 2 3/4"
103 4761500 2 Lockwasher 5/16"
104 3311501 2 Nut 5/16"-18NC
105 0641610 8 Bolt 3/8"-16NC x 1 1/4"
106 4751600 8 Flatwasher 3/8"
3120697 400RTS 500RTS 2-25




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
107 4761600 8 Lockwasher 3/8"
108 3311601 Nut 3/8"-16NC
2-26 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-27




SECTION 2 GROUND CONTROLS

FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)

\ EXISTING OIL
PRESSURE SWITCH

SUPPLIED WITH (GENERATOR)

EXISTING OlL
PRESSURE SWITCH

VALVE TRAY - REF.

Valve Tray - Ref.

2-28 400RTS 500RTS 3120697



FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0250444 Ref. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) D
(OPTIONAL) (PRIOR TO JULY 1994)
0255037 Ref. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) A
(OPTIONAL) (JULY 1994 TO PRESENT)
1 3580134 1 Pulley
2 2460011 1 110 Volt Generator
7003657 1 Control Box Assembly
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
4360542 1 Breaker, Circuit
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly
7026199 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power - 12ft. Length
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
3 7027887 1 Keystock
4 0901650 1 Bracket, Generator Mounting
5 4340569 1 Support, Adjustable
6 0480057 1 V-Belt
7 1360037 1 Sender, Oil (July 1994 to Present)
8 4761600 4 Lockwasher 3/8"
9 3311601 2 Nut 3/8" - 16NC
10 0641511 1 Bolt 5/16"-18NC x 1 3/8"
11 4751500 2 Flatwasher 5/16"
12 4761500 2 Lockwasher 5/16"
13 0961247 1 Bushing
14 0641507 1 Bolt 5/16"-18NC x 7/8”
15 0901609 1 Bracket, Box Mounting
16 3911004 2 Screw, Machine #10-24NC x 1/2"
17 3311001 2 Nut #10-24NC
18 4761000 2 Lockwasher #10
19 Not Used
20 0681610 2 Bolt 3/8"-16NC x 1 1/4" (Grade 8)
21 4751600 2 Flatwasher 3/8"
22 2180749 1 Fitting, 45° (July 1994 to Present)
23 2180360 1 Fitting, Tee (July 1994 to Present)
3120697 400RTS 500RTS 2-29




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423

MACHINES BUILT

PRIOR TO LATE 1994

BATTERY SHOWN
HERE FOR
CLARITY.

BATTERY

2-30 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0254965/0254963 Ref. ENGINE ASSEMBLY (STANDARD PARTS) C/C
1 2000125 1 Engine (Includes 301 thru 303)
2 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
3 3600205 1 Pump Assembly - Barnes (See Figure 2-14 for Breakdown)
4 2720232 1 Hose, Radiator (Bottom)
5 0641810 2 Bolt, 1/2"-13NC x 1 1/4"
6 4761800 2 Lockwasher 1/2"
7 1320012 4 Clamp, Hose
8 4761600 A/R Lockwasher 3/8"
9 2720254 1 Hose, Radiator (Top)
10 3737289 1 Plate, Engine Mounting
11 0711014 4 Bolt 10mm x 30mm
12 Not Used
13 0711020 2 Bolt 10mm x 60mm
14 4562637 2 Spacer
15 4740273 3 Washer, Snubbing
16 3200362 3 Mount, Engine
17 0641826 3 Bolt 1/2"-13NC x 3 1/4"
18 3311805 3 Nut, Lock 1/2"
19 4751800 3 Flatwasher 1/2"
20 4740185 2 Washer, Hardened
21 Not Used
22 2060025 1 Fan
23 0901401 1 Bracket, Terminal Strip
24 1700901 1 Decal, Terminal Cable
25 1670414 1 Cover, Terminal Strip
26 1320070 2 Clamp, Wire
27 3910812 2 Screw #8-32NC x 3/4"
28 4770800 2 Starwasher #8
29 3310801 2 Nut #8-32
30 0100020 A/R Loctite
31 2180360 1 Fitting, Tee
32 4360357 1 Switch, Oil Pressure
33 2220273 1 Fitting, Reducer
34 2420131 1 Sender, Oil Pressure
35 2420149 1 Sender, Water Temperature
36 to 37 Not Used
38 0080092 1 Adapter, Choke
39 Not Used
40 1060045 1 Cable
4 4751600 12 Flatwasher 3/8"
42 0641406 20 Bolt 1/4"-20NC x 3/4"
43 4751400 40 Flatwasher 1/4"
44 3311405 3 Locknut 1/4"
45 Not Used
46 0701010 7 Bolt 10mm x 20mm
47 4740116 7 Lockwasher 10mm
48 4564281 1 Tube, Dipstick
3120697 400RTS 500RTS 2-31




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

49 2420109 1 Gauge, Dipstick
50 3790152 1 O-Ring, Pump
51 4921714 1 Harness, Wiring (Not Shown)
52 Not Used
53 2720015 10in. Hose
54 1320022 2 Clamp, Hose

55 to 61 Not Used
62 4844613 1 Exhaust Manifold

63 to 66 Not Used
67 1120432 1 Cap, Vacuum
68 Not Used
69 4360056 1 Stud, Carb
70 0901978 1 Bracket, Muffler Mounting
71 3220089 1 Muffler, Spark Arrestor
72 0340041 2 Clamp, Muffler
73 0641506 4 Bolt 5/6"-18NC x 3/4"
74 4751500 A/R Flatwasher 5/16"
75 3311505 6 Locknut 5/16"
76 3538178 1 Plate, Engine Tray
77 0641608 8 Bolt, 3/8"-16NC x 1"
78 3311601 6 Nut 3/8"
79 4340660 1 Support, Radiator
80 4300038 2 Stud
81 4751700 2 Flatwasher 7/16"
82 4761700 2 Lockwasher 7/16"
83 3311701 2 Nut 7/16"
84 0630375 2 Bolt, Carriage 7/6"-16NC x 1"
85 3940804 6 Screw, Self Tapping #8-32 x 1"
86 4750800 6 Flatwasher #8
87 2680336 1 Fan Shroud
88 1320019 1 Clamp, Muffler
89 0641610 8 Bolt 3/8"-16NC x 1 1/4"
90 3311605 8 Locknut 3/8"

91t0 95 Not Used
96 3620026 1 Radiator
97 1600098 1 Controller, Engine
98 0901419 1 Bracket
99 0641006 4 Bolt #10-24NC x 3/4 Lg.
100 4751000 4 Flatwasher #10
101 3311005 4 Locknut #10-24
102 0902092 1 Bracket
103 2120135 1 Filter, Charge
104 3740061 1 Relay, Start Lockout
105 3740059 1 Relay

106 to 107 Not Required
108 0902093 1 Bracket, Relay Mounting
109 0641510 2 Bolt
110 4761500 2 Lockwasher
111 to 112 Not Required
2-32 400RTS 500RTS 3120697




FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0254964/0254966 Ref. ENGINE INSTALLATION 4/D
120 to 121 Not Used
122 2 Bracket, Exhaust Hanger Options:
0901387 Prior to S/N 34962
0902382 S/N 34962 to Present
123 1320011 3 Clamp, Muffler
124 0641508 2 Bolt 5/16"-18NC x 1"
125 4751500 8 Flatwasher 5/16"
126 3311505 6 Locknut 5/16"
127 3533664 1 Plate, Radiator Support
128 0630360 2 Bolt, Carriage 5/16"-18NC x 1 1/4"
129 4566520 1 Tube, Exhaust
130 3536151 1 Plate, Exhaust Guard
131 1320058 4 Clamp, Hose
132 4566541 1 Tube, Air Intake
133 0080039 1 Adapter, Elbow
134 1340020 1 Air Cleaner
7004214 1 Element
135 1120161 1 Bonnet
136 0340002 2 Band, Mounting
137 0641408 4 Bolt 1/4"-20NC x 1"
138 4751400 4 Flatwasher 1/4"
139 3311405 4 Locknut 1/4"
140 Not Used
141 4761600 3 Lockwasher 3/8"
142 3311601 3 Nut 3/8"
143 4751600 3 Flatwasher 3/8"
144 3536144 1 Cover, Battery
145 1060360 1 Cable, Battery
146 0630370 2 Tie Down
147 0400002 1 Battery Tie Down
2910479 2 Clips, Tie Down
148 3300029 2 Wingnut 3/8"
149 1060254 1 Cable, Battery
150 0400003 1 Battery
151 3980003 1 Masonite
152 to 154 Not Used
155 0140001 1 Horn
156 Not Required
157 0840025 4 Boot, Cable (Red)
158 Not Used
159 1060221 1 Cable Assembly, 12"
160 1060080 1 Cable Assembly, 30"
161 1060401 1 Cable Assembly, 56"
162 to 166 Not Required
3120697 400RTS 500RTS 2-33




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0238044 Ref. PRECISION GOVERNOR INSTALLATION A
201 0901373 1 Bracket, Governor
202 2500004 1 Governor
203 0641408 7 Bolt 1/4"-20NC x 1"
204 3311401 7 Nut 1/4"-20NC
205 4751400 7 Flatwasher 1/4"
206 4761400 7 Lockwasher 1/4"
207 3840898 1 Rod
208 3321401 2 Nut 1/4"-28NF
209 1660157 2 Coupling, Ball Joint
2000125 Ref. ENGINE SUB-ASSEMBLY —
301 2000088 1 Engine, Ford 423
302 1660212 1 Coupling, Hayes
303 4860155 1 Fly Wheel, Ford
Ref. ENGINE COMPONENTS
7000643 1 Carburetor (Standard Gas) with Built-In Choke
7000878 1 Rebuilt Kit
1140009 1 Carburetor - LP Gas
7000877 1 Fuel Shut-Off (With Wire)
7000884 1 Fuel Shut-Off (With Terminal Post)
7012577 1 Vacuum Line Fitting
7012578 1 Vacuum Line Tube Assembly
7000867 1 Engine Harness
7010633 1 Fuel Pump Assembly
7012595 4 Spark Plug
7014677 1 Major Components Kit (Includes 1 each of Standard Gas
Carburetor, Water Pump, Fuel Pump, Starter and Standard
Alternator)
7014678 1 Gasket, Electrical Kit (Includes Upper and Lower Gasket Kits, 1
each of Thermostat, ring Gear, Belt, Coil, Ignition Module,
Voltage Regulator, Starter Solenoid and Hose)
7014679 1 Tune-up Kit (Includes 4 Spark Plugs and 1 each of Oil Filter,
Fuel Filter, Cap, Rotator and Ignition Wire Set)

2-34 400RTS 500RTS 3120697



FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-35




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425

~~ 181 BATTERY SHOWN
> HERE FOR
CLARITY

2-36 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE ASSEMBLY (STANDARD PARTS) OPTIONS:
0255207/0255208 Ref. LRG 423 DIS (PRIOR TO S/N 46528) 7/7
0258320/0258321 Ref. LRG 425 (S/N 46528 TO PRESENT) 6/6
1 2000126 1 Engine, Ford LRG 423 DIS (Prior to S/N 30660)
2000149 1 Engine, Ford LRG 423 DIS (S/N 30660 to S/N 46528)
2000156 1 Engine, Ford LRG 425 (S/N 46528 to S/N 60462)
2000165 1 Engine, Ford LRG 425 (S/N 60462 to Present)
2 Not Used
3 3600164 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
(Prior to S/N 30660)
3600260 1 Pump Assembly - Sunstrand (See Figure 2-13 for Breakdown)
(S/N 30660 to Present)
4 3200377 1 Mount, Front Engine
5 4566605 1 Tube, Spacer
6 2500005 1 Governor, Precision
7 0902088 1 Bracket, Governor Mounting
8 3841255 1 Rod, Throttle
9 1660157 2 Ball Joint Coupling
10 0902089 1 Bracket, Terminal Mounting Strip
11 0902087 1 Bracket, Fuel Pump Mounting
12 2420149 1 Sender, Water Temperature
13 2420131 1 Sender, Oil Pressure
14 4360357 1 Switch, Oil Pressure
15 2220273 1 Fitting, Reducer
16 2220994 1 Fitting, 1/8" Pipe Cross
17 4300056 1 Stud, Carburetor
18 1 Oil Drain Valve Options:
4640750 Prior to S/N 23751
4640989 S/N 23751 to Present
19 2750532 2.5 ft. Hose, Low Pressure
20 1320032 A/R Clamp, Hose
21 1700901 1 Decal, Terminal Strip
22 1670414 1 Cover, Terminal Strip
23 2220315 1 Fitting, Straight Pipe Barb
24 2720058 1.5 ft. Fuel Line - 5/16" I.D.
25 2180536 1 Fitting, Straight Pipe Barb
26 2720271 2.5 ft. Vacuum Hose - 3/16" I.D.
27 0701022 2 Screw, M10 x 1.5 x 70 Lg.
28 0701014 2 Screw, M10 x 1.5 x 30 Lg.
29 4832000 4 Lockwasher - M10
30 0700810 3 Screw, M8 x 1.25 x 20 Lg.
31 4831900 3 Lockwasher - M8
32 0641812 2 Screw, 1/2"-13NC x 1 1/4" Lg.
33 4761800 2 Lockwasher, 1/2"
34 0641408 A/R Bolt, 1/4"-20NC x 1" Lg.
35 4761400 A/R Lockwasher, 1/4"
36 3311401 A/R Nut, 1/4"-20NC
37 0641406 2 Bolt, 1/4"-20NC x 3/4 Lg.
3120697 400RTS 500RTS 2-37




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
38 2 Screw Options:
3911024 Screw #10-24NC x 1 1/2" Lg. (Prior to S/N 32690)
3911026 Screw #10-24NC x 1 5/8" Lg. (S/N 32690 to S/N 46528)
3911014 Screw #10-24NC x 7/8" Lg. (S/N 46528 to Present)
39 2 Nut Options:
3311001 Nut #10-24NC (Prior to S/N 32690)
3311005 Locknut #10-24NC (S/N 32690 to Present)
40 2 Washer Options:
4761000 Lockwasher, #10 (Prior to S/N 32690)
4751000 Flatwasher, #10 (S/N 32690 to Present)
41 3321401 1 Nut, 1/4"-28NF
42 0701017 2 Screw, M10 x 1.5 x 45 Lg. (Prior to S/N 46528)
43 4564281 1 Tube, Dipstick
44 1 Gauge, Dipstick Options:
2420109 Gauge, Dipstick (Prior to S/N 48837)
2420189 Gauge, Dipstick (S/N 48837 to S/N 60462)
2420187 Gauge, Dipstick (S/N 60462 to Present)
45 3740080 3 Relay, Bosch
46 4100025 2 ft. Guard, Hose
47 0100020 A/R Loctite, #56747
48 1 Switch, Qil Pressure Options:
4360405 Prior to S/N 80259
4360037 S/N 80259 to Present
49 2220437 1 Fitting, Male Pipe 1/4" x 1/8"
50 0902361 1 Bracket, Terminal Strip
51 1320022 2 Clamp, Worm Gear (S/N 99226 to Present)
Ref. ENGINE INSTALLATION OPTIONS:
0255209/0255210 Ref. LRG 423 DIS (PRIOR TO S/N 46528) 5/8
0258319/0258322 Ref. LRG 425 (S/N 46528 TO PRESENT) 7/8
101 Not Required
102 1320012 4 Clamp, Hose Worm Gear
103 2060014 1 Fan, 16" Pusher
104 0080212 1 Adapter, Fan Spacer
105 0700822 4 Screw, M8 x 1.25 x 70 Lg.
106 4831900 4 Lockwasher - M8
107 3620026 1 Radiator
108 0181781 1 Bracket, Radiator Support
109 0630360 1 Bolt, 5/16"-18NC x 1 1/4" Lg.
110 4751500 4 Flatwasher, 5/16"
111 3311505 4 Locknut, 5/16"-18NC
112 2 Bolt Options:
0630375 Bolt, 7/16"-14NC x 1" Lg. (Prior to S/N 46528)
0630403 Bolt, 7/16"-14NC x 1 1/2" Lg. (S/N 46528 to Present)
113 4751700 2 Flatwasher, 3/16"
114 3311701 2 Nut, 7/16"-14NC
115 2680386 1 Fan Shroud
2-38 400RTS 500RTS 3120697




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
116 6 Flatwasher Options:
4750800 Flatwasher, #8 (Prior to S/N 46528)
4751000 Flatwasher, #10 (S/N 46528 to Present)
117 6 Screw Options:
3940804 Screw, #8-32NC x 1" Lg. Self-Tap (Prior to S/N 46528)
3941004 Screw, #10-24NC x 1/2" Lg. Self-Tap (S/N 46528 to Pres-
ent)
118 1 Engine Tray Options:
4844942 Engine Tray - LRG 423 DIS (Prior to S/N 46528)
4845757 Engine Tray - LRG 425 (S/N 46528 to Present)
119 3200362 3 Mount, Engine
120 4740274 3 Washer, Snubbing
121 0641826 3 Screw, 1/2"-13NC x 3 1/4" Lg.
122 4751800 6 Flatwasher, 1/2"
123 3311805 3 Locknut, 1/2"-13NC
124 0641608 8 Screw, 3/8"-16NC x 1" Lg.
125 4751600 28 Flatwasher, 3/8"
126 3311605 14 Locknut, 3/8"-16NC
127 1 Cable Options:
1060045 Cable (Prior to S/N 64796)
1060221 Cable (S/N 64796 to Present)
128 1600211 1 Controller
129 0901419 1 Bracket
130 0721006 4 Screw #10-24NC x 3/4" Lg.
131 4751000 4 Flatwasher, #10
132 3311005 6 Locknut, #10-24
133 0641407 A/R Screw, 1/4"-20NC x 7/8" Lg.
134 4751400 A/R Flatwasher, 1/4"
135 3311405 A/R Locknut, 1/4"-20NC
136 0902092 1 Bracket, Filter Mount
137 0140001 1 Horn (Prior to S/N 112737)
138 2120135 1 Filter, Charge Pressure
2120136 1 Element, Charge Filter
139 3600205 1 Pump, Gear (See Figure 2-14 for Breakdown)
140 0641610 8 Screw, 3/8"-16NC x 1 1/4" Lg.
141 4761600 2 Lockwasher, 3/8"
142 1340020 1 Air Cleaner
7004214 1 Element, Air Cleaner
143 0340002 2 Mounting Band
144 1120161 1 Bonnet, Air Inlet
145 0080039 2 Adapter, Elbow
146 1320058 6 Clamp, Hose - Worm Gear
147 4561815 1 Tube, Air Inlet (Standard Gas)
4567127 1 Tube, Air Inlet (Dual Fuel)
148 4566673 1 Tube, Air Intake
149 0080124 1 Adapter
150 0080092 1 Adapter, Choke
151 0701010 4 Screw M10 x 1.5 x 20
152 4832000 4 Lockwasher, M10
153 4844962 1 Exhaust Manifold
3120697 400RTS 500RTS 2-39




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
154 0340041 2 Clamp, 2" Muffler (Prior to September 1995)
1320019 2 Clamp, 2" Muffler (September 1995 to Present)
155 4566672 1 Tube, Exhaust
156 3220095 1 Muffler, Spark Arrest
157 0901387 1 Bracket (Prior to S/N 34962)
0902382 1 Bracket (S/N 34962 to Present)
158 1320011 1 Clamp, 2 1/2" Muffler
1320011 1 Clamp, 2 1/2" Muffler (Dual Fuel) (Prior to S/N 83238)
1320021 1 Clamp, 2 1/4" Muffler (Dual Fuel) (S/N 83238 to Present)
159 1060360 1 Cable
160 0630370 2 Rod, Tie Down
161 1 Tie Down, Battery Options:
0400002 Tie Down, Battery (Prior to S/N 46528)
2910479 Clips
0400174 Tie Down, Battery (S/N 46528 to Present)
162 3300029 2 Wing Nut, 3/8"-16NC
163 1 Plate, Battery Cover Options:
3536144 Ford LRG 423 DIS (Prior to S/N 46528)
1670841 Ford LRG 425 (S/N 46528 to Present)
164 1060254 1 Cable
165 1 Battery, 12 Volt Options:
0400003 Ford LRG 423 DIS (Prior to S/N 46528)
0400075 Ford LRG 425 (S/N 46528 to Present)
166 1 Masonite Options:
3980003 Ford LRG 423 DIS (Prior to S/N 46528)
3980007 Ford LRG 425 (S/N 46528 to Present)
167 3538735 1 Plate, Exhaust Cover
168 Not Used
169 4921746 1 Wiring Harness
170 3911012 4 Screw #10-24NC x 3/4"
171 1320022 6 Clamp, Worm Gear
172 2720015 10 ft. Hose 1/4"
173 2720160 2 ft. Hose, Low Pressure 1/2"
174 2 Vacuum Cap Options:
1120342 Vacuum Cap (Prior to S/N 64796)
1120432 Vacuum Cap (S/N 64796 to Present)
175 4740185 1 Flatwasher (S/N 46528 to Present)
176 1320180 5 Clamp, Worm Gear (S/N 46528 to Present)
177 4761700 2 Lockwasher 7/16” (S/N 46528 to Present)
178 Not Used
179 2220315 1 Fitting, Straight (S/N 46528 to Present)
180 0840046 1 Boot, Battery Pos. (S/N 103576 to Present)
181 0840047 1 Boot, Battery Neg. (S/N 103576 to Present)
0100020 A/R Sealant, Pipe
2-40 400RTS 500RTS 3120697




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2000126/2000149 Ref. ENGINE COMPONENTS
301 7012680 1 Alternator
302 Use 1660249 1 Coupling (13 Teeth) (Prior to S/N 30660) (was p/n 7012656)
Use 1660250 1 Coupling (15 Teeth) (S/N 30660 to S/N 46528) (was p/n
7016662)
303 7012681 1 Module, Ignition
304 7012679 1 Starter (Not Shown)
7025145 1 Solenoid, Starter
305 Use 7021869 1 Filter, Oil (was p/n 7014501)
306 7012690 1 Carburetor
7019933 1 Carburetor Kit
7012683 1 Spring
7023471 1 Float Assy
307 7016600 1 Pump, Fuel
7012678 1 Pump, Fuel (Electric)
7000884 1 Solenoid, Fuel
7016601 1 Filter, Fuel
308 7016605 1 Choke, Automatic
309 Use 7019926 1 Hose, Radiator (Top) (was p/n 7016375)
310 Use 7019927 1 Hose, Radiator (Bottom) (was p/n 7016376)
311 Use 7022153 1 Pump, Water (Not Shown) (was p/n 7016638)
312 7019976 1 Flywheel
7022180 1 Ring Gear
7020120 1 Bell Housing
313 7022143 1 Gasket, Exhaust Manifold (Not Shown)
314 70002307 1 Gasket, Exhaust Pipe (Not Shown)
7025126 1 Gasket, Intake Manifold to Head (Not Shown)
7019924 1 Manifold, Exhaust (Not Shown)
315 7022150 1 Belt, Timing (Engine 2000126)
316 7019921 1 Belt, Alternator (Engine 2000126)
317 4360157 1 Switch, Water Temperature (Not Shown)
318 7012682 1 Harness, Engine (Not Shown)
319 7019925 1 PCV Valve (Not Shown)
320 7019929 1 Pulley, Idler (Not Shown)
321 7019930 1 Coil Pack (Not Shown)
7019931 1 Spark Plug Wires (Set) (Not Shown)
7019932 4 Spark Plug Wires (Not Shown)
322 7022178 1 Sensor, Crank Shaft (Not Shown)
323 2420109 1 Gauge, Oil Dipstick (Not Shown) (Engine 2000149)
4564281 1 Tube, Dipstick (Not Shown) (Engine 2000149)
2000156/2000165 Ref. ENGINE COMPONENTS
401 7019977 1 Alternator
7019997 1 Regulator
402 Use 1660250 1 Coupling (15 Teeth) (S/N 46528 to S/N 60462) (was p/n
7016662)
Use 1660249 1 Coupling (13 Teeth) (S/N 60462 to Present) (was p/n 7012656)
403 Use 7023687 1 Module, Ignition (was p/n 7019961)
3120697 400RTS 500RTS 2-41




SECTION 2 GROUND CONTROLS

FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
404 7012679 1 Starter (Not Shown)
405 7021869 1 Filter, Oil
406 Use 7019988 1 Carburetor (Engine 2000156) (was p/n 7019974)
7019988 1 Carburetor (Engine 2000165)
7019933 1 Carburetor Kit
7027292 1 Float Assembly
7025122 1 Base, Carburetor
7024321 1 Gasket, Carburetor (Top)
7000646 1 Gasket, Carburetor (Bottom)
7000646 1 Gasket, Carburetor
7016605 1 Choke, Automatic
407 7016600 1 Pump, Fuel (Facet Brand)
7019983 1 Pump, Fuel (Airtex Brand)
7000884 1 Solenoid, Fuel
7016601 1 Filter, Fuel
408 Not Required
409 Use 7019926 1 Hose, Radiator (Top) (was p/n 7016375)
410 Use 7019927 1 Hose, Radiator (Bottom) (was p/n 7016376)
411 7022153 1 Pump, Water (Not Shown)
7019982 1 Tube, Water Pump Inlet (Not Shown)
7019985 1 Pulley, Water Pump (Not Shown)
7022156 1 Thermostat (Not Shown)
7025134 1 Gasket, Water Outlet Connection (Not Shown)
412 7019976 1 Flywheel
7022180 1 Ring Gear
413 7022143 1 Gasket, Exhaust Manifold (Not Shown)
414 70002307 1 Gasket, Exhaust Manifold to Pipe (Not Shown)
7019924 1 Manifold, Exhaust (Not Shown)
7025125 1 Gasket, Intake (Manifold to Cylinder Head) (Not Shown)
415 7019978 1 Tensioner, Belt (Not Shown)
416 7027402 1 Belt, Drive (was p/n 7019979)
417 Not Used
418 7019980 1 Harness, Engine Wiring (Not Shown)
419 to 420 Not Used
421 7019930 1 Coil Pack (Not Shown)
7022157 1 Spark Plug Wires (Set) (Not Shown) (Engine 2000156)
7019931 1 Spark Plug Wires (Set) (Not Shown) (Engine 2000165)
7019932 4 Spark Plug (Not Shown) (Engine 2000165)
422 7022178 1 Sensor, Crank Shaft (Not Shown)
423 7019981 1 Indicator, Oil Level (Not Shown)
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Spark Arrestor
0257154 Ref. ENGINE HEATER INSTALLATION (OPTIONAL NOT AN
SHOWN)
2580048 1 Block Heater Kit (Located Left Side of Intake)
2-42 400RTS 500RTS 3120697




FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-43




SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/
LRG-425

10
12

24
LOCATED IN FUEL 16
LINE BETWEEN
TO CARB AND PUMP
INTAKE
MANIFOLD
6 63

TO INTAKE TO INTAKE
MANIFOLD MANIFOLD

NOTE: WHEN MOUNTED
VERTICAL MAKE SURE
DRAIN HLOES IN

CASTING IS DOWN.

2-44 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-

425
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DUAL FUEL COMPONENTS INSTALLATION (FORD LSG423,
LRG423 AND LRG 425 ENGINES)
1 4700005 1 Vaporizer/Regulator
7017515 1 Kit, Rebuilding

2 2120077 1 LPG Filter Lock

3 4360188 1 Vacuum Switch

4 2220675 3 Fitting, 90° Pipe Barb

5 2220251 1 Reducer

6 2200204 1 Pipe Plug 3/4" NPT

7 1320130 2 Clamp, 1"

8 0701010 1 Screw, M10 x 1.5 x 20

0700610 1 Screw, M6 x 1 x 20

9 4832000 1 Lockwasher M10

4831700 1 Lockwasher M6

10 0080124 1 Adaptor, Carburetor

11 1700712 4 Decal, Caution

12 1320022 6 Clamp

13 1120432 1 Cap, Vacuum

14 2720112 2 ft. Hose, Vapor 5/8"

15 2180389 1 Fitting, Relief

16 2720249 1 Hose, L.P. 62" Lg.

17 0902094 1 Bracket, L.P. Filter

18 2180388 1 Filter, Bulkhead

19 2180418 1 Fitting, 1/4" NPT to 3/8", 45° Flare

20 2720144 1 Hose, L.P.

21 2180387 1 Fitting, Tank Connector

22 1320023 2 Clamp, LP Tank

23 4400040 2 Tank, LP (33.5 Lbs.) (Prior to S/N 61097)

4400281 2 Tank, LP (33.5 Lbs.) (S/N 61097 to Present)
4400275 2 Tank, LP (43.5 Lbs.)

24 4640391 1 Lock, Fuel (Prior to June 1995)

25 2200222 1 Pipe Plug 1/4" NPT (S/N 36855 to Present)

26 2220290 1 Fitting, Tee (S/N 36855 to Present)

27 2220504 1 Fitting, 90° 1/4" NPT to 3/8", 45° Flare (S/N 26845 to Present)
0254963/0254964 Ref. DUAL FUEL COMPONENTS INSTALLATION - LSG-423 D/4
0255210/0255208 Ref. DUAL FUEL COMPONENTS INSTALLATION - LRG-423 8/E
0258322/0258321 Ref. DUAL FUEL COMPONENTS INSTALLATION - LRG-425 8/6

51 2220003 1 Fitting, Straight (Not Shown) (LSG-423)

2220082 1 Fitting, 90° (LRG-423/LRG-425) (Prior to S/N 99226)
2220504 1 Fitting, 90° (LRG-423/LRG-425) (S/N 99226 to Present)
52 2220082 1 Fitting, 90° (LSG-423)
Not Required 0 LRG-423/LRG-425
53 2180537 1 Fitting, Nipple (LSG-423)
2180104 1 Fitting, Nipple (LRG-423/LRG-425)

3120697 400RTS 500RTS 2-45



SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-

425 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
54 Not Required 0 LSG-423
2180360 1 Fitting, Tee 1/8" NPT (LRG-423/LRG-425)
55 0641510 2 Bolt 5/16"-18NC x 1 1/4" (LSG-423)
0641416 2 Screw 1/4"-20NC x 2" Lg. (LRG-423/LRG-425)
56 4761500 2 Lockwasher 5/16" (LSG-423)
4761400 2 Lockwasher 1/4" (LRG-423/LRG-425)
57 3311501 2 Nut 5/16"-18NC (LSG-423)
3311401 2 Nut 1/4"-20NC (LRG-423/LRG-425)
58 2180250 1 Fitting, Adapter (LSG-423)
2220273 1 Fitting, Adapter (LRG-423/LRG-425)
59 3538436 1 Plate, Mounting (LSG-423)
Not Required 0 LRG-423/LRG-425
60 Not Required 0 LSG-423
0902089 1 Bracket, Mounting (LRG-423/LRG-425)
61 2180749 1 Fitting, 45° (LSG-423)
Not Required 0 LRG-423/LRG-425
62 2180504 1 Fitting, 45° (LSG-423)
Not Required 0 LRG-423/LRG-425
63 Not Required 0 LSG-423
0902361 1 Bracket, Terminal (S/N 33309 to Present)
0253447 Ref. LP TANK BRACKETS INSTALLATION (PRIOR TO S/N 32690) —
101 4844185 2 Support, Tank Bracket
102 0641522 2 Bolt 5/16"-18NC x 2 3/4"
103 4761500 2 Lockwasher 5/16"
104 3311501 2 Nut 5/16"-18NC
105 0641610 8 Bolt 3/8"-16NC x 1 1/4"
106 4751600 8 Flatwasher 3/8"
107 4761600 8 Lockwasher 3/8"
108 3311601 Nut 3/8"-16NC
0256909 Ref. LP TANK BRACKETS INSTALLATION (S/N 32690 TO PRES- 2
ENT)
151 0902360 1 Support, Tank Bracket (RH) (Prior to S/N 80673)
152 4844185 1 Support, Tank Bracket (LH) (Prior to S/N 80673)
4844185 2 Support, Tank Bracket (S/N 80673 to Present)
153 0641516 1 Bolt 5/16"-18NC x 2" (Prior to S/N 80673)
154 0641522 2 Bolt 5/16"-18NC x 2 3/4"
155 4751500 4 Flatwasher 5/16"
156 3311505 2 Locknut 5/16"-18NC
157 0641610 8 Bolt 3/8"-16NC x 1 1/4"
158 4751600 16 Flatwasher 3/8"
159 3311605 8 Locknut 3/8"-16NC
160 0100011 A/R Loctite
161 1320023 2 Clamp, LP Gas
2-46 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-
425 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

3120697 400RTS 500RTS 2-47



SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

\ EXISTING OIL
PRESSURE SWITCH

EXISTING OlL
PRESSURE SWITCH

SUPPLIED WITH (GENERATOR)

l
VALVE TRAY - REF.
Valve Tray - Ref.

:
L

N
§ ,
7\\ \

=
\
N\
& -
O

= AW

SUPPLIED
WITH
ENGINE

2-48 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0257152 Ref. GENERATOR INSTALLATION 3/B
1 3580250 1 Pulley, Crankshaft
2 1 Belt, Generator Options:
0480090 Ford LSG 423/LRG 423 (Prior to S/N 46528)
0480110 Ford LRG 425 (S/N 46528 to Present)
3 0902372 1 Bracket, Generator Mounting
4 2460011 1 110 Volt Generator
7003657 1 Control Box Assembly
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
4360542 1 Breaker, Circuit
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly
7026199 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power - 12ft. Length
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
5 7027887 1 Key, Woodruff (Prior to S/N 46528)
6 0200530 1 Arm, Adjusting
7 0641612 3 Bolt 3/8"-16NC x 1 1/2"
8 4751600 3 Flatwasher 3/8"
9 4761600 3 Lockwasher 3/8"
10 3311601 1 Nut 3/8"-16NC
11 3580239 1 Pulley, Idler
12 4740275 1 Washer
13 0100011 A/R Loctite
14 4564417 1 Tube, Spacer
15 0641512 1 Bolt 5/16"-18NC x 1 1/2"
16 4751500 3 Flatwasher 5/16"
17 4761500 3 Lockwasher 5/16"
18 4566650 1 Tube, Spacer
19 0701015 2 Bolt 10mm-1.5 x 35mm
20 4812000 2 Flatwasher 10mm
21 4832000 2 Lockwasher 10mm
22 3911008 2 Screw, Machine #10-24 x 1/2"
23 3311001 2 Nut #10-24
24 4761000 2 Lockwasher #10
3120697 400RTS 500RTS 2-49




SECTION 2 GROUND CONTROLS

FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

ITEM # PART NUMBER QTy. DESCRIPTION REV.
25 0901609 1 Bracket, Box Mounting
26 2 Bolt Options:
0641507 2 Bolt 5/16-18NC x 7/8"
0641407 2 Bolt 1/4”-24NC x 7/8"

27 2180360 1 Fitting, Tee

28 4360037 1 Switch, Oil Pressure

29 4932735 1 Wiring, Diagram

30 4711400 2 Flatwasher 1/4”

31 3311405 2 Locknut 1/47-20NC

32 0641608 1 Bolt 3/8”-16NC x 1”

2-50 400RTS 500RTS 3120697



FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-51




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011

45 51 45

—@ééei@é TO HOOD

601 602 OBgo3

LI

B
501 55 57 58 / 56

TO EXHAUST
MANIFOLD

TOENGINE 96

62 6468 65

TO FUEL TANK
{RETURN) l

Q’@ TO FUEL TANK

(SUPPLY)

MOUNTING REF.

SEE SECTION 7
FOR CALL-OUT

ITEMS 101 TO 110
ITEMS 201 TO 211
NOT SHOWN

BATTERY SHOWN
HERE FOR CLARITY

2-52 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE INSTALLATION OPTIONS:
0253370 Ref. DEUTZ F3L1011 (PRIOR TO S/N 121830) 18
0273976 Ref. DEUTZ F3L2011 (S/N 121830 TO PRESENT) 1
1 Engine Options:
2000107 1 Deutz F3L1011 (includes ltems 101-110) (Prior to July 1995)
2000138 1 Deutz F3L1011F (includes Items 201-211) (July 1995 to S/N
121830)
2000242 1 Deutz F3L2011 (includes ltems 251-271) (S/N 121830 to
Present)
2 1 Tray, Engine Mounting Options:
4844275 Prior to S/N 121830
4844275 S/N 121830 to Present
3 Not Used
4 1 Pump Assembly - Sunstrand Options (See Figure 2-13 for
Breakdown):
3600164 1 Prior to S/N 30660
3600260 1 S/N 30660 to Present
5 0080174 4 Adapter, Engine Mounting
6 0080177 1 Adapter, Air Intake
7 0080172 1 Adapter, Throttle for F3L1011
4460302 1 Adapter, Throttle for F3L1011F/F3L2011
8 3450202 1 Pin, Cotter 1/16" x 1/2"
9 3951003 1 Setscrew #10-24NC x 3/8" for F3L1011
0902244 1 Bracket, Throttle for F3L1011F
0080249 1 Bracket, Throttle for F3L2011
10 4 Bolt Options:
0641844 Bolt 1/2"-13NC x 5 1/2" (Prior to S/N 33431)
0701230 Bolt m12-1.75 x 130mm (S/N 33431 to S/N 72218)
0641840 Bolt 1/2"-13NC x 5" (Prior to S/N 72218)
11 4 Locknut Options:
3311805 Locknut 1/2"-13NC (Prior to S/N 33431)
3311205 Locknut m12-1.75 (S/N 33431 to S/N 72218)
3311805 Locknut 1/2"-13NC (Prior to S/N 72218)
12 4751800 4 Flatwasher 1/2"
13 0641408 8 Bolt 1/4"-20NC x 1"
14 4761400 10 Lockwasher 1/4"
15 3311401 8 Nut 1/4"-20NC
16 0641512 3 Bolt
17 1060254 1 Cable, Battery
18 1060093 1 Cable, Battery
19 0140001 1 Horn (Prior to S/N 112737)
20 0641610 2 Bolt 3/8"-16NC x 1 1/4"
21 4751600 11 Flatwasher 3/8"
22 0060023 1 Actuator, Throttle
7008828 1 Cable, Throttle
23 0901838 1 Bracket, Air Cleaner Mounting
24 0701010 4 Bolt, Metric M10 x 20mm
25 4832000 4 Lockwasher 10m
3120697 400RTS 500RTS 2-53




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
26 4711600 1 Flatwasher 3/8"
27 3311501 3 Nut 5/16"-18NC
28 4761500 3 Lockwasher 5/16"
29 4751600 9 Lockwasher 3/8"
30 1 Battery Options:
0400003 Prior to S/N 48582
0400075 S/N 48582 to Present
31 1 Tie-Down, Battery Options:
0400002 Prior to S/N 48582
0400147 S/N 48582 to S/N 50806
0400174 S/N 50806 to Present
32 1 Seat, Battery Options:
3980003 Prior to S/N 48582
3980007 S/N 48582 to Present
33 0630370 2 Rod, Tie-Down
34 3300029 2 Wingnut 3/8"-16NC
35 1060360 1 Cable, Battery
36 4740185 2 Washer, Hardened
37 3311601 9 Nut 3/8"-16NC
38 0641612 6 Bolt 3/8"-16NC x 1 1/2"
39 4843513 1 Air Intake Weldment
40 2180730 1 Fitting, Adapter
41 2420110 1 Sender, Oil Pressure
42 3960407 1 Gasket
43 1340020 1 Air Cleaner Assembly
7004214 1 Element, Air Cleaner
44 0340002 2 Band, Mounting - Air Cleaner
45 1320180 8 Clamp, Hose
46 0080039 1 Elbow, Rubber 90°
47 0721008 2 Screw, Machine #10-24NC x 1" (Prior to S/N 30660)
0701015 2 Screw, Machine 10mm x 35mm (S/N 30660 to Present)
48 4761000 2 Lockwasher #10 (Prior to S/N 30660)
4761400 2 Lockwasher (S/N 30660 to Present)
49 0080046 2 Elbow, Rubber 90°
50 4751000 2 Flatwasher #10 (Prior to S/N 34060
4751400 2 Flatwasher (S/N 34060 to Present)
51 2720379 3in./7.6cm Hose
52 2720342 4in./10cm Hose, Air Intake
53 1320059 3 Clamp, Hose
54 3535551 1 Plate, Cover
55 4565348 1 Tube, Exhaust
56 1320019 1 U-Clamp
57 0901705 1 Bracket, Muffler
58 1320176 1 Clamp, Muffler
59 Not Used
60 0901778 1 Bracket, Charge Filter
61 2120135 1 Filter, Charge Pressure
2120136 1 Element, Charge Filter
62 2720271 8 ft./2.44m Line, Fuel (Return) (Prior to S/N 26251)
2-54 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
63 2720058 14 ft./4.27m Line, Fuel (Supply)
64 1320022 4 Clamp, Hose
65 2200462 2 Fitting, 90° (Prior to S/N 26251)
66 2180348 1 Fitting, Barbed (Prior to S/N 26251)
2220317 2 Fitting, Barbed (S/N 26251 to S/N 101987)
2220805 2 Fitting, Barbed (S/N 101987 to Present)
67 Not Used
68 2180666 1 Fitting, Barbed (Prior to S/N 26251)
69 0641406 2 Bolt 1/4"-20NC x 3/4"
70 4565932 1 Tube, Air Intake
71 4280280 1 Strip, Air Intake
72 3600205 1 Gear Pump Assembly (See Figure 2-14 for Breakdown)
73 3790152 1 O-Ring
74 0641810 2 Bolt 1/2"-13NC x 1 1/4" (Prior to S/N 33431)
0641812 2 Bolt 1/2"-13NC x 1 1/2" (S/N 33431 to Present)
75 4761800 2 Lockwasher 1/2"
76 1 Cover, Battery Options:
3536144 Prior to S/N 48582
1670841 S/N 48582 to Present
77 4565933 1 Tube, Air Intake Adapter
78 3740067 1 Relay
79 4711400 1 Washer, Flat 1/4" for F3L1011F/F3L2011
80 0700605 2 Screw, Hex Hd 6mm x 10mm for F3L1011F/F3L2011
8110 90 Not Used
91 4740308 2 Washer, Thick (S/N 34060 to Present)
92 4832000 2 Lockwasher (S/N 34060 to Present)
93 0701016 2 Bolt 10mm x 40mm (S/N 34060 to Present)
94 0840046 1 Boot, Battery Pos. (S/N 83238 to Present)
95 0840047 1 Boot, Battery Neg. (S/N 83238 to Present)
96 2220273 2 Fitting, Reducer (S/N 101987 to Present)
97 1320095 1 Clamp, Support (Not Shown) (S/N 103576 to Present)
98 4923062 1 Harness, Start Assist Solenoid (Not Shown) (S/N 121830 to
Present)
0100043 A/R Sealant, Pipe (Prior to S/N 103576)
2000107 Ref. ENGINE COMPONENTS - DEUTZ F3L1011 (Prior to July 1995) | A
Ref. Note: Parts Below Not Shown on Figure 2-11
101 7020455 1 Muffler (was p/n 7000694)
102 7014684 1 Filter and Gasket Kit (Includes Fuel Line Washer,
Oil Plug Washer, Qil Filter, Fuel Filter, Injector Tip
Gasket and Valve Cover Gasket)
103 to 105 Not Used
106 7027210 1 Sender, Oil Temperature
107 to 108 Not Used
109 7012626 1 Starter
110 7020457 1 Alternator
111 Not Used
3120697 400RTS 500RTS 2-55




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
112 70003622 3 Injector
7020424 3 Gasket, Injector Tip
113 7012698 1 Pump, Fuel Supply
7016309 1 Washer, Copper
114 7016308 1 Ring, Air Intake (Plastic)
115 7019607 1 Shutdown, Throttle
116 7020471 3 Gasket, Exhaust
117 7020477 1 Ring Gear Only
118 7027250 1 Spring, Tension
2000138 Ref. ENGINE COMPONENTS - DEUTZ F3L1011F (July 1995 to A
S/N 121830)
Ref. Note: Parts Below Not Shown on Figure 2-11
201 Use 7020455 1 Muffler (was p/n 7000694)
202 Not Used
203 7016328 1 Filter, Fuel
204 7016331 1 Filter, Oil
205 Use 7019607 1 Device, Shutdown (was p/n 7016359)
206 7020168 1 Sender, Oil Temperature
207 7020220 1 Harness
208 7020414 1 V-Belt
209 1 Starter Options:
Use 7016332 Start with 11 Tooth Pinion (July 1995 to Present with 133
Tooth Ring Gear) (was p/n 7020416)
7020479 Start with 9 Tooth Pinion (July 1995 to Present with 110 Tooth
Ring Gear)
210 7020417 1 Alternator
70000851 1 Bracket, Alternator Mounting
211 1 Ring Gear Options:
7020477 133 Tooth Ring Gear
7024579 110 Tooth Ring Gear
7020208 129 Tooth Ring Gear
212 7012599 1 Pump, Fuel Injection
7020426 3 Injector
7020424 3 Gasket, Injector Tip
7020425 3 Nozzle
213 7012698 1 Pump, Fuel Supply
7020406 1 Ring, Sealing
7020411 1 O-Seal Between Fuel Pump & Engine Block
7020412 1 Fitting, Tee
7020419 1 Hose, Fuel Return
21410 215 Not Used
216 7020471 3 Gasket, Exhaust Manifold to Exhaust Pipe
217 Not Used
218 7027250 1 Spring, Tension
219 7000699 1 Seal (Doughnut)
220 7020024 1 Breather Cap
221 7020430 1 Gasket, Valve Cover
222 7020435 1 Dipstick

2-56 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2000242 Ref. ENGINE COMPONENTS - DEUTZ F3L2011F (S/N 121830 to A
Present)
Ref. Note: Parts Below Not Shown on Figure 2-11
251 7027248 1 Dipstick
252 7024579 1 Gear, Ring
253 7020465 1 Cap, Filler
254 7020495 1 Pump, Oil
7020468 1 Seal Between Oil Pump & Engine Block
255 7016331 1 Filter, Qil
256 7027236 1 Sender, Oil Temperature
257 Use 7027246 3 Pump, Injector (was p/n 7027242)
Use 7027608 3 Pump, Injector (was p/n 7027611)
Use 7027609 3 Pump, Injector (was p/n 7027612)
Use 7027610 3 Pump, Injector (was p/n 7027613)
7020447 1 Gasket, Compensation
258 7020023 1 Filter, Fuel
259 Use 70000916 1 Pump Fuel Supply (was p/n 7027238)
7020411 1 O-Seal Between Fuel Pump & Engine Block
260 7027245 1 Filter, Fuel In Line
261 Use 70001871 3 Gasket, Intake Manifold (was p/n 7020449)
262 7027239 1 Solenoid, Start Assist
263 7020414 1 V-Belt
264 7020471 3 Gasket, Exhaust Manifold to Exhaust Pipe
265 7020479 1 Starter
7026608 1 Relay
266 7020417 1 Alternator
7027252 Regulator, Voltage
267 Use 7016330 1 Sensor, Qil Pressure (was p/n 7020443)
268 7027241 1 Transmitter, Temperature
269 7027251 1 Device, Shutdown
7027249 1 O-Ring
7027250 1 Spring, Tension
270 7020449 3 Gasket, Intake
271 7020471 3 Gasket, Exhaust
272 Use 70003475 1 Thermostat (was p/n 7020459)
7020460 1 Spring, Compression
Ref. PUMP COUPLING INSTALLATIONS:
0250597 Ref. PRIOR TO S/N 30660 —
0256848 Ref. S/N 30660 TO PRESENT 2
301 1 Coupling (Hayes) Options:
1660184 Prior to S/N 30660
1660234 S/N 30660 to Present
Ref. Note: Coupling Spine must be greased with lithium soap
based grease prior to installation.
302 0080163 1 Adapter, Pump Mounting
303 0700810 6 Bolt, Metric 8mm x 20mm
304 4831900 6 Lockwasher 8mm
3120697 400RTS 500RTS 2-57




SECTION 2 GROUND CONTROLS

FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
305 0701013 8 Bolt 10mm x 28mm
306 4832000 8 Lockwasher 10mm
3020021 A/R Grease, Coupling (Prior to S/N 103576)
0275748 Ref. ENGINE DISTRESS SWITCH INSTALLATION (OPTIONAL) 1
401 4360357 1 Switch, Pressure
402 2180360 1 Fitting, Tee
403 2180749 1 Fitting, 45°
0100020 A/R Sealant, Pipe
0253875 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) —
501 3220083 1 Arrestor, Spark (Includes Mounting Hardware)
0256898 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) (PRIORTO | —
S/N 65349)
601 4567159 1 Tube, Exhaust
602 1320021 1 Clamp, Muffler 2 1/8"
603 3220036 1 Arrestor, Spark
0259488 Ref. SPARK ARRESTOR INSTALLATION (OPTIONAL) (S/N 65349 1

TO PRESENT)

701 3220118 1 Arrestor, Spark

2-58 400RTS 500RTS 3120697



FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011 (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-59




SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)

DEUTZ ENGINE
BLOCK

EXISTING OIL
PRESSURE SWITCH

2-60 400RTS 500RTS 3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0251801 Ref. 110 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) G
(PRIOR TO JULY 1994)
0255038 Ref. 110 VOLT GENERATOR INSTALLATION (DEUTZ) (OPTIONAL) 2
(JULY 1994 TO PRESENT)
1 3580158 1 Pulley
2 Not Used
3 0701012 2 Bolt, Metric 10MM x 25MM
4 4812000 2 Flatwasher, Metric 10MM
5 0480059 1 V-Belt
6 4751500 1 Flatwasher 5/16"
7 4761500 2 Lockwasher 5/16"
8 0681510 2 Bolt 5/16"-18NC x 1 1/4" (Grade 8)
9 7027887 1 Key, Woodruff
10 Not Used
11 2460011 1 110 Volt Generator
7003657 1 Control Box Assembly
1 Note: Replacement 110V Control Box comes with 2 stan-
dard Receptacles p/n 4460190. Optional Industrial Twist
Lock Receptacles p/n 44600027 must be ordered sepa-
rately.
2420203 1 Voltmeter
4360542 1 Breaker, Circuit
2920162 1 Lamp
7020191 1 Switch, Toggle
3520028 1 Plug, Hole
7012558 1 Generator Assembly
7026199 1 Armature with Slip Rings
7020108 4 Brushes
7020109 4 Holders, Brush
7012513 4 Cap, Brush Holder
3580134 1 Pulley
7012514 1 Fan
7020193 1 Cord, Power - 12ft. Length
7020110 1 Bell End, Front
7020111 1 Bell End, Rear
7020190 2 Bearing
12 0361815 1 Arm, Adjustment
13 4843410 1 Bracket, Generator Mounting
14 3311501 1 Nut 5/16"-18NC
15 2180730 1 Fitting, Adapter
16 2180749 1 Fitting, 45°
17 2180537 1 Fitting, Nipple
18 4360037 1 Switch, Pressure
19 2180360 1 Fitting, Tee (Not Required after July 1994)
20 2200261 1 Fitting, Coupling (Not Required after July 1994)
21 0701414 1 Bolt, Metric 14MM x 30MM
22 1060012 4 ft./1.2m Cabile, Electrical - 12/4 (Prior to S/N 92438)
1060515 4 ft./1.2m Cable, Electrical - 12/4 (S/N 92438 to Present)
23 Not Used

3120697 400RTS 500RTS 2-61



SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
24 3911004 2 Screw, Machine #10-24NC x 1/2"
25 3311001 2 Nut #10-24NC
26 4761000 2 Lockwasher #10
27 0901609 1 Bracket, Control Box Mounting
28 0641507 2 Bolt 5/16"-18NC x 7/8"
29 4751500 2 Flatwasher 5/16"
30 4761500 2 Lockwasher 5/16"
31 3251476 1 Name tag - On/Off
32 0681610 2 Bolt 3/8"-16NC x 1 1/4" (Grade 8)
33 4761600 2 Lockwasher 3/8"
34 4751600 2 Flatwasher 3/8"
0100011 A/R Loctite #242
2-62 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL) (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

2-63




SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND

3120697

400RTS 500RTS

2-64



SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PUMP ASSEMBLY - SUNSTRAND
3600164 Ref. 13 Tooth Pump Spline (Prior to S/N 30660) A
3600260 Ref. 15 Tooth Pump Spline (S/N 30660 to Present) B
1 7007413 1 Shim Kit - Relief Valve
2 7007414 1 Plug
3 Use Item 101 1 O-Ring
4 7007416 1 Spring, Relief Valve
5 7007417 1 Valve, Relief
6 Use Item 101 2 O-Ring
7 7007419 2 Plug
8 Not Used
9 Not Used
10 7007420 2 Plug
11 7007208 2 Plug
12 7007421 10 Screw
13 Not Used
14 7007422 2 Gasket, Servo Cover
15 Use ltem 101 1 Nut, Special
16 7007424 1 Cover, Adjustment
17 Not Used
18 7007425 1 Bearing, Needle
19 Use ltem 104 1 Ring, Retaining
20 Use ltem 104 1 Washer
21 Use Item 104 1 Spring
22 Not Used
23 Use Item 104 1 Washer
24 Use Item 104 1 Retainer
25 Use ltem 104 3 Pin, Slipper Holddown
26 Use Item 104 7 Piston Assembly
27 Use ltem 104 1 Guide, Slipper
28 Use ltem 104 1 Guide, Retainer
29 7007435 1 Pin, Spring
30 7007436 1 Screw - 12 Point Head
31 7007437 1 Bearing, Ball
32 7007438 2 Ring
33 7007439 2 Ring
34 7007440 2 Pin, Spring
35 7007441 1 Handle, Pin
36 7007442 1 Sleeve, Bearing
37 Use ltem 101 1 Gasket, Front Cover
38 7007444 1 Pin
39 7007445 1 Plug, Expansion
40 Use Item 104 1 Pin
41 See Note 1 O-Ring (Note: Use Items 101 & 103)
42 See Note 1 Ring, Load Temper (Note: Use Iltems 101 & 103)
43 7007449 1 Housing, Pump
44 Use Item 101 1 Ring, Back-Up
3120697 400RTS 500RTS 2-65



SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
45 Use ltem 101 1 O-Ring
46 Use Item 103 1 Cover, Gerotor
47 7007453 3 Bolt, Hex
48 7007208 1 Plug
49 7007454 1 Cover, Front
50 Use ltem 104 1 Block, Cylinder
51 7007456 6 Screw - 12 Point Head
52 7001438 10 Washer
53 Use Item 104 1 Swash plate
54 7007458 1 Journal, Bearing
55 See Note 1 Seal, Lip (Note: Use Items 101 & 104)
56 Use ltem 101 1 O-Ring
57 Shaft, Main Pump
7007461 1 13 Tooth Pump Spline (Prior to S/N 30660)
7010121 1 15 Tooth Pump Spline (S/N 30660 to Present)
58 Use Item 104 1 Plate, Valve
59 Use ltem 103 1 Gerotor Assembly
60 Use ltem 103 1 Pin
61 Use ltem 103 1 Key, Woodruff
62 7007466 1 Adaptor, Remote Filtration (Without Bypass)
63 Use ltem 101 3 O-Ring
64 7007468 2 Screw
65 7007469 2 Screw
66 7007470 1 Plug
67 7007471 1 Cover, Servo (With Adjuster)
7007490 2 Stop, Servo (Not Shown)
7007491 2 Nut, Special (Not Shown)
7007492 2 Ring, External (Not Shown)
68 7007482 1 Cover, Servo (Without Adjuster)
69 7007483 1 Guide, Spring
70 7007484 1 Stop, Servo
71 7007485 1 Spring
72 7007486 1 Screw
73 7007487 1 Guide, Spring
74 7007488 1 Ring, Retaining
75 7007499 1 Locknut
76 See Note 2 Ring, Piston (Note: Use Items 101 & 102)
77 7007494 1 Piston, Servo
78 See Note 2 O-Ring (Note: Use ltems 101 & 102)
79 7007472 1 Valve, By-Pass
80 Use 7010122 2 Valve, Pressure Release (Includes Item 6) (was p/n 7007473)
81 7007474 1 Control, Dual Qil-Filled
7007496 1 Coil Assembly (Pilot)
7007497 1 Plug (Pump)
7007498 1 Plug (Valve Harness)
82 7007478 2 Screw
83 7001498 2 Screw
84 Use ltem 101 2 O-Ring
85 Use Item 101 1 O-Ring
2-66 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
86 7007475 1 Plug, Orifice/Screen -.156
87 7007477 2 Plug, Orifice -.37
88 7007476 1 Adapter, Auxiliary Pump
89 7010120 1 Spacer/Gasket
101 2900752 1 Seal Kit - Complete (Includes ltems 3,6,14,15,37,41,42,44,
45,55,56,63,76,78,84 and 85)
102 7007412 1 Seal Kit - Servo Piston (Includes ltems 76 and 78)
103 2900826 1 Charge Pump Kit (Includes ltems 41,42,46,59,60,61)
104 2900827 1 Cylinder Block Kit (Includes ltems 19-28, 40,50,53,55,58)
3120697 400RTS 500RTS 2-67




SECTION 2 GROUND CONTROLS

FIGURE 2-14. PUMP ASSEMBLY - BARNES

14

2-68 400RTS 500RTS 3120697



FIGURE 2-14. PUMP ASSEMBLY - BARNES

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
3600205 Ref. PUMP ASSEMBLY - BARNES —
1 7010955 1 Ring, Retaining
2 Use Item 51 1 Seal Shaft
3 7010956 1 Flange, Mounting
4 Use Item 51 2 Ring, Back-up
5 Use ltem 51 2 E-Seal
6 7010957 2 Bearing
7 Use ltem 51 2 O-Ring
8 7010996 1 Housing, Gear
9 7010959 4 Pin, Dowel
10 Not Used
11 7010997 1 Gear, Idler
12 7010998 1 Gear, Drive
13 7010960 1 Cover, End
14 7010961 4 Bolt
51 7010953 1 Seal Kit (Includes Items 2,4,5 and 7)
3120697 400RTS 500RTS 2-69



SECTION 2 GROUND CONTROLS

FIGURE 2-15
. GROUND CONTROL BOX INSTALLATION

A J\ ¢

X5 ‘Kﬁc’ﬁﬁ@ﬁiﬁﬁiﬁ&'ﬁiﬁ €§€€€€§€€€€€§E§€€€E‘.

F: P ERREREC Gee ﬁwﬁamamammmmmmm

V& \HH“I!EEHHEEEﬂﬁ!ﬁ%ﬁﬂﬁﬁﬁﬁﬂﬂﬂﬂ%ﬂ%ﬁ% }
[0 ﬂﬂﬂﬂ[’ﬂﬂﬂﬂﬂﬂﬂ ==

WA

2-70
400RTS 500RTS

3120697



SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. GROUND CONTROL BOX INSTALLATIONS:
0860810 Ref. FORD POWEREDMACHINES 8
0861010 Ref. FORD DIS 423 POWERED MACHINES (400RTS) 5
0861011 Ref. FORD DIS 423/LRG-425 POWERED MACHINES (500RTS) 6
0861539 Ref. FORD LRG-425 POWERED MACHINES (500RTS) (CSA SPEC) 1
(S/N 103703 TO PRESENT)
0860812 Ref. DEUTZ POWERED MACHINES 9
0861234 Ref. DEUTZ POWERED MACHINES (CSA SPEC) (S/N 103703 TO 6
PRESENT)
1 1 Box, Ground Control Options:
Use 4845486 500RTS (Prior to S/N 78383) (was p/n 4844268)
4845486 500RTS (S/N 78383 to Present)
4844268 400RTS
2 1 Lid Options:
3252217 Lid (Prior to S/N 65040)
3252642 Lid (S/N 65040 to Present)
3 4420037 4 ft./.2m Strip, Rubber
4 3740049 A/R Relay - 12V
5 4761400 10 Lockwasher 1/4"
6 3311401 10 Nut 1/4"-20NC
7 3640500 1 Rail, Mounting
8 4460298 44 Block, Terminal
9 4460301 1 Marker, Terminal
10 4460299 2 Stop, Terminal
11 4460300 1 Barrier, Terminal
12 4460309 1 Bar, Buss - 3 Position
13 4460305 3 Screw
14 4460306 3 Washer
15 4460307 3 Sleeve
16 4360216 1 Breaker, Circuit - 30 Amp
17 4760600 2 Lockwasher #6
18 3310601 2 Nut #6-32NC
19 4360232 1 Breaker, Circuit - 15 Amp
20 4761000 4 Flatwasher #10 (Prior to S/N 78383)
21 3311001 A/R Nut #10-24NC
22 4460051 6 Connector, Strain Relief
23 4460071 2 Connector, Strain Relief (Prior to S/N 30660)
24 3300048 6 Locknut, Conduit
25 0960238 6 Bushing (Prior to S/N 108336)
26 2420009 1 Hourmeter
27 1 Voltmeter Options:
2420091 500RTS (Prior to S/N 78383)
2420156 500RTS (S/N 78383 to Present)
2420091 400RTS
28 1701682 1 Decal - Relay Functions
29 4360274 1 Switch, Push Button (Start)
3120697 400RTS 500RTS 2-71




SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
30 1 Switch, Key (Select) Options:
4360290 Prior to S/N 65040
4360469 S/N 65040 to Present (Common Key Style)
1 set Key, Replacement Options:
7010698 Prior to S/N 65040
2860030 S/N 65040 to Present (Common Key Style)
31 4360267 1 Block, Contact (Prior to S/N 66916)
32 1 Block, Contact Options:
4360281 Prior to S/N 66916
4360478 S/N 66916 to Present
33 1 Switch, Push/Pull (Emergency Stop) Options:
Use 4360475 1 Prior to S/N 66916 (p/n was 4360289)
4360475 1 S/N 66916 to Present
34 0100035 A/R Loctite #222 (Not Shown) (Prior to S/N 78383)
35 4360314 1 Switch, Toggle (Lift)
36 3790012 1 O-Ring
37 2600093 1 Hinge
38 3300177 2 Nut, Tinnerman
39 4740120 5 Washer, Nylon
40 0750806 2 Screw, Round Head #8-32NC x 3/4"
41 3911008 A/R Screw, Round Head #10-24NC x 1"
42 Not Used
43 1 Gauge, Oil Pressure Options:
2420128 Ford
2420111 Deutz
44 1 Gauge, Water Temperature Options:
2420127 Ford
Not Required Deutz
45 A/R Options:
3520026 1 Plug, Hole (Ford)
4360212 1 Breaker, Circuit - 3 Amp (Deutz)
46 4761000 A/R Lockwasher #10
47 3740077 1 Relay - 6V
48 4460303 1 Strip, Ground Relay
49 4740066 1 Washer, Thrust (Prior to S/N 66916)
50 1 Switch, Remote Speed Set (August 1995 to Present)
4360228 Ford
Not Required Ford DIS 423/LRG-425
Not Required Deutz
51to 53 Not Used
54 4070987 5 Shim,.015 (S/N 65040 to Present)
55 0720603 5 Screw #6-32NC x 3/8” (S/N 65040 to Present)
56 3321001 8 Nut #10-32NC (S/N 78383 to Present)
57 4750600 2 Flatwasher #6 (S/N 78383 to Present)
58 3520026 A/R Plug (S/N 78383 to Present)
59 3520028 A/R Plug (S/N 78383 to Present)
60 3340841 4 Pad, PVC (Not Shown) (S/N 108336 to Present)
61 3910606 2 Screw #6-32 x 3/4 (S/N 108336 to Present)
62 2420084 2 Kit, Gauge Light (S/N 108336 to Present)
2-72 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-15. GROUND CONTROL BOX INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. GROUND CONTROL BOX INSTALLATION
0255557 Ref. FORD DIS 423 - 400RTS A
0255558 Ref. FORD DIS 423/425 - 500RTS A
0253348 Ref. FORD - 400RTS/500RTS A
0272224 Ref. FORD LRG-425 - 500RTS (CSA SPEC) (S/N 103703 TO 1
PRESENT)
0253350 Ref. DEUTZ - 400RTS/500RTS A
0258665 Ref. DEUTZ - 500RTS (CSA SPEC) (S/N 103703 TO PRESENT) 1
101 Not Used
102 0641410 2 Bolt 1/4"-20NC x 1-1/4"
103 4751400 4 Flatwasher 1/4"
104 4761400 2 Lockwasher 1/4"
105 3311401 2 Nut 1/4"-20NC
106 0362591 1 Bar, Brace
0250790 Ref. OPTIONAL DUAL FUEL CONTROLS INSTALLATION 12
201 4360331 1 Switch, Toggle (Select)
202 3790012 1 O-Ring
Ref. OPTIONAL PLATFORM EXTENSION CONTROLS
INSTALLATION - SINGLE EXTENSION
301 4360330 1 Switch, Toggle (Extend)
302 3790012 1 O-Ring
Ref. OPTIONAL PLATFORM EXTENSION CONTROLS
INSTALLATION - DUAL EXTENSIONS
401 4360314 1 Switch, Toggle (Platform Select)
402 3790012 1 O-Ring
3120697 400RTS 500RTS 2-73




SECTION 2 GROUND CONTROLS

M,

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

LEFT SIDE

3120697

400RTS 500RTS

2-74



SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253280 Ref. HOOD INSTALLATION - LEFT SIDE (STANDARD ON ALL 4
MACHINES)
1 2680407 1 Hood Weldment - Left Side
2 3536371 1 Plate - Left Side Rear
3 3536372 1 Plate - Left Side Front
4 3536373 1 Plate - Left Side
5 Not Used
6 2940042 2 Latch
7 0100011 A/R Loctite #242 (Not Shown)
8 Not Used
9 Not Used
10 0641406 32 Bolt 1/4"-20NC x 3/4"
11 4751400 32 Flatwasher 1/4"
12 4761400 32 Lockwasher 1/4"
13 3300353 20 Nut, Tinnerman
14 4060803 7.5ft./2.3m | Trim - Strip
2902129 1 Kit, Hood (Includes ltems 1-4)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253382 Ref. HOOD INSTALLATION - RIGHT SIDE (DIESEL MACHINES) 7
101 2680408 1 Hood Weldment - Right Side
102 3536430 1 Plate - Air Exhaust
103 4844024 1 Snorkel, Exhaust
104 3536431 1 Plate - Right Side Rear
105 3535352 1 Plate - Air Intake
106 4844279 1 Plate - Right Side Front
107 0641406 20 Bolt 1/4"-20NC x 3/4"
108 4761400 20 Lockwasher 1/4"
109 4751400 34 Flatwasher 1/4"
110 3300364 16 Nut, Tinnerman
111 3941406 6 Screw, Self-Tapping 1/4" x 3/4" (Prior to S/N 44721)
112 2940042 2 Latch, Flush Mounting
113 0641408 4 Bolt 1/4"-20NC x 1"
114 0100011 A/R Loctite #242 (Not Shown)
115 1 Plate - Right Side Inside Options:
Use 3380515 Prior to S/N 117135 (was p/n 3536434)
3380515 S/N 117135 to Present
116 3311405 10 Locknut 1/4"-20NC
117 2820047 2 Foam, Acoustical
118 3536622 1 Cover, Pump
119 0641508 16 Bolt 5/16"-18NC x 1"
120 4761500 16 Lockwasher 5/16"
121 4751500 16 Flatwasher 5/16"
122 3311401 6 Nut 1/4"-20NC (S/N 44721 to Present)
123 3300353 8 Nut, Tinnerman 1/4"-20NC (S/N 44721 to Present)
3120697 400RTS 500RTS 2-75




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
124 4711400 6 Flatwasher 1/4” (S/N 44721 to Present)
125 4060969 1 Shield, Intake (S/N 48837 to Present)
126 3820019 6 Rivet (S/N 48837 to Present)
2902130 1 Kit, Hood (Includes ltems 101-106, 115, 118 & 125)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253299 Ref. HOOD INSTALLATION - RIGHT SIDE (FORDVSG 411 GAS 2
MACHINES)
201 2680406 1 Hood Weldment - Right Side
202 3536349 1 Plate - Right Side Front
203 3536350 1 Plate - Right Side Rear
204 3536351 1 Plate - Inside Cover
205 3536622 1 Cover, Pump
206 3300353 9 Nut, Tinnerman
207 0641406 9 Bolt 1/4"-20NC x 3/4"
208 4751400 20 Flatwasher 1/4"
209 4761400 10 Lockwasher 1/4"
210 3311405 9 Locknut 1/4"-20NC
211 0641408 10 Bolt 1/4"-20NC x 1"
212 0641406 2 Bolt 1/4"-20NC x 3/4"
213 2940042 2 Latch, Flush Mount
214 0100011 A/R Loctite #242
215 0362100 1 Bar
Ref. HOOD INSTALLATION - RIGHT SIDE OPTIONS:
0254949 Ref. FORD LSG 423 GAS MACHINES A
0255269 Ref. FORD LRG-423 DIS/LRG 425 GAS MACHINES 6
301 1 Hood Weldment - Right Side
2680415 Ford LSG-423
2680419 Ford LRG-423/LRG-425
302 1 Plate - Right Side Front Options:
3538188 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538743 Prior to S/N 46528
3570984 S/N 46528 to Present
303 1 Plate - Right Side Rear Options:
3538189 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538744 Prior to S/N 46528
3570983 S/N 46528 to Present
304 1 Plate - Inside Cover Options:
3538450 Ford LSG-423
Ford LRG-423/LRG-425 Options:
3538745 Prior to S/N 37789
3536351 S/N 37789 to Present
2-76 400RTS 500RTS 3120697




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
305 1 Shield, Pump Cover Options:
4060887 Ford LSG-423
4060893 Ford LRG-423/LRG-425
306 1670560 1 Cover Plate
307 3300353 A/R Nut, Tinnerman
308 0641406 A/R Bolt, 1/4"-20NC x 3/4"
309 4751400 A/R Flatwasher 1/4"
310 4761400 A/R Lockwasher 1/4"
311 3311405 4 Locknut 1/4"-20NC
312 0641408 A/R Bolt, 1/4"-20NC x 1"
313 0641412 1 Bolt 1/4"-20NC x 1 1/2" Lg. (Prior to S/N 46528)
314 2940042 2 Latch, Flush Mount
315 0100011 A/R Loctite
316 0362100 1 Bar
317 0751006 2 Screw, Sheet Metal (Prior to S/N 46528)
2902131 1 Kit, Hood (Includes ltems 301-306)
Ref. Note: Replacement decals must be ordered separately - See
Section 8.
0253445 Ref. BEACON LIGHT INSTALLATION (HOOD MOUNTED) 2
(OPTION)
401 2920105 1 Light, Strobe - Amber
7016603 1 Replacement Bulb
4060829 1 Guard, Wire
3041404 2 Screw, Self-Tap 1/4" x 1/2"
0641406 2 Bolt 1/4"-20NC x 3/4"
4751400 2 Flatwasher 1/4"
3311405 2 Locknut 1/4"-20NC
3120697 400RTS 500RTS 2-77




SECTION 2 GROUND CONTROLS

FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

2-78

400RTS 500RTS

3120697




3120697

SECTION 3
SCISSORS ARMS

400RTS 500RTS

3-1



3-2

SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)

400RTS 500RTS

102 101 C HOSE

103 REF.
104 b4
105 WY
—
N —
SIDE VIEW OF HOSE CLAMP

3120697



FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253916 Ref. ARMS ASSEMBLY 7
0253917 Ref. ARMS ASSEMBLY (CSA) 6
1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze
2 0200485 1 Arm Weldment (Bottom Inboard)
3 0200486 1 Arm Weldment (2nd Inboard)
4 0200516 1 Arm Weldment (3rd Inboard)
5 1 Pin, Pivot Options:
3422154 Standard
3422172 CSA
6 0200517 1 Arm Weldment (Top Inboard)
7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze
8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze
9 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze
10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze
11 1440237 28 Collar
12 0681630 45 Bolt 3/8"-16NC x 3 3/4" (Grade 8)
13 3311605 53 Locknut 3/8"-16NC
14 3536607 2 Prop, Safety
15 3422152 1 Pin, Pivot
16 3422153 2 Pin, Pivot
17 3422154 3 Pin, Pivot
18 3422155 1 Pin, Pivot
19 3422156 1 Pin, Pivot
20 3422157 3 Pin, Pivot
21 1 Pin, Pivot Options:
3422158 Standard
3422171 CSA
22 3422102 1 Pin, Pivot
23 3422103 1 Pin, Pivot
24 4740401 1 Washer, Special
25 3841203 1 Shaft, Keeper
26 0641714 1 Bolt 7/16"-14NC x 1 3/4"
27 4761700 1 Lockwasher 7/16"
28 3311701 1 Nut 7/16"-14NC
29 0641612 1 Bolt 3/8"-16NC x 1 1/2"
30 4761600 2 Lockwasher 3/8"
31 3311601 1 Nut 3/8"-16NC
32 0641608 1 Bolt 3/8"-16NC x 1"
33 2160006 30 Fitting, Grease
34 1 Lift Cylinder Assembly Options (See Section 5 for Breakdown):
Use 1683467 Prior to S/N 28615 (was p/n 1682969)
1683467 SN 28615 to Present
35 3340664 6 Pad, Sliding
3120697 400RTS 500RTS 3-3




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

36 0641626 8 Bolt 3/8"-16NC x 3 1/4"
37 4751600 16 Flatwasher 3/8"
38 3422169 1 Pin, Pivot
39 0200518 1 Arm Weldment (Upper Mid - Outboard)

0961731 3 Bushing, Bronze
40 1320095 1 Clamp, Hose (Not Shown)
41 4740310 2 Washer, Thrust

0100011 A/R Loctite #242

2901329 1 Arm Kit, Complete (Includes Items 1,2,3,4,6,7 8,9,10,14) (Not

Shown)

0254274 Ref. HOSE CLAMP ASSEMBLY A
101 1320162 6 Clamp, Hose
102 0641522 6 Bolt 5/16"-18 x 2 3/4"
103 4751500 6 Flatwasher 5/16"
104 4761500 6 Lockwasher 5/16"
105 3311501 6 Nut 5/16"
106 2820025 22 Ft. Plastic, Spring Guard (Not Shown)

0252587 Ref. ARM PADS 3
201 24 Pad, Polyurethane Options:

Use 3340841 Prior to S/N 47175 (p/n was 3340645)
3340841 S/N 47175 to Present
34 400RTS 500RTS 3120697




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

3120697 400RTS 500RTS 3-5



3-6

SECTION 3 SCISSORS ARMS

FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

400RTS 500RTS

102 101 C HOSE

103 REF.
104 b4
105 W

SIDE VIEW OF HOSE CLAMP

3120697



FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0257729 Ref. ARMS ASSEMBLY 3
0257730 Ref. ARMS ASSEMBLY (CSA) 3
1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze
2 0200551 1 Arm Weldment (Bottom Inboard)
3 0200552 1 Arm Weldment (2nd Inboard)
4 0200578 1 Arm Weldment (3rd Inboard)
5 1 Pin, Pivot Options:
3422619 Standard
3422172 CSA
6 0200579 1 Arm Weldment (Top Inboard)
7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze
8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze
9 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze
10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze
11 1440324 28 Collar
12 0681830 45 Bolt 1/2"-13NC x 3 3/4" (Grade 8)
13 3311805 53 Locknut 1/2"-13NC
14 2 Prop, Safety Options:
3536607 Prior to S/N 42949
3570875 S/N 42949 to Present
15 3422617 1 Pin, Pivot
16 3422618 2 Pin, Pivot
17 3422619 3 Pin, Pivot
18 3422620 1 Pin, Pivot
19 3422621 1 Pin, Pivot
20 3422622 3 Pin, Pivot
21 3422623 2 Pin, Pivot
22 1 Pin, Pivot Options:
3422662 Prior to S/N 42215
3422624 S/N 42215 to Present
23 3422631 1 Pin, Pivot
24 4740401 2 Washer, Special
25 3841203 1 Shaft, Keeper (Prior to S/N 42215)
26 0641714 1 Bolt 7/16"-14NC x 1 3/4" (Prior to S/N 42215)
27 4761700 1 Lockwasher 7/16" (Prior to S/N 42215)
28 3311701 1 Nut 7/16"-14NC (Prior to S/N 42215)
29 0630524 2 Carriage Bolt 7/16"-14NC x 1 1/2"
30 Not Used
31 3311705 2 Locknut 7/16"-14NC
32 0641608 2 Bolt 3/8"-16NC x 1"
33 2160006 30 Fitting, Grease
34 1683467 1 Lift Cylinder Assembly (See Section 5 for Breakdown)
35 3340664 6 Pad, Sliding
3120697 400RTS 500RTS 3-7




SECTION 3 SCISSORS ARMS

FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
36 0641626 8 Bolt 3/8"-16NC x 3 1/4"
37 4751600 16 Flatwasher 3/8"
38 3422626 1 Pin, Pivot
39 0200518 1 Arm Weldment (Upper Mid - Outboard)
0961731 3 Bushing, Bronze
40 1320095 1 Clamp, Hose (Not Shown)
41 0100011 A/R Loctite #242
42 Not Used
43 4740310 2 Washer, Thrust
44 Not Used
45 2540002 4ft/1.2m Grommet (Not Shown)
2901536 1 /é\[]rgwlf]l; Complete (Includes ltems 1 thru 10,14 and 39) (Not
0254274 Ref. HOSE CLAMP ASSEMBLY A
101 1320162 6 Clamp, Hose
102 0641522 6 Bolt 5/16"-18 x 2 3/4"
103 4751500 6 Flatwasher 5/16"
104 4761500 6 Lockwasher 5/16"
105 3311501 6 Nut 5/16"
106 2820025 22 Ft. Plastic, Spring Guard (Not Shown)
0252587 Ref. ARM PADS 3
201 24 Pad, Polyurethane Options:
Use 3340841 Prior to S/N 47175 (p/n was 3340645)
3340841 S/N 47175 to Present
3-8 400RTS 500RTS 3120697




FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120697

400RTS 500RTS




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)

13 NE @
N,L §§f~ 35 102 404 HOSE

g 103 REF.
19 104 W
105 o
108 T
SIDE VIEW OF HOSE CLAMP

3-10 400RTS 500RTS 3120697



FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0253611 Ref. ARMS ASSEMBLY 9
0253612 Ref. ARMS ASSEMBLY (CSA) F
1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze
2 0200485 1 Arm Weldment (Bottom Inboard)
3 0200486 1 Arm Weldment (2nd Inboard)
4 0200487 1 Arm Weldment (3rd Inboard)
5 0200488 1 Arm Weldment (4th Inboard)
6 0200489 1 Arm Weldment (Top Inboard)
7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze
8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze
9 0200492 1 Arm Weldment (4th Outboard - Right Side)
0961731 3 Bushing, Bronze
10 0200493 1 Arm Weldment (Top Outboard)
0961731 4 Bushing, Bronze
11 1440237 34 Collar
12 0681630 51 Bolt 3/8"-16NC x 3 3/4" (Grade 8)
13 3311605 59 Locknut 3/8"-16NC
14 3536607 2 Prop, Safety
15 3422152 1 Pin, Pivot
16 3422153 2 Pin, Pivot
17 3422154 5 Pin, Pivot
18 3422155 1 Pin, Pivot
19 3422156 1 Pin, Pivot
20 3422157 3 Pin, Pivot
21 3422158 2 Pin, Pivot
22 3422102 2 Pin, Pivot
23 3422103 2 Pin, Pivot
24 4740401 2 Washer, Special
25 3841203 2 Shaft, Keeper
26 0641714 2 Bolt 7/16"-14NC x 1 3/4"
27 4761700 2 Lockwasher 7/16"
28 3311701 2 Nut 7/16"-14NC
29 0641612 2 Bolt 3/8"-16NC x 1 1/2"
30 4761600 3 Lockwasher 3/8"
31 3311601 2 Nut 3/8"-16NC
32 0641608 2 Bolt 3/8"-16NC x 1"
33 2160006 38 Fitting, Grease
34 2 Lift Cylinder Assembly Options (See Section 5 for Breakdown):
Use 1683468 Prior to S/N 28655 (was p/n 1682748)
1683468 S/N 28655 to Present
35 3340664 6 Pad, Sliding
36 0641626 8 Bolt 3/8"-16NC x 3 1/4"
37 4751600 16 Flatwasher 3/8"
38 3422169 1 Pin, Pivot
3120697 400RTS 500RTS 3-11




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
39 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze
40 1 Pin, Pivot Options:
3422154 Standard
3422172 CSA
41 2 Pin, Pivot Options:
3422158 Standard
3422171 CSA
42 0200506 1 Arm Weldment (4th Outboard - Left Side)
0961731 3 Bushing, Bronze
43 0200518 1 Arm Weldment (3rd Outboard - Left Side)
0961731 3 Bushing, Bronze
44 1320095 1 Clamp, Hose (Not Shown)
45 2 Washer, Thrust Options:
4740310 Standard
Not Required CSA
0100011 A/R Loctite, #242
2901328 1 Arm Kit, Complete (Includes ltems: 1,2,3,4,5, 6,7,8,9,10 and 14)
Not Shown
0254272 Ref. HOSE CLAMP ASSEMBLY 4
101 A/R Clamp, Hose Options:
1320162 7 Prior to S/N 70211
1320061 10 S/N 70211 to Present
102 AR Bolt Options:
0641522 7 Bolt 5/16"-18 x 2 3/4" (Prior to S/N 70211)
0641510 6 Bolt 5/16"-18 x 1 1/4" (S/N 70211 to Present)
103 4751500 10 Flatwasher 5/16"
104 4761500 7 Lockwasher 5/16" (Prior to S/N 70211)
105 3311505 10 Locknut 5/16"
106 4060806 1 Ft. Shield, Flex Trim (Not Shown) (Prior to S/N 101987)
107 2820025 66 Ft. Plastic, Spring Guard (Not Shown)
108 1320270 13 Clamp (S/N 70211 to Present)
109 0641512 4 Bolt 5/16”-18NC x 1 1/2” (S/N 70211 to Present)
0252588 Ref. ARM PADS 3
201 32 Pad, Polyurethane Options:
3340645 Prior to S/N 47175
3340841 S/N 47175 to S/N 50806
3340848 S/N 50806 to Present

3-12 400RTS 500RTS 3120697




SECTION 3 SCISSORS ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

3120697 400RTS 500RTS 3-13



SECTION 3 SCISSORS ARMS

FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

WY 101 @ HOSE

102 REF.
19 103 A
104 2,

i1 h—

109 SIDE VIEW OF HOSE CLAMP

3-14 400RTS 500RTS 3120697



FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ARMS ASSEMBLIES
0256818 Ref. STANDARD (PRIOR TO S/N 112737) 12
0272966 Ref. STANDARD (S/N 112737 TO PRESENT) 1
0256819 Ref. CSA (PRIOR TO S/N 112737) 11
0272967 Ref. CSA (S/N 112737 TO PRESENT) 1
1 0200484 1 Arm Weldment (Bottom Outboard)
0961731 4 Bushing, Bronze
2 0200551 1 Arm Weldment (Bottom Inboard)
3 0200552 1 Arm Weldment (2nd Inboard)
4 0200553 1 Arm Weldment (3rd Inboard)
5 0200554 1 Arm Weldment (4th Inboard)
6 1 Arm Weldment (Top Inboard) Options:
0200555 Prior to S/N 112737
0200740 S/N 112737 to Present
7 0200490 1 Arm Weldment (2nd Outboard - Right Side)
0961731 3 Bushing, Bronze
8 0200491 1 Arm Weldment (3rd Outboard - Right Side)
0961731 3 Bushing, Bronze
9 0200492 1 Arm Weldment (4th Outboard - Right Side)
0961731 3 Bushing, Bronze
10 1 Arm Weldment (Top Outboard) Options:
0200493 Prior to S/N 112737
0200739 S/N 112737 to Present
0961731 4 Bushing, Bronze
11 1440324 34 Collar
12 0681830 A/R Bolt 1/2"-13NC x 3 3/4" (Grade 8)
13 3311805 51 Locknut 1/2"-13NC
14 2 Prop, Safety Options:
Use 3570875 Prior to S/N 42949 (was p/n 3536607)
3570875 S/N 42949 to Present
15 3422617 1 Pin, Pivot
16 3422618 2 Pin, Pivot
17 3422619 5 Pin, Pivot
18 3422620 1 Pin, Pivot
19 3422621 1 Pin, Pivot
20 3422622 3 Pin, Pivot
21 3422623 2 Pin, Pivot
22 3422624 2 Pin, Pivot
23 3422631 2 Pin, Pivot
24 4740401 4 Washer, Special
25t0 27 Not Used
28 3311705 4 Locknut 7/16”-14NC (S/N 41058 to Present)
29 4 Bolt Options:
0641612 Bolt 3/8"-16NC x 1 1/2" (Prior to S/N 41058)
0630524 Bolt, Carriage 7/16"-14NC x 1 1/2" (S/N 41058 to Present)
30 4761600 16 Lockwasher 3/8"
31 3311605 8 Nut 3/8"-16NC
32 0641608 4 Bolt 3/8"-16NC x 1"
3120697 400RTS 500RTS 3-15




SECTION 3 SCISSORS ARMS

FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
33 2160006 A/R Fitting, Grease
34 1683468 2 Lift Cylinder Assembly (See Section 5 for Breakdown)
35 3340664 A/R Pad, Sliding
36 0641626 8 Bolt 3/8"-16NC x 3 1/4"
37 Not Used
38 1 Pin, Pivot Options:
Use 3422626 Standard (Prior to S/N 44756 p/n was 3422169)
3422626 Standard (S/N 44756 to Present)
3422626 CSA
39 0200494 1 Arm Weldment (2nd Outboard - Left Side)
0961731 3 Bushing, Bronze
40 2 Pin, Pivot Options:
3422623 Standard
3422627 CSA
41 1 Pin, Pivot Options:
3422619 Standard
3422628 CSA
42 0200506 1 Arm Weldment (4th Outboard - Left Side)
0961731 3 Bushing, Bronze
43 0200518 1 Arm Weldment (3rd Outboard - Left Side)
0961731 3 Bushing, Bronze
44 1320095 1 Clamp, Hose (Not Shown)
45 0100011 A/R Loctite
46 Not Used
47 4740310 2 Washer, Thrust
48 Not Used
49 2540002 4ft Grommet (Not Shown) (S/N 47537 to Present)
50 0681832 2 Bolt 1/2”-13NC x 4” (Grade 8) (S/N 95788 to Present)
511053 Not Used
54 1060964 1 Cable Electrical - 16/2 (40ft/12.2m) (Not Shown)
55 1060967 1 Cable Electrical - 16/2 (35ft/10.7m) (Not Shown)

SCISSOR ARMS KIT OPTIONS:
See Note (Includes items 1 thru 10, 14, 39, 42 and 43)

Prior to S/N 32157 (Note: Recommend using 2901481 in
place of original 2901460)

2901481 1 S/N 32157 to S/N 112737

2902256 1 S/N 112737 to Present

2902185 1 Kit, Arm Pin - Standard/CSA Spec (Includes ltems 18 & 38)

2902186 1 Kit, Arm Pin - Standard (Includes Items 15-17 & 19-23)

2902187 1 Z;t) Arm Pin - CSA Spec (Includes Items 15-17, 19-23, 40 &

0254272 Ref. HOSE CLAMP ASSEMBLY 4
101 A/R Clamp, Hose Options:

1320162 7 Prior to S/N 70211

1320061 10 S/N 70211 to Present

3-16 400RTS 500RTS 3120697




FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

SECTION 3 SCISSORS ARMS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
102 A/R Bolt Options:
0641522 7 Bolt 5/16"-18 x 2 3/4" (Prior to S/N 70211)
0641510 6 Bolt 5/16"-18 x 1 1/4" (S/N 70211 to Present)
103 4751500 10 Flatwasher 5/16"
104 4761500 7 Lockwasher 5/16" (Prior to S/N 70211)
105 3311505 10 Locknut 5/16"
106 4060806 1 Ft. Shield, Flex Trim (Not Shown) (Prior to S/N 101987)
107 2820025 66 Ft. Plastic, Spring Guard (Not Shown)
108 1320270 13 Clamp (S/N 70211 to Present)
109 0641512 4 Bolt 5/167-18NC x 1 1/2” (S/N 70211 to Present)
0252588 Ref. ARM PADS 3
201 32 Pad Options:
3340645 Pad, Polyurethane (Prior to S/N 47175)
3340841 Pad, PVC (S/N 47175 to S/N 50806)
3340848 Pad, PVC (S/N 50806 to Present)
3120697 400RTS 500RTS 3-17




SECTION 3 SCISSORS ARMS

FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

400RTS 500RTS

3120697




3120697

SECTION 4
PLATFORM

400RTS 500RTS

4-1



SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION

312 (FRONT)
312A (REAR)

4-2 400RTS 500RTS 3120697



SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS

INSTALLATION
ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HANDRAILS INSTALLATIONS
0253200 Ref. WITHOUT EXTENSIONS 6
0253198 Ref. WITH FRONT EXTENSION 6
0253199 Ref. WITH DUAL EXTENSIONS 6
0271538 Ref. WITH MEGADECK EXTENSIONS A
1 2 Handrail Weldment - Side Rear Options:
3640824 Without Extensions/With Front Extension/With Dual
Extensions
3641387 Megadeck
2 3640830 2 Handrail Weldment - Side Front
3 A/R Hinge Options:
4200004 Without Extensions/With Front Extension/With Dual
Extensions
1271479 With Megadeck Extensions
4 4565891 8 Tube, Base (Side)
5 0641420 A/R Bolt 1/4"-20NC x 2 1/2"
6 4711400 A/R Flatwasher 1/4" Narrow
7 3311405 A/R Locknut 1/4"-20NC
8 0641416 A/R Bolt 1/4"-20NC x 2"
9 3422219 A/R Spring-Pin
10 1260136 A/R Chain - 2/0
11 3010088 A/R Link
12 Use 1001101076 A/R Snap- (Includes Item 11) (was p/n 2940064)
13 0362166 A/R Bar
14 1 Handrail - Rear Options:
3640832 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
15 A/R Bracket Weldment Options:
0901870 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
16 2 Tube, Base (Rear) Options:
4565892 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
17 2 Kickplate (Rear) Options:
3536109 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
18 A/R Bolt 1/4"-20NC x 3/4" Options:
0641406 Without Extensions/With Front Extension
Not Required With Dual Extensions/With Megadeck Extensions
19 1 Kickplate (Front) Options:
3536299 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
20 1 Handrail (Front) Options:
3640831 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
21to 23 Not Used

3120697 400RTS 500RTS 4-3



SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
24 1060379 A/R Cable, Lanyard
25 1 Bracket Weldment Options:
0901916 Without Extensions
Not Required With Front Extension/With Dual Extensions/With Megadeck
Extensions
26 2ft/6m Strip Options:
Use 4420062 Prior to S/N 28969 p/n was 4280284
4420062 S/N 28969 to Present
27 to 32 Not Used
33 2820097 A/R Mesh, Tubing (S/N 40584 to Present)
34 3300151 A/R Nut, Acorn 1/47-20NC (S/N 50806 to Present)
35 0100019 A/R Loctite #271 (Not Shown)
36 3340564 A/R Pad, Nylon Cover (S/N 56277 to Present)
37 3760170 A/R Ring, Quick Release Pin (S/N 56277 to Present)
2902030 1 Kit, Platform Rails - With Front Extension (Includes ltems 1, 2 &
14)
2902031 1 Kit, Platform Rails - With Dual Extensions (Includes ltems 1 & 2)
2902053 1 Kit, Platform Rails - With Megadeck Extensions (Includes Items
1&2)
2902032 1 Kit, Platform Rails - Without Extensions (Includes Iltems 1, 2, 14
& 20)

Ref. OPTIONAL RECEPTACLE INSTALLATIONS

0253272 Ref. 110V RECEPTACLE - WITHOUT MEGA DECK 5

0256526 Ref. 220V RECEPTACLE - WITHOUT MEGA DECK 4
101 0860038 1 Box, Electrical
102 1 Receptacle, Electrical Options:

4460190 110 Volt Receptacle

Not Available 222 Volt Receptacle

103 4060092 1 Shield, Cover
104 1 Connector, Strain Relief Options:

4460049 Prior to S/N 56277

4460051 S/N 56277 to Present
105 0960407 1 Bushing, Reducer (Prior to S/N 46528)
106 1 Plug, Connector Options:

4460138 110 Volt Receptacle

Not Available 222 Volt Receptacle

107 1320041 4 Clamp
108 3 Hardware Options:

4300032 Stud (Prior to S/N 56277)

0641507 Bolt 5/16”-18NC x 7/8” (S/N 56277 to Present)
109 3 Hardware Options:

3311401 Nut 1/4"-20NC (Prior to S/N 56277)

4711500 Flatwasher 5/16” (S/N 56277 to Present)

4-4 400RTS 500RTS 3120697




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
110 3 Lockwasher Options:
4761400 Lockwasher 1/4" (Prior to S/N 56277)
4761500 Lockwasher 5/16” (S/N 56277 to Present)
111 A/R Hardware Options:
0721004 2 Screw, Machine #10-24NC x 1/2" (Prior to S/N 46528)
3900294 4 Self Drilling Screw #10-16NC x 1” (S/N 46528 to Present)
112 4751000 2 Flatwasher #10 (Prior to S/N 46528)
113 4761000 4 Lockwasher #10
114 1700598 2 Decal - Ground (Prior to S/N 56277)
115 1700599 2 Decal - Neutral (Prior to S/N 56277)
116 1060308 A/R Cable, Electrical - 12/3
117 3311501 3 Nut 5/16” (S/N 56277 to Present)
Ref. OPTIONAL RECEPTACLE INSTALLATIONS
0271633 Ref. 110V RECEPTACLE - WITH MEGA DECK 2
0271634 Ref. 220V RECEPTACLE - WITH MEGA DECK 2
201 0860038 1 Box, Electrical
202 1 Receptacle, Electrical Options:
4460190 110 Volt Receptacle
Not Available 220 Volt Receptacle
203 4060092 1 Shield, Cover
204 4460051 1 Connector, Strain Relief
205 3538051 1 Plate, Mounting
206 1 Plug, Connector Options:
4460138 110 Volt Receptacle
Not Available 220 Volt Receptacle
207 1320041 4 Clamp
208 0641406 2 Bolt 1/4”-20NC x 3/4”
209 4751400 4 Flatwasher 1/4” (Wide)
210 3311405 2 Locknut 1/4”-20NC
21 Not Used
212 1320061 2 Clamp
213 4711500 2 Flatwasher 5/16”
214 4761500 2 Lockwasher 5/16”
215 3311501 2 Nut 5/16”-18NC
216 2820025 2ft Plastic Spring Guard
217 0641522 1 Bolt 5/16”-18NC x 2 3/4
3120697 400RTS 500RTS 4-5




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM INSTALLATION
3510387 Ref. Platform Weldment (Prior to S/N 112737) —
0253611 Ref. Slide Pad Installation (Standard) (Prior to S/N 27997) 9
0253612 Ref. Slide Pad Installation (CSA) (Prior to S/N 27997) F
0256818 Ref. Slide Pad Installation (Standard) (S/N 27997 to S/N 112737) | 12
0256819 Ref. Slide Pad Installation (CSA) (S/N 27997 to S/N 112737) 11
0272972 Ref. Platform Installation (S/N 112737 to Present)
3510775 Ref. Platform Weldment - Megadeck (Prior to S/N 112737) —
0272974 Ref. Platform Installation - Megadeck (S/N 112737 to Present) B
301 0100011 A/R Loctite #242 (Not Shown)
302 0440252 4 Bearing, Load Management (S/N 112737 to Present)
303 0641607 2 Bolt 3/8"-16NC x 7/8”
304 8 Bolt Options:
0641626 Bolt 3/8”-16NC x 3 1/4” (Prior to S/N 112737)
0641623 Bolt 3/8”-16NC x 2 7/8” (S/N 112737 to S/N 120381)
0641624 Bolt 3/8”-16NC x 3” (S/N 120381 to Present)
305 0641668 4 Bolt 3/8”-16NC x 8 1/2” (S/N 112737 to Present)
306 0901917 1 Bracket
307 1100130 1 Cam, Limit Switch (S/N 112737 to Present)
308 1320293 1 Clamp, Limit Switch Cam (S/N 112737 to Present)
309 3311005 4 Locknut #10-24NC
310 3311605 A/R Locknut 3/8-16NC
311 4 Pad, Slide Options:
3340664 Prior to S/N 112737
3340924 S/N 112737 to Present
312 A/R Pin, Upper Slide (Front Slide) Options:
3422155 1 Prior to S/N 27997
3422620 1 S/N 27997 to S/N 112737
3423054 2 S/N 112737 to Present
312A A/R Pin, Upper Slide (Rear Slide) Options:
3422169 1 Prior to S/N 27997
3422619 1 S/N 27997 to S/N 112737
3423054 2 S/N 112737 to Present
313 3440410 3 Pin, Roll
314 1 Platform, Weldment Options:
3510387 Standard (Prior to S/N 112737)
3510798 Standard (S/N 112737 to Present)
3510775 Megadeck (Prior to S/N 112737)
3510799 Megadeck (S/N 112737 to Present)
315 3931010 2 Bolt #10-24NC x 5/8” (S/N 112737 to Present)
316 3931028 4 Bolt #10-24NC x 1 3/4”
317 4360300 1 Switch, Limit
318 4460049 1 Connector, Strain Relief
319 4568315 4 Spacer, Tube (S/N 112737 to Present)
320 4751000 4 Flatwasher #10
321 4751600 A/R Flatwasher 3/8:

4-6 400RTS 500RTS 3120697




SECTION 4 PLATFORM

FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS
INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTYy. DESCRIPTION REV.
0253795 Ref. OPTIONAL PLATFORM WORKLIGHTS INSTALLATION A
401 2920111 2 Floodlight
402 4460206 2 Terminal - Male
403 4460185 2 Terminal - Female
404 1060341 140 ft./43m Cable, Electrical - 16/2
405 4240033 10 Tie-Strap
406 0901930 2 Bracket, Mounting
407 0641416 2 Bolt 1/4"-20NC x 2"
408 4751400 2 Flatwasher 1/4"
409 4761400 2 Lockwasher 1/4"
410 3311401 2 Nut 1/4"-20NC
3120697 400RTS 500RTS 4-7




SECTION 4 PLATFORM
FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)

:'-’El.’&

REF. HAND RAILS

4-8 400RTS 500RTS

3120697



SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATIONS
0254196 Ref. SINGLE EXTENSION (400RTS) 10
0254197 Ref. DUAL EXTENSIONS (400RTS) 12
0253614 Ref. SINGLE EXTENSION (500RTS) 14
0253615 Ref. DUAL EXTENSIONS (500RTS) 19
Ref. Note: Quantities shown are for Single Extension. Double
quantity for Dual Extensions.

1 3510397 1 Platform Extension Weldment

2 3640822 2 Handrail - Side

3 3640823 1 Handrail - End

4 4565869 4 Tube, Base

5 4200004 4 Hinge, Stamped

6 3340653 2 Pad, Slide

7 4 Bracket Options:
4843706 Bracket, Roller Mounting (Prior to Feb. 1994)
3537619 Bracket, Roller Mounting (Feb. 1994 to Present)

8 3860059 4 Roller

9 4844349 2 Bracket, Roller Mounting

10 3860057 A/R Roller

11 0641511 A/R Bolt 5/16"-18NC x 1 3/8"

12 4711500 A/R Flatwasher 5/16" Narrow

13 3311505 A/R Locknut 5/16"-18NC

14 0641514 2 Bolt 5/16"-18NC x 1 3/4"

15 0641516 2 Bolt 5/16"-18NC x 2" (Prior to S/N 44015)

16 0641607 4 Bolt 3/8"-16NC x 7/8"

17 4761600 6 Lockwasher 3/8"

18 0641420 4 Bolt 1/4"-20NC x 2 1/2"

19 4751400 56 Flatwasher 1/4"

20 3311405 29 Locknut 1/4"-20NC

21 0641416 15 Bolt 1/4"-20NC x 2"

22 1682872 2 Extension Cylinder Assembly (See Section 5 for Breakdown)

23 0642228 2 Bolt 3/4"-10NC x 3 1/2"

24 3312205 4 Locknut 3/4"-10NC

25 0642236 2 Bolt 3/4"-10NC x 4 1/2"

26 3421453 6 Spring pin

27 0901870 2 Bracket, Handrail Corner

28 to 30 Not Used

31 4070829 4 Shim

32 3520072 2 Cap

33 Not Used

34 0901904 2 Bracket, Cylinder Support

35 1320019 2 U-Clamp

36 Not Used

37 4711600 4 Flatwasher 3/8" Narrow

38 3311601 4 Nut 3/8"-16NC

39 1060379 6 Cable, Lanyard

40 3536624 1 Kickplate

41 0641406 4 Bolt 1/4"-20NC x 3/4"

3120697 400RTS 500RTS 4-9




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 4752200 4 Flatwasher 3/4"
43to 44 Not Used
45 4280284 1 {t./30.5cm Tape (Prior to S/N 30060)
4420062 2 ft./0.6m Tape (S/N 30060 to Present)
46 1701907 1 Nameplate - Extension Capacity (Prior to S/N 44590)
47 3820011 2 Rivet (Prior to S/N 44590)
48 to 53 Not Used
54 3841233 4 Rod, Roller Support
55 3322202 4 Nut, Jam 3/4"
56 3760348 4 Ring, Retainer
57 to 60 Not Used
61 0641512 1 Bolt 5/16"-18NC x 1 1/2" (S/N 44015 to Present)
62 3760170 A/R Ring, Quick Release Pin (S/N 54922 to Present)
63 Not Used
64 1060966 1 Cable 16/2 (85ft/25.9m) (Not Shown) (S/N 109670 to Present)
2902036 1 Kit, Extension Rail (Single Extension - 500RTS) (Includes Items
2&3)
2902037 1 Kit, Extension Rail (Dual Extension - 500RTS) (Includes ltems 2
& 3)
0253410 Ref. OPTIONAL SELECTOR VALVE ASSEMBLY - DUAL PLATFORM | —
UNITS ONLY
101 4640787 1 Selector Valve Assembly
7011102 1 Coil
102 0641426 2 Bolt 1/4"-20NC x 3 1/4"
103 3311401 2 Nut 1/4"-20NC
104 4761400 2 Lockwasher 1/4"
Ref. LIMIT SWITCH INSTALLATIONS
0254279 Ref. SINGLE EXTENSION INSTALLATION - 400RTS —
0254280 Ref. DUAL EXTENSION INSTALLATION - 400RTS —
0254277 Ref. SINGLE EXTENSION INSTALLATION - 500RTS —
0254278 Ref. DUAL EXTENSION INSTALLATION - 500RTS —
201 4360277 1 Limit Switch
202 4360236 1 Switch, Actuator Head
203 4360237 1 Actuator Arm
204 4460052 1 Strain Relief
205 3900168 2 Screw #10-24
206 1060341 1 Lock Wire
207 4920017 1 Ft. Cable (Not Shown - Located in Ground Control Box)
208 3740049 1 Relay (Not Shown - Located in Ground Control Box)
209 4460259 4 Terminal (Not Shown - Located in Ground Control Box)
210 4460260 4 Housing (Not Shown - Located in Ground Control Box)
211 1060341 A/R Cable, Electrical - 16/2
60 Ft. 400RTS
72 Ft. 500RTS
212 4460035 3 Terminal, Splice (Not Shown - Located in Junction Box)
4-10 400RTS 500RTS 3120697




FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL) (CONTINUED)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTY. DESCRIPTION REV.
213 0860037 1 Box, Junction
214 3500812 1 Plate, Cover
215 4460049 3 Connector
216 3300047 3 Lock Nut, Conduit
217 0960239 3 Bushing
218 0641406 2 Bolt 1/4"-20 x 3/4"
219 4751400 2 Flatwasher 1/4"
220 4761400 2 Lockwasher 1/4"
221 3311401 2 Nut 1/4"
3120697 400RTS 500RTS 4-11




SECTION 4 PLATFORM

FIGURE 4-3.PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

REF. HAND RAILS

4-12 400RTS 500RTS

3120697



FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATIONS (PLAT-
FORM LENGTH - 14.7f{/4.5m)
0270858 Ref. 4FT/1.2M EXTENSION B
0270859 Ref. 6FT/1.8M EXTENSION C
1 1 Platform Extension Weldment
4846348 4ft/1.2m Extension
4846349 6ft/1.8m Extension
2 3537619 A/R Bracket, Roller Mounting
3 3841233 A/R Rod, Roller Support
4 3322202 A/R Nut, Jam 3/4"
5 4752200 A/R Flatwasher 3/4"
6 3760348 A/R Ring, Retainer
7 A/R Roller
3860059 4 4ft/1.2m Extension
3860097 6 6ft/1.8m Extension
8 0641511 A/R Bolt 5/16"-18NC x 1 3/8"
9 4711500 A/R Flatwasher 5/16" Narrow
10 3311505 A/R Locknut 5/16"-18NC
11 0641514 2 Bolt 5/16"-18NC x 1 3/4" (4ft/1.2m Extension Only)
12 4844349 2 Bracket, Roller Mounting (4ft/1.2m Extension Only)
13 3860057 2 Roller (4ft/1.2m Extension Only)
14 4761600 4 Lockwasher 3/8" (4ft/1.2m Extension Only)
15 0641607 4 Bolt 3/8"-16NC x 7/8" (4ft/1.2m Extension Only)
16 0641512 1 Bolt 5/16"-18NC x 1 1/2" (4ft/1.2m Extension Only)
17 1380151 8 Clip, E-Clip (6ft/1.8m Extension Only)
18 0641604 16 Bolt 3/8"-16NC x 1/2" (6ft/1.8m Extension Only)
19 3340913 2 Pad, Extension Support (6ft/1.8m Extension Only)
20 3422728 4 Pin, Roller Extension (6ft/1.8m Extension Only)
21 3340780 6 Pad, Wear (6ft/1.8m Extension Only)
22 4751500 16 Flatwasher 5/16" Wide (6ft/1.8m Extension Only)
Ref. OPTIONAL RAIL EXTENSION INSTALLATIONS
0270860 Ref. 4FT/1.2M EXTENSION A
0270861 Ref. 6FT/1.8M EXTENSION B
101 Not Used
102 3641386 1 Handrail - End
103 2 Handrail - Side Options:
3640822 4ft/1.2m Extension
3641391 6ft/1.8m Extension
104 1271479 4 Channel, Rail Hinge
105 4565869 4 Tube, Base
106 3340653 2 Pad, Slide
107 4070829 4 Shim
108 0641416 17 Bolt 1/4"-20NC x 2"
109 0641420 8 Bolt 1/4"-20NC x 2 1/2"
110 0901870 A/R Bracket, Handrail Corner
111 4420062 1 ft./30.5cm Tape
3120697 400RTS 500RTS 4-13




SECTION 4 PLATFORM

FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
112 1060379 6 Cable, Lanyard
113 3760170 6 Ring, Quick Release Pin
114 3422219 6 Pin, Snapper
115 3311505 25 Locknut 5/16"-18NC
116 4711400 50 Flatwasher 1/4" Narrow
117 3520072 4 Plug
118 0901916 1 Bracket (6ft/1.8m Extension Only)
OPTIONAL POWER EXTENSION INSTALLATION (PLATFORM
0271196 Ref- || ENGTH - 14.7ft/4.5m) ( B
201 to 203 Not Used
204 1682872 2 Extension Cylinder Assembly - 4ft/1.2m (See Section 5 for Break-
down)
205 1684107 2 Extension Cylinder Assembly - 6ft/1.8m (See Section 5 for Break-
down)
206 1320019 4 U-Clamp
207 4711500 8 Flatwasher 5/16" Narrow
208 0901904 4 Bracket, Cylinder Support
209 0642228 4 Bolt 3/4"-10NC x 3 1/2"
210 3312205 8 Locknut 3/4"-10NC
211 0642236 4 Bolt 3/4"-10NC x 4 1/2"
212 4711600 8 Flatwasher 3/8" Narrow
213 4761600 10 Lockwasher 3/8"
214 3311601 8 Nut 3/8"-16NC
215 0641608 2 Bolt 3/8"-16NC x 1"
0253410 Ref. OPTIONAL SELECTOR VALVE ASSEMBLY —
301 4640787 1 Selector Valve Assembly
7011102 0 Coall
302 0641426 2 Bolt 1/4"-20NC x 3 1/4"
303 3311401 2 Nut 1/4"-20NC
304 4761400 2 Lockwasher 1/4"

4-14 400RTS 500RTS 3120697




FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

4-15




SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY

VALVE ROTATED

FOR CLARITY

3120697

400RTS 500RTS

4-16



SECTION 4 PLATFORM

3120697 400RTS 500RTS 4-17



SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0273062 Ref. DUAL DECK EXTENSION (PLATFORM LENGTH - 15.8f/4.8m) B
1 3423052 4 Pin, Tele Barrel
2 0100011 A/R Loctite #242 (Not Shown)
3&4 Not Used
5 0641636 4 Bolt 3/8”-16NC x 4 1/2”
6 3760351 8 Ring, Retaining
7 0902839 4 Bracket, Hanger
8t09 Not Used
10 1320019 4 Clamp
11 Not Used
12 1684266 4 Extension Cylinder Assembly (See Section 5 for Breakdown)
13 Not Used
14 3272005 4 Locknut 5/8"-11NC
15 3300471 8 Nut, Retainer 3/8”-16NC
16 Not Used
17 3311605 4 Locknut 3/8”-16NC
18to 19 Not Used
20 0272990 1 Platform and Deck Extension Assembly (See ltems 201 to 230 for
Breakdown)
21 3900330 4 Screw, Shoulder
22 3931664 8 Capscrew 3/8"-16NC x 4”
23 to 27 Not Used
28 4641219 1 Valve Assembly (See ltems 101-107 for Breakdown)
29 to 30 Not Used
31 4751600 8 Flatwasher 3/8” Wide
32 4752200 8 Flatwasher 3/4” Wide
4641219 Ref. VALVE ASSEMBLY C
101 Not Available 1 Block, Manifold
102 2110806 2 Fitting, Straight
103 2220883 1 Plug
7024926 1 Orifice
104 Use 70001342 1 Control Valve Assembly (was p/n 7024019) (Note: No Longer
Available for Purchase)
7012773 1 Seal Kit - 7024019 & 70001342 Valve
104A 7024013 2 Coll
105 7026002 1 Cartridge
2900770 1 Seal Kit - 7026002 Cartridge
106 7024572 1 Cartridge
7011346 1 Seal Kit - 7024572 Cartridge
107 2130406 4 Fitting, 90°

4-18 400RTS 500RTS 3120697




SECTION 4 PLATFORM

FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0272990 PLATFORM AND DECK EXTENSION ASSEMBLY E
201 0272101 2 Plate, Floor
4420069 30ft/9m Tape, Safety Tread
202 0272241 3 Plate, Floor
4420069 19.5ft/6m Tape, Safety Tread
203 0272242 2 Plate, Floor
4420069 19.5ft/6m Tape, Safety Tread
204 0630485 36 Bolt, Carriage
205 0641507 8 Bolt 5/16"-18NC x 7/8"
206 0641508 8 Bolt 5/16”-18NC x 1”
207 0641814 4 Bolt 1/2”-13NC x 1 3/4”
208 1380150 4 E-Clip 1/2”
209 1380151 16 E-Clip 3/4”
210 2020006 2 Deck, Extension
211 3300472 36 Nut, Acorn 3/8”-16NC
212 3311505 16 Locknut 5/16”-18NC
213 3311802 4 Nut, Jam 1/2”-13NC
214 3322202 4 Nut, Jam
215 3422966 8 Pin
216 0272998 2 Assembly, Deck Plate
217 3760348 4 Ring, Retaining
218 3841233 4 Rod, Roller
219 3860059 12 Roller, Extension
220 3860100 4 Roller, V-Groove
221 4420066 113.5f/ Tape, Double Sided
34.6m
222 4711500 24 Flatwasher 5/16” Narrow
223 4711600 8 Flatwasher 3/8” Narrow
224 4751600 28 Flatwasher 3/8” Wide
225 4751800 4 Flatwasher 1/2” Wide
226 4752200 4 Flatwasher 3/4” Wide
227 4846517 4 Mount, Roller
228 4846519 4 Support, Roller
229 3510842 1 Platform Weldment
3120697 400RTS 500RTS 4-19




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY

-
o
<

102

16

3120697

400RTS 500RTS

4-20



FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM CONSOLE BOX ASSEMBLIES:
0253516 Ref. 500RTS 13
0258664 Ref. 400RTS/500RTS - CSA W/DEUTZ ENGINE (S/N 103703 TO 9
PRESENT)
0272223 Ref. 500RTS - CSA W/FORD ENGINE (S/N 103703 TO PRESENT) 1
0254074 Ref. 400RTS W/JACKS 11
0254075 Ref. 400RTS W/OUT STAB 11
1 1 Box, Control Options:
0860799 500RTS (Prior to S/N 80656)
0861377 500RTS (S/N 80656 to Present)
0860799 400RTS
2 1 Nameplate, Lid Options:
3252310 Prior to S/N 57701
3252620 S/N 57701 to Present
3 4420008 38in./96.5cm Tape, Insulation
4 A/R Bracket, Hanger Options:
0901897 2 Prior to S/N 46644
0902456 1 S/N 46644 to S/N 57701
4845938 1 S/N 57701 to Present
5 0641404 4 Bolt 1/4"-20NC x 1/2"
6 4791400 4 Starwasher 1/4"
7 A/R Options:
1060380 1 Lanyard 10” (Prior to S/N 46644)
2560141 1 Handle, Thumb Screw (S/N 46644 to Present)
8 A/R Options:
3760170 1 Ring (Prior to S/N 46644)
0181847 1 Angle, Box Clamp (S/N 46644 to Present)
9 3421453 1 Pin, Snap (Prior to S/N 46644)
10 4460463 1 Receptacle (23 Pin)
11 4460470 2 Nut, Conduit
12 4460471 2 Lockwasher, Conduit
13 4460480 1 Receptacle (20 Pin)
14 4360339 1 Switch, Push Button (Enable)
7012593 1 Cap, Rubber
15 4360267 1 Block, Contact
16 0100035 A/R Loctite #222
17 0610103 1 Circuit Card Assembly, Time Delay (Prior to February 1995)
7012590 1 Bracket, Mounting
0610114 1 Circuit Card Assembly, Time Delay (February 1995 to
S/N 57701)
0610110 1 Bracket: Mounting Kit
0902514 1 Bracket, Relay (S/N 57701 to Present)
18 2 Nut Options:
3310601 Nut #6-32NC (Prior to S/N 57701)
3311001 Nut #10-24NC (S/N 57701 to Present)
19 A/R Lockwasher Options:
4770600 2 Lockwasher #6 (Prior to S/N 57701)
4761000 4 Lockwasher #10 (S/N 57701 to Present)
3120697 400RTS 500RTS 4-21




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
20 3900177 8 Screw, Machine #8 x 1/2"
21 1 Controller, PQ (Drive/Steer) Options:
1600157 Prior to S/N 57701
1600290 S/N 57701 to Present
22 4740120 4 Washer, Nylon
23 3900178 4 Screw, Machine #10-32NC x 3/4"
24 2 Switch, Toggle Options:
4360345 400RTS (Prior to S/N 46198)
4360336 400RTS (S/N 46198 to Present)
4360336 500RTS
25 4060802 3 Shield, Switch
26 3790012 A/R O-Ring
27 4360274 2 Switch, Push Button (Horn)
28 4360314 A/R Switch, Toggle (Lift)
29 4360289 1 Switch, Push-Pull (Emergency Stop) (Prior to S/N 65040)
7012611 1 Mushroom, Top
7012612 1 Boot
4360475 1 Switch, Push-Pull (Emergency Stop) (S/N 65040 to Present)
7020175 1 Cap
7020176 1 Block, Contact
30 Not Used
31 3520079 A/R Plug, Hole
32 0100009 A/R Sealant, Silicon
33 2920029 3 Bulb, Light
34 2920026 1 Lamp, Indicator - Red
35 1 Alarm, Sonalert Options:
Not Required 400RTS
0140011 500RTS
36 Not Used
37 1 Options:
3520081 Plug, Hole (Standard)
2920027 Lamp, Green (CSA Spec)
38 1 Switch, Contact Block Options:
4360282 August 1993 to S/N 65040
4360476 S/N 65040 to Present
39 1 Switch, Contact Block Options:
Not Required 400RTS
4360281 500RTS (Prior to S/N 66916)
4360478 500RTS (S/N 66916 to Present)
40 3740049 4 Relay (S/N 57701 to Present)
41 3911008 2 Screw #10-24NC x 1/2” (S/N 57701 to Present)
42 3321001 2 Nut #10-24NC (S/N 57701 to Present)
4310 44 Not Used
45 4750600 2 Flatwasher #6 (S/N 108336 to Present)
0254063 Ref. TILT ALARM INSTALLATION —
101 0140011 1 Alarm
102 2920026 1 Lamp, Indicator - Red
4-22 400RTS 500RTS 3120697




FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
103 2920029 1 Bulb, Light
Ref. OPTIONAL LEVELING JACK CONTROLS INSTALLATION —
201 4360314 4 Switch, Toggle
3790012 4 O-Ring
202 2920027 1 Lamp, Indicator - Green
203 2920029 1 Bulb, Light
Ref. OPTIONAL 4WS CONTROLS INSTALLATION
301 4360314 1 Switch, Toggle (Rear Steer)
4060802 1 Guard, Switch
3790012 1 O-Ring
0253821 Ref. OPTIONAL LIGHTS INSTALLATION 2
401 4360329 1 Switch, Toggle
3790012 1 O-Ring
Ref. OPTIONAL PLATFORM EXTENSION INSTALLATION
0253614 Ref. SINGLE EXTENSION 14
0253615 Ref. DUAL EXTENSIONS 19
0271196 Ref. MEGADECK EXTENSIONS B
501 4360330 A/R Switch, Toggle (Extend)
4360314 A/R Switch, Toggle (Platform Select)
3790012 A/R O-Ring
502 4360330 1 Switch, Toggle (Auxiliary Power)
3790012 1 O-Ring
Ref. HARNESS ASSEMBLIES:
4921543 Ref. 16/24 (500RTS) (PRIOR TO S/N 58035) 2
4922257 Ref. 16/24 (500RTS) (S/N 58035 TO PRESENT) 2
4921598 Ref. 16/24 (400RTS) (PRIOR TO S/N 58035) 2
4922256 Ref. 16/24 (400RTS) (S/N 58035 TO PRESENT) 2
4921544 Ref. 16/20 (500RTS) (PRIOR TO S/N 58035) 3
4922252 Ref. 16/20 (500RTS) (S/N 58035 TO PRESENT) 2
4921599 Ref. 16/20 (400RTS) (PRIOR TO S/N 58035) 3
4922251 Ref. 16/20 (400RTS) (S/N 58035 TO PRESENT) 2
601 1060459 A/R Cable, Electrical 16/20 (Prior to S/N 58035)
1060825 A/R Cable, Electrical 16/20 (S/N 58035 to Present)
100 ft. 400RTS
115 ft. 500RTS
602 4460473 1 Cable Clamp
603 4460468 1 Dust Cap Plug
604 4460464 20 Pin, Male
605 4460481 1 Plug, Connector 20 Pin
3120697 400RTS 500RTS 4-23




SECTION 4 PLATFORM

FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
606 4460465 A/R Socket, Female
607 4460466 A/R Seal, Red
608 1060458 A/R Cable, Electrical 16/24 (Prior to S/N 58035)
1060826 A/R Cable, Electrical 16/24 (S/N 58035 to Present)
100 ft. 400RTS
115 ft. 500RTS
609 4460462 1 Plug, Connector 23 Pin
610 7002818 1 Crimper (For Wire to Pin/Socket Connections)
611 4460467 1 Extractor (For Removal of Pin/Sockets from Connectors)
0273062 Ref. POWER DECK SWITCH INSTALLATIONS
701 to 725 Not Used
726 4360387 2 Switch, Push Button
4-24 400RTS 500RTS 3120697




FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

4-25




SECTION 4 PLATFORM

FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)

ITEM 14 NOT SHOWN

4-26 400RTS 500RTS 3120697



SECTION 4 PLATFORM

FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1600157 Ref. SLIDE LOCK CONTROLLER ASSEMBLY - STRAIGHT A
7011931 1 Slide Lock Controller Handle Assembly (Includes Items 1-9)
1 7011932 1 Stem Assembly
2 7011933 1 Slide Lock Assembly
3 7003772 1 Boot
4 7011934 1 Spring, Compression
5 7011935 1 Handle Assembly
6 7003789 1 Switch, Assembly
7 7003790 1 Cap, Rubber
8 7003791 1 Actuator, Switch
9 7011936 1 Gasket
10 A/R Electrical Assembly Options: (Includes PC Board Potentiometer
and Harness)
7011938 1 Electrical Assembly - With Trimpots
7011923 1 Electrical Assembly - With Potentiometer
11 Not Used
12 7011940 1 Gear, Pinion
13 7003751 1 Potentiometer - 500 Ohms
14 A/R Harness End Options: (Not Shown)
4460343 1 Plug, Male 12 Position (Not Shown)
4460367 1 Receptacle, Female - 12 Pin (Not Shown)
4460226 12 Socket, Female (Not Shown)
4460227 12 Pin, Male (Not Shown)
3120697 400RTS 500RTS 4-27




SECTION 4 PLATFORM

FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

4-28 400RTS 500RTS 3120697



FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

SECTION 4 PLATFORM

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1600290 Ref. CONTROLLER ASSEMBLY B
7020503 1 Mechanical Assembly
1 Not Serviced 1 Handle Assembly
1A 7020520 1 Boot
1B 7020504 1 Mounting Plate
1C 7020502 1 Gasket
1D 7020528 2 Screw #10-32NC x 3/8in
2 7011991 1 Grip Assembly
2A 7020500 2 Switch, Rocker
2B 7020501 1 Switch, Push Button - Red
2C Use 7020541 1 Grip - Right Half (was p/n 7020531)
2D Use 7020541 1 Grip - Left Half (was p/n 7020532)
Ref. Note: Right Handle Half & Left Handle Half Can No
Longer Be Purchase Separately. Must Purchase p/n
7020541 You Will Receive Both Right & Left Handle
Half’s.
2E 7003791 1 Actuator, Switch
2F 7011997 1 Trigger
2G 7003790 1 Cap, Rubber
3 7011938 1 Electrical Assembly
4460367 1 Receptacle, Female - 12 Pin (Not Shown)
4460226 12 Socket, Female (Not Shown)
4460343 1 Plug, Male 12 Position (Not Shown)
4460227 12 Pin, Male (Not Shown)
4 7011923 1 Electrical Assembly
4A 7020509 1 Potentiometer, Mounting Plate
4B 7003751 1 Potentiometer
4C 7011940 1 Gear, Pinion
4D 7020511 1 Setscrew #6-32NC x 1/8”
4E 7011982 1 Board, Circuit (Not Shown)
3120697 400RTS 500RTS 4-29




SECTION 4 PLATFORM

FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

4-30 400RTS 500RTS 3120697



3120697

SECTION 5
CYLINDER

400RTS 500RTS

5-1



SECTION5 CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL)

PISTON REF.

5-2 400RTS 500RTS 3120697



FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER)

SECTION5 CYLINDER

(OPTIONAL)
ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682185 Ref. AXLE LOCKOUT CYLINDER ASSEMBLY 6
1 1682186 1 Barrel Weldment
2 1681609 1 Rod Weldment
3 1120108 1 Retainer, Head
4 1681322 1 Head
5 3480116 1 Piston
6 4563647 1 Tube, Spacer
7 3300273 1 Nut
8 3900170 1 Setscrew 3/8"-16NC
9 4640273 3 Bleeder (Prior to June 1994)
10 Use Item 51 1 Wiper, Rod
11 Use Item 51 1 Seal, Rod
12 Use ltem 51 1 Ring, Wear
13 Use Item 51 1 O-Ring
14 Use Item 51 2 Ring, Lock
15 Use Item 51 1 O-Ring
16 Use ltem 51 2 Seal
17t0 18 Not Used
19 3321401 3 Nut (June 1994 to Present)
20 3900175 3 Plug (June 1994 to Present)
21 3960416 3 Washer (June 1994 to Present)
0100035 A/R Loctite #242
51 2900379 1 Seal Kit (Includes ltems 10-16)
3120697 400RTS 500RTS 5-3




SECTION5 CYLINDER

FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR
TO S/N 104832)

5-4

400RTS 500RTS

3120697



SECTION5 CYLINDER

FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR

TO S/N 104832)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682720 Ref. LEVELING JACK CYLINDER ASSEMBLY (ORIGINAL 4
EQUIPMENT)
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682721 1 Barrel Weldment
2 1682723 1 Rod, Cylinder
3 1 Pad, Jack Options:
Use 2902023 Prior to S/N 91556 (p/n was 3340650)
2902023 S/N 91556 to Present (p/n was 3340904)
4 0320015 1 Ball, Pivot
5 0100011 A/R Loctite #242
6 1 Ring, Retainer Options:
3760261 Prior to S/N 91556
3760453 S/N 91556 to Present
7 6 Bolt Options:
0681506 Bolt 15/16"-18NC x 3/4" Grade 8 (Prior to S/N 91556)
0681606 Bolt 3/6"-16NC x 3/4" Grade 8 (S/N 91556 to Present)
8 0100035 A/R Loctite #222
9 Use Item 51 1 Wiper, Rod
10 1120108 1 Retainer
11 Use ltem 51 1 Seal, Rod
12 1681283 1 Head
13 Use Item 51 1 O-Ring
14 Use ltem 51 1 Ring, Wear
15 4565647 1 Spacer
16 Use Item 51 2 Ring, Guidelock
17 Use Item 51 1 O-Ring
18 Use ltem 51 2 Seal
19 4640613 1 Cartridge, Pilot Operated Check Valve
2900770 1 Seal Kit
20 3480092 1 Piston
21 2220885 1 Plug
22 3900170 1 Setscrew 3/8"-16NC x 3/8"
23 3300281 1 Nut
24 0100038 A/R Primer, Loctite
25 Not Used
26 3536708 1 Plate, Actuator
51 2901941 1 Seal Kit (Includes ltems 9, 11,13, 14 and 16-18)
52 2902023 1 Jack Pad Kit (Includes Items 3,6 and 7)
3120697 400RTS 500RTS 5-5




SECTION 5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT)

5-6 400RTS 500RTS 3120697



SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N

104832 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LEVELING JACK CYLINDER ASSEMBLY
1684216 Ref. Prior to S/N 107516 (Service Replacement for p/n 1682720) A
1683966 Ref. S/N 107516 to Present (Original Equipment) G
1684217 Ref. Service Replacement for p/n 1683966 B
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 0100011 A/R Loctite #242 (Not Shown)
2 0100035 A/R Loctite #222 (Not Shown)
3to5 Not Used
6 1120108 1 Retainer
7 1681283 1 Head
8 1684206 1 Rod, Cylinder
9 1682721 1 Barrel Weldment (Cylinder p/n 1684216)
1683967 1 Barrel Weldment (Cylinders p/n 1683966 & p/n 1684217)
10 2220885 1 Plug (Cylinder p/n 1684216)
2220883 2 Plug (Cylinders p/n 1683966 & p/n 1684217)
11 Not Used
12 1 Locknut Options:
3300465 Cylinder p/n 1684216 & p/n 1684217
3300281 Cylinder p/n 1683966
13 1 Pad, Jack Options:
4846584 Cylinder p/n 1684216 & p/n 1684217
3340904 Cylinder p/n 1683966
14 3480092 1 Piston
15 1 Plate Options:
3573513 Cylinder p/n 1684216 & p/n 1684217
3536708 Cylinder p/n 1683966
16to 17 Not Used
18 Use Item 51 1 Ring, Wear
19 Use Item 51 2 Ring, Guidelock
20 Use Item 51 1 O-Ring
21 Use Item 51 1 O-Ring
22 Use Item 51 1 Wiper, Rod
23 Use Item 51 1 Seal, Rod
24 Use Item 51 2 Seal
25 Not Used
26 Not Required 0 Valve, Counter Balance (Cylinder p/n 1684216)
4640495 1 Valve, Counter Balance (Cylinders p/n 1683966 & p/n 1684217)
27 4640613 1 Valve, Check (Cylinder p/n 1684216)
4641156 1 Valve, Check (Cylinders p/n 1683966 & p/n 1684217)
7011345 1 Cartridge (Cylinders p/n 1683966 & p/n 1684217)
2900770 1 Kit, Seal (Cylinders p/n 1683966 & p/n 1684217)
28 3760460 2 Ring, Retainer (Cylinder p/n 1684216 & p/n 1684217)
29 3900321 3 Screw 1/2”-13NC x 1 1/4” (Cylinder p/n 1684216 &
p/n 1684217)
30 4713000 1 Washer 1 1/4” (Cylinder p/n 1684216 & p/n 1684217)
3120697 400RTS 500RTS 5-7




SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
31 3760453 1 Ring, Retainer (Cylinder p/n 1683966)
32 3900170 1 Screw, Self Locking (Cylinder p/n 1683966)
33 4565647 1 Tube, Spacer (Cylinder p/n 1683966)
34 0320015 1 Ball, Pivot (Cylinder p/n 1683966)
35 0681606 6 Bolt 3/6"-16NC x 3/4" Grade 8 (Cylinder p/n 1683966)
51 2901941 1 Seal Kit (Includes Items 18-24)

400RTS 500RTS

3120697




SECTION5 CYLINDER

FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N
104832 TO PRESENT) (CONTINUED)

ITEM #

PART NUMBER

QTy.

DESCRIPTION

REV.

3120697

400RTS 500RTS




FIGURE 5-4. LIFT CYLINDER ASSEMBLIES

3120697

400RTS 500RTS

SECTION5 CYLINDER

109 % a6pLIe) UMOQ YIT 1o} @

swelbeiq os1nedpAH 9 uonoes 99g rere

5-10



SECTION5 CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLIES

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LIFT CYLINDER ASSEMBLIES:
1682748 Ref. 500RTS (Original Equipment) (Prior to S/N 28655) F
1683468 Ref. 500RTS (Service Replacement) (S/N 28655 to Present) —
1682969 Ref. 400RTS (Original Equipment) (Prior to S/N 28655) B
1683467 Ref. 400RTS (Service Replacement) (S/N 28655 to Present) —
1682931 Ref. 400RTS (S/N 8770 Only) B
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1 Barrel Weldment Options:
1682749 500RTS
1682970 All 400RTS except S/N 8770
1682932 400RTS S/N 8770 Only
1A 0960911 2 Bushing, Bronze
2 1682751 1 Rod Weldment
2A 0960911 2 Bushing, Bronze
3 1 Retainer Options:
1120358 500RTS
1120196 400RTS
4 1 Head Options:
1681925 500RTS
1681680 400RTS
5 1 Tube, Spacer Options:
4565842 500RTS
4566236 All 400RTS except S/N 8770
4566233 400RTS S/N 8770 Only
6 1 Piston Options:
3480137 500RTS (Prior to S/N 28655)
3480214 500RTS (S/N 28655 to Present)
3480135 400RTS (Prior to S/N 28655) (S/N 8770 Only)
3480220 400RTS (S/N 28655 to Present)
7 3300286 1 Nut, Piston
8 3900170 1 Setscrew 3/8"-16NC x 3/8"
9 Not Used
10 See Note 1 Wiper, Rod (Note: Use Items 51A, 51B, 52A & 52B)
11 See Note 1 Seal, Rod (Note: Use Items 51A, 51B, 52A & 52B)
12 See Note 1 Ring, Wear (Note: Use Items 51A, 51B, 52A & 52B)
13 See Note 1 O-Ring (Note: Use Items 51A, 51B, 52A & 52B)
14 See Note 1 O-Ring (Note: Use Items 51A, 51B, 52A & 52B)
15 See Note 1 Ring, Wear (Note: Use Items 51A, 51B, 52A & 52B)
16 See Note 1 T-Seal (Note: Use Iltems 51A, 51B, 52A & 52B)
17 See Note 1 Ring, Back-Up (Note: Use Items 51A, 51B, 52A & 52B)
18 0100011 A/R Loctite #242
19 0100035 A/R Loctite #222
20 0100038 A/R Primer, Loctite
21 2160002 2 Fitting, Grease
3120697 400RTS 500RTS 5-11




SECTION5 CYLINDER

FIGURE 5-4. LIFT CYLINDER ASSEMBLIES (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
22 1 Cartridge, Thermal Relief Valve Options:
4640819 1 Cartridge - 500RTS
7011112 1 Seal Kit
4640509 1 Cartridge - 400RTS
2900792 1 Seal Kit
51 1 Seal Kit - 500RTS Lift Cylinder Options (Includes Items 10-17):
51A 2901223 Prior to S/N 28655
51B 2901441 S/N 28655 to Present
52 2901252 1 Seal Kit - 400RTS Lift Cylinder Options (Includes ltems 10-17):
52A 2901252 Prior to S/N 28655
52B 2901439 S/N 28655 to Present
0253786 Ref. OPTIONAL LIFT CYLINDER BELLOWS INSTALLATION - B/2
500RTS (NOT SHOWN)
0460097 2 Bellows, Cylinder (1 Per Cylinder)
1320058 2 Clamp (1 Per Cylinder)

5-12 400RTS 500RTS 3120697



FIGURE 5-4. LIFT CYLINDER ASSEMBLIES (CONTINUED)

SECTION5 CYLINDER

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

5-13




SECTION5 CYLINDER

FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY

5-14 400RTS 500RTS 3120697



SECTION5 CYLINDER

FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. PLATFORM LENGTH - 14.7ft/4.5m
1682872 Ref. 4ft EXTENSION CYLINDER ASSEMBLY
1684107 Ref. 6ft EXTENSION CYLINDER ASSEMBLY B
Ref. PLATFORM LENGTH - 15.8ft/4.8m
1684266 Ref. 4ft EXTENSION CYLINDER ASSEMBLY A
1 1 Locknut
7001609 4ft/6ft. (Platform Length - 14.7ft/4.5m)
7001084 4ft. (Platform Length - 15.8ft/4.8m)
2 7001610 1 Piston
3 Use Item 51 1 Seal
4 Use Item 51 1 O-Ring
5 7001615 1 Barrel - 4ft. (Platform Length - 14.7ft/4.5m)
7023030 1 Barrel - 6ft. (Platform Length - 14.7ft/4.5m)
7023035 1 Barrel - 4ft. (Platform Length - 15.8ft/4.8m)
6 7001616 1 Tube, Spacer - 4ft. (Platform Length - 14.7ft/4.5m)
7023029 1 Tube, Spacer - 6ft. (Platform Length - 14.7ft/4.5m)
7023036 1 Tube, Spacer - 4ft. (Platform Length - 15.8ft/4.8m)
7 7001613 1 Head
8 Use ltem 51 1 O-Ring
9 Use ltem 51 1 Ring, Back-up
10 Use Item 51 1 Seal
11 Use Item 51 1 Ring, Wiper
12 7001614 1 Ring, Retaining
13 7001617 1 Rod - 4ft. (Platform Length - 14.7ft/4.5m)
7023031 1 Rod - 6ft. (Platform Length - 14.7ft/4.5m)
7001617 1 Rod - 4ft. (Platform Length - 15.8ft/4.8m)
51 7001608 1 Seal Kit (Includes ltems 3,4, and 8-11)
0253788/0253791 Ref. OPTIONAL EXTENSION CYLINDER BELLOWS INSTALLATION | —/
(NOT SHOWN) —
0460098 A/R Bellows, Cylinder (1 Per Cylinder)
1320031 A/R Clamp (1 Per Cylinder)
3120697 400RTS 500RTS 5-15




SECTION5 CYLINDER

FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)

3120697

400RTS 500RTS

5-16



SECTION5 CYLINDER

FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682681 Ref. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) —
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682682 1 Barrel Weldment
2 1682684 1 Rod Weldment
3 1120108 2 Retainer, Head
4 1681344 2 Head
5 3480164 1 Piston
6 4565716 2 Spacer
7 3760143 2 Ring, Retainer
8 3860056 1 Follower, Cam
9 3300357 1 Nut, Special
10 Use Item 51 2 Wiper, Rod
11 Use ltem 51 2 Seal, Rod
12 Use ltem 51 2 O-Ring
13 Use ltem 51 2 Ring, Wear
14 Use ltem 51 1 Ring, Wear
15 3960007 1 T-Seal
16 Use Item 51 1 O-Ring
17 0440085 2 Bearing
51 2901261 1 Seal Kit (Includes Items 10-14 and 16)
0100011 A/R Loctite #242
0100035 A/R Loctite #222
0253787/0253790 Ref. OPTIONAL STEER CYLINDER BELLOWS INSTALLATION —/
0460105 A/R Bellows, Cylinder (2 Per Cylinder)
1320058 A/R Clamp (Barrel End) (2 Per Cylinder)
1320015 A/R Clamp (Rod End) (2 Per Cylinder)

3120697

400RTS 500RTS

5-17




SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

5-18 400RTS 500RTS 3120697



SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
1682967 Ref. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT) 5
Ref. Note: Original Cylinder may have been replaced with Service
Replacement Cylinder. Identify p/n stamped on cylinder
before ordering parts.
1 1682682 1 Barrel Weldment
2 1682968 1 Rod/Piston Weldment (Prior to May 1993)
1682987 1 Rod/Piston Weldment (May 1993 to Present)
3 1120108 2 Retainer, Head
4 1681344 2 Head
5 Not Used
6 4566234 2 Spacer (Prior to October 1995)
Not Used (October 1995 to Present)
7 Not Used
8 3860056 1 Follower, Cam
9 3300357 1 Nut, Special
10 Use Item 51 2 Wiper, Rod
11 Use Item 51 2 Seal, Rod
12 Use ltem 51 2 O-Ring
13 Use Item 51 2 Ring, Wear
14 Use Item 51 2 Ring, Wear
15 Not Used
16 Use Item 51 1 O-Ring (Prior to S/N 42117)
Use ltem 51 1 “T” Seal (S/N 42117 to Present)
17 to 19 Not Used
20 0440085 2 Bearing
21 4568055 2 Spacer (S/N 74951 to Present)
51 2901261 1 Seal Kit (Includes Items 10-14 and 16)
0100011 A/R Loctite #242
0100035 A/R Loctite #222
0253787/0253790 Ref. OPTIONAL STEER CYLINDER BELLOWS INSTALLATION —/
0460105 A/R Bellows, Cylinder (2 Per Cylinder)
1320058 A/R Clamp (Barrel End) (2 Per Cylinder)
1320015 A/R Clamp (Rod End) (2 Per Cylinder)
3120697 400RTS 500RTS 5-19




SECTION5 CYLINDER

FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

5-20

400RTS 500RTS

3120697




3120697

SECTION 6
HYDRAULIC

400RTS 500RTS

6-1



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER

CONTROL
VALVE
5 Y6
(:)\\\\\ GEAR PUMP
AUX
ROWER
PUMP

@ HYD TANK

ZSUCTION MANIFOLD

6-2 400RTS 500RTS 3120697



FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
2792020 Ref. HYDRAULIC DIAGRAM - AUXILIARY POWER 2
1 2220622 1 Fitting, Reducer
2 2220700 1 Fitting, Tee
3 2220600 1 Fitting
4 2220371 1 Fitting
5 2220385 1 Fitting, Tee
6 2220619 1 Fitting, Reducer
7 Not Used
8 2750968 1 Hose
9 2750910 1 Hose
3120697 400RTS 500RTS 6-3




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)

@ &
L Z
ST
EC)E

'_

EF

L
OXS) g@
-

@ © %1

e

S R
B

A

L.LOCK-0UT VALVE
LOCK-0UT CYL.S

< %&\%%\&W
© / b

fe

EXISTING

6-4 400RTS 500RTS 3120697



FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2791574 Ref. HYDRAULIC DIAGRAM - AXLE (OSCILLATING) 5
1 4 Fitting Options:
2220417 Fitting (Prior to October 1995)
2220472 Fitting (October 1995 to S/N 52963)
2220414 Fitting (S/N 52963 to Present)
2 2750760 2 Hose
3 2751010 2 Hose
4 2220582 4 Fitting
5 2750897 1 Hose (Prior to December 1989)
6 2750900 1 Hose
7 2220605 2 Fitting, Tee
8 Not Used
9 2220472 2 Fitting, 90°
10 1 Hose Options:
2751404 Prior to April 1991
2750897 April 1991 to Present
0100020 A/R Loctite #567
3120697 400RTS 500RTS 6-5




SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION

al
B

D2
A

i

|
1
I
b
% o
o |
- )
ol T
al - o h !
o | :.
- LAAA ! o m
|
g“; %T T TTJ oy E‘\\:&“E
TR = [ -
i o F° : s
f—
ro :‘\?/
*— '
| N
1 ! 4
18
i . ! /
1
1
!
|
|
I
I
A
1
|
i
i
|
1
|
|
I
Y N Lo
=4 | ' i
I
I
(E— E'/ d |
— 1
I po
1
i
(2)—. B
1
|
I
1
1 1
1
|
|
(2B |
[ I
|
- x , 2
L0 LE0T
L) > ! Ld Qe L >
af2=18) I a0
T
i
|
t
l 8 ; l
B( 1] ’\q
N
I : l
tﬁﬁvi*i }
)
o ;
R —
|
(o

ﬁ
N

RIGHT
FRONT
DECK
CyL

6-6 400RTS 500RTS 3120697



SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION
2792013 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 500RTS A
(SINGLE)
2792064 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 400RTS —
(SINGLE)
2792014 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 500RTS A
(DUAL)
2792065 Ref. HYDRAULIC DIAGRAM - PLATFORM EXTENSION - 400RTS —
(DUAL)
1 2220582 A/R Fitting, Straight
2 Not Used
3 Not Used
4 A/R Fitting, Tee Options:
2220504 2 Platform Extension (Single)
Not Required 0 Platform Extension (Dual)
5 2220414 A/R Fitting, Straight
6 A/R Fitting, 90° Options:
Not Required 0 Platform Extension (Single)
2220472 4 Platform Extension (Dual)
7 A/R Fitting, Tee Options:
Not Required 0 Platform Extension (Single)
2220605 4 Platform Extension (Dual)
2901243 Ref. HOSE KIT - 500RTS WITH SINGLE PLATFORM EXTENSION B
2901262 Ref. HOSE KIT - 400RTS WITH SINGLE PLATFORM EXTENSION —
2901244 Ref. HOSE KIT - 500RTS WITH DUAL PLATFORM EXTENSION 4
2901263 Ref. HOSE KIT - 400RTS WITH DUAL PLATFORM EXTENSION —
101 2752577 A/R Hose - 500RTS
2752578 A/R Hose - 400RTS
102 1 Hose Options:
2752433 Platform Extension (Single)
Not Required Platform Extension (Dual)
103 1 Hose Options:
2752445 Platform Extension (Single)
Not Required Platform Extension (Dual)
104 1 Hose Options:
2750894 Platform Extension (Single)
Not Required Platform Extension (Dual)
105 1 Hose Options:
2750897 Platform Extension (Single)
Not Required Platform Extension (Dual)
Ref. Note: Items 106-113 for Platform Extension (Dual) Only.
106 2750894 1 Hose
107 2750897 1 Hose
108 2752445 1 Hose
109 2752433 1 Hose
3120697 400RTS 500RTS 6-7




SECTION 6 HYDRAULIC

FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
110 2751902 1 Hose - 500RTS (Prior to S/N 32427)
2751432 1 Hose - 500RTS (S/N 32427 to Present)
2751902 1 Hose - 400RTS
111 2752441 1 Hose
112 2751893 1 Hose
113 2751914 1 Hose - 500RTS (Prior to S/N 32427)
2750769 1 Hose - 500RTS (S/N 32427 to Present)
2751914 1 Hose - 400RTS
6-8 400RTS 500RTS 3120697




FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS




FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS

SECTION 6 HYDRAULIC

24027 30vd 338

€8 v |
=
ek 4
5
Vs
KT LI10 &
\\\a.. mN—./
4 4
NAF
\\sv (1NOYS)
P USRS
\t“\
iws\

&

il

1HITY AHIIH
gy
iz

‘-\

t \ L4 ANOHS 3> 8 20l J
AHOTH
1448 rd
) O
]
q LA S &u\
801 - 1Ok
\ 61 st ) .
LEL ] 1.
188 Ve 1017 ve " b
¢ 1 AN B 8
8yl § 101 HIOTAIA M1 1337 JA N
-
PA S| 91l oL 8oL Ey v
o)

¢
G709 e $HIVVLILNO
INDYS
1431
.
wﬁaoﬁ«mm SHOLOW 3ATO

SDIvYg

3120697

400RTS 500RTS

6-10



1110810 3IXY
ONE LY T IS

0 Ot

SECTION 6 HYDRAULIC

\ mm/—/
(=] ) sel W
INYIVIS 331N038 SQVIMHL Idid YWY A4 P
QN3 3SOH LHOIVALS-NON ¥ S31ONIQ-~X (17 (308108}
:S3L0N 0s 14 o &:w.:aQ : (> 0e
12 [ e upéﬁN annd” B0
N3 S /_ ON/_./ dMid 10 530 oLl
0g
INIOS3 TNYA
dnnd anNvH
evl
o€l
™~
(44
3]
H U gek
TAVA 10 3018 / —
S¢
9§

3ATVA 40 1NOR NO wod 9 8C L8 9€

£ o
/e./mrﬂe/ ) _;/w.-/./
Py b e\/;[e/
o
2 40 Z 94 33 w4
Z 40 2 od 338

6-11

400RTS 500RTS

3120697



SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS
2792514 Ref. 500RTS - FORD ENGINE 1
2792508 Ref. 500RTS - DEUTZ ENGINE 1
1 2220415 A/R Fitting, Straight
2 2220504 2 Fitting, Tee
3 2220472 2 Fitting, 90°
4 2220498 4 Fitting, 45°
5 2220371 2 Fitting, Straight
6 2220375 3 Fitting, Straight
7 2220490 2 Fitting, Tee
8 2220377 3 Fitting, Straight
9 2221035 1 Fitting, Tee
10 2220470 1 Fitting, 90°
11 2220646 1 Fitting, 90°
12 2220362 1 Fitting, Tee
13 2220374 2 Fitting, Straight
14 2220372 2 Fitting, Straight
15 1 Fitting Options:
2220465 Fitting, 90° (Ford Engine)
2220568 Fitting, 45° (Deutz Engine)
16 2220635 1 Fitting, Tee
17 2220582 A/R Fitting, Straight
18 Not Used
19 2220466 2 Fitting, 90°
20 Not Used
21 1 Fitting, 90° Options:
Not Required Ford Engine
2220462 Deutz Engine
22 2220414 1 Fitting, Straight
23 2220844 1 Fitting, Straight
24 A/R Fitting, Straight Options:
2220578 Ford Engine
2220451 2 Deutz Engine
25 4640744 1 Valve, Check
26 2220873 1 Fitting, Nipple
27 2220428 1 Fitting, Disconnect
28 2220429 1 Cap, Dust
29 Not Used
30 A/R Fitting, Straight Options:
2220451 4 Ford Engine
2220435 5 Deutz Engine
31 2220578 A/R Fitting, 90°
32 2220408 2 Fitting, Straight
33 2220700 2 Fitting, Tee
34 2220621 1 Fitting, Reducer
35 Not Used
36 2220609 1 Fitting, Reducer
37 2220696 1 Fitting, Reducer
6-12 400RTS 500RTS 3120697




SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
38 to 39 Not Used
40 3100072 1 Manifold
41to 42 Not Used
43 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220507 1 Deutz Engine
44 Not Used
45 2220871 1 Fitting
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 1 Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 to 52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on Cartridge Hex
Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 A/R Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220603 1 Fitting, Straight
56 2220810 1 Fitting, Reducer
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902090 Ref. 500RTS - FORD ENGINE 1
2902089 Ref. 500RTS - DEUTZ ENGINE 9
101 1 Hose Options:
2752353 Ford Engine
2752351 Deutz Engine
102 2752352 1 Hose
103 to 105 Not Used
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2 Hose Options:
2752250 Ford Engine
2752247 Deutz Engine
108 2 Hose Options:
2752247 Ford Engine
2752250 Deutz Engine
109 Not Used
110 2750895 1 Hose
111to 113 Not Used
114 2751026 1 Hose
3120697 400RTS 500RTS 6-13




SECTION 6 HYDRAULIC

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.

115 1 Hose Options:
2751391 Ford Engine
2751013 Deutz Engine

116 1 Hose Options:
2751013 Ford Engine
2751391 Deutz Engine

117 Not Used

118 1 Hose Options:
2751006 Ford Engine
2750910 Deutz Engine

119 Not Used

120 Not Used

121 2751111 1 Hose

122 2752505 1 Hose

123 2752481 1 Hose

124 2752506 1 Hose

125 2750786 1 Hose

126 2752507 1 Hose

127 2752482 1 Hose

128 Not Used

129 2752525 2 Hose

130 2752526 1 Hose

131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine

132 Not Used

133 2750775 1 Hose

134 Not Used

135 2752678 2 Hose

136 A/R Hose Options:
2751027 2 Ford Engine
2751893 2 Deutz Engine

137 A/R Hose Options:
2751893 2 Ford Engine
2751027 3 Deutz Engine

138 2752980 2 Hose

139 2751892 2 Hose

140 2752450 1 Hose

141 2752451 1 Hose

142 2751021 1 Hose

143 2750920 1 Hose

144 to 145 Not Used

146 2751683 1 Hose

147 2751395 2 Hose

148 1 Hose Options:
2751006 Ford Engine
2750910 Deutz Engine

6-14 400RTS 500RTS 3120697




FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

6-15




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

s¢l

2402 39vd 335

1INGY )
A W3F3LS

om\

SiveE

\ SH/0 1.1dO
Lk = Hlm S1HoOY
als s1Hoos

SHIOIHLNO
YR

yA4)
e 1
LK
—. '\ QTOSINVM JATIQ
ors 66 %43 [N AR I
. e
P wWol10g
w1108 00 601 o /_vr QO o
o) (1HO1H) oL o]
1< ;| ¥30TAI0
g ~20 rmc_./: d 2o M0l ¢ T oc”
| -— SOk syvl | |
arL—] 7 8 J | /_ 9 / Jan!
AN
N 801 g SR e L
atl— L f SRy 6vh - g
N [ 8 611
BN \ PPN .89
© a0l nd
WoiLog Do o v SOl WOLLO® <oL
SE0L0W
ELNE)
1431 "gg W= 7 1437 Sivae

SAUQLOH
3IATHG
ANOES

1HaTY

133 L

SYI9914LN0
INOYS

3120697

400RTS 500RTS

6-16



SECTION 6 HYDRAULIC

0s
No _y se —/
g |
0e
sel
(NYIYIS FIND3 SOVIEL Idid TV Ly
QN3 3SOH LHDI VAIS-NON Y S3L0NIT=~X 172 LE
1S3ION 05 gg mmmm om_,
AL w Mh‘vmwmwm. \l 0Ll
el
ogl

59
SHE

IATWA 40 30LS

gl

LEL

INTvA 0 LNoEd NO Liod © 88 L8 92

Z 4D 2 9d 33s

o

Zuf

S gy

ey ;/3/
rs

L]

# n‘/

Z 40 Z 0d 338

Le

ANJOS30 WNNYA
dnnd ONVH

[44

;/e/;/e/

6-17

400RTS 500RTS

3120697



SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS

2792515 Ref. 500RTS - FORD ENGINE 1
2792513 Ref. 500RTS - DEUTZ ENGINE 2

1 2220415 5 Fitting, Straight

2 2220504 3 Fitting, Tee

3 2220472 2 Fitting, 90°

4 2220366 6 Fitting, 90°

5 2220371 4 Fitting, Straight

6 2220375 A/R Fitting, Straight

7 2220490 3 Fitting, Tee

8 2220377 A/R Fitting, Straight

9 2221035 1 Fitting, Tee

10 2220470 1 Fitting, 90°

11 2220622 A/R Fitting, Reducer

12 2220362 1 Fitting, Tee

13 2220374 2 Fitting

14 2220372 2 Fitting

15 1 Fitting Options:
2220465 Fitting, 90° (Ford Engine)
2220568 Fitting, 45° (Deutz Engine)

16 Not Used

17 2220582 18 Fitting, Straight

18 2220375 A/R Fitting, Straight

19 2220466 2 Fitting, 90°

20 2220619 1 Fitting, Reducer

21 2220596 1 Fitting, 90°

22 2220414 1 Fitting, Straight

23 2220844 1 Fitting, Straight

24 1 Fitting Options:
2220578 Fitting, 90° (Ford Engine)
2220451 Fitting, Straight (Deutz Engine)

25 4640744 1 Valve, Check

26 2220873 A/R Fitting, Nipple

27 2220428 A/R Fitting, Disconnect

28 2220429 A/R Cap, Dust

29 2220695 A/R Fitting, Tee

30 2220451 A/R Fitting, Straight

31 2220578 A/R Fitting, 90°

32 2220408 2 Fitting, Straight

33 2220700 A/R Fitting, Tee

34 2220621 A/R Fitting, Reducer

35 2220635 2 Fitting, Tee

36 2220609 1 Fitting, Reducer

37 2220696 1 Fitting, Reducer

38 2220282 1 Fitting

39 2220679 1 Fitting

40 3100072 1 Manifold

41 2220275 1 Fitting, Reducer

6-18 400RTS 500RTS 3120697




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
42 1 Fitting Options:
2220377 Fitting, Straight (Ford Engine)
2220646 Fitting, 90° (Deutz Engine)
43 2220385 1 Fitting, Tee
44 2220618 1 Fitting
45 1 Fitting Options:
2220618 Fitting, Straight (Ford Engine)
2220871 Fitting, 90° (Deutz Engine)
46 2221026 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 A/R Fitting, Adapter
51 2220237 4 Fitting
52 Not Used
53 4640382 A/R Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 A/R Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220603 1 Fitting, Straight
56 2220810 1 Fitting, Reducer
57 2220642 1 Fitting, Tee (Deutz Engine Only)
58 2220923 2 Fitting, Adapter
59 2221077 4 Fitting, 45°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902091 Ref. FORD ENGINE 2
2902088 Ref. DEUTZ ENGINE 2
101 2752351 1 Hose
102 2752352 1 Hose
103 2752344 1 Hose
104 2752391 1 Hose
105 2752392 2 Hose
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2752381 1 Hose
108 2752390 2 Hose
109 2752397 1 Hose
110 2750895 1 Hose
111 2751906 1 Hose
112to 113 Not Used
114 2751026 1 Hose
3120697 400RTS 500RTS 6-19




SECTION 6 HYDRAULIC

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
115 2751013 2 Hose
116 2751391 1 Hose
117 2751011 1 Hose
118 2750910 2 Hose
119 Not Used
120 2752627 1 Hose
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
128 A/R Hose Options:
2752652 3 Ford Engine
Not Required 0 Deutz Engine
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 1 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine
132 Not Used
133 A/R Hose Options:
2750775 1 Ford Engine
2750968 1 Deutz Engine
134 A/R Hose Options:
2752953 2 Ford Engine
Not Required 0 Deutz Engine
135 A/R Hose Options:
Not Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 2 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750920 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 2 Hose
149 2751507 1 Hose
6-20 400RTS 500RTS 3120697




FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

6-21




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

I# as 2402 390vd 33S
1# oc# IETS
9cl Cl /f.lm‘,/a LI
Lel e L
Ik LT
/o/; # 92
— c#
\ /r/_.o/; o# Fl#
[ T L s

843 / z2k

ve| gzt
zer
secl
~—_
&
N/n ) w5
yA4N ™
Magl
LHOTY 8 LT
(433 . |j—r\|_ GI0JINVH IATH0 tHoty
oy 8G F43 _’._./ ] \ON— JITE I
1 mw s 110
/om—. WO1108 @3 Q a1 S0l >, /_mvwr e Q) 8 <os
S coL d s . <@
>~ ~ o4 ol <
18 § Lot f - e
1] 8 9 SOl iy
it kL 8H 7 J | /_ z St \
AN
~ <~ g (L3 1 L YA
okt ¢ e | s b Ry 6vt ~ Sz
y e N T—° 8L 411
~ >3 / N
I \ Woilog Do o 80l v SOk WOLLO® JoL
s 6EL
s JEC YT ¥ 1437 J—
/ i
. 1nods I
WKMGOHM%MM mmmmumuw.mwuw

3120697

400RTS 500RTS

6-22



SECTION 6 HYDRAULIC

1iA3U1D 3WY
ON11¥1710s0 oL

0s_€¢ oY
6¢l
a_yié 7 £l o /F/ j
o€’ /
1€ ob
8y /
)17 n J sel 3]
INYIVES 1003 SAVIMHL 3did TTY 4 L& Sl w
NG 3801 LHO IViLS-NOK ¥ S310NSG-—X St oL — a
*S3LO0N 0S 1 8% 6 L e Q ‘..:mxmmﬁlﬂma“mwm- 1€ CETRIE] €
€e N um ﬁb a0 st nd 30800
v W SR mN._./ g 3 S301S NI4T0 \No Lot
o€
N ¢ LOL—
AN3OS3a VANV
dAOd ONVH
ogl ~ \
. (44
i1 0e
gel|
EE!.“‘Z

3ATVA 40 34IS

/(mww
4 A

6C 3AVA ¥33LS

IATVA 40 INOMA NO 1¥0d © 8C LT 9C

2 40 T od 338

6-23

400RTS 500RTS

3120697



SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS

2792517 Ref. 500RTS - FORD ENGINE 2
2792512 Ref. 500RTS - DEUTZ ENGINE 2

1 2220415 A/R Fitting, Straight

2 2220504 3 Fitting, Tee

3 2220472 5 Fitting, 90°

4 2220366 6 Fitting, 90°

5 2220371 5 Fitting, Straight

6 2220375 5 Fitting, Straight

7 2220490 3 Fitting, Tee

8 2220377 5 Fitting, Straight

9 2221035 1 Fitting, Tee

10 2220470 1 Fitting, 90°

11 2220646 1 Fitting, 90°

12 2220362 1 Fitting, Tee

13 2220374 2 Fitting

14 2220372 2 Fitting

15 2220465 1 Fitting, 90°

16 Not Used

17 2220582 A/R Fitting, Straight

18 Not Used

19 2220473 1 Fitting, 90°

20 2220619 1 Fitting, Reducer

21 2220596 1 Fitting, 90°

22 2220414 1 Fitting, Straight

23 2220844 1 Fitting, Straight

24 A/R Fitting Options:
2220490 1 Fitting, Tee - Ford Engine
2220451 1 Fitting, Reducer - Deutz Engine

25 4640744 1 Valve, Check

26 2220873 1 Fitting, Nipple

27 2220428 1 Fitting, Disconnect

28 2220429 1 Cap, Dust

29 2220914 1 Fitting

30 2220451 4 Fitting, 90°

31 2220578 A/R Fitting, 90°

32 2220408 2 Fitting, Straight

33 2220700 A/R Fitting, Tee

34 2220621 A/R Fitting, Reducer

35 2220635 1 Fitting, Tee

36 2220609 2 Fitting, Reducer

37 2220696 1 Fitting, Reducer

38 2220282 1 Fitting, Reducer

39 2220679 1 Fitting, Tee

40 3100072 1 Manifold

41 2220275 1 Fitting, Reducer

42 2220385 1 Fitting, Tee

43 2220618 1 Fitting

6-24 400RTS 500RTS 3120697




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
44 Not Used
45 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220403 1 Fitting, Straight - Deutz Engine
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 2220237 2 Fitting
52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 A/R Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe
55 2220349 1 Fitting, 90°
56 2220810 1 Fitting, Reducer
57 2220923 4 Fitting, Adapter
58 2221077 4 Fitting, 45°
59 2220819 1 Fitting, 90°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902093 Ref. FORD 2
2902095 Ref. DEUTZ 2
101 2752351 1 Hose
102 2752352 1 Hose Options:
103 2752344 1 Hose
104 2752391 1 Hose
105 2752392 3 Hose
106 A/R Hose Options:
2752649 1 Ford Engine
Not Required 0 Deutz Engine
107 2752381 1 Hose
108 2752390 2 Hose
109 Not Used
110 2750895 1 Hose
111 2751906 1 Hose
11210 113 Not Used
114 2751026 1 Hose
115 2751013 2 Hose
116 2751391 1 Hose
117 2751011 2 Hose
118 2750910 4 Hose
3120697 400RTS 500RTS 6-25




SECTION 6 HYDRAULIC

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
119 Not Used
120 2752627 1 Hose
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
128 A/R Hose Options:
2752652 3 Ford Engine
Not Required 0 Deutz Engine
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 2 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 A/R Hose Options:
2752513 1 Ford Engine
2752491 1 Deutz Engine
132 2752591 2 Hose
133 2750775 1 Hose
134 A/R Hose Options:
2752953 2 Ford Engine
Not Required 0 Deutz Engine
135 A/R Hose Options:
Not Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 3 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750902 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 2 Hose
149 2751507 1 Hose
6-26 400RTS 500RTS 3120697




FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

6-27




FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS

SECTION 6 HYDRAULIC

T 40 L 9d 335

3120697

(B I /
= ~ Zvk opL
QN—.\ €9 54 0087

(zesoyey N/d
3501413
3ATYA ONIOT0H

A_aumww. z\aW
ANOH.
WO ¥3IUS

FAA

e N

yA4) /

8€}

AHOd

//cﬂ
™1zt
/-

L} 14 33
vL —.\ Lo MH 8 NO“—. L

1 <R 7
801 101 N
E—\ o s
L] 1 ==

s | g

7 0k =

z 8

w._u—.\\ ~——NOTi M4 {10
G ¥301A1Q MO 1431

l} 1431 9L 101
6} 80 _.\\ v

SUI091 4100 431 Rt
w3y SHOLON A 140

sV

400RTS 500RTS

6-28



SECTION 6 HYDRAULIC

0S5 €2 or
/v 62l
Vol Lan e fuwes \ sl
0g7] /
Le
amvv S sl -
o YO GRS S 1
. oy g 2 B S 0
IS3LON (X2 ol e i e ¥aL7) 4 o€
0 S€ € 6 o isﬁN 1Sl 0d 30U
e \ O h 6Ck /!_a 3 saurs twawaaila o1
| AN £
A
se
IN3OS3Q IVINYA
dNNd ONYH
N /
vl 2z
o¢
v gel—"
g is
v
95
52 I
L]

3AAVA 40 3QIS

\ q
7 D
62 3IAWA ¥33LS

3ATVA 40 LNON3 NO L¥od 9 8C LC 9T

ol
oy S
8

4 .
) o
wF gy R N
g
of P
o g 7 40 2 9d 338 of us[’
2 40 Z 94 338

6-29

400RTS 500RTS

3120697



SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS
2792516 Ref. 500RTS - FORD ENGINE 2
2792511 Ref. 500RTS - DEUTZ ENGINE 2
1 2220415 A/R Fitting, Straight
2 2220504 2 Fitting, Tee
3 2220472 5 Fitting, 90°
4 2220366 4 Fitting, 90°
5 2220371 3 Fitting, Straight
6 2220375 3 Fitting, Straight
7 2220490 2 Fitting, Tee
8 2220377 4 Fitting, Straight
9 2221035 1 Fitting, Tee
10 2220470 1 Fitting, 90°
11 2220603 1 Fitting, Straight
12 2220362 1 Fitting, Tee
13 2220374 2 Fitting
14 2220372 2 Fitting
15 2220465 1 Fitting, 90°
16 Not Used
17 2220582 A/R Fitting, Straight
18 Not Used
19 2220473 3 Fitting, 90°
20 to 21 Not Used
22 2220414 1 Fitting, Straight
23 2220844 1 Fitting, Straight
24 A/R Fitting Options:
Not Required 0 Ford Engine
2220451 1 Fitting, Straight - Deutz Engine
25 4640744 1 Valve, Check
26 2220873 1 Fitting, Nipple
27 2220428 1 Fitting, Disconnect
28 2220429 1 Cap, Dust
29 2220914 1 Fitting
30 2220451 A/R Fitting, Straight
31 2220578 A/R Fitting, 90°
32 2220408 2 Fitting, Straight
33 2220700 2 Fitting, Tee
34 2220621 1 Fitting, Reducer
35 2220635 1 Fitting, Tee
36 2220609 2 Fitting, Reducer
37 2220696 1 Fitting, Reducer
38 to 39 Not Used
40 3100072 1 Manifold
41 2220275 1 Fitting, Reducer
42 to 44 Not Used
45 A/R Fitting, 90° Options:
Not Required 0 Ford Engine
2220403 1 Fitting, Straight - Deutz Engine
6-30 400RTS 500RTS 3120697




SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
46 2220642 1 Fitting, Tee
47 2220710 1 Fitting, Adapter
48 2220407 A/R Fitting
49 2220621 1 Fitting, Adapter
50 2220349 1 Fitting, Adapter
51 2220237 3 Fitting
52 Not Used
53 4640382 2 Cartridge, Solenoid Valve
Repair Part Options (See Number Stamped on
Cartridge Hex Nut):
7009742 A/R Coil (Modular Controls P/N SV1-10-C-0-0) (1 Per Car-
tridge)
7000645 A/R Coil (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
2900503 AR Seal Kit (Modular Control P/N SV1-10-C-0-0) (1 Per Car-
tridge)
2900800 A/R Seal Kit (Hydraforce P/N SV10-20-0-N-0) (1 Per Cartridge)
54 0100020 A/R Sealant, Pipe (Not Shown)
55 2220349 1 Fitting, 90°
56 2220810 1 Fitting, Reducer
57 2220923 2 Fitting, Adapter
58 2220819 1 Fitting, 90°
Ref. HYDRAULIC HOSE KIT OPTIONS:
2902094 Ref. FORD ENGINE 2
2902096 Ref. DEUTZ ENGINE 2
101 2752351 1 Hose
102 2752352 1 Hose
103 2752251 2 Hose
104 2752252 2 Hose
105 Not Used
106 1 Hose Options:
2752649 Ford Engine
Not Required Deutz Engine
107 to 109 Not Used
110 2750895 1 Hose
111 to 113 Not Used
114 2751026 1 Hose
115 2751013 1 Hose
116 2751391 1 Hose
117 Not Used
118 2750910 3 Hose
119 to 120 Not Used
121 2751111 1 Hose
122 2752505 1 Hose
123 2752481 1 Hose
124 2752506 1 Hose
125 2750786 1 Hose
126 2752507 1 Hose
127 2752482 1 Hose
3120697 400RTS 500RTS 6-31




SECTION 6 HYDRAULIC

FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
128 Not Used
129 A/R Hose Options:
Not Required 0 Ford Engine
2752525 1 Deutz Engine
130 A/R Hose Options:
Not Required 0 Ford Engine
2752526 1 Deutz Engine
131 2752513 1 Hose
132 2752591 2 Hose
133 2750775 1 Hose
134 A/R Hose Options:
2752953 0 Ford Engine
Not Required 1 Deutz Engine
135 A/R Hose Options:
Nor Required 0 Ford Engine
2752678 2 Deutz Engine
136 2751893 2 Hose
137 2751027 3 Hose
138 2752980 2 Hose
139 2751892 2 Hose
140 2752450 1 Hose
141 2752451 1 Hose
142 2751021 1 Hose
143 2750902 1 Hose
144 to 145 Not Used
146 2751683 1 Hose
147 2751395 2 Hose
148 2751006 1 Hose
6-32 400RTS 500RTS 3120697




FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS

6-33




SECTION 6 HYDRAULIC

FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)
STEER CYLINDER

TO VALVE
(STEER)

TOW VALVE 5 -+
REF.

FEED /r |

1
2

1%

FEED WITH CASE DRAIN

6-34 400RTS 500RTS 3120697



FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
2791962 Ref. HYDRAULIC DIAGRAM - TOW PACKAGE —
1 2220385 1 Fitting, Adapter
2 2220618 1 Fitting, Adapter
3 2751893 1 Hose
4 2220468 3 Fitting, Straight
5 2220605 2 Fitting, Straight
6 2751018 1 Hose
7 2751412 1 Hose
8 2220472 2 Fitting, 90°
3120697 400RTS 500RTS 6-35




SECTION 6 HYDRAULIC

FIGURE 6-9. HYDRAULIC DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. Note: Diagrams with asterisk (*) are shown in the preceding

pages. Information on diagrams not shown is available form
JLG Service/Parts Departments.

2791574 Ref. Hydraulic Diagram - Oscillating Axle

2792064* Ref. Hydraulic Diagram - Platform Extension (Single) - 400RTS

2792065* Ref. Hydraulic Diagram - Platform Extension (Dual) - 400RTS

2792013* Ref. Hydraulic Diagram - Platform Extension (Single) - 500RTS

2792014 Ref. Hydraulic Diagram - Platform Extension (Dual) - 500RTS

2792611 Ref. Hydraulic Diagram - Platform Extension (Dual) - 500RTS (Length -
15.8ft/4.8m)

2792020* Ref. Hydraulic Diagram - Auxiliary Power

2792047 Ref. Hydraulic Diagram - Standard 2WD/2WS - 400RTS (Deutz
Engine)

2792048 Ref. Hydraulic Diagram - Standard 2WD/4WS - 400RTS (Deutz
Engine)

2792049 Ref. Hydraulic Diagram - Standard 4WD/2WS - 400RTS (Deutz
Engine)

2792050 Ref. Hydraulic Diagram - Standard 4WD/4WS - 400RTS (Deutz
Engine)

2792164 Ref. Hydraulic Diagram - Standard 2WD/2WS - 400RTS (Ford Engine)

2792165 Ref. Hydraulic Diagram - Standard 2WD/4WS - 400RTS (Ford Engine)

2792166 Ref. Hydraulic Diagram - Standard 4WD/2WS - 400RTS (Ford Engine)

2792167 Ref. Hydraulic Diagram - Standard 4WD/4WS - 400RTS (Ford Engine)

2791997 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792508* Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791995 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792511 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791988 Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792513* Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2791996 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Deutz
Engine) (Prior to S/N 107516)

2792512* Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Deutz
Engine) (S/N 107516 to Present)

2792168 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Ford Engine)
(Prior to S/N 107516)

2792514 Ref. Hydraulic Diagram - Standard 2WD/2WS - 500RTS (Ford Engine)
(S/N 107516 to Present)

2792170 Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Ford Engine)
(Prior to S/N 107516)

2792516* Ref. Hydraulic Diagram - Standard 2WD/4WS - 500RTS (Ford Engine)
(S/N 107516 to Present)

2792169 Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Ford Engine)
(Prior to S/N 107516)

2792515* Ref. Hydraulic Diagram - Standard 4WD/2WS - 500RTS (Ford Engine)
(S/N 107516 to Present)

6-36 400RTS 500RTS 3120697



SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTy. DESCRIPTION REV.
2792171 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Ford Engine)
(Prior to S/N 107516)
2792517 Ref. Hydraulic Diagram - Standard 4WD/4WS - 500RTS (Ford Engine)
(S/N 107516 to Present)
2792027 Ref. Hydraulic Diagram - Leveling Jacks - 400RTS
2791962* Ref. Hydraulic Diagram - Tow Bar (Optional)
2792371 Ref. Hydraulic Schematic
3120697 400RTS 500RTS 6-37




SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

6-38

400RTS 500RTS

3120697




3120697

SECTION 7
ELECTRICAL

400RTS 500RTS

7-1



SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST

ITEM # PART NUMBER QTy. DESCRIPTION REV.

Ref. Note: Diagrams with asterisks (*) are shown in the following
pages. Diagrams not shown are available from the JLG
Service Department.

1282015 Ref. ELECTRICAL DIAGRAM - ALARMS (OPTIONAL) (DWG ONLY) | —

0253727 Ref. ELECTRICAL COMPONENTS - DESCENT ALARM (B/MONLY) | B
(PRIOR TO S/N 112737)

0273055 Ref. ELECTRICAL COMPONENTS - DESCENT ALARM (B/M ONLY) | 1
(S/N 112737 TO PRESENT)

0253728 Ref. ELECTRICAL COMPONENTS - MOTION ALARM (B/M ONLY) A
(PRIOR TO S/N 112737)

0273056 Ref. ELECTRICAL COMPONENTS - MOTION ALARM (B/M ONLY) 1
(S/N 112737 TO PRESENT)

0253446 Ref. ELECTRICAL COMPONENTS - TRAVEL ALARM (B/M ONLY) A

0140032 1 Alarm, Horn

3990010 A/R Diode - 6 Amp

3740049 1 Relay (Located in Ground Control Box)

1540002 1 Capacitor (Not Shown - Located at Ground Control)

(S/N 112737 to Present)

1282141/1281992* Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - O
USED WITH PLATFORM EXTENSION)

0271196 Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - B
USED WITH PLATFORM MEGADECK EXTENSIONS)

0273062 Ref. ELECTRICAL DIAGRAM - AUXILIARY POWER (OPTIONAL - B
USED WITH PLATFORM POWER DECK EXTENSIONS)

4922859 1 Harness, Auxiliary Power

4922848 1 Harness, Power Deck

0610114* Ref. ELECTRICAL DIAGRAM - 0610114 CIRCUIT CARD (SEE SEC- | B

TION 4 FOR COMPONENTS)

1281738 Ref. ELECTRICAL DIAGRAM - DUAL FUEL (OPTIONAL ON FORD | H
ENGINES) (DWG ONLY)
4931444 Ref. ELECTRICAL COMPONENTS - DUAL FUEL (B/M ONLY) E/F
(SEE SECTION 2 FOR COMPONENTS) (PRIOR TO S/N
27785)
4932451/4932897 Ref. ELECTRICAL COMPONENTS - DUAL FUEL (B/M ONLY) —/2
(SEE SECTION 2 FOR COMPONENTS) (S/N 27785 TO
PRESENT)
4932387 Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | 2
DEUTZ ENGINES) (PRIOR TO JULY 1994)
4932734* Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONAL ON | 3
DEUTZ ENGINES) (JULY 1994 TO PRESENT)
4932387 Ref. ELECTRICAL DIAGRAM - GENERATOR 220V (OPTIONAL ON | 3
DEUTZ ENGINES) (S/N 108548 TO PRESENT)
4932041 Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONAL ON | B

FORD ENGINES) (PRIOR TO JULY 1994)

7-2 400RTS 500RTS 3120697




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
4932735* Ref. ELECTRICAL DIAGRAM - GENERATOR 110V (OPTIONALON | 5
FORD ENGINES) (JULY 1994 TO PRESENT)
3990010 1 Diode 6 Amp
3740049 2 Relay (Located in Ground Control Box)
4932387 Ref. ELECTRICAL DIAGRAM - GENERATOR 220V (OPTIONALON | 2
DEUTZ ENGINES)
0254118 Ref. ELECTRICAL DIAGRAM - HOURMETER (QUARTZ) 2
1060016 A/R ELECTRICAL CABLE - LIFT CYLINDER (STANDARD 12/3)
75 ft./22.9m 500RTS
30 ft./9.2m 400RTS
1282038 Ref. ELECTRICAL DIAGRAM - LIGHTS (OPTIONAL HEADLIGHTS/ | E
TAILLIGHTS) (DWG ONLY)
0253821 Ref. ELECTRICAL COMPONENTS - HEADLIGHTS AND TAIL- 3
LIGHTS (B/M ONLY)
0253818 Ref. ELECTRICAL COMPONENTS - HEADLIGHTS, TAILLIGHTS, | 3
BRAKE LIGHTS AND SIGNAL LIGHTS (B/M ONLY)
2920110 4 Headlight
2920113 2 Taillight
4360239 1 Switch, Toggle (Located at Platform Control)
1060341 60 ft./18m Cable, Electrical 16/2
3740049 3 Relay
4460051 1 Strain Relief
3300048 1 Locknut
0960238 1 Bushing
0253451 Ref. ELECTRICAL DIAGRAM - OIL COOLER (OPTIONAL - SEE 4
SECTION 10 FOR COMPONENTS)
Ref. ELECTRICAL CABLE - PLATFORM TO GROUND
Standard 16/24 Cable
4921543 1 500RTS (Prior to S/N 58035)
4922257 1 500RTS (S/N 58035 to Present)
4921598 1 400RTS (Prior to S/N 58035)
4922256 1 400RTS (S/N 58035 to Present)
Optional 16/20 (Use with Leveling Jacks and
Headlight/Taillight Options:
4921544 1 500RTS (Prior to S/N 58035)
4922252 1 500RTS (S/N 58035 to Present)
4921599 1 400RTS (Prior to S/N 58035)
4922251 1 400RTS (S/N 58035 to Present)
0253795 Ref. ELECTRICAL DIAGRAM- PLATFORM WORKLIGHTS (SEE A
SECTION 4 FOR COMPONENTS)
3120697 400RTS 500RTS 7-3




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ELECTRICAL CABLE - RECEPTACLE 110V/220V AT PLAT-
FORM (OPTIONAL)
1060308 Ref. Prior to S/N 107516
1060973 Ref. S/N 107516 to Present A
1060308 80 FT/24.4M 500RTS (Prior to S/N 107516)
1060908 96 FT/29.3M 500RTS (S/N 107516 to Present)
67 FT/14.3M 400RTS
Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS -
DEUTZ DIESEL) OPTIONS:
1281974 Ref. Prior To S/N 61097 (with Enable Timer) H
1283064* Ref. S/N 61097 To Present (with Trigger Switch) F
4932590 Ref. Ground Electrical Components (B/M Only) 9
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Prior to S/N 61097 3
4933096 Ref. S/N 61097 To Present 2
3990010 A/R Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921770 1 Harness (Engine to Ground Control Box)
1060341 A/R Cable, Electrical - 16/2 (To Limit Switches and
Lift Down Coil) Options:
237 ft/72.3m Prior to S/N 103272
340 ft/104m S/N 103272 to S/N 107516
13 ft/4Am S/N 107516 to Present
3730003 1 Resistor - 20 ohm
1283068* Ref. ELECTRICAL DIAGRAM - CSA SPEC (500RTS - DEUTZ DIE- E
SEL) OPTIONS:
4933057 Ref. Ground Electrical Components (B/M Only) 6
4933098 Ref. Platform Electrical Components (B/M Only) 2
3990010 6 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921770 1 Harness (Engine to Ground Control Box)
1060341 A/R Cable, Electrical - 16/2 (To Limit Switches and Lift Down
Coil) Options:
237 ft/72.3m Prior to S/N 103272
340 ft/104m S/N 103272 to S/N 107516
13 ft/4Am S/N 107516 to Present
3730003 1 Resistor - 20 ohm

7-4 400RTS 500RTS 3120697




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS -DEUTZ DIE-
SEL) OPTIONS:
1282100 Ref. Prior to S/N 61097 (with Enable Timer) E
1283066 Ref. S/N 61097 to Present (with Trigger Switch) B
Ref. Ground Electrical Components Options (B/M Only):
4932650 Ref. Prior to S/N 61097 4
4932850 Ref. S/N 61097 to Present 4
Ref. Platform Electrical Components Options (B/M Only):
4932645 Ref. Prior to S/N 61097 4
4933097 Ref. S/N 61097 to Present 2
3990010 A/R Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921545 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cable, Electrical - 16/2 (To Limit Switches and Lift Down
Coil)
3730003 1 Resistor - 20 ohm
1282099 Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS - FORD VSG- D
411 GAS) (REF. DWG ONLY)
4932649 Ref. Ground Electrical Components (B/M Only) B
4932648 Ref. Platform Electrical Components (B/M Only) A
3990010 8 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921546 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cable, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
Options:
3730003 1 Resistor - 20 Ohm
1282341 Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS FORD LSG- B
423 GAS) (REF. DWG ONLY)
4932744 Ref. Ground Electrical Components (B/M Only) 2
4932588 Ref. Platform Electrical Components (B/M Only) 3
3990010 8 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921714 1 Harness (Engine to Ground Control Box)
1060341 237 ft/72.3m Cable, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
3730003 1 Resistor - 20 Ohm
Ref. ELECTRICAL DIAGRAM - STANDARD (500RTS FORD LRG-
423/LRG-425 GAS) (REF. DWG ONLY) OPTIONS:
1282366 Ref. Prior to S/N 61097 (with Enable Timer) E
1283065* Ref. S/N 61097 to Present (with Trigger Switch) F
4932775 Ref. Ground Electrical Components (B/M Only) 5
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Prior to S/N 61097 3
4933096 Ref. S/N 61097 to Present 2
3990010 A/R Diode - 6 Amp (Platform)
3120697 400RTS 500RTS 7-5




SECTION 7 ELECTRICAL

FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921731 1 Harness (Engine to Ground Control Box)
1060341 A/R Cable, Electrical - 16/2 (To Limit Switches and Lift Down
Coil) Options:
237 ft/72.3m Prior to S/N 103272
340 ft/104m S/N 103272 to S/N 107516
13 ft/4m S/N 107516 to Present
1283328* Ref. ELECTRICAL DIAGRAM - CSA SPEC (500RTS B
FORD LRG-423/LRG-425 GAS) (REF. DWG ONLY)
4933255 Ref. Ground Electrical Components (B/M Only) 1
4933254 Ref. Platform Electrical Components (B/M Only) 2
3990010 7 Diode - 6 Amp (Platform)
3990010 10 Diode - 6 Amp (Ground)
4921540 1 Harness (Valves to Ground Control Box)
4921731 1 Harness (Engine to Ground Control Box)
1060341 A/R Cable, Electrical - 16/2 (To Limit Switches and Lift Down Coil)
Options:
340 ft/104m Prior to S/N 107516
13 ft/4m S/N 107516 to Present
Ref. ELECTRICAL DIAGRAM - STANDARD (400RTS FORD LRG-
423) (REF. DWG ONLY) OPTIONS:
1282365 Ref. Prior to S/N 61097 (with Enable Timer) E
1283067 Ref. S/N 61097 to Present (with Trigger Switch) D
4932776 Ref. Ground Electrical Components (B/M Only) 5
Ref. Platform Electrical Components Options (B/M Only):
4932588 Ref. Prior to S/N 61097 3
4933096 Ref. S/N 61097 to Present 1
3990010 8 Diode - 6 Amp (Platform)
3990010 8 Diode - 6 Amp (Ground)
4921731 1 Harness (Engine to Ground Control Box)
4921590 1 Harness (Valve to Ground Control Box)
1060341 1 Cable, Electric 16/2
0258916 Ref. ELECTRICAL DIAGRAM - COLD WEATHER A
0259097 Ref. ELECTRICAL DIAGRAM - OIL PRESSURE SHUT DOWN A
(FORD LRG-425)
Ref. OVERLOAD PROT. (JAPANESE SPEC.) OPTIONS:
0257053 Ref. PRIOR TO S/N 83971 —
0270786 Ref. S/N 83971 TO PRESENT D
1282951 Ref. STATIC STEER A
4933042 Ref. STATIC STEER (4WD/2WS) 1
4933043 Ref. STATIC STEER (4WD/4WS) 2
3990010 A/R Diode - 6 Amp

7-6 400RTS 500RTS 3120697




FIGURE 7-1.ELECTRICAL DIAGRAM LIST (CONTINUED)

SECTION 7 ELECTRICAL

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3120697

400RTS 500RTS




SECTION 7 ELECTRICAL

FIGURE 7-2. WIRING DIAGRAM - 0610114 CIRCUIT CARD

5
J'—-ﬁ)‘—— %” ! & I 3
=] 7y
J,_,>_L°5 ET 2 u U,CJL_‘
78
LIkK 1 06
ALY
270K
510 ';;/2" lp;[;( ‘."L 14 U'V-i_l_
-5 D AAN —g‘g’g‘ 555" .
et >___P‘_’}._1 - .. 241 o0
ery.
.~
- >—‘—"‘—“‘H"“N o5
o ™ :1: L
3 r3
87 R @ c4 © RIS §mo w5
3 1""§ 33 12w 7]';'. pau = ‘""% T™ K3
-8 > _l_
g of RLI " of RLZ2 - o RL3 m o ALY - o RS
-3 | It
- -k e NS e
o « - r '1 - - ..| o n} ~f ‘{ 3
)
N AN A l j\ l
N/ A A . A A A AN A A
A N T
5 5 5 > s 5 = 5 o é b (;I( gll. N_: g é
7-8 400RTS 500RTS 3120697



SECTION 7 ELECTRICAL

FIGURE 7-3. WIRING DIAGRAM - DUAL FUEL (FORD)

EXISTING

STARI

SWITCH

M.T.B. REF.

DUAL FUEL
SELECT SWITCH
BLUE
- [BLACK ]
LELACK * @g [RED ]
®

mmemwzo _ _
SEL
SWITCH _

[ YELLOW ]
(o](«d - - —{YELLOW]
[o][®] ~—-{YELLGW]

(4

RED

BLACK

BLUE

VACUUM
SAFETY
BLUE I C NCRNG, SWITCH

TERMINALS SUPPLIED
WITH SAFETY SWITCH

7-9

400RTS 500RTS

3120697



SECTION 7 ELECTRICAL

FIGURE 7-4. WIRING DIAGRAM - 110 VOLT GENERATOR (FORD)

TGV 404 10816C08 ‘43
HOLVEANZS HLIM J317ddNS £/91 INILSIX3 OINO 33I71dS * 310N

HOLVY3INID
FLIWYEMOd

anid _ MS ND

cl azd

ADY1d

LT NS —

X0d
TI0¥1INOD
HOLYIINID

5S4 10
\Lhi||,,1\\\zmoamm1||11\;mﬂmMHUWz‘x\DJm\Dmm

9/3 NIVKW
dW¥y 0%

X089
0YLNDD
aNNOSD
é||x|zsoam T
2 B
V4 o/
)
9] AV13Y
03348
ARNeED ETR{NELL
Tzzoam )
m@ L8]
@] [ Z1 a3y
= [
AV
NMY
31 TNYEMOd @
Z
N
v}
r
X

7

|©|| MOTI3A

LEOOSEY # LHVd
18d €1 HOLIMS
883Hd O

a3d

ONIL1ISX3
ISd G1  HOLIMS

(o}

4

dIdLS TIYNIWIZL

3120697

400RTS 500RTS

7-10



SECTION 7 ELECTRICAL

FIGURE 7-5. WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ)

HOLVAINID
JLIWYIMOL
Xod

31gy0 Jod 10816S05 43 TO¥INGS
HOLYHINID HLIIM 03177ddNS £/91 INILSIX3 OLING 30I77dS 310N

GNNOYS
V% £/91 |I_ )
NMOYE J
JLIHM MS NO
o
2 B \AV JMu L8]
3 m L = 2 zZ1 a3 77 o] 1{e]
- = AL
FIO * gl AVI3Y
i a33ds
21 03y JLIWIAMOd
j
avoRIZA0 i =
i _||zzomm I._.
i
|
w@ {8
fo] (et 2zl 03y
0
LI NS =
) A 9/0 NIVW
N
EIREELTX z dnv 08
€
w
—
BN
xog \\N
T0841NOD —— MOTaA 14
JOLY3NTD
ONILISXS JIYLS IYNIWY3L
ISd G1  HJILIMS 0°'N
SS3d 10 r . .
- SV A B, S SEEEITING

7-11

400RTS 500RTS

3120697



SECTION 7 ELECTRICAL

FIGURE 7-6. WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES)

(19 -« (20 wite (20 -swwreD (32 -GRv/oRn (38) -crvoman eers 1600157
| 1
e (21) -seveik  (27) -sumed (33 -cvvio (39) -mrscRY DRIVE
5 < =
(16) -srom (22 -vermx (28 -aLwmik  (34) -GRvme  (40) -wir/Rn 3 % 8 sg88 @ T0 30 C/B
geesgfd 1Y TO TERM 30 OF PLAT, EXT. RELAY
G ~vELLow @ ~ORN/BLK @ -RED/BLU 9 -GRY/BLK 0 -WHT/ORN g g 853 3 3 gz E 232
(18) -ormce  (24) -reo/mix  (30) -BLk/BLu  (36) -GRY/GRN (42) -wirsorn / 6
(19 -wue (29 -vemeo  (31) -cRvmen  (37) -GRvvEL
ORANGE sLue —<{D< BLue ﬂ,:"; TERMINAL
. DESCRIPTION
ORANGE—<R)€ ORANGE 51 PLAT GRD
YELLOW > 50  PLAT GRD
" 1 IGNITION PLAT
_—BLACK: BLU/RED—(B {1 7] 2 cur-our
= Hi-
Ay 4 START
§ oRn/BLI—D< vk — ] 5 +12 VOC PLAT
Y 6 IFT DWN
RED/BL—<TW< revax —[ 7 LIFT UP
R 8 ORIVE WO
- suack—<@<aack—50] 5 omiee ew
o 0 = 10 STEER RGT
RED LIFT Sw —<e-2D<omvay — 11 STEER LEFT
LV—e-sLk/BLu—<p-2RK B | 2 e
v N - QUTRGGR SET —<p-20< mmw — 14 1N
. - —<p-2@<re0mY ~ FE
H - =Y 17
ax—<@<max 7] 1a 4 5us T
V=Y 19 ORIVE QUT-QuT
AE0—<©< A0 6] 20 wasimar
n orion 1RSI LT
I 22 U1 ow o
1.51/3¢ V*—W’“K—Q’"(D(M@ 23 URCL TS
TiLT § L~ BROWN —o— LFT REAR LIFT OVERLON
AL 2 iAop OUTRGGR SY R 25 oooismess
LiveT GRY/GRN—<P-2(R)€ YEL/BLK @ 26 OIL PRESSRE
By 27 water tewe
so—orv/aLk—<p-2@<omax {35] 22 Mo piar
29 LEFT FRONT EXT
< 30 ot ron &t
£ RO 5YSiNEss 31 o o o
= oPTION LIGHT v 32 RGT FRONT RET
1.51/3 PTaod BoTROEARS 33 RO RER EXT
TILT LIGHT| :Ao" 34 RGT REAR RET
NO VL Live T RweRN <p-2@< avax 35 161 R £X1
3,4 - Ao—GRY WHT—<P-2(D< FEVaIX 33 ot e
38 PLAT EXT
ENABLE HORN § 39 LAt fET
P! cucr 2 Rox powes
IS STOP vo-4 BETES
SSH, b— | RGT FRONT 42 oL o
YeL F Y Tio¢ OUTRGGR SW . 43 Ul o
i N.o  yo1—GRY/YEL—<p-2(D)< BRO 4 QuITROR ST
i N.o. 1T I
: 46-1—GRY/ORN—<P-2(E)YELLOW. @
A s ’
2 :
2 START PNC.
S Lk {
Vo2 b | LFT FRONT
Tioe OUTRGGR SW —
YELL + yo—GRY/RED—<P-2(D)< ORANGE:
biT I
YELL 46—GRY/V10—<p-2(DEBLUE
L &)
- 2 oemi
4 - Q REAR STEER ®
<(®< BrROMN
cxne » ; 38
SN vn 12031 Yy
{ } EXTENS 100 f } f } -
o =z W K/BLU BLK/BLY —@(amu—@
h 5 0PTION
HI HEAD/TAIL
T T T ENGINE  LIGHTS LACK (M@(sucx
%3 T 1 i o |
< P NOTE: ALL GRD S s i H
N ; i 2 g3 3 ] i3 -] e ARE TO BE CONNECTED'
31 a 3 § S d o p§\ € 3 TO CABLE GRND WIRES H
8§ 8 8 <ccc §28 3 2 2 y 16/24°
T ERERTS 16,20 (P-2)
LA A -
e p 2 2 323 o ? AT RECEPTACLE PINS
= 2 z < 2 %9 8 < S
Y 3 - ° > S
2 3 3 3 @ 2 g S S @ 3 2
83 2 g 8 % S cc 4 -
colloMclolclofzza oL 3

OIA/LHM E

1134

HoURETER S

©

a3y B
1134 B @

Tenee n @— W—D@-H>—

z

GRD CONT BOX

GROUND CONTROL TERM STRIP

ABEHEE0

3
]
£ & & 2 3 e 3 2 2 &
8 g 2 2 3 x 2 2 g 382
g 3 o o s m 3 3
2 2 2 2 @ 2
g % =
2
2
-
om | uel
16N ON START
RELAY 30)
O———YELLOW—§—
860/ 487 L =
= |87a 154 -
GRD fo———
CONT
veion —F——6 30 Lyl on
BATT
TION
an Re0 TRAVERSING EXT
1 308 DECK  yo—
8 [\ WIN >t RET
iao—
BATT H
4l el |
L2 — i HORN RELAY —
e lege |
4 @ ac S 38 &
KErn1oH ° 4 2
o OPTION 2
ENER STOP 140 TRAVERSING DECK
Ne ELECT/AUX PWR
$— RED ——a . 0—— YELLOW

T:—:] S

L— RED —o * —— YELLOW
NO

LP
vyo——BLUE #1
b

DUEL | AG——WHT.
HEL yo——BLACKH2
=
AQ—— WHT/ORN/ | ———

400RTS 500RTS

3120697



SECTION 7 ELECTRICAL

3120697

GAS

400RTS 500RTS

1283065 _

F

86 Pt
ouwe
D RELAY owe Pt
ko 87
; K/BLI -RED
RED d =
RED -BLACK
86 LT T 87A
T = -
WHITE D RELAY LIFT P erom
YEL/BLK: o 87 -YELLOW
; YEL/BLK
GRY/RED: R -~ORANGE
/ RS
87A OECK RETRACT ff}_ TRAVERS ING _sLue
wr, DECK EXTEND
OPTION ~WHITE
wr,
LEFT REAR -BLU/BLK
STEER f\l} g}g}zl{ REAR
WHT, ~BRN/BI
i L oPTION BRIV/ELK
W -YEL/BLK
30 STEER RELAY
YELLOW -0RN/BLK CEIZM
¥ K/’ 30 STEER RELAY
RED/BLK -RED/BLK (83 -omvmeo
87 86f Y-~ STEER RIGHT. STEER LEFT
oRN/BLI T‘" X -YEL/RED (89) -reosmLy
sLc/aLU—¢e X T S -BLU/RED (89 -siksmen
b RETRAC f‘}_ ﬁ NS “WHT/YEL 20 @ ~GRY/RED
) = = -WTVI10 20
5 one R, -
7~ f(}- P ~WHT/GRY
$5) L L -WHT/BRN
) RIGHT FRONT 190815 EvRO 500RTS
N RETRACT RIGHT FRONT -BRN/RED LIFT pow
[39) orvover EXTEND LiET Do 16/2 CABLE-40FT UPPER,
7 RETmaCT EFT FRONT - o o
L
WHITE WHITE
@ fv} {(} EXTEND WHITE
29) QUTRGGR
o o BRAKE 15| e sPEED CuT-oUT SW
[37) srweu VALVE o
Kd 874 4 L
TO TERM 30 OF DUMP RELAY- §87— Lu/ren
7] s 56£ § BRAKE RELAY =
w = 30
PLAT EXTENSION  OPTION
FLAT EXT. BLAT €
WHITE 16/2 CABLE- B5FT — BLAck ourReeR
BLACK L— ware [
e ) 16/2 CABLE-35FT
BLACK
BLACK ! 16/2 CABLE-92FT $ 16,2
I CABLE 44
WHITE . 23FT
BLACK t 16/2 CABLE §1-18FT
o : 16/2 CABLE J2-16FT QUTRGGR
{ STONED
BLM:“—'i 16/2-13FT SW RR
b ! ws| e LIFT/ORIVE
3 CUT-0UT SW ouTgGR ST QUTRGGR
L
GROUND
R CONTROL
B87A  GUT-OUT RELAY BOX
' WHITE ) 16/2 CABLE #1
) 16/2 CABLE #2
WHITE t
87A
S a— L
YELL _{YL WHITE 16/3
30 = TS
Dg GReen i 3°7400RTS EURO
NOTE: LEVEL SENSOR HAS
L BLACK VARI-DISP A 12VDC OUTPUT
- PISTON PUMP WHEN LEVEL
BROWN A
4
D) NOTE: CONN SUPPLIED
— < W/ PuP
NOTE: ALL
RRECio"bE ST BROMN >
TO GRD SCREW (o)
G BLACK 12
@ BLACK /2 BLACK
5 oND 9 ) ENGINE
[B}— awmx -+ A R ?kE i COOLANT
E— avax VRS 2 ELUC NCE TEMPERATURE
184
ECT1 4 k< GRY/RED HI_ CYL L HT
: GovERNOR ECT2 5k< GRN/RED Ly 1
A 1272 5 ACTUATOR OCT2 6 f< YEL/BLK 18-, —
) 3 2R ocTt 7k AT 18
AN, -
veuon 12 £ €00 -_—
& c|-w1/cRn TAN/ORN 18- (PHASE B) -
F| -WHT/GRN /GRN 18- —
g A H
e B H ELECTRONIC SPARK, CONTROL -
. § OB Wt us Four
OVERSPEED RED/GRN RED/GRN 18 ---- DISTRIBUTORLESS
RELAY * g7¢ BLACK im i
8573, STARTLOCKOUT g™
L1 L wir/eik g2 — 256 } 30 LAY 85 ry- - o
RED/GRN #1
— WHT/BLK #1
BRN/BLK /
YELLOW 12 §7
RED
RECT IFER
8+ —
STATOR p—
WATER TEMP T
SENDER ~- |
o FROM TERM, 40 OF u.v,a.—ﬁﬂﬁmp{}_
PUMP x x
90 AWP >
PUMP.
ALTERNATOR T
E MOTOR
veuon 2 C g 500 | -~ REGULATOR -~ SE
SENSING AN+ —)
E FHETE450c LIRS
RED#2-of VALVE A
l J

7-13



SECTION 7 ELECTRICAL

FIGURE 7-7. WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES)

-RED -YELLOW @ -WITE -BRN/RED -RED/BLU e ~GRY/ORN 9 ~GRY/BLK @ ~GRY/WHT o ~WHT/ORN
-BLACK -m:/n.x -s\.um:n -8LK/BLY 9 -GRY/VIO Q -GRY/GRN @ ~WHT/GRY 0 “WHT/GRN
-BLUE -YEL/BLK »vEL/m:n -mu/mx Q ~GRY/RED Q ~GRY/YEL 0 ~WHT/BRN

( g i ) Rer: 1600157
ORIVE

TS
TP remin

HA/NYO
Ava
01134
N33O
N18/138
038134

z
8328 ESCRIPTION
53 542 o AT G0
1 IGNITION PLAT
d 2P0 cuT-out
3w
o star
ORANGE 5 +12 VDC PLAT
6 LIFT oM
7 LIFT uP
oRivE COMMECT 10 TERMINAL 87
wdelGox A2 R e g 8 e
"2 e —<@<mue 8) § X Ry
Y-e- YELLOW J_ 11 STEER LEFT
= o) 12 ouwe
* = orance —<(B)< o«mu 2 e
N DRIVE 14 16N

BLuRE—<(D<oLURED @ B

.2 "“_- § 17 COMM AUX
—E ) mme—D<omms £ 1§ JEET

20 REAR STEER RGT
RED/BLK <®<”‘M“‘ 4 21 REAR STEER LeFT
®< 22 LIFT DWN OVERIDE
oR PO L B BLAcx A 23LIFT eYL LIMIT SW
-4 5. " 24 LIFT OVERLOAD
<62 @LomvaLu 25 ENG DISTRESS
= BLK/BLU—<P- z@(unsw—@ 26 OIL PRESSURE
27 WATER TEWP
ourRoce set —<2@KreLBu= 28 412 voc PuAT
— 29 LEFT FRONT ExT
<2 @m0 LT ot e

oPTION

H —<D< YEL ALK 31 sr reowt ext
513" H veLa—B< I RGT FRONT RET
Hp 33 ROT REAR EXT
YEL/RED.
AcARd om vemeo—JO< RGT REAR RET

;4

LEFT REAR EXT

BRN/BLK—<P- 2®<mam—@ 3 boTTRGeR D

- S &?m HFReer e
= H H .. PLAT RET
£ i b2 @<reLax] w P
o~/ — hi- 39 one
= ERO » 41 PLAT EXT SELECT
T D - % o ion
L 43 LIFT CUT-(
TILT LIGHT ENGINE 44 OUTTRGGR SET
DISTRESS 45 BATTERY POS.
LIGHT - RGT REAR 46 BATTERY POS.
H OUTRGGR SW
—A\— |} Ry /BRN—<P-2 (D)<BLU/BLK Q
N/O = ¢
3,4 . -0— GRv/mT—<p-2 (OKRED/BLK: @
L——— orance —) o N
ENABLE
< o
2 EveR x
sTop
3, p— | RoT FRONT
5To H OUTRGGR SW —
PONO. Li- R/ veEL—<p-2 (K BrowN: @
i cay/oRN—<P-2 (©€ YELLOW @
i e - 112
2 2 :
2 START PNC.
L §
1 12 P :.,FI; rm;'
B YeLor } -0— GRv/RED—<P-2 (@)K oRANGE @
- <
e -o— crv/vi0—<p-2 ©€ BLue @
Aux
2 TIoN
¥ e REAR STEER
FRONT ) y RO srom —<TB)< erom —@
o

o

mwu—<®<§umu—@
r BLack —<p-2 @( -w:x —.

- oPTION
HEAD/TAIL
ENGINE /° LGt

NoTE: ALL 08D snBoLS
1O BE CowECTED
o cABLE

RECEPTACLE PINS

a3w/me S® 1-H—wwe/ i —R o

%3 oo WRES
33 o
REF, P-2 INDICATES
/ CABLE #2 16/20 (P-2)
NO P-§ INDICATES
CABLE #1 CABLES
~
23
g

: #1134 S@D>— Mo113r

%
6 a3e/318 D@ t-S>—ro/1m —2 o ]

@ 80 SAD>— neno —e
(S }mea >E>— memn —e
(X }rere SE>— mems —e

@—owm >@ rd>—umm
@-ﬂwnn SE>—nmwam

1134
aenus

;

on
n [5)

ol

o [E
o
-

VOLTMETER

— [_.l
39
| 52'-
AVI3¥ a0 NO OF O1

WHITE —
\\DASH LINES ARE
EURO SPEC = BLU/BLK
OPTION
200 , Pt IRAVERSING_EXT 3 y
] B - Do ReT 8 H 87a
H 87
® ] 2 ey,
2 o I I 2 A
“o—

—
KEYSWITOH SELECTOR  —!

HOURMETER XEY, REMOVABL€ [ ORN/GRN—
i AY
© piiroms © 0 Bl ] e
X PR . ton : v
= g 8 por )
- guer stop l 140 TRAVERSING DECK

$— RED ——O , O—— YELLOW

::] SELECT/AUX PHR

L— re0 —oT—— veLLow
™

7-14 400RTS 500RTS 3120697



SECTION 7 ELECTRICAL

VALVE HARNESS -ReED
8 Pt
-BLACK
owe p1
-BROWN
BLK/BLU
= -YELLOW
8 LIFTuP 87 ~ORANGE
wiTE cuT-out
an D RELAY LIFT _awue
YEL/BLK o+ 87
H YEL/BLK wTe
TRAVERSING =
GRY/RED 30 DECK RETRACT -BLU/BLK
87a TRAVERS|!
WHT/BRN DECK EXTEND _BAN/BLK
+= = oeTION
WHT/GRY -~YEL/BLK
LEFT REAR
STEER RIGHT REAR ~0RN/BLK
WHT/GRN STEER
= = oPTION -RED/BLK
WHT/ORN
-YEL/RED
30 STEER RELAY
YELLOW -BLU/RED
86 3/ 30| STEER RELAY
RED/BLK " -WHT/YEL
87 q STEER RIGHT STEER LEFT
ORN/BLK T ORN/BLK -BRN/BLU
8 = =
BLK/BLU ¢ RED/BLK ~WHT/GRY
i ' L o
LEFT REAR T,
GRY/GRN (x}- EXTEND
= = -BRN/RED
GRY/BLK
RIGHT REAR
RETRACT RIGHT REAR 500RTS 500RTS
GRY/BRN EXTEND 400RTS EURO
L L LIFT DoWN LIFT oown
GRY./WHT e LOWER 16/2 CABLE-A0FT. UPPER
RIGHT FRONT BLACK wiTe wite
RETRACT RIGHT FRONT
GRY/YEL EXTEND BLACK BLACK
L+ L wHITE
GRY/0RN
LEFT FRONT
RETRACT LEFT FRONT 13| 14 sPEED cut-out sw
GRY/RED EXTEND by
= = pUIME]
Gav/vio BLACK
QUTRGGR
Sne .
BRN/BLK BRAKE wate
< 87a 87 = VALVE
TO TERM 30 OF DUMP RELAY— —a
w BLURED L3 vy S BRAKE RELAY -
< = 2
YELLOW PLAT EXTENSION OPTION OUTRGGR STONED
o SELECT
ATE EXT
Retay © a7£ € 16/2 CABLE-85FT — e BLACK
"
Zgg red ——— oeaxk — 1 L e
E YEL/RED = e
16/2 CABLE-35FT TERMINAL
e BLACK 1 SPLICE 2
— 3 OQUTRGGR STONED
a BLACK 1 16/2 CABLE-92FT SW LR
P4 BLACK
o~ t
o wiTE
P 16/2 CABLE 1-18FT 1672 CABLE #5-10FT @, STONED
{14) uacx + 3
— 16/2 CABLE #2-16FT
BLACK +
{ OUTRGGR SET QUTRGGR
BLACK 16/2-13FT 13| 14 LIFT/ORIVE A o i
Ii O cuT-ouT W U | toOmMER 21| 22 £
wiTe 1] 12 — wute
LAk 13 1s 13 1s @
wITE ® 2 3 i
16/2 CABLE #1 o
87A  LIFT/DRIVE s
CUT-0UT RELAY T bt @, @,
wITE +— wate 162
0 = 16/2 CABLE #2 21| 22 21| 22 CABLE 14
wTE — p-I— € I
a7a QUTRGGR SET caBi OUTRGGR SET
T A Rk ereen i
RELAY
S e o3 o,
LEVEL | 1.5°/500RTS
347400RTS EURO
GREEN GRD CONTROL HARNESS
NOTE: LEVEL SENSOR HAS
BLACK NOTE: CONN SUPPLIED A 12V0C QUTPUT
w VARI-DISP WHEN LEVEL
PISTON PP
L BRoM D NOTE: PLUG #2 1S LOCATED ON THE ENGINE
o= 4 PLUG 12
o B >@>-
srom > STARTER™\ | STARTER
ORANGE c SO>- T MOTOR
NOTE: ALL GRD SYMBOLS ] - WHITE 10 o
s ————— MEISRE CNECTED gy pusrmess &)
= RELAY
R
£0/8LY oL, eacss N.0
0
YELL 45 PSI
FUEL
SOLENOID
PLUG #2 £
YELLOW
_— 8RO
PLUG §2
WHT/VEL: SO>I L
o
PRESS
SENDER
= AL LR
3 e POWER  0PT 10N
A~ .. e
BRN/RED
o = g
BROWN
a7
e (2]
30
GRNWHT ADECO n
WoToR
L GREEN
YELLOW 1
RED 10
GRAY
BLACK
ACK 12
GROUND
CONTROL
80x

3120697

NOTE: ALL UNSPECIFIED CONDUCTORS
EQUIVALENT TO 1.5mm2

‘CONDUCTORS SPECIFIED

400RTS 500RTS

1283064 _F

7-15



SECTION 7 ELECTRICAL

FIGURE 7-8. WIRING DIAGRAM - CSA SPEC 500RTS (FORD LRG-425 GAS MACHINES)

@ -RED @ —WHITE @ ~BRN/RED @ ~GRY/ORN @ ~GRY/WHT
REF: 1600157
G -BLACK @ -BRN/BLK @ -BLU/RED @ -GRY/VIO @ -WHT/GRY DRIVE
E < <
(16) -srom (22 ~vermik  (28) -BLuBik  (34) -GRY/RED (40) -whr/mRN 5 EH nw ® ] g i g g g
2 =]
0 ~YELLOW @ ~ORN/BLK @ ~RED/BLU @ ~GRY/BLK o ~WHT/ORN a g 8 g § g B -
~ORANGE @ ~RED/BLK @ 8Lkl (36) ~GRY/GRN ~WHT/GRN A A
8 -BLUE @ ~YEL/RED @ ~GRY/BRN @ ~GRY/YEL e Q Q@ O30
(49) ~vermu -
ORANGE. 8LUE —<{D< BLUE STRIP . TERMINAL
NO. DESCRIPTION
DRIVE ORANGE—<[R)< ORANGE: 51 PLAT GRD
INTERLOCK ¢, g YELLOW 50  PLAT GRD
2 | /CONNECT TO TERMINAL 87 1 IGNITION PLAT
s BLU/RED—<(P)< { ]
IF DRIVE C/0_"OR 17 —
85 | / OUTRIGOERS ARE INSTALLED CBLAcK 2 sPo ourout
= 4 START
AT 9 N R ORN/BLI—(D< RVBLK 8 +12 ¥0C PLAT
o gn Lo L RED/BLK—<W< RD/AK LA AR
- 8 DRIVE FWD
8 ¢ YEL/BLU R SPD o BLAk—<{B< BLACK 9 DRIVE REV
=+ = 1
S ourmocR SET —<pa@<ommw — 17 Steem terr
LIFT sW LK/BLU—<P-2(R)< BLK/BLY g Dllgr
v N - 14 1N
o——pi-4 15 16N
RED YEL/BLU—<{V)< YEL/BLU 16 HORN
1+0 17 COMM AUX
w Ll_ EL/BLK—<(D< YEL/BLK 18 1.5%/3* TILT
TILT 2 £L/RED—<(O)< YEL/RED 20 rom st
ALARM DN e
87, A
OPTION 22 LIFT DWN OVERIDE.
13 1.5173° 'C‘——BRN/BLK%"Z’@MK'@ 23 LIFTCLLWIT S0
x}s TiLT L~ BROWN —@—— LFT REAR 24 LIFT OEROD
8 ALARM |~c¢ OUTRGGR SW 25 £ DISTRESS
= | vo-— GRY/GRN—<P-2(R)< YEL/BLK 26 OIL PRESSIRE
)J_so-—mwaw—<r=-2@<w 25 YATER TEMP
28 +12 VDC PLAT
29 LT FRONT
= 30 LEFT FRONT RET
ENGINE 31 RGT FRONT EXT
BROWN
= oPTION pigRess g 32 Ot FRONT fET
1.5173 b— | RoT REAR 35 R hoR o
TICT LIGHT 1409 OUTRGGR SW 34 RGT REAR RET
—\—_ | | vo—GRY/BR—<P-2(B)< Bw/aik 35 LEFT REAR BXT
N - 36 LEFT REMR RET
2 - 40— GRY WHT—<P-2(O)< REDBLK »
e
e | o 2 38 ol o
F EMER = 40 AUX POWER
£ STop vo-4 41 PUT DX SLECT
Sw b— | RGT FRONT 42 IEAVINL LioT
J4c4 OUTRGGR SW 43 LIFT o
YELL | yo-—GRY,/ YEL—<p-2() BRO 4
bi "
A0—{—GRY/ORN—<p-2(E)YELLOW
E —
a
o START vod
b— | LFT FRONT
404 OUTRGGR SW
YELLG | yo—GRY/RED—<p-2(D)< ORANGE:
* -
YELLS 46—GRY/V10—<p-2(0< BLUE
AUX
v PHR
FRONT & BROWN sm—@
EXTNSNP—— L} Yy
REAR r
W '3 EXTENS 0Y $3¢°% o
9 3 K/BLU = BLK/BLU —<{N)<BLK/BLY —@
g 3 OPTION
HI HEAD/TAIL
T T ENGINE P LIGHTS BLACK $-2B< BLACK
? I_ ,
3 T & NOTE: ALL GRD SYMBOLS |
2 § 2 < ] g E TO BE CONNECTED 1
S @ g n § N 4 g 2 I TO CABLE GRND WIRES |
2 2
] c = 5 2 El = B 2 2 6/24
* 8 % < REF. P-2 INDICATES
A A A B 16/20_(P-2)
& RS A s NO P-# INDICATES CABLES
A 52 6 ? CABLE #1 '
|
A > AB AY DD ATT—RECEPTACLE PINS :
2 A2 il £ B
3 I & ¢ g5 ¢ 3 |
a < = 28 = < |
7 7% 7\ 7% 7| g
GRD CONT BOX
3 GROUND CONTROL TERM STRIP
& ; @ o0/
P < 3 <« @ ® - 2 <
g oz s 3 goog R A g ggr
X2 2 2 2 2 2 2 N @
A = g A 2 2 2 2 2
a3 g X =
2
VOLTMETER il
E z
|
DWN UP|
16N ON START
RELAY 30
G YELLOW—¢—
86 - 87 I >
3 ST 1vo >
= |e7a E Mo |
\CONT
YELLOW £ YELLOW—4
BATT
OPTION
PLAT RED TRAVERSING EXT
3 DECK  yo—
B MAIN > RET
£ R — 87%
o T BATT _£
3 >._E 8
2 (] =
Lo x HORN RELAY
il PN 2
B 252 1
4 g - %
@ Hnron s 2 y S
> 2
EMER STOP 140 TRAVERSING DECK
NC SW 1 SELECT/AUX PWR
F $— RED —=o _a—— YELLOW T—‘—
o T :P
5 L— rReD —5 T o—— YELLOW
No
P
vo——BLUE #1
DUEL | AS——WHT/ORN
| vo—— BLACK#2
-
L /ORN/A
HOURMETER=

400RTS 500RTS

3120697



TO 30A C,
TO TERM 30 OF PLAT

EXT. RELAY

SECTION 7 ELECTRICAL

YEL/BLU
2 S s
BLK/BL RELAY / DUMP P1
’ | 87 L ~RED
%
/8 — RED = -BLACK
R 3 L O sa S0 LA
@ WHITE ——1 CUT-QUT RELAY ~BROMN
K RELAY | 87 LIFT UP ~YELLOW
o YEL/BLK————1 l 87 |vo
A e VELBLK ——oy | [YEL/BLK ~ORANGE
(7] orvren 30 87A s N TRAVERSING -BLUE
@ WHT, ffi DECK EXTEND _WHITE
w 1L 1 OPTION
WHT, -BLU/BLK
- L
WHT, -
@ ¢ STEER BRN/BLK
f2g] wn ~YEL/BLK
Ls 30 STEER RELAY
(15) veLow ~ORN/BLK CETZT
NS & _{ 30 STEER RELAY
(11) reo/mix -RED/BLK (89 -orvred
7| = 87 8 - 4 STEER RIGHT. STEER LEFT
OEZLE te BLK ~YEL/RED (84) -rev/BLU
r = = =
@ BLK/BL T= | K TEFT REAR ~BLU/RED @ ~BLK/RED
@ i RETRACT f‘}_ ﬁ Ei;ENSE‘R -WHT/YEL 20 @ ~GRY/RED
S
=) = = ~WHT/VI0 20
59 v P s s
@ {Y}_ EXTEND WHT/GRY
| = = ~WHT/BRN
o s R gz oo
GRY/YEL- EXTEND LIFT_DOWN 16/2 CABLE-40FT LIET DOWN
P L L LOWER UPPER
| f*} %*T WHITE WHITE
) ? % EXTEND WITE
2] orvv QUTRGGR
p— DUMP BRAKE 3| 14 SPEED cuT-ouT SW
(37) srvaL VALVE o
(S 87A & - e
TO TERM 30 OF DUMP RELAY- §—BLU BLACK
w BL Ef(:{ BRAKE RELAY = —l:
7| 30 WHITE
@ PLAT EXTENSION ~ OPTION
N RE ‘£ 162 chBLE-BSFT BLACK
WHITE 1 - QUTRGGR
Q) = BLACK ————F o3 STOWED
. WHITE #3-10FT 14 SWRF
Os = WHITE i 16/2 CABLE-35FT 5l
BLACK D
o
© | 16/2 CABLE-92FT >
I ot #4
2|2 2|2
“23FT
I 16/2 CABLE #1-18FT OUTROGR SROWED OnyQ 2
} MR kBN g )
oL , 16/2 CABLE #2-16FT MR OQUTRGGR
E t , 162 CABLE #5-10FT (D) QuTRGS
BLACK—‘ 16/2 CABLE-13FT SWRR
e WHIT 1 LIFT/DRIVE
e GUT-0UT SW OUTRGGR SET QUIRGGR
WHITE GROUND BLACK Yo |6/I2TECABLE #3 SW RF
87 T omive CONTROL =
f3) YELLOW———————¢ ) B7A  CUT-OUT RELAY BOX WHITE z
b4 - 86 D,
(&3] wire % § & e 16/2 CABLE #1 e
= + 4~ WHITE CABLE #4
16/2 CABLE #2 21 | 22
WHITE + +
LIS ;e
: 287 g6 RELAY
fi— WHITE 16/3 LEVEL ®P
30 = SENSOR | 1.5°/500RTS
GREEN RS 3°/400RTS EURO
NOTE: LEVEL SENSOR HAS
PISTON PUMP
A
BLUE NOTE: CONN SUPPLIED
B R S
BLACK 12——_ 70 GRD SCREW
BLACK 12
BLACK /2 BLACK 18—
ENGINE.
GND 9 <—-|
VAR ABLE COOLANT
VRS+ 1 K< BLUE 18 -
LRI mDOOOOCQ ST
1&4
ECT1 4 k< GRY/RED 1 HIL CYL 4 HT
s 53 mm i =
< YEL/I
FoR —
. ocT1 7 k et cDo
11 —  TAN/WHT 18—— (PHASE A) —— — -
—WHT/GRN [P — TAN/ORN 18— (PHASE B) -
~WHT/GRN ] -]~ RED/GRN 18- [
A
ELECTRONIC SF‘ARKJ CONTROL
ORN/BLK #1
ORN/BLK ‘ HT T %5 +our
—— OVERSPEED RED/GRN . RED/GRN 18— DISTRIBUTORLESS
e 7{_ STARTLOGKOUT g0 BLACK 12 #8 1GNITION COIL
- WHT/BLK #z—f}— %0 “d30 STARTER
RED/GRN #1 MOTOR
— WHT/BLK #1
BRN/BLK /
YELLOW 12 #7
RED 10
RECT I FER
B+ —_

WHT/GRY

500 |

YELLOW /7 CHokg

VACUUM
SW

LP/GAS
ILTR Loc
VALVE

S
| REDF2-o__]

3120697

L

400RTS 500RTS

FROM TERM. 40 OF M.T.s.mﬁ__

AUXIL | ARY
POWER
PUMP
MOTOR

1283328 B



SECTION 7 ELECTRICAL

FIGURE 7-9. WIRING DIAGRAM - CSA SPEC 500RTS (DEUTZ DIESEL MACHINES)

() w0 (1) veuon  (20) -wire omvek  (26) -smumed weomu  (32) oo (35) ok (38) -owvmr  (41) o
(15) -sax  (18) -ormvee  (21) swex  (2) weomx  (2) -mumen (W) mwmu  (3)-wvwvio (%) -oremn (%) wrcer  (22) wrscam
(16) -seom  (19) -aue (@) vemx  (5)vemo  (28) muex  (31) -cvem (M) -vmeo  (37) e (1) wrm (4) e

g i ) ReF: 1600157
ORIVE
P

s % < < TERMINAL
2z 2 e 9 STRIP  TERMINAL
H 22 FRER ] 33 NO. DESCRIPTION
3 i Ssgfxgs % 8 50  PLAT GRD
1 IGNITION PLAT
@ 2 sPo cut-out
d 3 H-EnG
4 TART
5 +12 VOC PLAT
oRANGE 6  LIFT oM
DRIVE 5 7 LT
) 8 ORIVE FD
INTERLOCK 2 ,‘
2 << 9 ORIVE REV
"? BLUE BLUE Q 10  STEER RGT
r,}n veLLow J_ q ) steeR Lest
X - 13 =
= o 14 N
LIFT mvz 15 16N
INTERLOCK 87, A Ny 16 HORN
Q Yhs g o 17 COM AUX
o) = 18 1.5%/3* TILT
_‘XY}_., orn/BLKE—<[DE0RN/BLK Q 19 oRive ooou
= 20 REAR STEER RGT
% } Reo/aux—<LD<s * 0 21 REAR STEER LEFT
_q:K 22 LIFT DWN OVERIDE
R 5PD £ e Burck 18Y 2311t on Lt w
.. _ 24 LIFT OVERLOAD
- - D0 0 i A
—/—e uxmu—(v-z@(mmu-@ 26 OIL PRESSURE
= oUTcoR ST 27 wATER TEWP
o—pre g 28 +12 VOC PLAT
— 29 LEFT FRONT EXT
; ramn —@< e {3] B L 0 L
H 31 RGT FRONT EXT
H YEL/BLK- YEL/BLK o 31 ReT FRoNT EXT
<< 33 RGT REAR EXT
2 o YEL/RE YEL/RED. Q 34 RGT REAR RET
gout OPTION 35 LEFT REAR EXT
1.50/3¢ srv/BL—<B-2 M_@ 36 LEFT REAR RET
TiLT 2 L orom —or L AR o< 37 QUITRGGR DU
g kS H OUTRGGR SW o 38 PLAT EXT
2 H Gry/Gav—<P-2 (OKYEL/BLK @ i
b <
.. 41 PLAT EXT SELECT
cmx—<2 @oman{35] 4 1 o1 e
— e L 43 LIFT QuT-out
= ceTion eRom = ENGINE —<p-2 Q< revsaLu— 44 OUTTRGGR SET
1.51/3% DISTRESS —<p-2 @< veLBLU— 45 BATTERY POS.
TILT LiGHT LIGHT b "1 sor rear 46 BATTERY POS.
H OUTRGGR SW.
—A\— GRy/BRN—<P-2 (D<BLU/BLK
%) =
3,4 5 —o— GRv/mT—<p-2 (O<KRED/BLK
ENABLE HORN g
] R =
5 st
H 3N, p— RGT FRONT
: OQUTRGGR SW o~
i o |i- ery/veL—<p-2 (DK 80 Q
H orv/oR—<p-2 (D) YELLOW @
ER- ., 2
£ = ——o +
2 2 START ioNC.
¢
8 T3 el S,
T veeow r i —o— cRv/RED—<P-2 (D)€ ORANGE @
bl —
YELL ~o— erv/vi0—<p-2 ©€ BLue @
P
Aux I
v 3 £ oemion
g REAR STEER
o 1 . o o —@< v —{2]
XINSH P it -7 Yy
REAR
- 6 EXTENSION 48874 -
o a Se BLK/BL 2= mwu—@(&wu—@
% g 5
b H OPTION
HEAD/TAIL S
T T ENGINE /™ {iguts. J__ sacx —<p-2 (< Back
T ? I L
NOTE: ALL GRD SYNBOLS H H
5 H 3 -] § 3 : 3 ° 2 ARE TO BE CONNECTED
§ E i s s A3 3 2 § 2 ] TO CABLE GRND WIRES
A 2 2 £ S 2
e c 13 i 2 3 2 16/24
* $ 8 = g ] * 8 38 2 c Rer. 22 noicaTes °
CABLE §#2
A WA Ay A A / 16/20 (P-2)
L T T i P-§ INDICAT
g2 R S‘i’ééé é é ééé S:Rééé R é s )
~
RECEPTACLE PINS
e 2 3 2 PR 2 3
z € 2 z 2z 8 2 2 € g
33 3 3 3 2383 & 5 3 32 2

@_

1134 @—

1 (|
j 32 t%
i 8 -1 §
AV13¥ o0 NO OF OL
g_gw\as_
Tb
[ 4

g1 e
o [
6|
o)

-0 | &

2
3
3

#1134
Ne/Nu8

TER

RED oPTION
200 L TRAVERSING  EXT
DECK  c——J

B )/\_ Do RET

5

_F— BLU/BLK
-1
2
3
3

NOT13A
oo -
1%
u-<j
R
B

s

g

L

L%
KEvSHITOn sevector o 154 BATT X
HOURMETER PLATFORM [—o B1 CONT 4 a
Lgosn 5 MO NUTRAL 4w ac H 8 v
. 2 Kersmion sl
= 2 - Do OPTION
- EMER STOP 1 TRAVERSING DECX

$— RED ——O , O— YELLOW
L — R0 ——oT—— veLLow
NC

iao
i :] SELECT/AUX PR

7-18 400RTS 500RTS 3120697



SECTION 7 ELECTRICAL

VALVE HARNESS
/ ouwe P1
WHITE
LIFT P
YEL/BLK
YEL/BLK
TRAVERSING
GRY/RED DECK RETRACT. -8LU/BLK
TRAVERS ING.
wT/BRN DECK EXTEND -sRn/BLK
+ L oPTION
wHT/GRY -YEL/BLK
‘S‘s;;nﬁm RIGHT REAR ~ORN/BL
1 K
WHT/GRN ft}_ STEER
L+ L oPTION -RED/BLK
WHT/0RN
-YEL/RED
30 STEER RELAY
YELLOW ~BLU/RED
26 3/' 30| STEER RELAY
RED/BLK AA ~WHT/YEL
= 87 £r): STEER RIGHT. STEER LEFT
ORN/BLK 8, kS ORN/BLK _BRn/BLY
= I 87 = =
BLK/BLU ¢ T REO/BLK -WHT/GRY
, ey .
LEFT REAR ~WHT/BRN
GRY/GRN EXTEND
= = -BRN/RED
GRY/BLK
RIGHT REAR -YEL/BLU
RETRACT RIGHT REAR SO0RT: S00RTS
Crvsem EXTEND 400RTS
L & 16/2 CABLE-40FT LIFT powN
GRY/ T PPER
RIGHT FRONT WHITE WHITE
RETRACT RIGHT FRONT
GRY/YEL EXTEND BLACK
L L waTe
GRY/0RN
RETRACT | LEFT FRONT
T-0uT
RoreD q f} EXTEND 13 'SPEED CUT-OUT Sw
Y10 e
ouTRGGR
ouwe
BRV/BLK BRAKE
87a o = VALVE
TO TERM 30 OF DUWP RELAY— ¢ —a
| BLU/RED BRAKE RELAY =
30
YELLOW PLAT EXTENSION OPTION
SELECT
i e 7 16/2 CABLE-85FT — BuAcx
WHITE
n: — Bk —— L— wure
YEL/RED = 16/2 CABLE-35FT
wiTE !
BLACK
BLACK 1 16/2 CABLE-92FT
1]
WHITE hl CABL -10FT
1672 CABLE #1-18FT o2 € fo-t0r
BLACK T
16/2 CABLE #2-16FT
BLACK +
wiTe {
OUTRGGR SET QUTRGGR
BLACK 16/2-13F1 13] 14 LIFT/ORIVE SWLF Ser
_ —‘7 o cur-outsw 21|22 102 0ABLESS 21| 22 £
¢ wITE uliz O— wHITE:
BLACK 3/ 14 3 14 E
wHiTE wiTE ) H
87 1672 CABLE #1 »
87A LIFT/DRIVE I
veLon——— urome } wate . .
WHITE AA WHITE * WHITE: 16,2
30 = 1672 CABLE #2 21|22 21| 22 CABLE #4
WHITE - i O— WHITE
OUTRGGR SETy3[ 14 16/2 CABLE #5 14 OUTRGGR SET
BLK/RE by WiR O 3 W RR
o' LAY
veLLow wte 163 D, @,
LEVEL 1.5°/500RTS
SENSOR 307400RTS
GREEN GRD CONTROL HARNESS
NOTE: LEVEL SENSOR HAS
e—————_ NOTE: CON SUPPLIED A 12VDC OUTPUT
= VARI-DISP WHEN LEVEL
PISTON PUNP
_—— BROWN
BLUE -
ORANGE
NOTE; AL GRD siBoLS
Bk ——————  ARE To 8 CowEcteo NG DISTRESS
= RELAY
87 874
YELL( {Jﬂ
RED/BLU
P—@ YELL(
_— BROWN
WHT/YEL:
3 e
~ Cus.

— Wt

OTOR

L GREEN

3120697

YELLOW 1
RED 10
GRAY

6 _voc BLACK
SIART
i Aok 12

GROUND

CONTROL

pox NOTE: ALL UNSPECIFIED CONDUCTORS

EQUIVALENT TO 1.
CONDUCTORS SPECIFIED :

400RTS 500RTS

1283068 _E



SECTION 7 ELECTRICAL

THIS PAGE INTENTIONALLY BLANK.

7-20 400RTS 500RTS 3120697



3120697

SECTION 8
DECALS

400RTS 500RTS

8-1



FIGURE 8-1. DECALS INSTALLATION - COMMON

SECTION 8 DECALS

N
el

il 61 S

— QO
-
<«
-

3120697

|
|
-
@y
]

(=
Led

T

[
-—

_u/_ i \\wﬁ_m A %ﬁﬂn - :
R — ° D7)
<<<<<< A \ T\ \ \
1S Sl [1)]8 1 1S L
= | g s v zs
L 1 | e
zs - MF -
2\
A )
[P Ly
volL Loz
ob
olo_su;
ob
mlmzu;
Vi

400RTS 500RTS

8-2



SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECALS INSTALLATION
0254184/0253518 Ref. DECALS INSTALLATION - COMMON 7114
0271147 Ref. DECALS INSTALLATION - JLG LOGO 1
1 2 Decal - Model Designation Options:
1701838+ 500RTS
1702012+ 400RTS
2 1701504+* 1 Decal - Hydraulic Oll
3 1 Decal - Manual Options:
1701509+* 500RTS (Prior to S/N 71538)
1703788+ 500RTS (S/N 71538 to S/N 102556)
1701509+* 500RTS (S/N 102556 to Present)
1701509* 400RTS
4 0860520 1 Box, Manual Storage
5 1060279+ 1 Cable, Lanyard
6 0641405 4 Bolt 1/4"-20NC x 5/8"
7 4751400 4 Flatwasher 1/4"
8 4761400 4 Lockwasher 1/4" (Prior to 71538)
9 4 Nut Options:
Use 3311405 Prior to S/N 71538 (p/n was 3311401)
3311405 S/N 71538 to Present
10 1701837* 20 ft./6m Decal - Stripe (Prior to 68833)
11 1701832+" 2 Decal - JLG (6"/15.3cm) (Prior to C# 132417)
12 1701843+* 2 Decal - Sizzor (Prior to C# 132417)
13 1701871+* 5 Decal - JLG (5"/12.7cm)
14 4 Decal - O/R Maximum Load Options:
1701857 Prior to S/N 44590
1703795+ S/N 44590 to Present
15 1702631 1 Decal - Bar Code
16 2820097 7.5ft/2.3m Tubing
17 4 Decal - Tie Down Options:
1702300 Prior to S/N 71538
1703814+ S/N 71538 to Present
18 1704525+ 4 Decal - Maximum Tire Load (S/N 71538 to Present)
19 1703811 4 Decal - Lifting Lugs (S/N 71538 to Present)
2910033+ 1 Decal Kit - Common 500/400RTS (Includes Items with plus)
2902077 1 Decal Kit - Common 500RTS (Includes Items 2, 3, 14,17, 18 &
19) (S/N 101987 to Present)
0254466/0253519 Ref. DECALS INSTALLATION (STANDARD PARTS) 3/9
26 1704480 1 Decal - Legend (S/N 71538 to Present)
27 1704521 1 Decal - Gradeability (S/N 71538 to Present)
28 1701841~ 4 Decal - Crushing Hazard (Prior to S/N 71538)
3120697 400RTS 500RTS 8-3




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
29 A/R Decal Options:
3250873* 4 500RTS - Moving Machinery (Prior to S/N 71538)
1703818 6 500RTS - Warning Crushing Hazard (S/N 71538 to Present)
3250873* 4 400RTS
30 2 Decal - Safety Prop Options:
1701839* 500RTS - Prior to S/N 71538
1704481 500RTS - S/N 71538 to Present
1701839* 400RTS
31 Not Available 1 Nameplate - Serial Number
32 3820001 A/R Rivet
33 1 Nameplate - Billboard Options:
3252309* 500RTS - Prior to S/N 71538
3572123 500RTS - S/N 71538 to Present
3252309* 400RTS
34 A/R Decal - Drive Height Options:
3252228 1 500RTS
Not Required 0 400RTS
35 A/R Decal - Capacity Options:
3252222 4 500RTS (Prior to S/N 71538)
3252688 5 500RTS (S/N 71538 to S/N 83089)
3252758 5 Fixed Platform - 500RTS (S/N 83089 to Present)
3252757 5 Dual Extension - 500RTS (S/N 83089 to Present)
3252753 5 Single Extension - 500RTS (S/N 83089 to Present)
1705008 3 Megadeck Extensions - 500RTS (S/N 98957 to Present)
3252297 4 400RTS
36 1 Nameplate Options:
3251249* Daily Checklist 500RTS (Prior to S/N 71538)
1704515 Decal - Safety Prop 500RTS (S/N 71538 to Present)
3251249* Daily Checklist 400RTS
37 1 Decal Options:
1701840* Grd/Emerg Controls 500RTS (Prior to S/N 71538)
1703816 Danger/Warning 500RTS (S/N 71538 to Present)
1701840* Grd/Emerg Controls 400RTS
38 1701831 1 Decal - Manual Lowering
39 1 Decal - Battery Options:
1701411* Prior to S/N 50806
1702279 S/N 50806 to S/N 71538
1704479 S/N 71538 to Present
40 1 Decal - Inspection Options:
1700593* Prior to S/N 50806
1702153 S/N 50806 to Present
4 1 Decal - Manual Descent Options:
1702901 500RTS (S/N 71538 to Present)
Not Required 400RTS
42 1 Nameplate - USA Options:
3251813 500RTS (S/N 71538 to Present)
Not Required 400RTS

8-4 400RTS 500RTS 3120697




SECTION 8 DECALS

FIGURE 8-1. DECALS INSTALLATION - COMMON (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
43 A/R Decal - Outrigger Danger Options:
1701214~ 4 With Outriggers
Not Required 0 Without Outriggers
44 to 45 Not Used
46 1 Nameplate - Control Box Location
3252136* 500RTS (Prior to S/N 71538)
1703821 500RTS (S/N 71538 to Present)
3252136* 400RTS
47 1 Decal - Gate Options:
3252234* 500RTS (Prior to S/N 71538)
1702249 500RTS (S/N 71538 to Present)
3252234* 400RTS
48 3820019 4 Rivet
49 to 51 Not Used
52 6 Decal - Attach Lanyard Here
1702612 500RTS (Prior to S/N 71538)
1704277 500RTS (S/N 71538 to Present)
1702612 400RTS
2900848* 1 Decal Kit - Domestic 500/400RTS (Includes ltems with asterisk)
2902078 1 Decal Kit - Common 500RTS (Includes ltems 26, 27, 29, 30, 34,
36-43, 46, 47 & 52) (S/N 101987 to Present)
Ref. DECAL INSTALLATION - OPTIONAL
101 Decal - Drive Configuration Options:
1701836 2 4 x 4 x 4 (AWD/4WS)
1701835 2 4 x4 x 2 (4WD/2WS)
1701834 2 4 x 2 x4 (2WD/4WS)
1701833 2 4 x2x2 (2WD/2WS)
102 Decal - Fuel Options:
1701542* 1 Fuel (Gas/Dual Fuel Machines)
1701505* 1 Fuel (Diesel Machines)
103 1700712 1 Decal - Caution (LPG)
104 1703792 1 Decal - Extension Capacity
105 1702137 4 Decal - Tire Pressure
0256488 Ref. PROP 65 DECAL INSTALLATION - GAS MACHINES —
0256487 Ref. PROP 65 DECAL INSTALLATION - DIESEL MACHINES —
201 1 Decal - Prop 65 Options:
1702961 Gas Machines
1702962 Diesel Machines
3120697 400RTS 500RTS 8-5




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS

N~
s

DOMESTIC

8-6

’?
s
2 { g
Q [—»m E
\E—\.I
A |,
L0
(‘% L
\j
<< <
! s
| Lo |
i» JHJJE:D
NG T '
i 1IN
LH
=
I-D//

— AL
a 0
O J
E !
L
s —n
400RTS 500RTS

3120697



SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECALS INSTALLATION
0254184/0253518 Ref. DECALS INSTALLATION - COMMON 7114
0271147 Ref. DECALS INSTALLATION - JLG LOGO 1
1 2 Decal - Model Designation Options:
1701838+* 500RTS
1702012+* 400RTS
2 1701504+* 1 Decal - Hydraulic Oll
3 1 Decal - Manual Options:
1701509+* 500RTS (Prior to S/N 71538)
1703788+ 500RTS (S/N 71538 to S/N 102556)
1701509+* 500RTS (S/N 102556 to Present)
1701509* 400RTS
4 0860520 1 Box, Manual Storage
5 1060279+ 1 Cable, Lanyard
6 0641405 4 Bolt 1/4"-20NC x 5/8"
7 4751400 4 Flatwasher 1/4"
8 4761400 4 Lockwasher 1/4" (Prior to 71538)
9 4 Nut Options:
Use 3311405 Prior to S/N 71538 (p/n was 3311401)
3311405 S/N 71538 to Present
10 1701837* 20 ft./6m Decal - Stripe (Prior to 68833)
11 1701832+" 2 Decal - JLG (6"/15.3cm) (Prior to C# 132417)
12 1701843+* 2 Decal - Sizzor (Prior to C# 132417)
13 1701871+* 5 Decal - JLG (5"/12.7cm)
14 4 Decal - O/R Maximum Load Options:
1701857 Prior to S/N 44590
1703795+ S/N 44590 to Present
15 1702631 1 Decal - Bar Code
16 2820024* 7.5ft/2.3m Tubing
17 4 Decal - Tie Down Options:
1702300 Prior to S/N 71538
1703814+ S/N 71538 to Present
18 1704525+ 4 Decal - Maximum Tire Load (S/N 71538 to Present)
19 1703811 4 Decal - Lifting Lugs (S/N 71538 to Present)
2910033+ 1 Decal Kit - Common 500/400RTS (Includes Items with plus)
2902077 1 Decal Kit - Common 500RTS (Includes Items 2, 3, 14,17, 18 &
19) (S/N 101987 to Present)
3120697 400RTS 500RTS 8-7




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECALS INSTALLATION (STANDARD PARTS)
0258006 Ref. 500RTS - BRAZILIAN SPEC 5
0257989 Ref. 400RTS - BRAZILIAN SPEC 3
0254926 Ref. 500RTS/400RTS - JAPANESE SPEC 2
0256259 Ref. 500RTS/400RTS - LATIN AMERICAN SPEC 6
26 1 Decal - Legend Options: (S/N 71538 to Present)
1704543* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
1704554 500RTS/400RTS - Latin American Spec
27 1 Decal - Gradeability Options: (S/N 71538 to Present)
1704547* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
1704555 500RTS/400RTS - Latin American Spec
28 4 Decal - Crushing Hazard
Not Required 500RTS - Brazilian Spec
1703583* 400RTS - Brazilian Spec
1702350 500RTS/400RTS - Japanese Spec
Not Required 500RTS/400RTS - Latin American Spec
29 A/R Decal Options:
1703833* 6 500RTS - Warning Crushing Hazard - Brazilian Spec
1703612* 4 400RTS - Electrocution - Brazilian Spec
1701620 4 500RTS/400RTS - Danger - Japanese Spec
1703841 6 500RTS/400RTS - Warning Crushing Hazard - Latin Ameri-
can Spec
30 A/R Decal - Safety Prop Options:
1704481 1 500RTS - Brazilian Spec
1703550* 2 400RTS - Brazilian Spec
1701622 2 500RTS/400RTS - Japanese Spec
1704481 1 500RTS/400RTS - Latin American Spec
31 Not Available 1 Nameplate - Serial Number
32 A/R Hardware Options:
3820001 Rivet (Prior to S/N 101987)
2080057 Amtak (S/N 101987 to Present)
33 1 Nameplate - Billboard Options:
3572123 500RTS - Brazilian Spec
3252230 400RTS - Brazilian Spec
3252430 500RTS/400RTS - Japanese Spec
3572123 500RTS/400RTS - Latin American Spec
34 1 Decal - Drive Height Options:
3252690* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
1702341 500RTS/400RTS - Japanese Spec
3252691 500RTS/400RTS - Latin American Spec
8-8 400RTS 500RTS 3120697




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
35 A/R Decal - Capacity Options:
3252688 5 500RTS (Prior to S/N 83089)
3252758 5 Fixed Platform - 500RTS (S/N 83089 to Present)
3252757 5 Dual Extension - 500RTS (S/N 83089 to Present)
3252753 5 Single Extension - 500RTS (S/N 83089 to Present)
1705008 3 Megadeck Extensions - 500RTS (S/N 98957 to Present)
3252297 4 400RTS
36 1 Nameplate Options:
1704515* 500RTS Decal - Safety Prop - Brazilian Spec
Not Required 400RTS - Brazilian Spec
1702351* 500RTS/400RTS Daily Checklist - Japanese Spec
1704515 500RTS/400RTS - Latin American Spec
37 1 Decal Options:
1703835* 500RTS Danger/Warning - Brazilian Spec
1703551 400RTS Grd/Emerg Controls - Brazilian Spec
1701624 500RTS/400RTS Grd/Emerg Controls - Japanese Spec
1703843 500RTS/400RTS Danger/Warning - Latin American Spec
38 1 Decal - Manual Lowering Options:
1703700* 500RTS/400RTS - Brazilian Spec
1702342 500RTS/400RTS - Japanese Spec
1703523 500RTS/400RTS - Latin American Spec
39 1 Decal - Battery Options:
1704550* 500RTS - Brazilian Spec
1703702* 400RTS - Brazilian Spec
1701625 500RTS/400RTS - Japanese Spec
1704551 500RTS/400RTS - Latin American Spec
40 1 Decal - Inspection Options:
1703961* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
1701621 500RTS/400RTS - Japanese Spec
1702552 500RTS/400RTS - Latin American Spec
41 1 Decal - Manual Descent Options:
1703543* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
1702976 500RTS/400RTS - Latin American Spec
42 1 Nameplate - USA Options:
3251813* 500RTS - Brazilian Spec
Not Required 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
3251813 500RTS/400RTS - Latin American Spec
43 A/R Decal - Outrigger Danger Options:
1704535* 8 500RTS - Brazilian Spec
1703699* 4 400RTS - Brazilian Spec
1701785 4 500RTS/400RTS - Japanese Spec
1704534 8 500RTS/400RTS - Latin American Spec
3120697 400RTS 500RTS 8-9




SECTION 8 DECALS

FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
44 1 Decal - Caution Options:
Not Required 500RTS - Brazilian Spec
1703552* 400RTS - Brazilian Spec
3252149 500RTS/400RTS - Japanese Spec
Not Required 500RTS/400RTS - Latin American Spec
45 Not Used
46 1 Nameplate - Control Box Location Options:
1703829* 500RTS - Brazilian Spec
1703701* 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
1703837 500RTS/400RTS - Latin American Spec
47 1 Decal - Gate Options:
1703707* 500RTS/400RTS - Brazilian Spec
1702343 500RTS/400RTS - Japanese Spec
1702594 500RTS/400RTS - Latin American Spec
48 3820019 4 Rivet
49 to 51 Not Used
52 6 Decal - Attach Lanyard Here
1704277 500RTS - Brazilian Spec
1703900* 400RTS - Brazilian Spec
Not Required 500RTS/400RTS - Japanese Spec
1704277 500RTS/400RTS - Latin American Spec
2910015 1 Decal Kit - Common 500/400RTS (Includes Items with asterisk)
Ref. DECAL INSTALLATION - OPTIONAL
101 Decal - Drive Configuration Options:
1701836 2 4 x4 x 4 (4WD/4WS)
1701835 2 4 x4 x 2 (4WD/2WS)
1701834 2 4 x2 x4 (2WD/4WS)
1701833 2 4 x2x2 (2WD/2WS)
102 Decal - Fuel Options:
1701542* 1 Fuel (Gas/Dual Fuel Machines)
1701505* 1 Fuel (Diesel Machines)
103 1700712 1 Decal - Caution (LPG)
104 1703792 1 Decal - Extension Capacity
105 1702137 4 Decal - Tire Pressure
8-10 400RTS 500RTS 3120697




SECTION 9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 400RTS/500RTS
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further infomation, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine
STANDARD PARTS Ref.

1340062 Breather, Hydraulic Tank (Figure 2-1) 1
4360354 Switch, Tilt Indicator (3 Degree) (Figure 2-1) 1
4360348 Switch, Tilt Indicator (5 Degree) (Figure 2-1) 1
7012944 Coil (Figure 2-3) 1
7023994 Coil (Figure 2-3) 1
7012943 Coil (Figure 2-3) 1
7012539 Coil (Figure 2-3) 1
2120136 Element, Filter (Figures 2-8 & 2-11) 4
7004214 Element, Air Cleaner (Figures 2-8 & 2-11) 4
3740049 Relay (Figure - 2-15) 1
4360216 Breaker, Circuit (Figure 2-15) 1
4360232 Breaker, Circuit (Figure 2-15) 1
4360212 Breaker, Circuit (Deutz) (Figure 2-15) 1
4360274 Switch, Push Button (Figures 2-15 & 4-4) 1
4360469 Switch, Key (Figure 2-15) 1
2860030 Key, Replacement (Figure 2-15) 1
4360478 Switch, Push/Pull (Figures 2-15 & 4-4) 1
4360314 Switch, Toggle (Figures 2-15 & 4-4) 1
3740077 Relay (Figure 2-15) 1

1001101076 Snap, Chain (Figure 4-1) 1
4360339 Switch, Push Button (Figure 4-4) 1
4360475 Switch, Mushroom (Figure 4-4) 1
1600290 Controller, PQ (Figure 4-4) 1
4360336 Switch, Toggle (Figure 4-4) 1

VARIABLE PARTS Ref.

4360300 Switch, Limit (Figures 1-8 & 4-1) 1
4360548 Switch, Limit (Figure 1-9) 1
2500005 Governor, Precision (Figure 2-8) 1
1600211 Controller, Governor (Figure 2-8) 1
7021869 Filter, Oil (Ford LRG-425) (Figure 2-8) 1 Dozen
3740080 Relay (Ford LRG-425) (Figure 2-8) 1
1660250 Coupling, Pump (Ford LRG-425) (Figure 2-8) 1
7020023 Filter, Fuel (Deutz F3L2011) (Figure 2-11) 1 Dozen
7016331 Filter, Oil (Deutz F3L2011) (Figure 2-11) 1 Dozen
1660234 Coupling, Pump (Deutz F3L2011) (Figure 2-11) 1
3740067 Relay (Deutz F3L2011) (Figure 2-11) 1
0060023 Actuator, Throttle (Deutz F3L2011) (Figure 2-11) 1
4360228 Switch, Remote Speed (Ford LRG-425) (Figure 2-15) 1
4360331 Switch, Dual Fuel (Ford LRG-425) (Figure 2-15) 1
4360236 Switch, Limit (Figure 4-2) 1

3120697 400RTS 500RTS 9-1



SECTION9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 400RTS/500RTS
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further infomation, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine

9-2 400RTS 500RTS 3120697



SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.
Ref. MISCELLANEOUS SPECIAL OPTIONS
0253443 Ref. Airline to Platform Installation - 1/2" B
1702788 Ref. Biodegradable Hydraulic Fluid Decal —
0256789 Ref. Camera Mount Assembly
0258916 Ref. Cold Start Kit (Deutz)
2901111 1 Cold Weather Kit
Ref. Capacity Decals -Japanese
1702345 4 Fixed Platform (400RTS)
1702347 4 Single Ext. (400RTS)
1702349 4 Dual Ext. (400RTS)
1702344 4 Fixed Platform (500RTS)
1702346 4 Single Ext. (500RTS)
1702348 4 Dual Ext. (500RTS)
Ref. Decal Installations
0272226 1 Decal - CSA
0273259 1 Decal - Hertz Rentals - 500RTS
0271151 1 Decal - United Rentals - 400RTS
0271911 1 Decal - United Rentals - 500RTS
0271117 1 Decal - Sunbelt Rentals - 400RTS/500RTS
0274531 1 Decal - H&E Equipment - 500RTS
Ref. ELECTRICAL CONNECTOR KITS
1001148902 Ref. Amp/Tyco Electrical Connector Kit
1001148903 Ref. Deutsch DT Electrical Connector Kit
1001148904 Ref. Deutsch HD Electrical Connector Kit
1001148905 Ref. Packard Electrical Connector Kit
1001148906 Ref. Various Electrical Connectors Kit
Ref. Filter Kits
Ref. Deutz Engines
1 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil)
1001111695 Prior to S/N 121830
1001111694 S/N 121830 to Present (was p/n 2910475)
1001111668 1 Hydraulic/Air Filter
1001111680 1 Fuel/Engine Oil Filter (Prior to S/N 121830)
Ref. Ford Engines
1 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil)
2910943 VSG-411 & LSG/LRG-423 (Prior to S/N 46528)
(was p/n 2910472 & 2910473)
2910474 LRG-425 (S/N 46528 to Present)

3120697

400RTS 500RTS 10-1




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM#| PART NUMBER QTy. DESCRIPTION REV.
0253818/1282038 Ref. Headlights/Taillights at Both Front and Rear of Machine 3
2920110 4 Headlight
2920113 4 Light - Stop, Tail and Turn Signal
4360318 1 Switch, Toggle (At Platform)
4360135 1 Switch, Turn Signal
4360089 1 Switch, Flasher
Continued Ref. Headlights/Taillights at Both Front and Rear of Machine
3740049 3 Relay
4460051 1 Strain Relief
3300048 1 Locknut
0960238 1 Bushing
0259219 Ref. Hose Shield Installation (4WD/2WS) 2
4100033 8.7ft/2.7m Shield, Hose Protection
0259220 Ref. Hose Shield Installation (4WD/4WS) 2
4100033 17.3ft/5.3m Shield, Hose Protection
0254118 Ref. Hourmeter (Quartz) Installation 2
2420151 1 Hourmeter
1060341 A/R Cable, Electrical - 16/2
1682931 Ref. Lift Cylinder Assembly (S/N 8770 Only) B
0254116 Ref. Manual Descent from Platform Installation A
3600130 1 Hand Pump Assembly
3534173 1 Plate, Pump Mounting
2751021 1 Hose (42" Length)
2751454 1 Hose (620" Length)
4640013 1 Valve, Shuttle
3251984 1 Nameplate - Manual Lowering
3020022 Ref. Grease, Synthetic A/R
2300014 Ref. Mobil 424 A/R
2300027 Ref. Mobil 224H Bio A/R
2300016 Ref. Mobil DTE 13M A/R
2300021 Ref. Union Carbide Ucon HP5046 Fire Resistant A/R
0253451 Ref. Oil Cooler Installation 4
3620015 1 Oil Cooler Assembly (Prior to S/N 31001)
3620003 1 Oil Cooler Assembly (S/N 31001 to Present)
2060012 1 Fan
4844177 1 Bracket, Mounting - Oil Cooler
4060843 1 Shield
4360181 1 Switch, Temperature
4640760 1 Valve, Check
3740049 1 Relay
10-2 400RTS 500RTS 3120697




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM#| PART NUMBER QTy. DESCRIPTION REV.
0259097 Ref. Oil Pressure Shut Down Installation (Ford Only) 1
3740118 1 Relay, Delay
3990010 2 Diode, 6 Amp
0257155 Ref. Oxy/Act Lines Installation (400RTS Only) 1
0257053 Ref. Overload Prot. (Japanese Spec.) (Prior to S/N 83971) —
3740049 1 Relay
3990010 10 Diode, 6 Amp
1060042 35 ft. Control Cable, 16/5
1692617 1 Switch, Pressure
0270786 Ref. Overload Prot. (Japanese Spec.) (S/N 83971 to Present) 3
3740049 3 Relay
3990010 2 Diode, 6 Amp
1060042 35 ft. Control Cable, 16/5
1692617 1 Switch, Pressure
0252529 1 Switch, Limit Installation
0256972 Ref. Pipe Rack Installation 2
0254751 Ref. Platform Access Gates Installation 2
4844788 1 Gate, End
4844787 1 Gate, Side

1 Latch
2940006 Prior to S/N 50148
2940006 S/N 50148 to Present
2901812 Ref. Tie Strap Kit
4520153 Ref. Tire and Wheel Assembly (Non-Marking White) A
Ref. Tool For Service:

7002840 1 Antirotation Pin Removal Tool
7002821 Ref Crimper, Wire
2900838 Ref Fastener Kit - U.S. Standards
7002823 Ref Pin Extractor - Universal (For Electrical Connectors

with Pins and Sockets)
7016654 Ref Screwdriver, Magnetic
7002822 Ref Screwdriver, Pontiometer
7004275 Ref Seal Tool 1" (For Cylinders)
7004276 Ref Seal Tool 1 1/2" (For Cylinders)
7002826 Ref Seal Tool 2" (For Cylinders)
7002828 Ref Stripper, Wire
7014676 Ref Tool Kit - U.S. Standards

3120697 400RTS 500RTS 10-3




SECTION 10 SPECIAL OPTIONS

Note: This list is to accomodate machines ordered with special equipment. Options may not

be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.
0256152 Ref 220V/2500W Generator —
0480059 1 Belt, Vee
2460013 1 Generator/Powerrmite
4360037 1 Switch, Pressure
4932387 Ref Wiring Diagram
10-4 400RTS 500RTS 3120697




Part Number Page
0060023 ................ 2-53, 9-1
0080039 2-19, 2-33, 2-39, 2-
54
0080046 .....cccceveevureennn. 2-54
0080092 2-17, 2-25, 2-31, 2-
39
0080124 .............. 2-39, 2-45
0080163 .............. 2-20, 2-57
0080167 ...oovvvveeeiiiens 2-25
0080172 ..o 2-53
0080174 .....cceeeeee 2-53
0080175 ..o 2-18
0080177 v 2-53
0080212 ....oooivieiiies 2-38
0080249 .......ccceeiiiies 2-53
0100009 .............. 2-17, 4-22
0100010 ... 2-5
0100011 1-4,1-9,1-11,1-12,
1-31,2-46, 2-49,
2-62,2-75,2-76,
2-77, 3-4, 3-8, 3-
12, 3-16, 4-6, 4-
18, 5-5, 5-7, 5-
11, 5-17, 5-19
0100019 1-4,1-5,1-7,2-18,

4-4

0100020 .2-6, 2-18, 2-22, 2-
31, 2-38, 2-40,
2-58, 6-5, 6-13,
6-19, 6-25, 6-31

0100035 2-72, 4-21,5-3, 5-5,
5-7, 5-11, 5-17,

5-19
0100038 ................ 5-5, 5-11
0100043 ......ccviviiiis 2-55
0140001 2-18, 2-33, 2-39, 2-

53
0140011 .o 4-22
0140032 ................ 1-33, 7-2
0140044 ........ccooeeiis 1-33
0181678 .....occvvieiiiis 1-32
0181679 ..cooeiiieiis 1-32
0181781 ..o 2-38
0181847 ..coviiieiiies 4-21
0200484 3-8, 3-7, 3-11, 3-15
0200485 ................ 3-3, 3-11
0200486 ................ 3-3, 3-11
0200487 ....ooeciiieiiis 3-11
0200488 .........ccoeeeeenne 3-11
(0721007221 3-11

0200490 3-3, 3-7, 3-11, 3-15
0200491 3-3, 3-7, 3-11, 3-15
0200492
0200493 3-3, 3-7, 3-11, 3-15
0200494 3-3, 3-7, 3-12, 3-16

0200506 .............. 3-12, 3-16
0200516 ....ceevvieieeine 3-3
(072101015 A, 3-3

0200518 3-4, 3-8, 3-12, 3-16

3120697

SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page
0200530 ....ccovveeeiiniennnns 2-49 | 0253422 .......ccccoceieirinnn. 2-3
0200551 ......ccceeneee 3-7,3-15 | 0253423 ......ccoviiieren 2-3
0200552 ................ 3-7,3-15 | 0253424 ........ccceviiiinn 2-3
(07200101515 7C R 3-15 | 0253443 ......ccooieeiinen. 10-1
0200554 ......cccoeeiiieeenn. 3-15 | 0253445 ... 2-77
0200555 .....ccccoeiiiiiieen. 3-15 | 0253446 ................ 1-33, 7-2
0200578 ....oovcvvieereeenen 3-7 | 0253447 .............. 2-25, 2-46
0200579 ....ooviiiiiiiieen, 3-7 | 0253448 .......ccoeeiiiiene 1-33
0200739 ....ooovvieiiiiens 3-15 | 0253451 ................ 7-3, 10-2
0200740 ....coveeveereennn. 3-15 | 0253453 ......ccooieirnen. 1-33
0238044 .......cccooeeeeee 2-34 | 0253516 .....cccccieeeenes 4-21
0250444 ... 2-29 | 0253517 .oiiiiieees 1-31
0250597 ....oovviieiiies 2-57 | 0253545 ......ccoceiviieeennen 1-11
0250790 .............. 2-25,2-73 | 0253611 ..o 3-11, 4-6
0250815 ....cooviieiiiies 2-20 | 0253612 .......coeeeuee 3-11, 4-6
0250886 .......ccceeevuveeenn. 1-12 | 0253614 ........ 2-7,4-9, 4-23
0250887 ....ccceeeieeenn. 1-12 | 0253615 ........ 2-7, 4-9, 4-23
0250888 ......ccceeiiiieeen. 1-12 | 0253678 ...ccceieiiiene 1-37
0251259 ...ooiiiieeieee 1-12 | 0253727 .....cceueeee. 1-33, 7-2
0251260 ......ccceeveiiiennes 1-12 | 0253728 ................ 1-33, 7-2
0251261 ...oooviieiiies 1-12 | 0253786 .......cocevvvernnee. 5-12
0251660 .....cccevvevvneenn. 1-12 | 0253787 .............. 5-17, 5-19
0251661 .....cccoevieeeen. 1-11 | 0253788 ....cccooiiiieeee 5-15
0251801 ..o 2-61 | 0253795 ... 4-7,7-3
0251945 ......ocoiiiiies 2-21 | 0253818 ......ccoeeeuee 7-3, 10-2
0252484 ........cceeviiens 1-11 | 0253821 ...... 1-38, 4-23, 7-3
0252525 .......cooviiivienen, 1-6 | 0253875 ....2-21,2-42, 2-58
0252529 .....ccccviiiiieen. 10-3 | 0253902 ......ccoeevevveeennn. 2-22
0252532 ..o 1-4 | 0253916 ....ccoeieiiiee 3-3
0252587 ....ccoeeeeeee. 3-4,3-8 | 0253917 ...coiiiies 3-3
0252588 .............. 3-12,3-17 | 0253933 ......ccoviiiienee 1-32
0252772 ..oovviiiieiieen, 1-6 | 0253934 ......occiiiviees 1-32
0252790 ....oovviiiiiiieen, 1-3 | 0254051 ...ccovviiiiiiee, 2-3
0252808 ......ccceeeviieenn. 2-20 | 0254052 ......cooeciieieees 2-3
0253059 .....ccooiiiieeeee 1-4 | 0254053 ......cccoiiiiiieeene. 2-3
0253078 ....ccoeeiieeeee 1-4 | 0254054 ......cccoeiiiiie 2-3
0253079 ...oeviiieeeieee 1-41 | 0254055 ....coooiiviiieie 2-6
0253087 ....coovvieiirienns 1-13 | 0254058 .......cccevcvernen. 1-31
0253088 .......ccceeeviviennns 1-13 | 0254059 .......covvvvirnen. 1-31
0253089 .....cccceveiiiien. 1-13 | 0254063 ................ 2-6, 4-22
0253171 e 1-5 | 0254074 ....cccoeiiie 4-21
0253172 ... 1-5 | 0254075 ....cccoeiiiiee 4-21
0253198 ....cooiiieirieen, 4-3 | 0254116 ..ccevvrveeeieene 10-2
0253199 ..o, 4-3 | 0254118 .....cccueeeee 7-3, 10-2
0253200 .....ccceiveiiieinen, 4-3 | 0254184 .................. 8-3, 8-7
0253237 ... 1-32 | 0254196 ................. 2-7,4-9
0253238 .....ccceiiiee. 1-32 | 0254197 ... 2-7,4-9
0253272 ... 4-4 | 0254214 .................. 1-3, 1-4
0253280 .....ccccveeeiirieennns 2-75 | 0254272 .............. 3-12, 3-16
0253299 .....cccciviiies 2-76 | 0254274 ..o 3-4, 3-8
0253307 ...oovvviieiiiies 2-17 | 0254277 ...oovvvieeiene 4-10
0253308 .....cccceeeeieen. 2-19 | 0254278 .....ooviiiiieeees 4-10
0253309 ....cccceveiieen. 2-17 | 0254279 ...ooviiicieeees 4-10
0253348 .....ccceiiie 2-73 | 0254280 ......occcciieens 4-10
0253350 ....oooviiiiiiiins 2-73 | 0254466 .......c.ccocvveeernnnn. 8-3
0253370 ..oovviieeeiees 2-53 | 0254751 ..o 10-3
0253382 ......cccieiivies 2-75 | 0254926 .........coccviiiinnn. 8-8
0253410 .............. 4-10, 4-14 | 0254949 ........cccoiveiies 2-76
0253421 ..o 2-3 | 0254963 ......cceeiiiiveeennn. 2-45
400RTS 500RTS

Part Number Page
0254964 .....covvvvveeeennn. 2-33
0254965 ....evvveviiiiiaannn. 2-31
(0724515101 2 2-29
0255038 .......cceeevveeeeee 2-61
0255103 ....oooeiieeeeeeeeee 1-11
0255207 ..cooeeeieeeeeeeeee, 2-37
0255209 ...vvvveveeieeeenn. 2-38
0255210 ..ovvvvvveeiiieieennn, 2-45
0255269 ....evvveviiieieennn. 2-76
0255557 ..ccoieiiieeeeeeee, 2-73
0255558 ......oceeeveeeeeee 2-73
0255660 .........cceeeeeeenee 1-13
0255661 ...vvvveveeveeeenn. 1-13
0255662 ....ceevvvveieieennnn. 1-13
0256152 ...ovvvvveveiieieannn, 10-4
0256259 ......cceveevviiin. 8-8
0256487 ....coeeeeeeeennn 8-5
0256488 ......ccovvvvvninnnnnn 8-5
0256526 .....evvveeiiiiieaannnn. 4-4
0256789 ....ovvvveveeieieennn, 10-1
0256818 .....ccceen..... 3-15, 4-6
0256819 ................ 3-15, 4-6
0256848 .........cceveeeeeee 2-57
0256898 .........cceveeeeeeee 2-58
0256909 ....ccevvvvvveeeennn. 2-46
0256972 ...ovvvveeeeieieenn, 10-3
0257053 ....coevvennen. 7-6, 10-3
0257152 ..ccoeeeiieeeeee, 2-49
0257154 ......coeeveveee 2-42
0257155 ...ccooviiieeeee, 10-3
0257412 .., 2-8
0257413 v, 2-8
0257729 ..o, 3-7
0257730 .coeeveeeeee, 3-7
0257989 .....oooeeieeen 8-8
0258006 .......cceevevevnnnnnnnn. 8-8
0258319 ..vvvveeeeeeeee, 2-38
0258320 ....ovvvvvvieiiiaennn. 2-37
0258322 ....ovvveveeieieenn, 2-45
0258393 .......ceeeeieeeeee 1-12
0258394 ........ceeveeeeeee 1-12
0258395 ......oeevevveeeeee 1-12
0258664 .....cccevvvveeennnn. 4-21
0258665 .....eevvevviiiiaennn. 2-73
0258916 .....ccceen..... 7-6, 10-1
0259097 ..ol 7-6, 10-3
0259219 .....coviveieeeee 10-2
0259220 ......eeeevveeeeeee 10-2
0259488 ....ccevvvveveeennn. 2-58
0259695 ....evvvvviiiiieennn, 1-12
0259697 ...ovvvvveeieiiieenn, 1-12
0270492 ......coeeveeen, 2-8
0270786 ................ 7-6, 10-3
0270858 ......coceeeveeeeee 4-13
0270859 ....vvvveveeeeeaenn. 4-13
0270860 .....cevvvvveeeeennnn. 4-13
0270861 ...ovvvvveveeieieenn, 4-13
0271117 oo, 10-1
0271147 ... 8-3, 8-7
11-1



SECTION 11

Part Number Page

0271314 ..o 1-37
0271332 ..., 1-32
0271499 ... 1-43
0271538 ....cccveviieeie 4-3
0271633 ..o 4-5
0271634 .....ccvvvveeee 4-5
0271668 ......ceevvveerrene 2-3
0271669 .....cceovvieeiiene 2-3
0271670 ..ooocieeiiieecie 2-3
0271671 oo, 2-3
0271911 i, 10-1
0272101 .o, 4-19
0272223 ... 4-21
0272224 .......cccoeeeees 2-73
0272226 ........ccvvvnnen. 10-1
0272241 ... 4-19
0272242 ......ccocevevee 4-19
0272826 ........cccvevinnen. 1-13
0272935 .....cooiiieiie, 1-31
0272936 .......cocveiinenn 1-31
0272966 .........cccvevnnen. 3-15
0272967 .....coeviiii 3-15
0272969 .......cccoeciiies 1-31
0272972 ..., 4-6
0272974 ..., 4-6
0272990 .............. 4-18, 4-19
0272998 ... 4-19
0273055 ................ 1-33, 7-2
0273056 ................ 1-33, 7-2
0273057 ..coccvviiieiin, 1-33

0273259 .....ccceeiiiiin, 10-1
0273412 ... 1-12
0273413 ... 1-12
0273414 ..o 1-13
0273415 ..o, 1-13
0273457 ..o 1-12
0273976 .....ccceeiirne 2-53
0274531 ... 10-1
0275748 .....ccoecviin 2-58
0320008 .......ccooevvieinirnnn. 1-9
0320015 .....ccevrunenee 5-5, 5-8
0340002 2-19, 2-33, 2-39, 2-
54
0340041 .............. 2-32, 2-40
0360406 .........cccvvvnnenn. 1-43
0361815 ..o 2-61
0362080 .............. 1-41,1-43
0362100 .............. 2-76, 2-77
0362126 ........ccvevnnen. 1-41
0362166 ......cccovvvveeiinennne 4-3
0362171 ..o, 1-32
0362591 ....cocceviiiiis 2-73
0363019 ....cooeviiiiies 1-43
0400002 2-20, 2-33, 2-40, 2-
54

0400003 2-19, 2-33, 2-40, 2-

11-2

Part Number

0400075
0400147
0400174
0440085
0440161
0440174
0440175
0440183
0440252
0460097
0460098
0460105
0480057
0480059
0480090
0480110
0560467
0560679
0560901
0610103
0610110
0610114
0630137
0630360
0630370

0630375
0630403
0630485
0630524
0641006
0641404
0641405
0641406

0641407
0641408

0641410
0641412
0641416

0641420
0641426

0641506
0641507

0641508

0641510

PART NUMBER INDEX

Page
54

.............. 2-40, 2-54

..... 2-19, 2-33, 2-38
2-20, 2-33, 2-40, 2-
54

......... 2-25, 8-3, 8-7

.1-37,2-5, 2-6, 2-7,
2-19,2-22,2-31,
2-37,2-55,2-75,
2-76, 2-77, 4-3,
4-5, 4-9, 4-11

.............. 2-39, 2-50

2-17, 2-33, 2-34, 2-
37, 2-53, 2-75,
2-76, 2-77

.2-46,4-3,4-7, 4-9,
4-13
..2-3,4-3,4-9, 4-13

1-41, 1-43, 2-29, 2-
50, 2-62, 4-4, 4-
19

..1-41,1-43, 2-4, 2-
19, 2-33, 2-75,
4-19

..1-6, 1-32, 1-33, 2-
32, 2-46, 3-12,
3-17

Part Number Page

0641511 2-4, 2-29, 4-9, 4-13

0641512 2-49, 2-53, 3-12, 3-
17, 4-10, 4-13

0641514 ......... 2-5,4-9, 4-13
0641516 ............... 2-46, 4-9
0641518 ..o, 1-9

0641522 2-25, 2-46, 3-4, 3-8,
3-12, 3-17, 4-5

0641524 .......ccviiiiis 1-32
0641530 .....oocveviviirien, 2-5
0641604 .......ccoeeeiis 4-13
0641607 ......... 4-6, 4-9, 4-13

0641608 1-4, 1-5, 1-6, 2-4, 2-
7,2-17,2-32, 2-
39, 250, 3-3, 3-
7,3-11, 3-15, 4-
14

.1-5, 2-18, 2-19, 2-
20, 2-25, 2-32,
2-39, 2-46, 2-53

0641612 1-5, 1-6, 1-32, 2-49,

2-54, 3-3, 3-11,

0641610

3-15
0641614 ................. 1-5, 1-6
0641623 .......oceviiiiiens 4-6
0641624 .....ccocvvviiieies 4-6
0641626 1-31, 3-4, 3-8, 3-11,

3-16, 4-6
0641632 ......ooveeviie, 1-6
0641636 ........ceeeeinieenes 4-18
0641668 ........ccevvveinens 4-6
0641710 oo 2-19
0641714 ......... 3-3, 3-7, 3-11
0641726 .......oceeeeiins 2-17
0641810 1-11, 1-12, 2-18, 2-

31, 2-55
0641812 ..... 2-17,2-37, 2-55
0641814 ..o 4-19
0641826 ..... 2-17,2-31, 2-39
0641828 ........ceevviiens 1-37
0641830 .....cocvevviiiinnns 1-37
0641840 .......cceeeeiiinns 2-53
0641844 ..o 2-53
0642012 ..o 1-38
0642014 ..... 1-11,1-12, 1-37
0642018 ..o 1-43
0642040 .......cceeeeiiiins 1-43
0642228 ................ 4-9, 4-14
0642236 ................ 4-9, 4-14
0642622 ........... 1-3,1-4,1-5
0642624 .............. 1-41,1-43
0642636 .............. 1-41,1-43
0681506 ........cceevvevirennenn. 5-5
0681510 ..o 2-61
0681606 .................. 5-5, 5-8
0681610 .............. 2-29, 2-62
0681630 ................ 3-3, 3-11
0681830 ........cee..ee 3-7, 3-15
0681832 .....coceeeiiiies 3-16

400RTS 500RTS

Part Number Page
0700605 .......cccecuvnrinnns 2-55
0700610 .....coeveeiinrinenns 2-45
0700808 .....cccceeveeeeeaees 2-20
0700810 .............. 2-37, 2-57
0700822 .....eciieeieeeaeees 2-38
0701010 2-31, 2-39, 2-45, 2-
53
0701012 ..o 2-61
0701013 ..o 2-58
0701014 .............. 2-17, 2-37
0701015 .............. 2-49, 2-54
0701016 .eveeiieeeeeeeeees 2-55
0701017 oo 2-38
0701020 .....coeeeeiiininens 2-20
0701022 .....cooeiiininenns 2-37
0701230 .eveeniieeeeeeeeees 2-53
0701414 ... 2-61
0711014 e 2-31
(0774 I 107200 2-31
0720603 .......cccecnvnrinens 2-72
0721004 ......... 1-4, 2-19, 4-5
0721006 .....cceeeeeeeeeaens 2-39
0721008 .............. 2-18, 2-54
0750806 .....cceeeeeeeeaaenns 2-72
0751006 .......cccocnvvnnnnnns 2-77
0840025 .......cccvueeee 2-7,2-33
0840026 .......cccecnninininnns 2-7
0840046 .............. 2-40, 2-55
0840047 .............. 2-40, 2-55
(0131510101 2 4-11
0860038 ........cccuuneeee 4-4, 4-5
0860520 ........cccvvveee 8-3, 8-7
0860799 ......ceeviirinins 4-21
0860810 ....eevvieeeeeeaaeens 2-71
(0131510 5 > 2-71
0861010 .vveeeeieeeeeeeeees 2-71
0861011 .....coeviiiinnns 2-71
0861234 ......ccoceiiriinns 2-71
0861377 ..ooeieiiines 4-21
0861539 ...cccceieveeeeeeees 2-71
0900479 .............. 1-41,1-43
0901373 e 2-34
0901387 ..... 2-19, 2-33, 2-40
(01210 710 s I 2-31
0901419 ..... 2-17, 2-32, 2-39
0901609 ..... 2-29, 2-50, 2-62
0901650 ...ovevcieieiieaeens 2-29
0901705 v 2-54
0901778 ..... 2-18, 2-25, 2-54
0901838 ......ocoeeiiirininns 2-53
0901858 ......oceeeevvirininns 2-17
0901870 ......... 4-3,4-9, 4-13
0901897 .oeveeiieieeeeeeees 4-21
0901902 ....oeviieieeeeeeees 1-31
0901904 ................ 4-9, 4-14
0901916 .............. 4-4, 4-14
0901917 ..o 1-31, 4-6
0901927 e, 1-38
0901928 .....eeveieveeeeeees 1-38
3120697



Part Number Page
0901930 ...oevvcrvieieeerinen, 4-7
0901932 ....oooviieiiis 2-22
0901966 .....cceevvevnraenn. 1-31
0901971 .o 2-4
0901978 ... 2-32
0902087 ....ccoieeeennn 2-37
0902088 .......ccceeeiviennns 2-37
0902089 .............. 2-37, 2-46
0902092 .............. 2-32, 2-39
0902093 .....ccceveiiieenn. 2-32
0902094 ... 2-45
0902214 .................. 1-6, 1-7
0902215 ....ccccvvenee 1-6,1-7
0902244 ........ccoeiiiis 2-53
0902360 .......cceveiiviennnns 2-46
0902361 .............. 2-38, 2-46
0902372 ... 2-49
0902382 ..... 2-19, 2-33, 2-40
0902456 .......cccvveiviennns 4-21
0902514 ..o 4-21
0902733 ....oooiiieeiies 1-43
0902734 ... 1-43
0902839 .....cccoiiiiiien 4-18
0920084 ..... 1-11,1-12,1-17
0920110 ..... 1-11, 1-12, 1-17

0960238 1-38,2-71,7-3,10-2

0960239 .......cceeivienne 4-11
0960407 .....oociiiiiin, 4-4
0960523 ..o, 1-3
0960911 ..o 5-11
0961029 .......... 1-3,1-5,1-6
0961247 ....cevvviee 2-29

0961731 3-3, 3-4, 3-7, 3-8, 3-
11, 3-12, 3-15,

3-16
0961739 ..o, 1-3
1001101076 ............ 4-3, 9-1
1001111668 ................. 10-1
1001111680 ................. 10-1
1001111694 ................ 10-1
1001111695 ................. 10-1
1001148902 ................. 10-1
1001148903 ................. 10-1
1001148904 ................. 10-1
1001148905 ................. 10-1
1001148906 ................. 10-1
1060012 ..o 2-61
1060016 ...cccevviiiiiiiiine 7-3
1060042 .........ccoeeneee 10-3
1060045 .............. 2-31, 2-39
1060080 .......ccceevvvennennes 2-33
1060093 ..o 2-53

1060221 2-7,2-17,2-33, 2-39
1060254 2-19, 2-33, 2-40, 2-

1060279

1060308

1060341 1-38, 4-7,4-10,7-3,
7-4,7-5,7-6, 10-

3120697

SECTION 11

Part Number Page Part Number Page
2 1320012 .............. 2-31, 2-38
1060360 2-20, 2-33, 2-40, 2- | 1320014 .....cccovcvvvrnnnnn. 2-18
54 1320015 .............. 5-17, 5-19
1060379 ......... 4-4,4-9, 4-14 | 1320019 2-19, 2-32, 2-40, 2-
1060380 .....cccceveeininennn. 4-21 54, 4-9, 4-14, 4-
1060401 ................ 2-7,2-33 18
1060458 .......ccovvvvveeenne 4-24 | 1320020 .....cccvvveirennen 2-20
1060459 ......cccceviviiins 4-23 | 1320021 .............. 2-40, 2-58
1060515 ....oooeieiiiis 2-61 | 1320022 2-19, 2-22, 2-25, 2-
1060825 ......ccceveevnieeenn. 4-23 32, 2-38, 2-40,
1060826 ........ccoeeueeee. 4-24 2-45, 2-55
1060908 ......cccooeiiiieen. 7-4 | 1320023 .... 2-25, 2-45, 2-46
1060964 ........ccevvvveeennne 3-16 | 1320026 .......c.ccccvvenneen. 2-20
1060965 ........coeevvviennne 1-31 | 1320031 ..o 5-15
1060966 .............. 1-32,4-10 | 1320032 .... 2-18, 2-25, 2-37
1060967 .....ccoeeveevrnenen. 3-16 | 1320041 .......ccceeeee. 4-4, 4-5
1060968 ........ccoevnieeeen. 1-37 | 1320058 2-18, 2-19, 2-33, 2-
1060969 ......ccccoeiinieeenn. 1-37 39, 5-12, 5-17,
1060970 ...oovvveeeiies 1-37 5-19
1060971 ..o 1-37 | 1320059 ......ccovvviirnee 2-54
1060973 ....oooviieiiiien, 7-4 | 1320061 ...... 3-12, 3-16, 4-5
1061003 ....cccviveeireenn. 2-7 | 1320070 ...covvveiriieeennn. 2-31
1061004 .....cccooiiiiee. 2-7 | 1320095 2-25, 2-55, 3-4, 3-8,
1100083 ......cccieiieee. 1-31 3-12, 3-16
1100130 .covviieeeieeee, 4-6 | 1320130 ..ccoevvvveeeireens 2-45
1100137 .o 1-31 | 1320162 3-4, 3-8, 3-12, 3-16
1120108 .5-3,5-5,5-7,5-17, | 1320176 .....cccevvevrnnnnn. 2-54
5-19 1320180 .............. 2-40, 2-54
1120161 ... 2-19, 2-33, 2-39 | 1320187 ...cccoieieiieeee 2-4
1120196 ..o 5-11 | 1320188 ......cccoiiiiin 2-4
1120311 e, 1-4 | 1320189 ..ccovvirieeiereee 2-4
1120342 ..o 2-40 | 1320190 ..ooovciiviiieine, 2-4
1120358 ..o 5-11 | 1320192 .....cccviiiiiee, 2-5
1120362 ......cccoeeneeee 2-4,2-8 | 1320193 ....ccooiiiirieeee. 2-5
1120432 ... 2-32, 2-40, 2-45 | 1320194 ... 2-5
1120485 ..o 2-8 | 1320195 ..., 2-5
1120486 .......ccvvvviveeenen. 2-8 | 1320197 .o 2-5
1140009 .............. 2-20,2-34 | 1320198 .....cccviiiieren 2-5
1260017 .cvviiiiiiies 1-41 | 1320199 ... 2-5
1260136 ....cccvveeeeeeenen. 4-3 | 1320200 ...ccoevvecriieeeens 2-5
1271479 ................ 4-3,4-13 | 1320202 ......ccocciieeeeee 2-3
1281738 ... 7-2 | 1320270 .............. 3-12, 3-17
1281974 ., 7-4 | 1320293 ....cooiiieiie 4-6
1282015 ..o, 7-2 | 1340020 2-19, 2-33, 2-39, 2-
1282038 ......ccceviriin, 7-3 54
1282099 .....ccoieiiiee. 7-5 | 1340021 ..covveiiiiieeeeeee 2-4
1282100 ..o 7-5 | 1340062 .................. 2-4,9-1
1282141 . 7-2 | 1360037 ....ceeeeeiieenne 2-29
1282341 ..o, 7-5 | 1380124 .................. 1-4,1-5
1282365 ......cccvveiiien, 7-6 | 1380150 ...ccovvveeiiiinns 4-19
1282366 ........coeevviviinneen. 7-5 | 1380151 .............. 4-13, 4-19
1282951 ..o 7-6 | 1440237 .....ccoeuen 3-3, 3-11
1283064 ......ccceveeeeieenn. 7-4 | 1440324 ................ 3-7,3-15
1283065 ......cccooeiiiieen. 7-5 | 1540002 ................ 1-33, 7-2
1283066 .......ccceeeveveeennen. 7-5 | 1600098 ......ccccvevviieens 2-32
1283067 ...oovvvveeereeeen, 7-6 | 1600117 e 2-17
1283068 ........ccevvivirnnn. 7-4 | 1600157 .............. 4-22, 4-27
1283328 .....ccoieeiiee 7-6 | 1600211 ..ot 2-39, 9-1
1320011 .............. 2-33, 2-40 | 1600290 ...... 4-22, 4-29, 9-1
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
1660114 .............. 1-41, 1-43
1660157 ..... 2-18, 2-34, 2-37
1660184 .....oevveeeeees 2-57
1660204 ........... 1-3,1-4,1-5
1660205 ........... 1-3,1-4,1-5
1660207 coovvevcieeeeeees 2-20
1660212 ... 2-34
1660234 ........cceee. 2-57, 9-1
1660249 ......ccccvvvvviiienes 2-41
1660250 ....oovvveeiieieeeens 2-41
1670414 .............. 2-31, 2-37
1670560 ...oovvvveeiieeeneens 2-77
1670841 .............. 2-40, 2-55
1681283 ....cccvvvvveees 5-5, 5-7
1681322 ... 5-3
1681344 .............. 5-17, 5-19
1681609 ...oovvvvvveiieeeees 5-3
1681680 ...oovvvveieeeeeens 5-11
1681925 ... 5-11
1682185 ....cccvvvvveeees 1-6, 5-3
1682186 .....cccevvvvvviviiinees 5-3
1682681 ..1-3, 1-4, 1-5, 5-17
1682682 .............. 5-17,5-19
1682684 ......cceceveeeeen 5-17
1682720 .....cccvveees 1-37,5-5
1682721 ... 5-5, 5-7
1682723 ... 5-5
1682748 .............. 3-11, 5-11
1682749 ..., 5-11
1682751 oo, 5-11
1682872 ....... 4-9, 4-14, 5-15
1682931 .....ccceveee 5-11,10-2
1682932 ... 5-11
1682967 ..1-3, 1-4, 1-5, 5-19
1682968 ......oveiiieeeees 5-19
1682969 ................ 3-3, 5-11
1682970 ... 5-11
1682987 ... 5-19
1683467 ......... 3-3, 3-7, 5-11
1683468 ..... 3-11, 3-16, 5-11
1683966 ................ 1-37, 5-7
1683967 ..oovveeeiieeeeees 5-7
1684107 .............. 4-14, 5-15
1684206 ......cccvvvvvinininnes 5-7
1684216 .......ccveeeee 1-37, 5-7
1684217 .....oeueee.. 1-37, 5-7
1684266 .............. 4-18, 5-15
1692617 oveeeeeeeeeeeees 10-3
1700593 ... 8-4
1700598 ... 4-5
1700599 ... 4-5
1700712 ....... 2-45, 8-5, 8-10
1700818 ...oovvveiieeeees 2-25
1700901 .............. 2-31, 2-37
1701214 .. 8-5
1701411 s 8-4
1701504 ......ccvviveees 8-3, 8-7
1701505 ................ 8-5, 8-10
1701509 .....ovveeeeeen. 8-3, 8-7



SECTION 11

Part Number Page
1701542 ................ 8-5, 8-10
1701620 ....ooovvvviieien, 8-8
1701621 ..o 8-9
1701622 .....ccceeeiieeene 8-8
1701624 ... 8-9
1701625 ... 8-9
1701682 .....ococvveeeieens 2-71
1701785 ..o, 8-9
1701831 ., 8-4
1701832 .....ccceeeeeee 8-3, 8-7
1701833 ................ 8-5, 8-10
1701834 ............... 8-5, 8-10
1701835 ..o 8-5, 8-10
1701836 ................ 8-5, 8-10
1701837 ..o 8-3, 8-7
1701838 .....ccceeeeeeee 8-3, 8-7
1701839 ... 8-4
1701840 ..o 8-4
1701841 e 8-3
1701843 .................. 8-3, 8-7
1701857 ..ooveiee 8-3, 8-7
1701871 .o 8-3, 8-7
1701907 ... 4-10
1702012 ................. 8-3, 8-7
1702137 e 8-5, 8-10
1702153 ..o, 8-4
1702249 ... 8-5
1702279 ... 8-4
1702300 .....cccoeeeeee 8-3, 8-7
1702341 ... 8-8
1702342 ... 8-9
1702343 ..o 8-10
1702344 ... 10-1
1702345 ... 10-1
1702346 ......cccoeeeie. 10-1
1702347 ... 10-1
1702348 ..o 10-1
1702349 ..o 10-1
1702350 ....ooovciviiiiien, 8-8
1702351 ..o 8-9
1702552 ... 8-9
1702594 ... 8-10
1702612 ....ooeirieeeeee, 8-5
1702631 ..o 8-3, 8-7
1702738 ....ooovviiiiis 1-13
1702788 ..o, 10-1
1702901 ... 8-4
1702961 ..o 8-5
1702962 .......ccovvvevveeen. 8-5
1702976 ....ooovviieiien, 8-9
1703523 ..o, 8-9
1703543 ..o 8-9
1703550 ....ccoeveiiiieeene 8-8
1703551 ... 8-9
1703552 .....ococieveiieens 8-10
1703583 ..o 8-8
1703612 ....ooovieiiieien, 8-8
1703699 .....coceviiiieee 8-9
1703700 ..o 8-9
11-4

PART NUMBER INDEX

Part Number Page
1703701 oo, 8-10
1703702 ....cccvvveiiiiiine 8-9
1703707 ..o 8-10
1703788 .....coeevneeen. 8-3, 8-7
1703792 ................ 8-5, 8-10
1703795 ... 8-3, 8-7
1703811 .o 8-3, 8-7
1703814 ......... 1-37, 8-3, 8-7
1703816 ....occvvvvivieiiiine 8-4
1703818 ..o 8-4
1703821 ..o 8-5
1703829 .....cooieiieee 8-10
1703833 ... 8-8
1703835 .....ccevviiiiiiiie 8-9
1703837 ..oooeviiiieieen, 8-10
1703841 ..o 8-8
1703843 ..o 8-9
1703900 .....ooooiiiiieeenne 8-10
1703961 ..ooooiiiiieeeieee 8-9
1704277 ... 8-5, 8-10
1704479 ..o 8-4
1704480 ...ooevieiieeeeee 8-3
1704481 .................. 8-4, 8-8
1704515 ... 8-4, 8-9
1704521 .o 8-3
1704525 ... 8-3, 8-7
1704534 .....ccvviiiiieiie 8-9
1704535 ....oooiiiieeiiee 8-9
1704543 ..o 8-8
1704547 ..o 8-8
1704550 ....occvviiiieiiiiene 8-9
1704551 .o 8-9
1704554 ......cooviviiiiie 8-8
1704555 ....ooooiiiieiee 8-8
1705008 .................. 8-4, 8-9
2000088 ........ccoceviiinnns 2-34
2000107 ...cccvvenee 2-53, 2-55
2000118 ..o, 2-17
2000125 ............. 2-31, 2-34
2000126 .............. 2-37, 2-41
2000138 .............. 2-53, 2-56
2000149 ... 2-37
2000156 .............. 2-37, 2-41
2000165 ....ccooevveveeiinenne 2-37
2000242 .............. 2-53, 2-57
2020006 .......ccccveereeinnnen 4-19
2060012 .....ooociiiiis 10-2
2060014 ...t 2-38
2060019 ...cccvvvrieiiieene 2-18
2060025 .......ccoceeeiiiiiennne 2-31
2080057 ....cccovcvieeiiiie 8-8
2110806 .......cccveeveeinnnes 4-18
2120077 ...cocoeunee 2-25, 2-45
2120109 ..o 2-4
2120110 oo 2-4
2120120 ..o 2-6
2120135 2-18, 2-32, 2-39, 2-

54
2120136 2-18, 2-39, 2-54, 9-1

Part Number Page
2120138 ..o 2-22
2130406 ......ccoveiiiens 4-18
2160002 1-3,1-6, 1-41, 1-43,
5-11
2160003 .......ccoeeeee 1-4,1-5
2160006 3-3, 3-7, 3-11, 3-16
2180104 .............. 2-25, 2-45
2180250 .....ccceeeiiies 2-46
2180348 .....cccoeieiies 2-55

2180360 2-18, 2-25, 2-29, 2-
31, 2-46, 2-50,

2-58, 2-61
2180387 .............. 2-25, 2-45
2180388 ......ccoeeiiies 2-45
2180389 .............. 2-25, 2-45
2180418 ... 2-45
2180504 .......ccoeeiiiis 2-46
2180535 .....occieiiiies 2-25
2180536 .............. 2-25, 2-37
2180537 ..... 2-18, 2-45, 2-61
2180623 .......ccoeeiiees 2-25
2180658 ......ccoviviiiien, 1-9
2180666 ........cccoevvieennns 2-55
2180730 .............. 2-54, 2-61
2180749 2-29, 2-46, 2-58, 2-
61
2200009 ......cccoviviiieee, 2-6
2200108 .....ccceviiiiie, 2-8
2200204 .......ccceiiiies 2-45
2200222 ......... 1-9, 2-4, 2-45
2200261 .............. 2-18, 2-61
2200462 .......coceeiiiees 2-55
2220003 .............. 2-25, 2-45
2220082 .......ccoeeviiins 2-45
2220237 ..... 6-19, 6-25, 6-31
2220251 ... 2-45
2220273 2-18, 2-22, 2-31, 2-
37, 2-46, 2-55
2220275 ... 6-18, 6-24, 6-30
2220282 .............. 6-18, 6-24
2220290 .............. 2-25, 2-45
2220315 ... 2-22,2-37, 2-40
2220317 o 2-55
2220340 ...ccovciiiiieie, 2-6
2220349 6-13, 6-19, 6-25, 6-
31
2220362 6-12, 6-18, 6-24, 6-
30
2220364 .....cccociiiienne 2-25
2220366 ..... 6-18, 6-24, 6-30
2220371 .6-3,6-12, 6-18, 6-
24, 6-30
2220372 6-12, 6-18, 6-24, 6-
30
2220374 6-12, 6-18, 6-24, 6-
30
2220375 6-12, 6-18, 6-24, 6-
30
2220377 6-12,6-18, 6-19, 6-

400RTS 500RTS

Part Number

2220385
2220403
2220407

2220408

2220414

2220415

2220417
2220428

2220429

2220435
2220437
2220451

2220459
2220462
2220465

2220466
2220468
2220470

2220472

2220473
2220490

2220498
2220504

2220507
2220568
2220578

2220582

2220596
2220600
2220603
2220605
2220609

2220618

2220619
2220621

2220622

2220635

2220642

2220646

Page

24, 6-30
6-3, 6-19, 6-24, 6-35

6-13, 6-19, 6-25, 6-
31

6-12, 6-18, 6-24, 6-
30

6-5,6-7,6-12,6-18,
6-24, 6-30

6-12, 6-18, 6-24, 6-
30

6-12, 6-18, 6-24, 6-
30

6-12, 6-18, 6-24, 6-
30

30

30

6-12, 6-18, 6-24, 6-
30

6-5,6-7,6-12,6-18,
6-24, 6-30, 6-35

.............. 6-24, 6-30

6-12, 6-18, 6-24, 6-
30

..2-45, 6-7, 6-12, 6-
18, 6-24, 6-30

6-12, 6-18, 6-24, 6-
30

6-5,6-7,6-12,6-18,
6-24, 6-30

..... 6-13, 6-19, 6-30

......... 6-5, 6-7, 6-35

6-12, 6-18, 6-24, 6-
30

..... 6-19, 6-24, 6-35

....... 6-3, 6-18, 6-24

6-12, 6-13, 6-18, 6-
19, 6-24, 6-25,
6-30, 6-31

6-12, 6-18, 6-24, 6-
30

6-13, 6-19, 6-25, 6-
31

..... 6-12, 6-19, 6-24

3120697



Part Number Page
2220648 .......cooeeiiees 2-25
2220675 ..... 2-19, 2-25, 2-45
2220679 ............. 6-18, 6-24
2220695 .....ccociiiiiinenn. 6-18
2220696 6-12, 6-18, 6-24, 6-
30
2220700 .6-3, 6-12, 6-18, 6-
24, 6-30
2220710 6-13, 6-19, 6-25, 6-
31
2220805 .............. 2-25, 2-55
2220810 6-13, 6-19, 6-25, 6-
31
2220819 .............. 6-25, 6-31
2220844 6-12, 6-18, 6-24, 6-
30
2220871 .............. 6-13, 6-19
2220873 6-12, 6-18, 6-24, 6-
30
2220883 ................ 4-18, 5-7
2220885 ........cceeenee 5-5,5-7
2220914 .............. 6-24, 6-30
2220923 ... 6-19, 6-25, 6-31
2220994 ... 2-37
2221026 .....ooccveeeiiees 6-19
2221035 6-12, 6-18, 6-24, 6-
30
2221077 ... 6-19, 6-25
2300014 ... 10-2
2300016 .....cccveeeeeeee 10-2
PEC 101010725 K 10-2
2300027 ....oovciiiiieiee 10-2
2360358 .......cocoeiiiiinnn, 1-3
2360364 ......ccccoeiiiiieennn. 1-3
2360491 ... 1-3
2360492 ... 1-3
2420009 .....ccoceeiiiens 2-71
2420033 ......occeeiiiies 2-18
2420038 .......ccceeiiienns 1-33
2420084 ......cccoiiiiienn. 2-72
2420091 ... 2-71
2420109 ... 2-32, 2-38, 2-41
2420110 i 2-54
2420111 s 2-72
2420115 ., 2-6
2420118 ..o 2-18
2420127 .o 2-72
2420128 ... 2-72
2420131 ..... 2-21,2-31, 2-37
2420149 .............. 2-31,2-37
2420151 i 10-2
2420156 ....ccceeveeenn 2-71
2420183 ... 2-8
2420187 .o 2-38
2420189 ..coviiieeees 2-38
2420203 ..... 2-29, 2-49, 2-61
2460011 ... 2-29, 2-49, 2-61
2460013 ..o 10-4
2500004 ......ccoeiiiiinenn. 2-34
3120697

Part Number Page
2500005 ....... 2-17,2-37, 9-1
2540002 ................ 3-8, 3-16
2560141 ..o 4-21
2580026 .......ccceoevuneennn. 2-20
2580048 ......cccooiiieenn. 2-42
2600093 ......ccoeiiiiieenn. 2-72
2620037 .............. 1-41,1-43
2680336 .......ccceeviiieinnns 2-32
2680386 ........ccceevvieinnns 2-38
2680406 ......cccceeeiuneennn. 2-76
2680407 ....ccooiiiieen. 2-75
2680408 ......ccccooeiieeen. 2-75
2680415 ...oooiieieieee 2-76
2680419 ..o 2-76
2720015 .............. 2-32, 2-40
2720042 .............. 2-18, 2-25
2720058 ... 2-19, 2-37, 2-55
2720112 .............. 2-25, 2-45
2720118 e 2-25
2720144 ..o 2-45
2720160 ...ooovveeiiiiens 2-40
2720232 ... 2-31
2720249 ... 2-45
2720254 ... 2-31
2720271 ..ceeee 2-37, 2-54
2720341 i 2-18
2720342 ..o 2-54
2720379 ..o 2-54
2750532 ... 2-37
2750760 ....ccceeiiieeeee 6-5
2750769 ...oooviieeeeenenn 6-8
2750775 6-14, 6-20, 6-26, 6-
32
2750786 6-14, 6-20, 6-26, 6-
31
2750894 ... 6-7
2750895 6-13, 6-19, 6-25, 6-
31
2750897 ......cocveueenn. 6-5, 6-7
2750900 ....ccceiriireeeeene 6-5
2750902 .............. 6-26, 6-32
2750910 ..6-3, 6-14, 6-20, 6-
25, 6-31
2750920 .............. 6-14, 6-20
2750968 ................ 6-3, 6-20
2751006 6-14, 6-20, 6-26, 6-
32
2751010 .o 6-5
2751011 ..o 6-20, 6-25
2751013 6-14, 6-20, 6-25, 6-
31
2751018 ..o 6-35
2751021 6-14, 6-20, 6-26, 6-
32, 10-2
2751026 6-13, 6-19, 6-25, 6-
31
2751027 6-14, 6-20, 6-26, 6-
32
2751111 6-14, 6-20, 6-26, 6-

SECTION 11

Part Number

2751391

2751395

2751404
2751412
2751432
2751454
2751507
2751683

2751892

2751893

2751902
2751906
2751914
2752247
2752250
2752251
2752252
2752344
2752351

2752352
2752353
2752381
2752390
2752391
2752392
2752397
2752433
2752441
2752445
2752450
2752451
2752481
2752482

2752491
2752505

2752506

2752507

2752513

2752525

2752526

2752577

400RTS 500RTS

Page
31

6-14, 6-20, 6-25, 6-
31

6-14, 6-20, 6-26, 6-
32

.............. 6-20, 6-26

6-14, 6-20, 6-26, 6-
32

6-14, 6-20, 6-26, 6-
32

.6-8, 6-14, 6-20, 6-
26, 6-32, 6-35

.............. 6-19, 6-25

6-13, 6-19, 6-25, 6-
31

6-13, 6-19, 6-25, 6-
31

6-14, 6-20, 6-26, 6-
32

6-14, 6-20, 6-26, 6-
32

6-14, 6-20, 6-26, 6-
31

6-14, 6-20, 6-26, 6-
31

.... 6-14, 6-20, 6-26

6-14, 6-20, 6-26, 6-
31

6-14, 6-20, 6-26, 6-
31

6-14, 6-20, 6-26, 6-
31

6-14, 6-20, 6-26, 6-
32

6-14, 6-20, 6-26, 6-
32

6-14, 6-20, 6-26, 6-
32

PART NUMBER INDEX

Part Number Page
2752578 e, 6-7
2752591 ... 6-26, 6-32
2752627 .............. 6-20, 6-26
2752649 6-13, 6-19, 6-25, 6-
31
2752652 .............. 6-20, 6-26
2752678 6-14, 6-20, 6-26, 6-
32
2752953 ..... 6-20, 6-26, 6-32
2752980 6-14, 6-20, 6-26, 6-
32
2780167 .............. 1-11, 1-21
2780169 .............. 1-11, 1-21
2780175 ...ceeeenn.n. 1-11, 1-21
2780177 e, 1-3
2780191 ... 1-11, 1-12, 1-25
2780193 .............. 1-11,1-25
2780195 .............. 1-11,1-25
2791574 ................ 6-5, 6-36
2791962 .............. 6-35, 6-37
2791988 ...ovvveeeieieiee, 6-36
2791995 ..., 6-36
2791996 .....ooooviviiinnn. 6-36
2791997 oo, 6-36
2792013 ..eeeee. 6-7, 6-36
2792014 ............... 6-7, 6-36
2792020 ....cceeenn.... 6-3, 6-36
2792027 .ceeeeeeieeeeeeee, 6-37
2792047 oo, 6-36
2792048 .....ooooeveinnnn. 6-36
2792049 ...eeveeeeeeee 6-36
2792050 ...oevieviriiiiiaennn, 6-36
2792064 ................ 6-7, 6-36
2792065 ................ 6-7, 6-36
2792164 ..., 6-36
2792165 ..o, 6-36
2792166 ....ovvvveveeeaeannn. 6-36
2792167 v, 6-36
2792168 ...ovvveveeeeieieen, 6-36
2792169 .....ooeeveeeeeee, 6-36
2792170 oo, 6-36
2792171 o, 6-37
2792371 e, 6-37
2792508 .............. 6-12, 6-36
2792511 ..o, 6-30, 6-36
2792512 .............. 6-24, 6-36
2792513 .............. 6-18, 6-36
2792514 .............. 6-12, 6-36
2792515 ..o, 6-18, 6-36
2792516 .....ccce..... 6-30, 6-36
2792517 ..eeeee. 6-24, 6-37
2792611 ..., 6-36
2820024 .......ccooeeeein, 8-7
2820025 3-4, 3-8, 3-12,3-17,
4-5
2820047 e, 2-75
2820097 ..eevvvereennnn. 4-4, 8-3
2860030 ................ 2-72, 9-1
2900034 .......cceeeeeeeeeee 1-23
115



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
2900137 oo, 1-23 | 2902186 ......ccvvvvceveernnen. 3-16 | 3252642 ......ccocevvcrieennns 2-71 4-9, 4-14
2900379 ...oocciiiieeie 5-3 | 2902187 ....coocvivriiiinen, 3-16 | 3252688 .........c...... 8-4,8-9 | 3311605 1-5,1-6, 1-32,2-32,
2900503 6-13, 6-19, 6-25, 6- | 2902256 .........cccceveevunnen 3-16 | 3252690 .....ccccevvcrieennnne 8-8 2-39, 2-46, 3-3,
31 2910015 ..o 8-10 | 3252691 ....ccccvvvvrieennne 8-8 3-11, 3-15, 4-6,
2900708 .............. 2-11,2-15 | 2910033 .................. 8-3,8-7 | 3252753 ..ot 8-4, 8-9 4-18
2900714 ...t 1-15 | 2910472 ..o 10-1 | 3252757 .....cccvee. 8-4,8-9 | 3311701 2-19, 2-32, 2-38, 3-
2900745 ..o 2-3 | 2910473 ..o, 10-1 | 3252758 .....cccevvneen. 8-4, 8-9 3, 3-7, 3-11
2900754 ......ccoeciiiienn, 1-28 | 2910474 ....ccovvveiin, 10-1 | 3272005 ......cccovvverinneen. 4-18 | 3311705 2-17,2-19, 3-7,3-15
2900756 ......cccoccveiinennnn 2-11 | 2910475 ..o, 10-1 | 3290607 ......coeevvverennenn. 2-18 | 3311801 ............. 1-11, 1-12
2900766 .......occcvvereennns 1-18 | 2910479 ..... 2-20, 2-33, 2-40 | 3300012 ....... 1-4,1-11,1-12 | 3311802 ....ccceevirieene. 4-19
2900767 ..oooeiiieeees 1-18 | 2910943 ...t 10-1 | 3300029 2-19, 2-33, 2-40, 2- | 3311805 2-17, 2-31, 2-39, 2-
2900768 ........cccceeeeinns 1-18 | 2920026 ........cccceverinnnns 4-22 54 53, 3-7, 3-15
2900770 ......... 4-18, 5-5, 5-7 | 2920027 .............. 4-22, 4-23 | 3300047 ....covirieienenne 4-11 | 3312001 ..o, 1-38
2900792 .....cocvvciiiiin, 5-12 | 2920029 .............. 4-22, 4-23 | 3300048 1-38,2-71,7-3,10-2 | 3312005 .............. 1-37, 1-43
2900800 6-13, 6-19, 6-25, 6- | 2920105 .......ccceevviviennns 2-77 | 3300151 ..o 4-4 | 3312205 ................ 4-9, 4-14
31 2920110 ....... 1-38, 7-3, 10-2 | 3300177 ..o 2-72 | 3321001 .............. 2-72, 4-22
2900816 .....ccocceeeeens 1-28 | 2920111 ..o 4-7 | 3300228 ........... 1-3,1-4,1-5 | 3321401 ...... 2-34, 2-38, 5-3
2900826 ........cccoceeeeinns 2-67 | 2920113 ....... 1-38, 7-3, 10-2 | 3300273 .....cccovieeiiienn. 5-3 | 3321402 ......cccciiiiinnn. 2-18
2900827 .....coveiiieieienn 2-67 | 2920162 ..... 2-29, 2-49, 2-61 | 3300281 .........ceee. 5-5,5-7 | 3321501 ...ccocvvririrenen 2-18
2900838 ........cccceiiiennn 10-3 | 2940006 .......cceevvvvrnneen. 10-3 | 3300286 ........coecvvrrnneen. 5-11 | 3322202 ..... 4-10, 4-13, 4-19
2900848 ......cccooiiiiiiienne 8-5 | 2940042 ..... 2-75, 2-76, 2-77 | 3300353 ..... 2-75, 2-76, 2-77 | 3322602 ........... 1-3,1-4,1-5
2901111 e 10-1 | 2940064 .......occcvvvveeeennen. 4-3 | 3300357 .......cc..... 5-17,5-19 | 3322603 ........cccccvvereunnen. 1-3
2901223 ... 5-12 | 3010088 .......ccccveeierinen. 4-3 | 3300364 .......cccoeeiiines 2-75 | 3323002 .............. 1-41,1-43
2901243 ... 6-7 | 3010099 .......occoiiiiiin. 2-5 | 3300465 .......ccooeiiiiiiieenn. 5-7 | 3323403 .....cccoiiiiiiee 1-3
2901244 ......coviiiee 6-7 | 3020021 .............. 2-20, 2-58 | 3300471 ..cccovvirieieienne 4-18 | 3340564 .....cccccovveininne 4-4
2901252 ..o, 5-12 | 3020022 ........ccceviiunennne 10-2 | 3300472 ......coevvvviren. 4-19 | 3340645 3-4, 3-8, 3-12, 3-17
2901261 .............. 5-17,5-19 | 3041404 ......ccoevvviennen. 2-77 | 3310601 .............. 2-71,4-21 | 3340650 .......cocovvviirinnns 5-5
2901262 .....cooevcciieeeees 6-7 | 3100071 ..oovviiiiieeeen 2-4 | 3310801 ..coooiiiieieeenes 2-31 | 3340653 ................ 4-9, 4-13
2901263 ....coooiiieees 6-7 | 3100072 6-13, 6-18, 6-24, 6- | 3310805 ........cccceeeennes 1-37 | 3340664 3-3,3-7,3-11, 3-16,
2901328 .....ccoccieiees 3-12 30 3311001 2-17, 2-29, 2-38, 2- 4-6
2901329 ..o, 3-4 | 3160158 ..... 1-11, 1-12, 1-15 49, 2-62, 2-71, 3340780 ...oooviiiiieenee 4-13
2901439 .....cocvvciiiien, 5-12 | 3200201 .....coevvvvviinennne 2-17 4-21 3340841 1-43,2-72, 3-4, 3-8,
2901441 ..., 5-12 | 3200202 ........cccovvriunennne 2-17 | 3311005 1-31, 1-37, 2-32, 2- 3-12, 3-17
2901481 . 3-16 | 3200362 .............. 2-31, 2-39 38, 2-39, 4-6 3340848 .............. 3-12, 3-17
2901536 ....ooviiiiieeees 3-8 | 3200377 ..ooviiiieiees 2-37 | 3311205 ... 2-53 | 3340904 ................. 5-5, 5-7
2901812 .. 10-3 | 3220036 .......ccccceeveevnnnns 2-58 | 3311401 .1-33, 1-38, 2-6, 2- | 3340913 .......ccccoiirnnenn. 4-13
2901941 ..o 5-5,5-8 | 3220083 ..... 2-21, 2-42, 2-58 17, 2-19, 2-22, 3340924 .......cooiiiiiinnn, 4-6
2902023 ......ccciiieieiienne 5-5 | 3220084 .........ccccviinnn. 2-19 2-34,2-37,2-46, | 3380515 .....ccccocvevinnenn. 2-75
2902030 .....cccviriieiininne 4-4 | 3220089 .......ccceviiirnnnn. 2-32 2-53,2-71,2-73, | 3420158 .....cccocvvvrnnenn. 1-41
2902031 ..ovieiieeeeeee s 4-4 | 3220095 .....cocociieieiiins 2-40 2-75,4-4,4-7,4- | 3420292 .......cccovvvveiinns 1-41
2902032 ....ooooiiiieeees 4-4 | 3220118 ..o 2-58 10, 4-11, 4-14, 3420352 .............. 1-41,1-43
2902036 ....oeeoieieeeeenns 4-10 | 3250872 .............. 1-41,1-43 8-3, 8-7 3420372 ............. 1-41,1-43
2902037 ..ococeeireeeen 4-10 | 3250873 .....cccvveiieeeiiieene 8-4 | 3311405 2-3,2-6,2-7,2-17, | 3421190 .......cco..... 1-4,1-5
2902053 ......cocoiiiiiiiiene 4-4 | 3251249 ....cccciiiiiien, 8-4 2-31,2-33,2-39, | 3421243 .....cccociiiiiiinne 1-3
2902064 .........ccovineenn. 2-17 | 3251476 .....coovvivvinne 2-62 2-50,2-75,2-76, | 3421284 .........coeviiienne 1-9
2902077 ..oveeeeerenn. 8-3,8-7 | 3251813 .....coccvveeee. 8-4, 8-9 2-77,4-3,4-5,4- | 3421335 ..o 1-6
2902078 ....oooiiiieeees 8-5 | 3251984 ...t 10-2 9, 8-3, 8-7 3421453 ............... 4-9, 4-21
2902088 ........cccoceeeenns 6-19 | 3252136 .....coocceeeeeeee 8-5 | 3311501 1-31, 1-32, 1-33, 2- | 3422091 ............. 1-41,1-43
2902089 ......ccceceviiinenn. 6-13 | 3252149 .....cccvveiviene 8-10 19, 2-25, 2-46, 3422102 ... 3-3, 3-11
2902090 ......cccoeceiiiinnn, 6-13 | 3252217 ...oocvvviiiiiiee 2-71 2-54,2-61, 3-4, | 3422103 ................ 3-3, 3-11
2902091 ....ccoiiviiiien, 6-19 | 3252222 ........ccccvviiiinne 8-4 3-8, 4-5 3422137 e 1-6
2902093 .....ccoeccieieees 6-25 | 3252228 ........cccoeieiiinen. 8-4 | 3311505 1-6,1-32,2-4,2-32, | 3422152 ................ 3-3, 3-11
2902094 .......occoiieeiis 6-31 | 3252230 ....ccovvcvevreeinen. 8-8 2-33,2-38,2-46, | 3422153 ................ 3-3, 3-11
2902095 ......coccoiiiiies 6-25 | 3252234 ... 8-5 3-12, 3-17, 4-9, 3422154 ....... 3-3, 3-11, 3-12
2902096 .......cccceeienennn. 6-31 | 3252297 ......ccceenneen. 8-4, 8-9 4-13, 4-14, 4-19 | 3422155 ......... 3-3, 3-11, 4-6
2902129 ..o, 2-75 | 3252309 .....cccciiiiiiiiiiiene 8-4 | 3311601 1-32,2-17,2-19, 2- | 3422156 ................ 3-3, 3-11
2902130 ...occvevriiiiiiee, 2-76 | 3252310 ...cccovvviviiiiiienne 4-21 26, 2-29, 2-32, 3422157 ... 3-3, 3-11
2902131 e 2-77 | 3252430 ...ooovviiiieieeenen 8-8 2-33,2-46,2-49, | 3422158 ....... 3-8, 3-11, 3-12
2902185 ....ooiieiieieees 3-16 | 3252620 .......ccccveverinnnen 4-21 2-54, 3-3, 3-11, 3422169 3-4, 3-11, 3-16, 4-6

11-6 400RTS 500RTS 3120697



Part Number Page
3422171 e 3-3, 3-12
3422172 ........ 3-3, 3-7, 3-12
3422219 ... 4-3, 4-14
3422401 ..o 1-5,1-6
3422617 ................ 3-7,3-15
3422618 ............... 3-7,3-15
3422619 3-7, 3-15, 3-16, 4-6
3422620 ......... 3-7,3-15, 4-6
3422621 ... 3-7, 3-15
3422622 ............... 3-7, 3-15
3422623 ....... 3-7, 3-15, 3-16
3422624 ............... 3-7,3-15
3422626 ................ 3-8, 3-16
3422627 ....ooiiiieiiies 3-16
3422628 .......ccoeiiiien 3-16
3422631 ....ccceeenne 3-7,3-15
3422662 .......cccooiiiiieene. 3-7
3422728 ... 4-13
3422966 .......ccceeiiiennne 4-19
3423052 .....ccceeiiiies 4-18
3423054 ..o, 4-6
3430407 ..o 1-9
3440410 ... 4-6
3440413 ... 1-31
3440420 ....oooccieeiiees 1-37
3440616 ........ce.ee. 1-6,1-7
3450202 ......ccoceeiiiiins 2-53
3450203 ....ccooiieieeeee 1-9
3450610 ....ccccoeiiiiie 1-4
3451012 ... 1-3
3480092 ........ccoeen.e 5-5, 5-7
3480116 ..ooovciiiiieiee, 5-3
3480135 ..o 5-11
3480137 .o 5-11
3480164 ... 5-17
3480214 ... 5-11
3480220 .....cccceeeiiiennns 5-11
3500812 ..o 4-11
3510387 .coovviiiiieie, 4-6
3510397 .o 4-9
3510775 ..o 4-6
3510798 ... 4-6
3510799 ..o, 4-6
3510842 ....occviviiis 4-19
3520022 .......cocoeiciiiinnn, 2-6
3520026 .....cccceeiinnnennn. 2-72
3520028 2-29, 2-49, 2-61, 2-
72
3520046 .......ccceeviiennns 2-18
3520071 .ccoviiiiieiies 1-33
3520072 ................ 4-9, 4-14
3520079 ...ccoiieiien 4-22
3520081 ...ccovieeieen 4-22
3520082 ......ccoiiiiiieenn. 1-37
3533291 ..o 2-17
3533445 ... 2-17
3533663 ......cccceeiiiiis 2-19
3533664 .............. 2-19, 2-33
3534173 .o 10-2

3120697

SECTION 11

Part Number Page Part Number Page
3535352 ...oiiiiiieieee 2-75 | 3620027 .....cccovveireeennen 2-20
3535551 ..oviiiiiiiies 2-54 | 3640500 .......cocevrirnene 2-71
3536092 ......ccceeiiiiiien. 1-33 | 3640822 ................ 4-9, 4-13
3536109 ...coiieiiieeeee 4-3 | 3640823 ......cooiiiieeeees 4-9
3536144 2-19, 2-33, 2-40, 2- | 3640824 .........cccceeeeeneee 4-3
55 3640830 .....oooiiiieeee 4-3
3536151 .............. 2-19,2-33 | 3640831 ...cceeviverreeee 4-3
3536156 .............. 1-41, 1-43 | 3640832 ......ccceevvvernee 4-3
3536157 ..oeviiiiiiiies 1-41 | 3641386 ......coevvvvernnnee. 4-13
3536299 .....ccciiiieeeee 4-3 | 3641387 ..o 4-3
3536349 .....ccciiiiee. 2-76 | 3641391 ... 4-13
3536350 ....cccceeiiiiiienn. 2-76 | 3720011 ... 2-25
3536351 ..oeviiieeiieee 2-76 | 3730003 .......ccccceneen. 7-4,7-5
3536371 ..coviiiiiiies 2-75 | 3737289 .....cccovviiee 2-31
3536372 ....ooiiiiiiiies 2-75 | 3740049 1-33, 1-38, 2-71, 4-
3536373 ..o 2-75 10, 4-22,7-2, 7-
3536430 ....cccoieiiiiiien. 2-75 3, 9-1, 10-2, 10-
3536431 ... 2-75 3
3536434 ......ocoiiiiiees 2-75 | 3740059 .......coceeviierinen 2-32
3536481 ...oooiiviiies 2-18 | 3740061 ......ccvvvrernnen 2-32
3536523 ......ccoiiiiiiien, 2-6 | 3740067 ........ 2-7, 2-55, 9-1
3536607 3-3, 3-7, 3-11, 3-15 | 3740077 ................ 2-72, 9-1
3536622 .............. 2-75,2-76 | 3740080 ................ 2-38, 9-1
3536624 ........cocecieeene 4-9 | 3740118 ... 10-3
3536708 ......ccceerueee. 5-5,5-7 | 3760143 .....cccvvviiiinn. 5-17
3537619 ...coeeveine 4-9,4-13 | 3760170 .1-43, 4-4, 4-10, 4-
3537973 .. 1-41 14, 4-21
3538051 ..cvieeiieeeeee 4-5 | 3760261 ....ccoeevviiieeeeenns 5-5
3538178 ... 2-32 | 3760348 .... 4-10, 4-13, 4-19
3538188 ... 2-76 | 3760351 ....ooiiiiiiees 4-18
3538189 ...ooviiieieiees 2-76 | 3760453 ..o 5-5, 5-8
3538436 .......ccceeeviienns 2-46 | 3760460 .......ccceeieiiinnnn. 5-7
3538450 .....ccceiiiiienns 2-76 | 3780183 ......cccceueeee. 1-5,1-6
3538735 ... 2-40 | 3790012 1-38, 2-72, 2-73, 4-
3538743 ... 2-76 22, 4-23
3538744 ... 2-76 | 3790116 ..ccoiiiiee 1-9
3538745 ..o 2-76 | 3790152 .... 2-18, 2-32, 2-55
3570875 ....cccveinne 3-7,3-15 | 3790231 ...ccoeviiiiiie 1-9
3570983 .....coccieiiies 2-76 | 3820001 1-41, 1-43, 8-4, 8-8
3570984 ......ccceeiiiee. 2-76 | 3820011 ..ooeviriiiieeees 4-10
3572123 ... 8-4,8-8 | 3820019 ...... 2-76, 8-5, 8-10
3573513 .. 5-7 | 3820030 .....cccocuueee. 1-5, 1-6
3574274 ... 1-31 | 3840833 .....cccovvrreee 1-9
3580134 ..... 2-29, 2-49, 2-61 | 3840854 .........coccvvvinnnn. 1-9
3580158 .....cocciiviiiiis 2-61 | 3840898 .........cccccvvrnen 2-34
3580239 .....cccceviiiieen. 2-49 | 3840979 ....ccoiiiiiieees 2-25
3580250 .....cccceeiiiiiiennn. 2-49 | 3841049 ... 2-18
3600050 .....ccceeiiiiiieeenne 2-7 | 3841143 ..... 1-6, 1-41, 1-43
3600130 ....ccecvvrnnee 2-5,10-2 | 3841184 .............. 1-41,1-43
3600164 2-17,2-31, 2-37,2- | 3841203 ........ 3-3, 3-7, 3-11
53, 2-65 3841208 .....cocovciiviin, 1-37
3600205 2-17, 2-31, 2-39, 2- | 3841233 .... 4-10, 4-13, 4-19
55, 2-69 3841255 ... 2-37
3600208 .......ccoeecieeeene 2-7 | 3841326 .....cccoeiiiiiennnn. 1-37
3600260 ..... 2-37,2-53,2-65 | 3860037 .....ccovereveeerinenn. 1-9
3600468 ........cceeeiviernen. 2-7 | 3860056 .......ccoeeiinienns 5-17
3620003 .......ccceiiiiiennnns 10-2 | 3860057 .......cceeee. 4-9, 4-13
3620015 ...ccoiieeieeen. 10-2 | 3860059 ...... 4-9, 4-13, 4-19
3620026 .............. 2-32, 2-38 | 3860097 ......cocceeieiins 4-13
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
3860100 .....cceevevenienne. 4-19
3900168 .....cccevvevviee. 4-10

3900175 ..o 5-3
3900177 .o, 4-22
3900178 ....ccooviieeiin, 4-22
3900294 .........cciiiiene 4-5
3900321 ....ccviiiiee 5-7
3900330 .....ccovvieeiinnee. 4-18
3910606 ........cceevennnne 2-72
3910610 ...ccovvviieiinne 1-34
3910812 ..., 2-31
3911004 .............. 2-29, 2-62
3911008 ..... 2-49, 2-72, 4-22
3911012 ............ 2-17, 2-40
3911014 ............. 2-18, 2-38
3911020 ....ccoovcvieeiiinn, 1-37
3911024 ... 2-38
3911026 ......ccccvvveennee. 2-38
3911032 .....ccovvii 1-31
3911040 .....ccveviiee. 1-38
3930820 ......ccceiiiiinne 1-37
3931010 ..o 4-6
3931028 .....ccocviiiiiiins 4-6
3931032 .....ccooevie 2-12
3931664 ........cceeenennee. 4-18
3940804 .............. 2-32, 2-39
3941004 ..., 2-39
3941406 .......cceevennnne 2-75
3951003 .....cccciiiiiiene 2-53
3951503 .....ccooeviien 1-31
3960007 ......ccceveveuernnne 5-17
3960047 ..o 1-9
3960353 ... 1-3
3960407 ....ccoeciiiiine 2-54
3960416 ....ccooccveeiiiiiins 5-3
3960423 ..o 2-21
3960435 .......ccooeieiieenne 2-6
3980003 2-19, 2-33, 2-40, 2-
54
3980007 .............. 2-40, 2-54

3990010 .1-33,7-2,7-3,7-4,
7-5,7-6, 10-3

4031709 ...ccviviiiieiene 2-18
4060092 .................. 4-4,4-5
4060713 ..o 2-19
4060802 .............. 4-22, 4-23
4060803 ........cceiiiienne 2-75
4060806 .............. 3-12, 3-17
4060807 .....covvvrveeeeinenne 2-6
4060829 ........cccevernennne 2-77
4060843 ........cceeiiiennne 10-2
4060848 .........cceveinennne 1-37
4060887 .......cccvvveinennnn 2-77
4060893 ........ccccciiiens 2-77
4060969 .........cccceeinenne 2-76
4070450 .....ccovciiiiiene 1-43
4070560 ......cccccevvirinennne 1-43
4070561 ....cccoevviiinenne 1-43
11-7



SECTION 11 PART NUMBER INDEX

Part Number Page
4070829 ................ 4-9, 4-13
4070987 ....cciiiieien 2-72
4100025 .....ceoiciieiees 2-38
4100033 ...oooiiieeeees 10-2
4130279 ..o 1-4
4130280 ...oooiiiiieeeees 1-4
4130287 ..ooreieiieeeee 1-3
4130288 ......coceiriiiinnne 1-3
4130306 .....ccocevrvieiiinenne 1-3
4130307  .eeeeeieeeeeeee s 1-3
4160078 ....ooooiiiieeees 1-9
4160116 ..oeeriiees 1-37
4200004 .......ccocoeeen. 4-3, 4-9
4240033 .....ccoceiiieeenenne 4-7
4280280 .....cocooecveiiiennnn 2-55
4280284 ................ 4-4, 4-10
4280298 ...........c..... 1-6, 1-7
4300032 ....... 1-33, 1-38, 4-4
4300038 ..... 1-31, 1-33, 2-32
4300056 .............. 2-18, 2-37
4300068 ........ccccvvrnennnn 2-22
4300090 ....oeeiiciriiieeis 2-18
4300092 .......occoiiieies 1-11
4340569 .......occociieiinns 2-29
4340660 ......cccccvevrnennn. 2-32
4360037 2-38, 2-50, 2-61, 10-
4
4360056 ......cocccvveeeennnns 2-32
4360089 .......occoiiiiis 10-2
4360135 ..o 10-2
4360157 ..o 2-41
4360181 ..o, 10-2
4360188 .............. 2-25, 2-45
4360212 ................ 2-72, 9-1
4360216 ................ 2-71, 9-1
4360228 ................ 2-72, 9-1
4360232 ................ 2-71, 9-1
4360236 ................ 4-10, 9-1
4360237 ....ccovviiieinn 4-10
4360239 .....oooiiiieeeees 7-3
4360267 .............. 2-72, 4-21
4360274 ... 2-71, 4-22, 91
4360277 oo 4-10
4360281 .............. 2-72, 4-22
4360282 .......ccocciiinennnn 4-22
4360289 .............. 2-72, 4-22
4360290 .......occoiiieiins 2-72
4360300 ......... 1-31, 4-6, 9-1
4360314 2-72, 2-73, 4-22, 4-
23, 9-1
4360318 .....cooeveveenn 10-2
4360321 ..ooieiieeeeees 1-37
4360329 .............. 1-38, 4-23
4360330 .............. 2-73, 4-23
4360331 .....cceenneee. 2-73, 9-1
4360336 ................ 4-22, 9-1
4360339 ............... 4-21, 9-1
4360345 ....oooiiiieiees 4-22
4360348 .......ccccuveeee. 2-6, 9-1

11-8

Part Number Page
4360349 .....cooviieeee 2-6
4360354 .......ccoceeee. 2-6, 9-1
4360357 2-18, 2-31, 2-37, 2-
58
4360387 ..oooeiiieiees 4-24
4360405 ......ccccoiiiiis 2-38
4360469 ................ 2-72, 9-1
4360475 ....... 2-72, 4-22, 9-1
4360476 .....ccoevveiiinne 4-22
4360478 ....... 2-72, 4-22, 9-1
4360542 ..... 2-29, 2-49, 2-61
4360548 ................ 1-37, 9-1
4400040 .............. 2-25, 2-45
4400273 ..o 2-4
4400275 ... 2-25, 2-45
4400281 ..oooeeiieeieees 2-45
4400347 .......ccoeeee.. 2-4, 2-6
4400348 .......ccccieieeeee 2-6
4400402 .....ccooceeeieee 2-4
4400430 ....cocvvrviieiiee 2-4
4400461 .....cccevvneeen. 2-4,2-6
4420008 .......cccoeeeeeienes 4-21
4420037 ..o 2-71
4420052 .......cccoceiiis 1-37
4420062 ....... 4-4, 4-10, 4-13
4420066 .........cceeiinnennne 4-19
4420069 .......ccoceeviiiiennne 4-19
4460035 .....cooccieeieeenes 4-10

4460049 1-31, 4-4, 4-6, 4-11
4460051 1-38,2-71, 4-4, 4-5,

7-3,10-2
4460052 .......cocceviiiiennne 4-10
4460071 .o 2-71
4460138 ......cccoeueee. 4-4,4-5
4460185 ..o 4-7
4460190 .......ccceee. 4-4,4-5
4460206 ........cccoeeeeinene 4-7
4460226 .............. 4-27, 4-29
4460227 .............. 4-27, 4-29
4460234 ........cceeiiiieenne 1-37
4460259 ......cccocceiiiiiienne 4-10
4460260 ........cceveviniennne 4-10
4460298 .......cocoiviiienne 2-71
4460299 ......ccooceiiiiiiienne 2-71
4460300 .....cocovvviiiinenne 2-71
4460301 ....cciviiiiieee 2-71
4460302 .......coceiiiiienne 2-53
4460303 ......cccociiiiiienne 2-72
4460305 ......cooccviiiieenen. 2-71
4460306 .......cocceeviinennne 2-71
4460307 ....ccvvviiieinne 2-71
4460309 ......ccoceiiiiiienne 2-71
4460343 .............. 4-27, 4-29
4460367 .............. 4-27, 4-29
4460428 ........ccccoeeeienen. 1-37
4460462 ..........ceveneenen. 4-24
4460463 .........oceeeiiiennne 4-21
4460464 ........cceeeiieee 4-23
4460465 .............. 1-33, 4-24

400RTS 500RTS

Part Number

Part Number Page

30

2-50, 2-55, 2-76, 4-

3,4-14

.4-4,4-5,4-9, 4-13,

4-14, 4-19

2-54,4-9,4-14,4-19
.............. 1-11, 1-12

1-5,1-6,2-18, 2-31,

2-40, 2-54

................ 1-6, 2-55
3-4, 3-8, 3-12, 3-16
3-3, 3-7, 3-11, 3-15

1-31, 1-37, 1-38, 2-

17, 2-32, 2-38,
2-39, 2-54, 4-5,
4-6

1-33, 1-37, 1-38, 2-

3,2-6,2-7,2-17,
2-22,2-31,2-33,
2-34,2-39, 2-54,
2-73,2-75, 2-76,
2-77,4-5,4-7, 4-
9, 4-11, 8-3, 8-7

..1-6, 1-31, 1-32, 1-

3120697



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
33, 1-41, 1-43, 4770800 .....oocoieiiiiennns 2-31 | 4921543 ................ 4-23,7-3 | 7000247 1-21, 1-22, 1-25, 1-
2-4,2-19,2-29, | 4771000 ......ccccvvvvnnennne 1-38 | 4921544 .............. 4-23, 7-3 26
2-32,2-33,2-38, | 4791400 ......cccovvvverinnnes 4-21 | 4921545 ... 7-5 | 7000248 .............. 1-21,1-25
2-46,2-49,2-61, | 4812000 .............. 2-49, 2-61 | 4921546 .......ccovvvveirnen. 7-5 | 7000250 1-21, 1-23, 1-25, 1-
2-62, 2-75, 3-4, 4831700 ....ccooeeiiieen. 2-45 | 4921590 ... 7-6 27
3-8, 3-12, 3-17, 4831900 2-20, 2-37, 2-38, 2- | 4921598 ................ 4-23, 7-3 | 7000251 .............. 1-21,1-25
4-13 57 4921599 ... 4-23,7-3 | 7000252 .............. 1-21,1-25

4751600 1-4,1-5,1-6,1-31, | 4832000 2-17,2-37,2-39, 2- | 4921714 .............. 2-32,7-5 | 7000253 .............. 1-21,1-25
1-32, 2-4, 2-19, 45, 2-49, 2-53, 4921731 i 7-6 | 7000257 ......coceiiiiiiinnen. 1-21
2-25,2-29,2-31, 2-55, 2-58 4921746  ...oooiieiee 2-40 | 7000258 ......ccoccceeerenne 1-21
2-33,2-39,2-46, | 4842621 .................. 1-5,1-6 | 4921770 .. oo 7-4 | 7000260 .............. 1-23, 1-27
2-49,2-53,2-54, | 4843410 ........ccociiiiinis 2-61 | 4922251 .............. 4-23, 7-3 | 7000261 .............. 1-23, 1-27
2-62, 3-4, 3-8, 3- | 4843497 .....ccocciiviiienn. 2-17 | 4922252 ................ 4-23,7-3 | 7000262 .............. 1-23, 1-27
11, 4-6, 4-18, 4- | 4843513 ......ccovvirnen. 2-54 | 4922256 ................ 4-23, 7-3 | 7000263 1-22, 1-23, 1-26, 1-
19 4843635 ......cccceeiiiiienns 1-13 | 4922257 ............... 4-23, 7-3 27

4751700 2-17,2-19, 2-32, 2- | 4843706 ......ccccevvevvnrnennn. 4-9 | 4922848 .....ooiiiieeeeee 7-2 | 70003475 .....occoviveiins 2-57
38 4844024 ... 2-75 | 4922859 ... 7-2 | 70003622 ........ccceeennees 2-56

4751800 2-17,2-31, 2-39, 2- | 4844059 .................. 1-5,1-6 | 4923062 ........ccceeeneneen. 2-55 | 7000558 .........ccooiieiiinns 2-3
583, 4-19 4844129 .....ccocveeeenn. 1-5,1-6 | 4931444 .......ccoiriier 7-2 | 7000643 .......cccoeciiennen. 2-34

4752000 .............. 1-38, 1-43 | 4844177 ..ccvvveeee 10-2 | 4932041 ... 7-2 | 7000645 6-13, 6-19, 6-25, 6-

4752200 4-10, 4-13, 4-18, 4- | 4844185 .............. 2-25,2-46 | 4932387 ........ 7-2,7-3,10-4 31
19 4844186 .....cceeeeeen. 1-33 | 4932451 ..., 7-2 | 7000646 ........ccocveeennnnne 2-42

4760600 .......cccceeeiiinnns 2-71 | 4844249 ... 1-32 | 4932588 .......... 7-4,7-5,7-6 | 7000694 .............. 2-55, 2-56

4761000 .1-4,1-31,2-17,2- | 4844250 ........cccceeeennne 1-32 | 4932590 ... 7-4 | 7000699 ........ccocoeiiinns 2-56
29, 2-38, 2-49, 4844268 ........cccoeeeieeennn 2-71 | 4932645 ......ccoeiiieeinnn. 7-5 | 7000867 ......cocvviirerennen. 2-34
2-54,2-62,2-71, | 4844275 .....ccocoveviinenne 2-53 | 4932648 .......coceiiiiinnnn. 7-5 | 7000877 ...oovcviiiiiiien, 2-34
2-72, 4-5, 4-21 4844279 ..o 2-75 | 4932649 .......ccceeciiiinen. 7-5 | 7000878 .............. 2-20, 2-34

4761400 1-33, 1-37, 1-38, 2- | 4844298 ........ccccvvrvnnen 2-19 | 4932650 ....cccooviieeieeenns 7-5 | 7000884 2-20, 2-34, 2-41, 2-
6,2-17,2-19, 2- | 4844346 ........ccceeeennes 1-37 | 4932734 ... 7-2 42
22, 2-25, 2-34, 4844349 ............... 4-9,4-13 | 4932735 ................ 2-50, 7-3 | 7000892 .........cccceiinnns 2-20
2-37,2-46,2-53, | 4844490 ........ccoevvinnennn. 1-32 | 4932744 ..o 7-5 | 7000893 .......cccoeciiiirnnen. 2-21
2-54,2-71,2-73, | 4844491 ... 1-32 | 4932775 ..o 7-5 | 7001084 ......cccevciirinnnn. 5-15
2-75,2-76,2-77, | 4844613 ........cceevvneeenne 2-32 | 4932776 ...oooviiieie, 7-6 | 7001438 ......coceeviiieen. 2-66
4-5,4-7,4-10,4- | 4844787 ..cooevvcreeeeenn 10-3 | 4932850 ...cccevvviieiieeene 7-5 | 7001498 ......oocciiiiies 2-66
11, 4-14, 8-3, 8- | 4844788 .........ccceeeeee. 10-3 | 4933042 ....ccooiiiiieee 7-6 | 7001608 .........cccoeiiiinis 5-15
7 4844867 .................. 1-5,1-6 | 4933043 ......ccooiiiiiiee. 7-6 | 7001609 ........ccoceviiiinns 5-15

4761500 . 1-9,1-31,1-32, 1- | 4844868 .................. 1-5,1-6 | 4933057 ..cocvvviiiieieee 7-4 | 7001610 ..ooocvveiieieen. 5-15
33, 1-41, 1-43, 4844942 .......cccoeiiiiis 2-39 | 4933096 .......... 7-4,7-5,7-6 | 7001613 ......cceeviirnnen. 5-15
2-4,2-19,2-25, | 4844962 .........cceeevuneenn. 2-39 | 4933097 ....oovciiiieee, 7-5 | 7001614 ....cocviiiien, 5-15
2-29,2-32,2-46, | 4845486 ........ccocceeeinnes 2-71 | 4933098 .....cooeiiiieieees 7-4 | 7001615 ..o 5-15
2-49,2-54,2-61, | 4845757 ..o 2-39 | 4933254 ... 7-6 | 7001616 .....coociieees 5-15
2-62, 2-75, 3-4, 4845938 ......ccoiiie. 4-21 | 4933255 ... 7-6 | 7001617 .o 5-15
3-8, 3-12, 3-17, | 4846051 ......ccccvvvinnennne 1-32 | 70000163 .....ccceevcverenen. 2-20 | 7001909 .............. 1-22, 1-26
4-5 4846055 .......cccceeviieinnns 1-32 | 70000851 ......ccovcvvrnneee 2-56 | 7001911 ............. 1-22, 1-26

4761600 1-6,1-32,2-4,2-7, | 4846348 ..........ccuvvnneen. 4-13 | 70000916 .......cccvvrnnnene 2-57 | 7001912 ............. 1-22, 1-26
2-17,2-19,2-20, | 4846349 ......cccovvvvvrinnnes 4-13 | 70001108 ...ooevveiriereeens 2-7 | 7001913 .............. 1-22, 1-26
2-26,2-29,2-31, | 4846407 .......cccovvvieinnns 1-32 | 70001342 ........ccccvieeee. 4-18 | 7001922 ... 1-25
2-33,2-39,2-46, | 4846439 ..ot 1-43 | 70001871 ...ccoeiie. 2-57 | 7001931 ............. 1-22, 1-26
2-49, 2-62, 3-3, | 4846517 ....ccoeviiiviinenne 4-19 | 70001940 .....coevvvvrnnee. 1-28 | 7001985 .............. 1-22, 1-26
3-11, 3-15, 4-9, | 4846519 ........cceevvnneene 4-19 | 7000206 .......c.coeevernnen. 1-21 | 7001989 ......ccceeveiiie 1-21
4-13, 4-14 4846584 ........cooeciiiinen. 5-7 | 7000214 .............. 1-21,1-25 | 7001997 ...coovviviiiis 1-21

4761700 2-19, 2-32, 2-40, 3- | 4846822 .........cccceeevnneee 1-31 | 7000217 .............. 1-21,1-25 | 7001998 .......cccvveveiinee 1-21
3, 3-7, 3-11 4860065 ......ccceeeiunnennn. 1-13 | 7000229 ......cccovcvieennnn. 1-21 | 7002818 ...ccoeveiiieeene 4-24

4761800 1-11,1-12,1-37,2- | 4860126 ........cccceeeennne 1-13 | 7000230 .....cccoeiiciieennnne 1-21 | 7002821 ....ccooeieee 10-3
17, 2-31, 2-37, 4860155 .....cocoveeiiiees 2-34 | 70002307 ............ 2-41,2-42 | 7002822 ..........ccourennnee. 10-3
2-55 4891600 ......ccceveviviennnns 1-31 | 7000232 .......cccovcvernee 1-21 | 7002823 .......ccceeevrerns 10-3

4762000 1-11,1-12, 1-37, 1- | 4920017 .....ccvvvvvirrnnen. 4-10 | 7000241 .....cccvvrienen 1-26 | 7002826 ........ccceevcvernnee 10-3
38 4920096 .......ccocceeeee. 1-4,1-5 | 7000242 .............. 1-21,1-26 | 7002828 ........cccceveeeunne 10-3

4770600 .............. 1-34, 4-21 | 4921540 ........... 7-4,7-5,7-6 | 7000246 ........ccceernnneen. 1-21 | 7002840 ....cccoevvvieennne 10-3

3120697 400RTS 500RTS 11-9



SECTION 11

Part Number Page
7003657 ..... 2-29, 2-49, 2-61
7003751 .............. 4-27, 4-29
7003772 oo 4-27
7003789 ...ooeiiiieiees 4-27
7003790 .............. 4-27, 4-29
7003791 .............. 4-27, 4-29
7004214 2-19, 2-33, 2-39, 2-
54, 9-1
7004248 ..o 2-7
7004249 ..o 2-7
7004275 ..o 10-3
7004276 ...ooeeiieeees 10-3
7004368 ......ccceovieeiinenne 2-3
7004906 .......ccocceiinnenn. 1-15
7004907 ....ccoviiiiein, 1-15
7004908 .......occciieeees 1-15
7004910 ..ooeiiiiis 1-15
7004917 i 1-15
7006075 ....occeeiireeerenne 2-3
7007208 .............. 2-65, 2-66
7007321 ..o 2-3,2-4
7007323 ....cooiieen. 2-3,2-4
7007412 s 2-67
7007413 s 2-65
7007414 ..o 2-65
7007416 ....ccvvvviiie, 2-65
7007417 oo, 2-65
7007419 i 2-65
7007420 ..oooeiiiieees 2-65
7007421 s 2-65
7007422 .....ccooeeveie 2-65
7007424 ... 2-65
7007425 ..o, 2-65
7007435 .o 2-65
7007436 ..oooeiiieees 2-65
7007437 oo 2-65
7007438 .....cooeiiieien 2-65
7007439 ....ccooviiiein, 2-65
7007440 ....ccooeviiein, 2-65
7007441 i 2-65
7007442 ... 2-65
7007444 ... 2-65
7007445 .....ccoiiieie 2-65
7007449 ..., 2-65
7007453 ..o, 2-66
7007454 ... 2-66
7007456 .....coociieeees 2-66
7007458 ......ooccieies 2-66
7007461 ..o, 2-66
7007466 ........cccvvineenn. 2-66
7007468 ........occviinennn 2-66
7007469 .....cooeiieeees 2-66
7007470 .ooeveeeeeeeees 2-66
7007471 s 2-66
7007472 ..o 2-66
7007473 oo 2-66
7007474 .....coeve, 2-66
7007475 .o 2-67
7007476 ..oooeeeeeeees 2-67

11-10

PART NUMBER INDEX

Part Number Page Part Number Page
7007477 e 2-67 31
7007478 ....cooveveeiiiee 2-66 | 7010120 .....ccovcvevirnennne 2-67
7007482 ......coveiieen 2-66 | 7010121 ..o, 2-66
7007483 .....ccooeeeeeenn 2-66 | 7010122 .....ccovveiinenn. 2-66
7007484 ......coooiiie 2-66 | 7010429 .......ccoiiiiienn. 1-23
7007485 ......cooeiiiee 2-66 | 7010459 ... 1-25
7007486 .....ococeeeiieene 2-66 | 7010469 .............. 1-26, 1-27
7007487 ...covviieiiies 2-66 | 7010470 ....cooovvciiiiinenne 1-25
7007488 ......occeeiiien 2-66 | 7010473 .............. 1-26, 1-28
7007490 .....ccoeeeiiieen. 2-66 | 7010474 .....ccovrieien. 1-26
7007491 . 2-66 | 7010475 .....ccooiiiien. 1-28
7007492 ... 2-66 | 7010476 ......ccceiiiinnennn. 1-28
7007494 ... 2-66 | 7010477 .occiiiiieene 1-28
7007496 ......occeviiiienn 2-66 | 7010478 .....ccoeciiiiienne 1-28
7007497 ..cvviiiiiee 2-66 | 7010542 .............. 2-11,2-15
7007498 .....ccooveieien. 2-66 | 7010543 .............. 2-11, 2-15
7007499 ... 2-66 | 7010633 ......cccoiiiiinennn. 2-34
7007601 ... 1-21 | 7010698 ........ccoeiiies 2-72
7007603 .............. 1-21,1-25 | 7010923 ......ccevveieeenene 2-7
7007617 oo 1-26 | 7010953 .....ccoevvvirinen. 2-69
7007643 .............. 1-22,1-26 | 7010955 ......coevevvrinnenn. 2-69
7007650 1-21, 1-23, 1-25, 1- | 7010956 .........ccevvunnen. 2-69
27 7010957 ..o 2-69
7007651 .............. 1-23,1-27 | 7010959 .......cccoiiiienn. 2-69
7007652 .............. 1-21,1-25 | 7010960 ......ccevvcvvrenneen. 2-69
7007653 .............. 1-21,1-25 | 7010961 .....ccovvveverneen. 2-69
7007654 .............. 1-21,1-25 | 7010996 ......coevvverenneen. 2-69
7007683 ......ccoveeeeeenn. 1-26 | 7010997 ...oooiiiiiiiiens 2-69
7007684 .......ccooeiiiee. 1-26 | 7010998 ........ccociiiiiiies 2-69
7007685 ......cccooiiiiieenn. 1-26 | 7011003 .......cccoiiiieee 2-7
7007686 ......cccoeeeiieennns 1-26 | 7011016 ..oooeiivieeeene 2-7
7007687 ....coovveeeeiees 1-26 | 7011102 .............. 4-10, 4-14
7007688 .......cccoeeeiiienn 1-26 | 7011112 .o, 5-12
7007689 .....ccoceeviiieenn. 1-26 | 7011345 ... 5-7
7007690 .....cccoeeiiiiaennn. 1-26 | 7011346 .....coocciies 4-18
7007691 ... 1-25 | 7011712 s 1-17
7007692 .....oooceeiieee 1-25 | 7011713 e, 1-17
7007697 ...covviieiiiies 1-21 | 7011714 ., 1-17
7007874 ...coovieeiiien 1-15 | 7011715 ., 1-17
7007875 ..o 1-15 | 7011716 e 1-17
7007876 ....cccveeeeeeee 1-15 | 7011717 s 1-17
7007878 ... 1-15 | 7011923 ............. 4-27, 4-29
7007879 ..ccviieeiieee 1-15 | 7011931 .o, 4-27
7007880 .....cooceeviiiiens 1-15 | 7011932 ..o, 4-27
7007914 ... 1-17 | 7011933 ..o, 4-27
7007923 ..o 1-17 | 7011934 ... 4-27
7007924 ... 1-17 | 7011935 ...t 4-27
7007933 ... 1-18 | 7011936 ......ccccvieeiees 4-27
7007970 ..ccovvieeeieeee 1-17 | 7011938 .............. 4-27, 4-29
7007977 oo 1-17 | 7011940 .............. 4-27, 4-29
7007979 ...coiiiieiiiien 1-17 | 7011982 .....ccoeviiie, 4-29
7007980 .....ccoveeieieennn. 1-17 | 7011991 ..t 4-29
7007983 .....ccoieeeeenn 1-17 | 7011997 ..oiiiiiie 4-29
7007985 ......cooiiiien 1-17 | 7012513 ... 2-29, 2-49, 2-61
7007986 .....ccoceeeiriene 1-17 | 7012514 ..... 2-29, 2-49, 2-61
7007987 ...coviieeeieee 1-17 | 7012518 ................ 2-3, 2-11
7008828 ........ccoeeiviienn 2-53 | 7012539 ................ 2-15, 9-1
7009739 .....ccccveeennn. 2-3,2-4 | 7012558 ..... 2-29, 2-49, 2-61
7009742 6-13, 6-19, 6-25, 6- | 7012564 .......ccccevueeeen. 2-20
400RTS 500RTS

Part Number Page
7012576 ..ooooeeeiiees 2-7
7012577 ..o 2-20, 2-34
7012578 .............. 2-20, 2-34
7012590 ...ooeeiiiieeieaees 4-21
7012591 i 2-12
7012592 ..., 2-5
7012593 ... 4-21
7012595 ... 2-34
7012599 ... 2-56
7012611 e, 4-22
7012612 .o 4-22
7012626 ......eeeveeeeaaes 2-55
7012653 ......oooeeiins 2-21
7012656 ......ooooecnvnnininns 2-41
7012678 ....oooeeiinine 2-41
7012679 .............. 2-41, 2-42
7012680 ...oeeenieeieeeaeees 2-41
7012681 ..o 2-41
7012682 .......cccccinis 2-41
7012683 ......ooooeiiiiins 2-41
7012690 ......oooeenvininins 2-41
7012698 .....cccceeeieeeeees 2-56
7012725 .............. 2-11,2-12
7012730 .............. 2-11,2-12
7012736 ...oooeeeeinins 2-12
7012754 .............. 2-11,2-12
7012773 ... 2-12,4-18
7012903 ... 2-15
7012910 .............. 2-11,2-15
7012925 ..., 2-15
7012935 .....cooiiiies 2-11
7012936 .............. 2-11, 2-15
7012937 .o 2-11
7012938 ..., 2-11
7012939 .. 2-11
7012940 ..., 2-11
7012941 .............. 2-11, 2-15
7012942 ... 2-11
7012943 ....... 2-11, 2-15, 9-1
7012944 ....... 2-11, 2-15, 9-1
7012981 .o 2-15
7012998 .....ccoiiiieiieeees 2-15
7013710 ..o 2-7
7013711 s 2-7
7013712 e 2-7
7013753 i 2-7
7014100 .o 1-27
7014101 i 1-27
7014102 .....cooviiins 1-27
7014103 ....ooooviiiiiies 1-28
7014108 ......oooeeiiiiiens 1-28
7014109 .., 1-28
7014110 e, 1-28
7014112 i, 1-28
7014113 ... 1-28
7014501 ................ 2-41, 91
7014676 ......oooeiiins 10-3
7014677 oo, 2-34
7014678 ..ooeeeeeeeeeeeees 2-34
3120697



Part Number Page
7014679 ..coviiieeeeee 2-34
7014680 ......ccveveiiies 2-21
7014682 .............. 2-20, 2-21
7014684 .....cccoeiiiee. 2-55
7014687 ... 2-21
7016308 .....ccceeiieee. 2-56
7016309 ...cooocveeeiiiee 2-56
7016328 ......ccceeiiiies 2-56
7016330 ...ooovvvviiiiiiis 2-57
7016331 ....... 2-56, 2-57, 9-1
7016332 ... 2-56
7016359 ... 2-56
7016375 .......c...... 2-41, 2-42
7016376 .............. 2-41, 2-42
7016600 .............. 2-41, 2-42
7016601 .............. 2-41, 2-42
7016603 .....cccoeiiieee. 2-77
7016605 ............. 2-41, 2-42
7016638 ......cccvvveiries 2-41
7016654 .......cocoveieinee 10-3
7016662 ................ 2-41, 9-1
7016746 ....ccoveeeeeeene 2-7
7017063 ... 1-23
7017067 ... 1-25
7017080 ...ooviiiveeeiies 1-25
7017096 ......ocvvveiies 1-25
7017402 ..o 2-15
7017420 ..o 2-15
7017433 .. 2-15
7017454 ... 2-15
7017477 ... 2-11,2-15
7017492 ..o 2-15
7017493 ..o 2-15
7017496 ....ccveeeeeeen 2-15
7017515 2-45
7018602 ......ccceeeiiiee. 1-17
7018603 ....ooocveeiries 1-17
7018605 ......cccveviiiiis 1-17
7018606 .......ccceevviviennes 1-17
7018607 ..o 1-17
7018608 ......cccoeeiieen. 1-18
7018991 ... 2-12
7019607 ..ooviieieiees 2-56
7019665 .......cceeveiiies 2-21
7019666 .......cceevvivienen 2-21
7019667 ...ccvveeeeeeen 2-21
7019668 ......ccceeeinieeee. 2-21
7019670 ....ccoeieeiee 2-21
7019921 .o 2-41
7019924 .............. 2-41, 2-42
7019925 ..o 2-41
7019926 .............. 2-41, 2-42
7019927 .............. 2-41, 2-42
7019929 ... 2-41
7019930 .............. 2-41, 2-42
7019931 ..o 2-41, 2-42
7019932 .............. 2-41, 2-42
7019933 ... 2-20, 2-41, 2-42
7019934 ... 2-21

3120697

SECTION 11

Part Number Page Part Number Page
7019935 ..o 2-21 | 7020425 .......cccooeeieenen 2-56
7019936 .....oocveviiiienns 2-21 | 7020426 .........coccveennnen 2-56
7019937 ... 2-21 | 7020430 ...ooeviriiiiieeee 2-56
7019938 ....ccoieeeeen 2-21 | 7020435 ...ooiiiiiieeeee 2-56
7019939 ... 2-20 | 7020443 ... 2-57
7019941 .. 2-21 | 7020447 ..o 2-57
7019942 ..o 2-21 | 7020449 .......coceeviieren 2-57
7019943 ..o 2-21 | 7020455 .............. 2-55, 2-56
7019944 ... 2-21 | 7020457 .....occiiiiee 2-55
7019945 ... 2-21 | 7020459 .....oooiiieeee 2-57
7019946 ..o 2-21 | 7020460 ........cccoeeeennns 2-57
7019947 .. 2-21 | 7020465 .........ccooieienns 2-57
7019948 ..o 2-21 | 7020468 .......cccovcreeenee 2-57
7019949 ... 2-20 | 7020471 .............. 2-56, 2-57
7019950 ....oooviiviiiiis 2-21 | 7020477  ..ooveirieiee 2-56
7019951 .. 2-21 | 7020479 .............. 2-56, 2-57
7019952 ... 2-21 | 7020495 ... 2-57
7019954 ... 2-21 | 7020500 .....cocccoiieienns 4-29
7019959 ..o 2-21 | 7020501 ..oooviiiiieee 4-29
7019961 ...oovviiiiiis 2-41 | 7020502 .......cocoviiennen 4-29
7019974 ..o 2-42 | 7020508 .......cccoeciienen 4-29
7019976 .............. 2-41,2-42 | 7020504 .........ccoeieeines 4-29
7019977 e 2-41 | 7020509 ........cccocieienns 4-29
7019978 ... 2-42 | 7020511 ... 4-29
7019979 .vviiiiieee 2-42 | 7020520 ......ccoceeiieiennen 4-29
7019980 ....ooovviviiiiis 2-42 | 7020528 .........coeciiinnen 4-29
7019981 ..oviiiiiiiies 2-42 | 7020531 ...oocciiiiee 4-29
7019982 .....ccieiiiee 2-42 | 7020532 .....ocoiiiiieeees 4-29
7019983 ... 2-42 | 7020541 ..., 4-29
7019985 ... 2-42 | 7021322 ... 2-11
7019987 ..oovviieeieeee 2-21 | 7021869 .............. 2-41, 2-42
7019988 ......cccvieiiies 2-42 | 7022143 .............. 2-41, 2-42
7019989 ....cocciviiis 2-21 | 7022150 .....occiiiiie, 2-41
7019997 ... 2-41 | 7022153 .............. 2-41, 2-42
7019998 ... 2-20 | 7022156  .......occciieenns 2-42
7020023 ................ 2-57,9-1 | 7022157 ..cooiiiees 2-42
7020024 .......ccoeeeiieenne 2-56 | 7022178 .............. 2-41, 2-42
7020108 ..... 2-29, 2-49, 2-61 | 7022180 .............. 2-41, 2-42
7020109 ..... 2-29, 2-49,2-61 | 7023029 .......cocevvvirnnen 5-15
7020110 ..... 2-29, 2-49, 2-61 | 7023030 .....cccceericrneeennne 5-15
7020111 ... 2-29, 2-49, 2-61 | 7023031 .....ccceiiiieeennne 5-15
7020120 ... 2-41 | 7023035 ....coocciiiees 5-15
7020168 .....cccveeeieenns 2-56 | 7023036 .......coceevveeennen 5-15
7020175 i 4-22 | 7023471 .............. 2-20, 2-41
7020176 ..ooeviiiiiiiiies 4-22 | 7023668 .........coecveennee 2-20
7020190 ..... 2-29, 2-49, 2-61 | 7023669 .......c.ccoecvueennn. 2-20
7020191 ... 2-29, 2-49, 2-61 | 7023670 ....ccccoeiiiieennn. 2-21
7020193 ... 2-29, 2-49, 2-61 | 7023687 .....ccceeiiiiieeennn. 2-41
7020208 .......ccceeeiieeenne 2-56 | 7023988 .......ccccoecverinnen 2-15
7020220 .......ccceeiiiiiennns 2-56 | 7023989 .......coccevciiinen 2-15
7020257 ..oooviiiiiieen, 2-4 | 7023990 ......occeeiiiiens 2-15
7020406 .....ccceeeiiieenn. 2-56 | 7023994 ................ 2-15, 9-1
7020411 .............. 2-56, 2-57 | 7024013 ...coiiiiiiees 4-18
7020412 ... 2-56 | 7024019 ... 4-18
7020414 .............. 2-56, 2-57 | 7024321 .............. 2-20, 2-42
7020416 ...ooooiieeeieee 2-56 | 7024440 ......ccoviiiieienen. 2-6
7020417 ... 2-56, 2-57 | 7024441 ... 2-6
7020419 ..o 2-56 | 7024443 ..o 2-6
7020424 ......ooeiee 2-56 | 7024444 ..o 2-6
400RTS 500RTS

PART NUMBER INDEX

Part Number Page
7024445 ..o 2-6
7024446 .....cocovvvvveieian. 2-6
7024572 ..., 4-18
7024579 .............. 2-56, 2-57
7024926 .......ccceveeeeeee. 4-18
7025122 ....cooeiieeee, 2-42
7025125 i 2-42
7025126 ..ovvvveeiieeieieenn, 2-41
7025134 .. 2-42
7025145 ..., 2-41
7025153 ..., 2-21
7026002 .......ooeeeiveeeeeee 4-18
7026122 ..o, 2-6
7026199 ..... 2-29, 2-49, 2-61
7027210 e, 2-55
7027236 ....ccceeeeeeeeeeen 2-57
7027238 ....ccooeieeeeeeeen 2-57
7027241 ..., 2-57
7027242 ... 2-57
7027245 ... 2-57
7027246 ...ooeeeveeeeieaan, 2-57
7027248 ........ccceeeeeee. 2-57
7027249 .......ccoeveeee. 2-57
7027250 .............. 2-56, 2-57
7027251 e 2-57
7027252 ..o, 2-57
7027292 ..o, 2-42
7027402 ....coooiieeeee, 2-42
7027607 .coeeeeeeeeeeeeeee, 2-20
7027608 .......ceevveeeeee 2-57
7027609 ....oveeveeeeieeeen, 2-57
7027610 .vvveeeeeeeieieenn, 2-57
7027611 e, 2-57
7027612 ..ccoeeeeieeeeeeee, 2-57
7027613 ..o, 2-57
7027887 ..... 2-29, 2-49, 2-61
11-11



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page

11-12 400RTS 500RTS 3120697






3120697

®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg PA. 17233-9533
USA
&= (717) 485-5161
E (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+61 2 65 813058

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,

JLG Industries (UK) Ltd
Bentley House

80-Suite 71 Bentley Avenue
13092-310 Campinas-SP Middleton
Brazil Greater Manchester

M24 2GP - England
B +44 (0)161 654 1000
+44 (0)161 654 1001

& +55 19 3295 0407
+55 19 3295 1025

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20

+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North Via Po. 22

39 Lung Sum Avenue 20010 Pregnana Milanese - MI
Sheung Shui N. T. Italy

Hong Kong = +39 029 359 5210

@ (852) 2639 5783 +39 029 359 5845

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Oshkosh-JLG Singapore
Technology Equipment Pte
Ltd

29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

2 +34 93772 4700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

& +46 (0)850 659 500

+46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. FRAME, STEERING, AND AXLE INSTALLATIONS
	FIGURE 1-2. LOCKOUT VALVE ASSEMBLY
	FIGURE 1-3. TIRE AND WHEEL DRIVE INSTALLATIONS
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE BRAKE ASSEMBLY
	FIGURE 1-6. DRIVE HUB ASSEMBLIES
	FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES
	FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION
	FIGURE 1-9. FRAME MOUNTED OPTIONS INSTALLATION
	FIGURE 1-10. TOW PACKAGE INSTALLATION - BALL (OPTIONAL)
	FIGURE 1-11. TOW PACKAGE INSTALLATION - PINTLE HOOK (OPTIONAL)

	SECTION 2 GROUND CONTROLS
	FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION
	FIGURE 2-2. CONTROL VALVE ASSEMBLY (PRIOR TO S/N 107516)
	FIGURE 2-3. CONTROL VALVE ASSEMBLY (S/N 107516 TO PRESENT)
	FIGURE 2-4. ENGINE INSTALLATION - FORD VSG-411
	FIGURE 2-5. DUAL FUEL COMPONENTS INSTALLATION - FORD VSG-411 ENGINE OPTION
	FIGURE 2-6. 110 VOLT GENERATOR INSTALLATION (FORD VSG-411) (OPTIONAL)
	FIGURE 2-7. ENGINE INSTALLATION - FORD LSG-423
	FIGURE 2-8. ENGINE INSTALLATION - FORD LRG-423 DIS/LRG-425
	FIGURE 2-9. DUAL FUEL COMPONENTS INSTALLATION - FORD LSG-423/LRG-423 DIS/ LRG-425
	FIGURE 2-10. GENERATOR INSTALLATION - FORD LSG-423/LRG-423/LRG-425
	FIGURE 2-11. ENGINE INSTALLATION - DEUTZ F3L1011
	FIGURE 2-12. 110 VOLT GENERATOR INSTALLATION - DEUTZ (OPTIONAL)
	FIGURE 2-13. PUMP ASSEMBLY - SUNSTRAND
	FIGURE 2-14. PUMP ASSEMBLY - BARNES
	FIGURE 2-15. GROUND CONTROL BOX INSTALLATION
	FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

	SECTION 3 SCISSORS ARMS
	FIGURE 3-1. SIZZORS ARMS INSTALLATION - 400RTS (PRIOR TO S/N 41058)
	FIGURE 3-2. SIZZORS ARMS INSTALLATION - 400RTS (S/N 41058 TO PRESENT)
	FIGURE 3-3. SIZZORS ARMS INSTALLATION - 500RTS (PRIOR TO S/N 27997)
	FIGURE 3-4. SIZZORS ARMS INSTALLATION - 500RTS (S/N 27997 TO PRESENT)

	SECTION 4 PLATFORM
	FIGURE 4-1. FIXED PLATFORM (STANDARD), HANDRAILS AND OPTIONAL COMPONENTS INSTALLATION
	FIGURE 4-2. PLATFORM EXTENSION INSTALLATION (OPTIONAL)
	FIGURE 4-3. PLATFORM EXTENSION INSTALLATION - MEGADECK (OPTIONAL)
	FIGURE 4-4. POWER DECK EXTENSION AND PLATFORM ASSEMBLY
	FIGURE 4-5. PLATFORM CONSOLE BOX ASSEMBLY
	FIGURE 4-6. DRIVE/LIFT CONTROLLER ASSEMBLY (PRIOR TO S/N 57701)
	FIGURE 4-7. DRIVE/LIFT CONTROLLER ASSEMBLY (S/N 57701 TO PRESENT)

	SECTION 5 CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING CYLINDER) (OPTIONAL)
	FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (PRIOR TO S/N 104832)
	FIGURE 5-3. LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC JACK OPTION) (S/N 104832 TO PRESENT)
	FIGURE 5-4. LIFT CYLINDER ASSEMBLIES
	FIGURE 5-5. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-6. STEER CYLINDER ASSEMBLY (MACHINES BUILT PRIOR TO JUNE 1993)
	FIGURE 5-7. STEER CYLINDER ASSEMBLY (MACHINES BUILT JUNE 1993 TO PRESENT)

	SECTION 6 HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM - AUXILIARY POWER
	FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL)
	FIGURE 6-3. HYDRAULIC DIAGRAM - PLATFORM EXTENSION
	FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD 2WD/2WS
	FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD 4WD/2WS
	FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD 4WD/4WS
	FIGURE 6-7. HYDRAULIC DIAGRAM - STANDARD 2WD/4WS
	FIGURE 6-8. HYDRAULIC DIAGRAM - TOW PACKAGE (OPTIONAL)
	FIGURE 6-9. HYDRAULIC DIAGRAM LIST

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL DIAGRAM LIST
	FIGURE 7-2. WIRING DIAGRAM - 0610114 CIRCUIT CARD
	FIGURE 7-3. WIRING DIAGRAM - DUAL FUEL (FORD)
	FIGURE 7-4. WIRING DIAGRAM - 110 VOLT GENERATOR (FORD)
	FIGURE 7-5. WIRING DIAGRAM - 110 VOLT GENERATOR (DEUTZ)
	FIGURE 7-6. WIRING DIAGRAM - STANDARD 500RTS (FORD LRG-425 GAS MACHINES)
	FIGURE 7-7. WIRING DIAGRAM - STANDARD 500RTS (DEUTZ DIESEL MACHINES)
	FIGURE 7-8. WIRING DIAGRAM - CSA SPEC 500RTS (FORD LRG-425 GAS MACHINES)
	FIGURE 7-9. WIRING DIAGRAM - CSA SPEC 500RTS (DEUTZ DIESEL MACHINES)

	SECTION 8 DECALS
	FIGURE 8-1. DECALS INSTALLATION - COMMON
	FIGURE 8-2. DECALS INSTALLATION - COUNTRY SPECS

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS
	SECTION 11 PART NUMBER INDEX
	0060023 2-53, 9-1
	0080039 2-19, 2-33, 2-39, 2- 54
	0080046 2-54
	0080092 2-17, 2-25, 2-31, 2- 39
	0080124 2-39, 2-45
	0080163 2-20, 2-57
	0080167 2-25
	0080172 2-53
	0080174 2-53
	0080175 2-18
	0080177 2-53
	0080212 2-38
	0080249 2-53
	0100009 2-17, 4-22
	0100010 2-5
	0100011 1-4, 1-9, 1-11, 1-12, 1-31, 2-46, 2-49, 2-62, 2-75, 2-76, 2-77, 3-4, 3-8, 3- 12, 3-16, 4-6, 4- 18, 5-5, 5-7, 5- 11, 5-17, 5-19
	0100019 1-4, 1-5, 1-7, 2-18, 4-4
	0100020 2-6, 2-18, 2-22, 2- 31, 2-38, 2-40, 2-58, 6-5, 6-13, 6-19, 6-25, 6-31
	0100035 2-72, 4-21, 5-3, 5-5, 5-7, 5-11, 5-17, 5-19
	0100038 5-5, 5-11
	0100043 2-55
	0140001 2-18, 2-33, 2-39, 2- 53
	0140011 4-22
	0140032 1-33, 7-2
	0140044 1-33
	0181678 1-32
	0181679 1-32
	0181781 2-38
	0181847 4-21
	0200484 3-3, 3-7, 3-11, 3-15
	0200485 3-3, 3-11
	0200486 3-3, 3-11
	0200487 3-11
	0200488 3-11
	0200489 3-11
	0200490 3-3, 3-7, 3-11, 3-15
	0200491 3-3, 3-7, 3-11, 3-15
	0200492 3-11, 3-15
	0200493 3-3, 3-7, 3-11, 3-15
	0200494 3-3, 3-7, 3-12, 3-16
	0200506 3-12, 3-16
	0200516 3-3
	0200517 3-3
	0200518 3-4, 3-8, 3-12, 3-16
	0200530 2-49
	0200551 3-7, 3-15
	0200552 3-7, 3-15
	0200553 3-15
	0200554 3-15
	0200555 3-15
	0200578 3-7
	0200579 3-7
	0200739 3-15
	0200740 3-15
	0238044 2-34
	0250444 2-29
	0250597 2-57
	0250790 2-25, 2-73
	0250815 2-20
	0250886 1-12
	0250887 1-12
	0250888 1-12
	0251259 1-12
	0251260 1-12
	0251261 1-12
	0251660 1-12
	0251661 1-11
	0251801 2-61
	0251945 2-21
	0252484 1-11
	0252525 1-6
	0252529 10-3
	0252532 1-4
	0252587 3-4, 3-8
	0252588 3-12, 3-17
	0252772 1-6
	0252790 1-3
	0252808 2-20
	0253059 1-4
	0253078 1-4
	0253079 1-41
	0253087 1-13
	0253088 1-13
	0253089 1-13
	0253171 1-5
	0253172 1-5
	0253198 4-3
	0253199 4-3
	0253200 4-3
	0253237 1-32
	0253238 1-32
	0253272 4-4
	0253280 2-75
	0253299 2-76
	0253307 2-17
	0253308 2-19
	0253309 2-17
	0253348 2-73
	0253350 2-73
	0253370 2-53
	0253382 2-75
	0253410 4-10, 4-14
	0253421 2-3
	0253422 2-3
	0253423 2-3
	0253424 2-3
	0253443 10-1
	0253445 2-77
	0253446 1-33, 7-2
	0253447 2-25, 2-46
	0253448 1-33
	0253451 7-3, 10-2
	0253453 1-33
	0253516 4-21
	0253517 1-31
	0253545 1-11
	0253611 3-11, 4-6
	0253612 3-11, 4-6
	0253614 2-7, 4-9, 4-23
	0253615 2-7, 4-9, 4-23
	0253678 1-37
	0253727 1-33, 7-2
	0253728 1-33, 7-2
	0253786 5-12
	0253787 5-17, 5-19
	0253788 5-15
	0253795 4-7, 7-3
	0253818 7-3, 10-2
	0253821 1-38, 4-23, 7-3
	0253875 2-21, 2-42, 2-58
	0253902 2-22
	0253916 3-3
	0253917 3-3
	0253933 1-32
	0253934 1-32
	0254051 2-3
	0254052 2-3
	0254053 2-3
	0254054 2-3
	0254055 2-6
	0254058 1-31
	0254059 1-31
	0254063 2-6, 4-22
	0254074 4-21
	0254075 4-21
	0254116 10-2
	0254118 7-3, 10-2
	0254184 8-3, 8-7
	0254196 2-7, 4-9
	0254197 2-7, 4-9
	0254214 1-3, 1-4
	0254272 3-12, 3-16
	0254274 3-4, 3-8
	0254277 4-10
	0254278 4-10
	0254279 4-10
	0254280 4-10
	0254466 8-3
	0254751 10-3
	0254926 8-8
	0254949 2-76
	0254963 2-45
	0254964 2-33
	0254965 2-31
	0255037 2-29
	0255038 2-61
	0255103 1-11
	0255207 2-37
	0255209 2-38
	0255210 2-45
	0255269 2-76
	0255557 2-73
	0255558 2-73
	0255660 1-13
	0255661 1-13
	0255662 1-13
	0256152 10-4
	0256259 8-8
	0256487 8-5
	0256488 8-5
	0256526 4-4
	0256789 10-1
	0256818 3-15, 4-6
	0256819 3-15, 4-6
	0256848 2-57
	0256898 2-58
	0256909 2-46
	0256972 10-3
	0257053 7-6, 10-3
	0257152 2-49
	0257154 2-42
	0257155 10-3
	0257412 2-8
	0257413 2-8
	0257729 3-7
	0257730 3-7
	0257989 8-8
	0258006 8-8
	0258319 2-38
	0258320 2-37
	0258322 2-45
	0258393 1-12
	0258394 1-12
	0258395 1-12
	0258664 4-21
	0258665 2-73
	0258916 7-6, 10-1
	0259097 7-6, 10-3
	0259219 10-2
	0259220 10-2
	0259488 2-58
	0259695 1-12
	0259697 1-12
	0270492 2-8
	0270786 7-6, 10-3
	0270858 4-13
	0270859 4-13
	0270860 4-13
	0270861 4-13
	0271117 10-1
	0271147 8-3, 8-7
	0271151 10-1
	0271196 2-7, 4-14, 4-23, 7-2
	0271314 1-37
	0271332 1-32
	0271499 1-43
	0271538 4-3
	0271633 4-5
	0271634 4-5
	0271668 2-3
	0271669 2-3
	0271670 2-3
	0271671 2-3
	0271911 10-1
	0272101 4-19
	0272223 4-21
	0272224 2-73
	0272226 10-1
	0272241 4-19
	0272242 4-19
	0272826 1-13
	0272935 1-31
	0272936 1-31
	0272966 3-15
	0272967 3-15
	0272969 1-31
	0272972 4-6
	0272974 4-6
	0272990 4-18, 4-19
	0272998 4-19
	0273055 1-33, 7-2
	0273056 1-33, 7-2
	0273057 1-33
	0273062 2-7, 4-18, 4-24, 7-2
	0273259 10-1
	0273412 1-12
	0273413 1-12
	0273414 1-13
	0273415 1-13
	0273457 1-12
	0273976 2-53
	0274531 10-1
	0275748 2-58
	0320008 1-9
	0320015 5-5, 5-8
	0340002 2-19, 2-33, 2-39, 2- 54
	0340041 2-32, 2-40
	0360406 1-43
	0361815 2-61
	0362080 1-41, 1-43
	0362100 2-76, 2-77
	0362126 1-41
	0362166 4-3
	0362171 1-32
	0362591 2-73
	0363019 1-43
	0400002 2-20, 2-33, 2-40, 2- 54
	0400003 2-19, 2-33, 2-40, 2- 54
	0400075 2-40, 2-54
	0400147 2-54
	0400174 2-40, 2-54
	0440085 5-17, 5-19
	0440161 1-4, 1-5
	0440174 1-3
	0440175 1-3
	0440183 1-3
	0440252 4-6
	0460097 5-12
	0460098 5-15
	0460105 5-17, 5-19
	0480057 2-29
	0480059 2-61, 10-4
	0480090 2-49
	0480110 2-49
	0560467 1-9
	0560679 1-9
	0560901 1-5
	0610103 4-21
	0610110 4-21
	0610114 4-21, 7-2
	0630137 1-4
	0630360 2-19, 2-33, 2-38
	0630370 2-20, 2-33, 2-40, 2- 54
	0630375 2-32, 2-38
	0630403 2-19, 2-38
	0630485 4-19
	0630524 3-7, 3-15
	0641006 2-32
	0641404 4-21
	0641405 2-25, 8-3, 8-7
	0641406 1-37, 2-5, 2-6, 2-7, 2-19, 2-22, 2-31, 2-37, 2-55, 2-75, 2-76, 2-77, 4-3, 4-5, 4-9, 4-11
	0641407 2-39, 2-50
	0641408 2-17, 2-33, 2-34, 2- 37, 2-53, 2-75, 2-76, 2-77
	0641410 2-17, 2-73
	0641412 2-77
	0641416 2-46, 4-3, 4-7, 4-9, 4-13
	0641420 2-3, 4-3, 4-9, 4-13
	0641426 4-10, 4-14
	0641506 2-4, 2-32
	0641507 1-41, 1-43, 2-29, 2- 50, 2-62, 4-4, 4- 19
	0641508 1-41, 1-43, 2-4, 2- 19, 2-33, 2-75, 4-19
	0641510 1-6, 1-32, 1-33, 2- 32, 2-46, 3-12, 3-17
	0641511 2-4, 2-29, 4-9, 4-13
	0641512 2-49, 2-53, 3-12, 3- 17, 4-10, 4-13
	0641514 2-5, 4-9, 4-13
	0641516 2-46, 4-9
	0641518 1-9
	0641522 2-25, 2-46, 3-4, 3-8, 3-12, 3-17, 4-5
	0641524 1-32
	0641530 2-5
	0641604 4-13
	0641607 4-6, 4-9, 4-13
	0641608 1-4, 1-5, 1-6, 2-4, 2- 7, 2-17, 2-32, 2- 39, 2-50, 3-3, 3- 7, 3-11, 3-15, 4- 14
	0641610 1-5, 2-18, 2-19, 2- 20, 2-25, 2-32, 2-39, 2-46, 2-53
	0641612 1-5, 1-6, 1-32, 2-49, 2-54, 3-3, 3-11, 3-15
	0641614 1-5, 1-6
	0641623 4-6
	0641624 4-6
	0641626 1-31, 3-4, 3-8, 3-11, 3-16, 4-6
	0641632 1-6
	0641636 4-18
	0641668 4-6
	0641710 2-19
	0641714 3-3, 3-7, 3-11
	0641726 2-17
	0641810 1-11, 1-12, 2-18, 2- 31, 2-55
	0641812 2-17, 2-37, 2-55
	0641814 4-19
	0641826 2-17, 2-31, 2-39
	0641828 1-37
	0641830 1-37
	0641840 2-53
	0641844 2-53
	0642012 1-38
	0642014 1-11, 1-12, 1-37
	0642018 1-43
	0642040 1-43
	0642228 4-9, 4-14
	0642236 4-9, 4-14
	0642622 1-3, 1-4, 1-5
	0642624 1-41, 1-43
	0642636 1-41, 1-43
	0681506 5-5
	0681510 2-61
	0681606 5-5, 5-8
	0681610 2-29, 2-62
	0681630 3-3, 3-11
	0681830 3-7, 3-15
	0681832 3-16
	0700605 2-55
	0700610 2-45
	0700808 2-20
	0700810 2-37, 2-57
	0700822 2-38
	0701010 2-31, 2-39, 2-45, 2- 53
	0701012 2-61
	0701013 2-58
	0701014 2-17, 2-37
	0701015 2-49, 2-54
	0701016 2-55
	0701017 2-38
	0701020 2-20
	0701022 2-37
	0701230 2-53
	0701414 2-61
	0711014 2-31
	0711020 2-31
	0720603 2-72
	0721004 1-4, 2-19, 4-5
	0721006 2-39
	0721008 2-18, 2-54
	0750806 2-72
	0751006 2-77
	0840025 2-7, 2-33
	0840026 2-7
	0840046 2-40, 2-55
	0840047 2-40, 2-55
	0860037 4-11
	0860038 4-4, 4-5
	0860520 8-3, 8-7
	0860799 4-21
	0860810 2-71
	0860812 2-71
	0861010 2-71
	0861011 2-71
	0861234 2-71
	0861377 4-21
	0861539 2-71
	0900479 1-41, 1-43
	0901373 2-34
	0901387 2-19, 2-33, 2-40
	0901401 2-31
	0901419 2-17, 2-32, 2-39
	0901609 2-29, 2-50, 2-62
	0901650 2-29
	0901705 2-54
	0901778 2-18, 2-25, 2-54
	0901838 2-53
	0901858 2-17
	0901870 4-3, 4-9, 4-13
	0901897 4-21
	0901902 1-31
	0901904 4-9, 4-14
	0901916 4-4, 4-14
	0901917 1-31, 4-6
	0901927 1-38
	0901928 1-38
	0901930 4-7
	0901932 2-22
	0901966 1-31
	0901971 2-4
	0901978 2-32
	0902087 2-37
	0902088 2-37
	0902089 2-37, 2-46
	0902092 2-32, 2-39
	0902093 2-32
	0902094 2-45
	0902214 1-6, 1-7
	0902215 1-6, 1-7
	0902244 2-53
	0902360 2-46
	0902361 2-38, 2-46
	0902372 2-49
	0902382 2-19, 2-33, 2-40
	0902456 4-21
	0902514 4-21
	0902733 1-43
	0902734 1-43
	0902839 4-18
	0920084 1-11, 1-12, 1-17
	0920110 1-11, 1-12, 1-17
	0960238 1-38, 2-71, 7-3, 10-2
	0960239 4-11
	0960407 4-4
	0960523 1-3
	0960911 5-11
	0961029 1-3, 1-5, 1-6
	0961247 2-29
	0961731 3-3, 3-4, 3-7, 3-8, 3- 11, 3-12, 3-15, 3-16
	0961739 1-3
	1001101076 4-3, 9-1
	1001111668 10-1
	1001111680 10-1
	1001111694 10-1
	1001111695 10-1
	1001148902 10-1
	1001148903 10-1
	1001148904 10-1
	1001148905 10-1
	1001148906 10-1
	1060012 2-61
	1060016 7-3
	1060042 10-3
	1060045 2-31, 2-39
	1060080 2-33
	1060093 2-53
	1060221 2-7, 2-17, 2-33, 2-39
	1060254 2-19, 2-33, 2-40, 2- 53
	1060279 8-3, 8-7
	1060308 4-5, 7-4
	1060341 1-38, 4-7, 4-10, 7-3, 7-4, 7-5, 7-6, 10- 2
	1060360 2-20, 2-33, 2-40, 2- 54
	1060379 4-4, 4-9, 4-14
	1060380 4-21
	1060401 2-7, 2-33
	1060458 4-24
	1060459 4-23
	1060515 2-61
	1060825 4-23
	1060826 4-24
	1060908 7-4
	1060964 3-16
	1060965 1-31
	1060966 1-32, 4-10
	1060967 3-16
	1060968 1-37
	1060969 1-37
	1060970 1-37
	1060971 1-37
	1060973 7-4
	1061003 2-7
	1061004 2-7
	1100083 1-31
	1100130 4-6
	1100137 1-31
	1120108 5-3, 5-5, 5-7, 5-17, 5-19
	1120161 2-19, 2-33, 2-39
	1120196 5-11
	1120311 1-4
	1120342 2-40
	1120358 5-11
	1120362 2-4, 2-8
	1120432 2-32, 2-40, 2-45
	1120485 2-8
	1120486 2-8
	1140009 2-20, 2-34
	1260017 1-41
	1260136 4-3
	1271479 4-3, 4-13
	1281738 7-2
	1281974 7-4
	1282015 7-2
	1282038 7-3
	1282099 7-5
	1282100 7-5
	1282141 7-2
	1282341 7-5
	1282365 7-6
	1282366 7-5
	1282951 7-6
	1283064 7-4
	1283065 7-5
	1283066 7-5
	1283067 7-6
	1283068 7-4
	1283328 7-6
	1320011 2-33, 2-40
	1320012 2-31, 2-38
	1320014 2-18
	1320015 5-17, 5-19
	1320019 2-19, 2-32, 2-40, 2- 54, 4-9, 4-14, 4- 18
	1320020 2-20
	1320021 2-40, 2-58
	1320022 2-19, 2-22, 2-25, 2- 32, 2-38, 2-40, 2-45, 2-55
	1320023 2-25, 2-45, 2-46
	1320026 2-20
	1320031 5-15
	1320032 2-18, 2-25, 2-37
	1320041 4-4, 4-5
	1320058 2-18, 2-19, 2-33, 2- 39, 5-12, 5-17, 5-19
	1320059 2-54
	1320061 3-12, 3-16, 4-5
	1320070 2-31
	1320095 2-25, 2-55, 3-4, 3-8, 3-12, 3-16
	1320130 2-45
	1320162 3-4, 3-8, 3-12, 3-16
	1320176 2-54
	1320180 2-40, 2-54
	1320187 2-4
	1320188 2-4
	1320189 2-4
	1320190 2-4
	1320192 2-5
	1320193 2-5
	1320194 2-5
	1320195 2-5
	1320197 2-5
	1320198 2-5
	1320199 2-5
	1320200 2-5
	1320202 2-3
	1320270 3-12, 3-17
	1320293 4-6
	1340020 2-19, 2-33, 2-39, 2- 54
	1340021 2-4
	1340062 2-4, 9-1
	1360037 2-29
	1380124 1-4, 1-5
	1380150 4-19
	1380151 4-13, 4-19
	1440237 3-3, 3-11
	1440324 3-7, 3-15
	1540002 1-33, 7-2
	1600098 2-32
	1600117 2-17
	1600157 4-22, 4-27
	1600211 2-39, 9-1
	1600290 4-22, 4-29, 9-1
	1660114 1-41, 1-43
	1660157 2-18, 2-34, 2-37
	1660184 2-57
	1660204 1-3, 1-4, 1-5
	1660205 1-3, 1-4, 1-5
	1660207 2-20
	1660212 2-34
	1660234 2-57, 9-1
	1660249 2-41
	1660250 2-41
	1670414 2-31, 2-37
	1670560 2-77
	1670841 2-40, 2-55
	1681283 5-5, 5-7
	1681322 5-3
	1681344 5-17, 5-19
	1681609 5-3
	1681680 5-11
	1681925 5-11
	1682185 1-6, 5-3
	1682186 5-3
	1682681 1-3, 1-4, 1-5, 5-17
	1682682 5-17, 5-19
	1682684 5-17
	1682720 1-37, 5-5
	1682721 5-5, 5-7
	1682723 5-5
	1682748 3-11, 5-11
	1682749 5-11
	1682751 5-11
	1682872 4-9, 4-14, 5-15
	1682931 5-11, 10-2
	1682932 5-11
	1682967 1-3, 1-4, 1-5, 5-19
	1682968 5-19
	1682969 3-3, 5-11
	1682970 5-11
	1682987 5-19
	1683467 3-3, 3-7, 5-11
	1683468 3-11, 3-16, 5-11
	1683966 1-37, 5-7
	1683967 5-7
	1684107 4-14, 5-15
	1684206 5-7
	1684216 1-37, 5-7
	1684217 1-37, 5-7
	1684266 4-18, 5-15
	1692617 10-3
	1700593 8-4
	1700598 4-5
	1700599 4-5
	1700712 2-45, 8-5, 8-10
	1700818 2-25
	1700901 2-31, 2-37
	1701214 8-5
	1701411 8-4
	1701504 8-3, 8-7
	1701505 8-5, 8-10
	1701509 8-3, 8-7
	1701542 8-5, 8-10
	1701620 8-8
	1701621 8-9
	1701622 8-8
	1701624 8-9
	1701625 8-9
	1701682 2-71
	1701785 8-9
	1701831 8-4
	1701832 8-3, 8-7
	1701833 8-5, 8-10
	1701834 8-5, 8-10
	1701835 8-5, 8-10
	1701836 8-5, 8-10
	1701837 8-3, 8-7
	1701838 8-3, 8-7
	1701839 8-4
	1701840 8-4
	1701841 8-3
	1701843 8-3, 8-7
	1701857 8-3, 8-7
	1701871 8-3, 8-7
	1701907 4-10
	1702012 8-3, 8-7
	1702137 8-5, 8-10
	1702153 8-4
	1702249 8-5
	1702279 8-4
	1702300 8-3, 8-7
	1702341 8-8
	1702342 8-9
	1702343 8-10
	1702344 10-1
	1702345 10-1
	1702346 10-1
	1702347 10-1
	1702348 10-1
	1702349 10-1
	1702350 8-8
	1702351 8-9
	1702552 8-9
	1702594 8-10
	1702612 8-5
	1702631 8-3, 8-7
	1702738 1-13
	1702788 10-1
	1702901 8-4
	1702961 8-5
	1702962 8-5
	1702976 8-9
	1703523 8-9
	1703543 8-9
	1703550 8-8
	1703551 8-9
	1703552 8-10
	1703583 8-8
	1703612 8-8
	1703699 8-9
	1703700 8-9
	1703701 8-10
	1703702 8-9
	1703707 8-10
	1703788 8-3, 8-7
	1703792 8-5, 8-10
	1703795 8-3, 8-7
	1703811 8-3, 8-7
	1703814 1-37, 8-3, 8-7
	1703816 8-4
	1703818 8-4
	1703821 8-5
	1703829 8-10
	1703833 8-8
	1703835 8-9
	1703837 8-10
	1703841 8-8
	1703843 8-9
	1703900 8-10
	1703961 8-9
	1704277 8-5, 8-10
	1704479 8-4
	1704480 8-3
	1704481 8-4, 8-8
	1704515 8-4, 8-9
	1704521 8-3
	1704525 8-3, 8-7
	1704534 8-9
	1704535 8-9
	1704543 8-8
	1704547 8-8
	1704550 8-9
	1704551 8-9
	1704554 8-8
	1704555 8-8
	1705008 8-4, 8-9
	2000088 2-34
	2000107 2-53, 2-55
	2000118 2-17
	2000125 2-31, 2-34
	2000126 2-37, 2-41
	2000138 2-53, 2-56
	2000149 2-37
	2000156 2-37, 2-41
	2000165 2-37
	2000242 2-53, 2-57
	2020006 4-19
	2060012 10-2
	2060014 2-38
	2060019 2-18
	2060025 2-31
	2080057 8-8
	2110806 4-18
	2120077 2-25, 2-45
	2120109 2-4
	2120110 2-4
	2120120 2-6
	2120135 2-18, 2-32, 2-39, 2- 54
	2120136 2-18, 2-39, 2-54, 9-1
	2120138 2-22
	2130406 4-18
	2160002 1-3, 1-6, 1-41, 1-43, 5-11
	2160003 1-4, 1-5
	2160006 3-3, 3-7, 3-11, 3-16
	2180104 2-25, 2-45
	2180250 2-46
	2180348 2-55
	2180360 2-18, 2-25, 2-29, 2- 31, 2-46, 2-50, 2-58, 2-61
	2180387 2-25, 2-45
	2180388 2-45
	2180389 2-25, 2-45
	2180418 2-45
	2180504 2-46
	2180535 2-25
	2180536 2-25, 2-37
	2180537 2-18, 2-45, 2-61
	2180623 2-25
	2180658 1-9
	2180666 2-55
	2180730 2-54, 2-61
	2180749 2-29, 2-46, 2-58, 2- 61
	2200009 2-6
	2200108 2-8
	2200204 2-45
	2200222 1-9, 2-4, 2-45
	2200261 2-18, 2-61
	2200462 2-55
	2220003 2-25, 2-45
	2220082 2-45
	2220237 6-19, 6-25, 6-31
	2220251 2-45
	2220273 2-18, 2-22, 2-31, 2- 37, 2-46, 2-55
	2220275 6-18, 6-24, 6-30
	2220282 6-18, 6-24
	2220290 2-25, 2-45
	2220315 2-22, 2-37, 2-40
	2220317 2-55
	2220340 2-6
	2220349 6-13, 6-19, 6-25, 6- 31
	2220362 6-12, 6-18, 6-24, 6- 30
	2220364 2-25
	2220366 6-18, 6-24, 6-30
	2220371 6-3, 6-12, 6-18, 6- 24, 6-30
	2220372 6-12, 6-18, 6-24, 6- 30
	2220374 6-12, 6-18, 6-24, 6- 30
	2220375 6-12, 6-18, 6-24, 6- 30
	2220377 6-12, 6-18, 6-19, 6- 24, 6-30
	2220385 6-3, 6-19, 6-24, 6-35
	2220403 6-25, 6-30
	2220407 6-13, 6-19, 6-25, 6- 31
	2220408 6-12, 6-18, 6-24, 6- 30
	2220414 6-5, 6-7, 6-12, 6-18, 6-24, 6-30
	2220415 6-12, 6-18, 6-24, 6- 30
	2220417 6-5
	2220428 6-12, 6-18, 6-24, 6- 30
	2220429 6-12, 6-18, 6-24, 6- 30
	2220435 6-12
	2220437 2-38
	2220451 6-12, 6-18, 6-24, 6- 30
	2220459 2-22
	2220462 6-12
	2220465 6-12, 6-18, 6-24, 6- 30
	2220466 6-12, 6-18
	2220468 6-35
	2220470 6-12, 6-18, 6-24, 6- 30
	2220472 6-5, 6-7, 6-12, 6-18, 6-24, 6-30, 6-35
	2220473 6-24, 6-30
	2220490 6-12, 6-18, 6-24, 6- 30
	2220498 6-12
	2220504 2-45, 6-7, 6-12, 6- 18, 6-24, 6-30
	2220507 6-13
	2220568 6-12, 6-18
	2220578 6-12, 6-18, 6-24, 6- 30
	2220582 6-5, 6-7, 6-12, 6-18, 6-24, 6-30
	2220596 6-18, 6-24
	2220600 6-3
	2220603 6-13, 6-19, 6-30
	2220605 6-5, 6-7, 6-35
	2220609 6-12, 6-18, 6-24, 6- 30
	2220618 6-19, 6-24, 6-35
	2220619 6-3, 6-18, 6-24
	2220621 6-12, 6-13, 6-18, 6- 19, 6-24, 6-25, 6-30, 6-31
	2220622 6-3, 6-18
	2220635 6-12, 6-18, 6-24, 6- 30
	2220642 6-13, 6-19, 6-25, 6- 31
	2220646 6-12, 6-19, 6-24
	2220648 2-25
	2220675 2-19, 2-25, 2-45
	2220679 6-18, 6-24
	2220695 6-18
	2220696 6-12, 6-18, 6-24, 6- 30
	2220700 6-3, 6-12, 6-18, 6- 24, 6-30
	2220710 6-13, 6-19, 6-25, 6- 31
	2220805 2-25, 2-55
	2220810 6-13, 6-19, 6-25, 6- 31
	2220819 6-25, 6-31
	2220844 6-12, 6-18, 6-24, 6- 30
	2220871 6-13, 6-19
	2220873 6-12, 6-18, 6-24, 6- 30
	2220883 4-18, 5-7
	2220885 5-5, 5-7
	2220914 6-24, 6-30
	2220923 6-19, 6-25, 6-31
	2220994 2-37
	2221026 6-19
	2221035 6-12, 6-18, 6-24, 6- 30
	2221077 6-19, 6-25
	2300014 10-2
	2300016 10-2
	2300021 10-2
	2300027 10-2
	2360358 1-3
	2360364 1-3
	2360491 1-3
	2360492 1-3
	2420009 2-71
	2420033 2-18
	2420038 1-33
	2420084 2-72
	2420091 2-71
	2420109 2-32, 2-38, 2-41
	2420110 2-54
	2420111 2-72
	2420115 2-6
	2420118 2-18
	2420127 2-72
	2420128 2-72
	2420131 2-21, 2-31, 2-37
	2420149 2-31, 2-37
	2420151 10-2
	2420156 2-71
	2420183 2-8
	2420187 2-38
	2420189 2-38
	2420203 2-29, 2-49, 2-61
	2460011 2-29, 2-49, 2-61
	2460013 10-4
	2500004 2-34
	2500005 2-17, 2-37, 9-1
	2540002 3-8, 3-16
	2560141 4-21
	2580026 2-20
	2580048 2-42
	2600093 2-72
	2620037 1-41, 1-43
	2680336 2-32
	2680386 2-38
	2680406 2-76
	2680407 2-75
	2680408 2-75
	2680415 2-76
	2680419 2-76
	2720015 2-32, 2-40
	2720042 2-18, 2-25
	2720058 2-19, 2-37, 2-55
	2720112 2-25, 2-45
	2720118 2-25
	2720144 2-45
	2720160 2-40
	2720232 2-31
	2720249 2-45
	2720254 2-31
	2720271 2-37, 2-54
	2720341 2-18
	2720342 2-54
	2720379 2-54
	2750532 2-37
	2750760 6-5
	2750769 6-8
	2750775 6-14, 6-20, 6-26, 6- 32
	2750786 6-14, 6-20, 6-26, 6- 31
	2750894 6-7
	2750895 6-13, 6-19, 6-25, 6- 31
	2750897 6-5, 6-7
	2750900 6-5
	2750902 6-26, 6-32
	2750910 6-3, 6-14, 6-20, 6- 25, 6-31
	2750920 6-14, 6-20
	2750968 6-3, 6-20
	2751006 6-14, 6-20, 6-26, 6- 32
	2751010 6-5
	2751011 6-20, 6-25
	2751013 6-14, 6-20, 6-25, 6- 31
	2751018 6-35
	2751021 6-14, 6-20, 6-26, 6- 32, 10-2
	2751026 6-13, 6-19, 6-25, 6- 31
	2751027 6-14, 6-20, 6-26, 6- 32
	2751111 6-14, 6-20, 6-26, 6- 31
	2751391 6-14, 6-20, 6-25, 6- 31
	2751395 6-14, 6-20, 6-26, 6- 32
	2751404 6-5
	2751412 6-35
	2751432 6-8
	2751454 10-2
	2751507 6-20, 6-26
	2751683 6-14, 6-20, 6-26, 6- 32
	2751892 6-14, 6-20, 6-26, 6- 32
	2751893 6-8, 6-14, 6-20, 6- 26, 6-32, 6-35
	2751902 6-8
	2751906 6-19, 6-25
	2751914 6-8
	2752247 6-13
	2752250 6-13
	2752251 6-31
	2752252 6-31
	2752344 6-19, 6-25
	2752351 6-13, 6-19, 6-25, 6- 31
	2752352 6-13, 6-19, 6-25, 6- 31
	2752353 6-13
	2752381 6-19, 6-25
	2752390 6-19, 6-25
	2752391 6-19, 6-25
	2752392 6-19, 6-25
	2752397 6-19
	2752433 6-7
	2752441 6-8
	2752445 6-7
	2752450 6-14, 6-20, 6-26, 6- 32
	2752451 6-14, 6-20, 6-26, 6- 32
	2752481 6-14, 6-20, 6-26, 6- 31
	2752482 6-14, 6-20, 6-26, 6- 31
	2752491 6-14, 6-20, 6-26
	2752505 6-14, 6-20, 6-26, 6- 31
	2752506 6-14, 6-20, 6-26, 6- 31
	2752507 6-14, 6-20, 6-26, 6- 31
	2752513 6-14, 6-20, 6-26, 6- 32
	2752525 6-14, 6-20, 6-26, 6- 32
	2752526 6-14, 6-20, 6-26, 6- 32
	2752577 6-7
	2752578 6-7
	2752591 6-26, 6-32
	2752627 6-20, 6-26
	2752649 6-13, 6-19, 6-25, 6- 31
	2752652 6-20, 6-26
	2752678 6-14, 6-20, 6-26, 6- 32
	2752953 6-20, 6-26, 6-32
	2752980 6-14, 6-20, 6-26, 6- 32
	2780167 1-11, 1-21
	2780169 1-11, 1-21
	2780175 1-11, 1-21
	2780177 1-3
	2780191 1-11, 1-12, 1-25
	2780193 1-11, 1-25
	2780195 1-11, 1-25
	2791574 6-5, 6-36
	2791962 6-35, 6-37
	2791988 6-36
	2791995 6-36
	2791996 6-36
	2791997 6-36
	2792013 6-7, 6-36
	2792014 6-7, 6-36
	2792020 6-3, 6-36
	2792027 6-37
	2792047 6-36
	2792048 6-36
	2792049 6-36
	2792050 6-36
	2792064 6-7, 6-36
	2792065 6-7, 6-36
	2792164 6-36
	2792165 6-36
	2792166 6-36
	2792167 6-36
	2792168 6-36
	2792169 6-36
	2792170 6-36
	2792171 6-37
	2792371 6-37
	2792508 6-12, 6-36
	2792511 6-30, 6-36
	2792512 6-24, 6-36
	2792513 6-18, 6-36
	2792514 6-12, 6-36
	2792515 6-18, 6-36
	2792516 6-30, 6-36
	2792517 6-24, 6-37
	2792611 6-36
	2820024 8-7
	2820025 3-4, 3-8, 3-12, 3-17, 4-5
	2820047 2-75
	2820097 4-4, 8-3
	2860030 2-72, 9-1
	2900034 1-23
	2900137 1-23
	2900379 5-3
	2900503 6-13, 6-19, 6-25, 6- 31
	2900708 2-11, 2-15
	2900714 1-15
	2900745 2-3
	2900754 1-28
	2900756 2-11
	2900766 1-18
	2900767 1-18
	2900768 1-18
	2900770 4-18, 5-5, 5-7
	2900792 5-12
	2900800 6-13, 6-19, 6-25, 6- 31
	2900816 1-28
	2900826 2-67
	2900827 2-67
	2900838 10-3
	2900848 8-5
	2901111 10-1
	2901223 5-12
	2901243 6-7
	2901244 6-7
	2901252 5-12
	2901261 5-17, 5-19
	2901262 6-7
	2901263 6-7
	2901328 3-12
	2901329 3-4
	2901439 5-12
	2901441 5-12
	2901481 3-16
	2901536 3-8
	2901812 10-3
	2901941 5-5, 5-8
	2902023 5-5
	2902030 4-4
	2902031 4-4
	2902032 4-4
	2902036 4-10
	2902037 4-10
	2902053 4-4
	2902064 2-17
	2902077 8-3, 8-7
	2902078 8-5
	2902088 6-19
	2902089 6-13
	2902090 6-13
	2902091 6-19
	2902093 6-25
	2902094 6-31
	2902095 6-25
	2902096 6-31
	2902129 2-75
	2902130 2-76
	2902131 2-77
	2902185 3-16
	2902186 3-16
	2902187 3-16
	2902256 3-16
	2910015 8-10
	2910033 8-3, 8-7
	2910472 10-1
	2910473 10-1
	2910474 10-1
	2910475 10-1
	2910479 2-20, 2-33, 2-40
	2910943 10-1
	2920026 4-22
	2920027 4-22, 4-23
	2920029 4-22, 4-23
	2920105 2-77
	2920110 1-38, 7-3, 10-2
	2920111 4-7
	2920113 1-38, 7-3, 10-2
	2920162 2-29, 2-49, 2-61
	2940006 10-3
	2940042 2-75, 2-76, 2-77
	2940064 4-3
	3010088 4-3
	3010099 2-5
	3020021 2-20, 2-58
	3020022 10-2
	3041404 2-77
	3100071 2-4
	3100072 6-13, 6-18, 6-24, 6- 30
	3160158 1-11, 1-12, 1-15
	3200201 2-17
	3200202 2-17
	3200362 2-31, 2-39
	3200377 2-37
	3220036 2-58
	3220083 2-21, 2-42, 2-58
	3220084 2-19
	3220089 2-32
	3220095 2-40
	3220118 2-58
	3250872 1-41, 1-43
	3250873 8-4
	3251249 8-4
	3251476 2-62
	3251813 8-4, 8-9
	3251984 10-2
	3252136 8-5
	3252149 8-10
	3252217 2-71
	3252222 8-4
	3252228 8-4
	3252230 8-8
	3252234 8-5
	3252297 8-4, 8-9
	3252309 8-4
	3252310 4-21
	3252430 8-8
	3252620 4-21
	3252642 2-71
	3252688 8-4, 8-9
	3252690 8-8
	3252691 8-8
	3252753 8-4, 8-9
	3252757 8-4, 8-9
	3252758 8-4, 8-9
	3272005 4-18
	3290607 2-18
	3300012 1-4, 1-11, 1-12
	3300029 2-19, 2-33, 2-40, 2- 54
	3300047 4-11
	3300048 1-38, 2-71, 7-3, 10-2
	3300151 4-4
	3300177 2-72
	3300228 1-3, 1-4, 1-5
	3300273 5-3
	3300281 5-5, 5-7
	3300286 5-11
	3300353 2-75, 2-76, 2-77
	3300357 5-17, 5-19
	3300364 2-75
	3300465 5-7
	3300471 4-18
	3300472 4-19
	3310601 2-71, 4-21
	3310801 2-31
	3310805 1-37
	3311001 2-17, 2-29, 2-38, 2- 49, 2-62, 2-71, 4-21
	3311005 1-31, 1-37, 2-32, 2- 38, 2-39, 4-6
	3311205 2-53
	3311401 1-33, 1-38, 2-6, 2- 17, 2-19, 2-22, 2-34, 2-37, 2-46, 2-53, 2-71, 2-73, 2-75, 4-4, 4-7, 4- 10, 4-11, 4-14, 8-3, 8-7
	3311405 2-3, 2-6, 2-7, 2-17, 2-31, 2-33, 2-39, 2-50, 2-75, 2-76, 2-77, 4-3, 4-5, 4- 9, 8-3, 8-7
	3311501 1-31, 1-32, 1-33, 2- 19, 2-25, 2-46, 2-54, 2-61, 3-4, 3-8, 4-5
	3311505 1-6, 1-32, 2-4, 2-32, 2-33, 2-38, 2-46, 3-12, 3-17, 4-9, 4-13, 4-14, 4-19
	3311601 1-32, 2-17, 2-19, 2- 26, 2-29, 2-32, 2-33, 2-46, 2-49, 2-54, 3-3, 3-11, 4-9, 4-14
	3311605 1-5, 1-6, 1-32, 2-32, 2-39, 2-46, 3-3, 3-11, 3-15, 4-6, 4-18
	3311701 2-19, 2-32, 2-38, 3- 3, 3-7, 3-11
	3311705 2-17, 2-19, 3-7, 3-15
	3311801 1-11, 1-12
	3311802 4-19
	3311805 2-17, 2-31, 2-39, 2- 53, 3-7, 3-15
	3312001 1-38
	3312005 1-37, 1-43
	3312205 4-9, 4-14
	3321001 2-72, 4-22
	3321401 2-34, 2-38, 5-3
	3321402 2-18
	3321501 2-18
	3322202 4-10, 4-13, 4-19
	3322602 1-3, 1-4, 1-5
	3322603 1-3
	3323002 1-41, 1-43
	3323403 1-3
	3340564 4-4
	3340645 3-4, 3-8, 3-12, 3-17
	3340650 5-5
	3340653 4-9, 4-13
	3340664 3-3, 3-7, 3-11, 3-16, 4-6
	3340780 4-13
	3340841 1-43, 2-72, 3-4, 3-8, 3-12, 3-17
	3340848 3-12, 3-17
	3340904 5-5, 5-7
	3340913 4-13
	3340924 4-6
	3380515 2-75
	3420158 1-41
	3420292 1-41
	3420352 1-41, 1-43
	3420372 1-41, 1-43
	3421190 1-4, 1-5
	3421243 1-3
	3421284 1-9
	3421335 1-6
	3421453 4-9, 4-21
	3422091 1-41, 1-43
	3422102 3-3, 3-11
	3422103 3-3, 3-11
	3422137 1-6
	3422152 3-3, 3-11
	3422153 3-3, 3-11
	3422154 3-3, 3-11, 3-12
	3422155 3-3, 3-11, 4-6
	3422156 3-3, 3-11
	3422157 3-3, 3-11
	3422158 3-3, 3-11, 3-12
	3422169 3-4, 3-11, 3-16, 4-6
	3422171 3-3, 3-12
	3422172 3-3, 3-7, 3-12
	3422219 4-3, 4-14
	3422401 1-5, 1-6
	3422617 3-7, 3-15
	3422618 3-7, 3-15
	3422619 3-7, 3-15, 3-16, 4-6
	3422620 3-7, 3-15, 4-6
	3422621 3-7, 3-15
	3422622 3-7, 3-15
	3422623 3-7, 3-15, 3-16
	3422624 3-7, 3-15
	3422626 3-8, 3-16
	3422627 3-16
	3422628 3-16
	3422631 3-7, 3-15
	3422662 3-7
	3422728 4-13
	3422966 4-19
	3423052 4-18
	3423054 4-6
	3430407 1-9
	3440410 4-6
	3440413 1-31
	3440420 1-37
	3440616 1-6, 1-7
	3450202 2-53
	3450203 1-9
	3450610 1-4
	3451012 1-3
	3480092 5-5, 5-7
	3480116 5-3
	3480135 5-11
	3480137 5-11
	3480164 5-17
	3480214 5-11
	3480220 5-11
	3500812 4-11
	3510387 4-6
	3510397 4-9
	3510775 4-6
	3510798 4-6
	3510799 4-6
	3510842 4-19
	3520022 2-6
	3520026 2-72
	3520028 2-29, 2-49, 2-61, 2- 72
	3520046 2-18
	3520071 1-33
	3520072 4-9, 4-14
	3520079 4-22
	3520081 4-22
	3520082 1-37
	3533291 2-17
	3533445 2-17
	3533663 2-19
	3533664 2-19, 2-33
	3534173 10-2
	3535352 2-75
	3535551 2-54
	3536092 1-33
	3536109 4-3
	3536144 2-19, 2-33, 2-40, 2- 55
	3536151 2-19, 2-33
	3536156 1-41, 1-43
	3536157 1-41
	3536299 4-3
	3536349 2-76
	3536350 2-76
	3536351 2-76
	3536371 2-75
	3536372 2-75
	3536373 2-75
	3536430 2-75
	3536431 2-75
	3536434 2-75
	3536481 2-18
	3536523 2-6
	3536607 3-3, 3-7, 3-11, 3-15
	3536622 2-75, 2-76
	3536624 4-9
	3536708 5-5, 5-7
	3537619 4-9, 4-13
	3537973 1-41
	3538051 4-5
	3538178 2-32
	3538188 2-76
	3538189 2-76
	3538436 2-46
	3538450 2-76
	3538735 2-40
	3538743 2-76
	3538744 2-76
	3538745 2-76
	3570875 3-7, 3-15
	3570983 2-76
	3570984 2-76
	3572123 8-4, 8-8
	3573513 5-7
	3574274 1-31
	3580134 2-29, 2-49, 2-61
	3580158 2-61
	3580239 2-49
	3580250 2-49
	3600050 2-7
	3600130 2-5, 10-2
	3600164 2-17, 2-31, 2-37, 2- 53, 2-65
	3600205 2-17, 2-31, 2-39, 2- 55, 2-69
	3600208 2-7
	3600260 2-37, 2-53, 2-65
	3600468 2-7
	3620003 10-2
	3620015 10-2
	3620026 2-32, 2-38
	3620027 2-20
	3640500 2-71
	3640822 4-9, 4-13
	3640823 4-9
	3640824 4-3
	3640830 4-3
	3640831 4-3
	3640832 4-3
	3641386 4-13
	3641387 4-3
	3641391 4-13
	3720011 2-25
	3730003 7-4, 7-5
	3737289 2-31
	3740049 1-33, 1-38, 2-71, 4- 10, 4-22, 7-2, 7- 3, 9-1, 10-2, 10- 3
	3740059 2-32
	3740061 2-32
	3740067 2-7, 2-55, 9-1
	3740077 2-72, 9-1
	3740080 2-38, 9-1
	3740118 10-3
	3760143 5-17
	3760170 1-43, 4-4, 4-10, 4- 14, 4-21
	3760261 5-5
	3760348 4-10, 4-13, 4-19
	3760351 4-18
	3760453 5-5, 5-8
	3760460 5-7
	3780183 1-5, 1-6
	3790012 1-38, 2-72, 2-73, 4- 22, 4-23
	3790116 1-9
	3790152 2-18, 2-32, 2-55
	3790231 1-9
	3820001 1-41, 1-43, 8-4, 8-8
	3820011 4-10
	3820019 2-76, 8-5, 8-10
	3820030 1-5, 1-6
	3840833 1-9
	3840854 1-9
	3840898 2-34
	3840979 2-25
	3841049 2-18
	3841143 1-6, 1-41, 1-43
	3841184 1-41, 1-43
	3841203 3-3, 3-7, 3-11
	3841208 1-37
	3841233 4-10, 4-13, 4-19
	3841255 2-37
	3841326 1-37
	3860037 1-9
	3860056 5-17
	3860057 4-9, 4-13
	3860059 4-9, 4-13, 4-19
	3860097 4-13
	3860100 4-19
	3900168 4-10
	3900170 5-3, 5-5, 5-8, 5-11
	3900175 5-3
	3900177 4-22
	3900178 4-22
	3900294 4-5
	3900321 5-7
	3900330 4-18
	3910606 2-72
	3910610 1-34
	3910812 2-31
	3911004 2-29, 2-62
	3911008 2-49, 2-72, 4-22
	3911012 2-17, 2-40
	3911014 2-18, 2-38
	3911020 1-37
	3911024 2-38
	3911026 2-38
	3911032 1-31
	3911040 1-38
	3930820 1-37
	3931010 4-6
	3931028 4-6
	3931032 2-12
	3931664 4-18
	3940804 2-32, 2-39
	3941004 2-39
	3941406 2-75
	3951003 2-53
	3951503 1-31
	3960007 5-17
	3960047 1-9
	3960353 1-3
	3960407 2-54
	3960416 5-3
	3960423 2-21
	3960435 2-6
	3980003 2-19, 2-33, 2-40, 2- 54
	3980007 2-40, 2-54
	3990010 1-33, 7-2, 7-3, 7-4, 7-5, 7-6, 10-3
	4031709 2-18
	4060092 4-4, 4-5
	4060713 2-19
	4060802 4-22, 4-23
	4060803 2-75
	4060806 3-12, 3-17
	4060807 2-6
	4060829 2-77
	4060843 10-2
	4060848 1-37
	4060887 2-77
	4060893 2-77
	4060969 2-76
	4070450 1-43
	4070560 1-43
	4070561 1-43
	4070829 4-9, 4-13
	4070987 2-72
	4100025 2-38
	4100033 10-2
	4130279 1-4
	4130280 1-4
	4130287 1-3
	4130288 1-3
	4130306 1-3
	4130307 1-3
	4160078 1-9
	4160116 1-37
	4200004 4-3, 4-9
	4240033 4-7
	4280280 2-55
	4280284 4-4, 4-10
	4280298 1-6, 1-7
	4300032 1-33, 1-38, 4-4
	4300038 1-31, 1-33, 2-32
	4300056 2-18, 2-37
	4300068 2-22
	4300090 2-18
	4300092 1-11
	4340569 2-29
	4340660 2-32
	4360037 2-38, 2-50, 2-61, 10- 4
	4360056 2-32
	4360089 10-2
	4360135 10-2
	4360157 2-41
	4360181 10-2
	4360188 2-25, 2-45
	4360212 2-72, 9-1
	4360216 2-71, 9-1
	4360228 2-72, 9-1
	4360232 2-71, 9-1
	4360236 4-10, 9-1
	4360237 4-10
	4360239 7-3
	4360267 2-72, 4-21
	4360274 2-71, 4-22, 9-1
	4360277 4-10
	4360281 2-72, 4-22
	4360282 4-22
	4360289 2-72, 4-22
	4360290 2-72
	4360300 1-31, 4-6, 9-1
	4360314 2-72, 2-73, 4-22, 4- 23, 9-1
	4360318 10-2
	4360321 1-37
	4360329 1-38, 4-23
	4360330 2-73, 4-23
	4360331 2-73, 9-1
	4360336 4-22, 9-1
	4360339 4-21, 9-1
	4360345 4-22
	4360348 2-6, 9-1
	4360349 2-6
	4360354 2-6, 9-1
	4360357 2-18, 2-31, 2-37, 2- 58
	4360387 4-24
	4360405 2-38
	4360469 2-72, 9-1
	4360475 2-72, 4-22, 9-1
	4360476 4-22
	4360478 2-72, 4-22, 9-1
	4360542 2-29, 2-49, 2-61
	4360548 1-37, 9-1
	4400040 2-25, 2-45
	4400273 2-4
	4400275 2-25, 2-45
	4400281 2-45
	4400347 2-4, 2-6
	4400348 2-6
	4400402 2-4
	4400430 2-4
	4400461 2-4, 2-6
	4420008 4-21
	4420037 2-71
	4420052 1-37
	4420062 4-4, 4-10, 4-13
	4420066 4-19
	4420069 4-19
	4460035 4-10
	4460049 1-31, 4-4, 4-6, 4-11
	4460051 1-38, 2-71, 4-4, 4-5, 7-3, 10-2
	4460052 4-10
	4460071 2-71
	4460138 4-4, 4-5
	4460185 4-7
	4460190 4-4, 4-5
	4460206 4-7
	4460226 4-27, 4-29
	4460227 4-27, 4-29
	4460234 1-37
	4460259 4-10
	4460260 4-10
	4460298 2-71
	4460299 2-71
	4460300 2-71
	4460301 2-71
	4460302 2-53
	4460303 2-72
	4460305 2-71
	4460306 2-71
	4460307 2-71
	4460309 2-71
	4460343 4-27, 4-29
	4460367 4-27, 4-29
	4460428 1-37
	4460462 4-24
	4460463 4-21
	4460464 4-23
	4460465 1-33, 4-24
	4460466 1-33, 4-24
	4460467 4-24
	4460468 4-23
	4460470 4-21
	4460471 4-21
	4460473 4-23
	4460480 4-21
	4460481 4-23
	4460539 1-33
	4460968 1-37
	4520123 1-13
	4520129 1-13
	4520153 1-13, 10-3
	4520225 1-13
	4520267 1-13
	4561815 2-39
	4562637 2-31
	4563647 5-3
	4564281 2-31, 2-38, 2-41
	4564328 2-20
	4564417 2-49
	4565348 2-54
	4565647 5-5, 5-8
	4565716 5-17
	4565830 2-19
	4565842 5-11
	4565869 4-9, 4-13
	4565891 4-3
	4565892 4-3
	4565932 2-55
	4565933 2-55
	4565956 2-19
	4566233 5-11
	4566234 5-19
	4566236 5-11
	4566520 2-33
	4566541 2-33
	4566605 2-37
	4566650 2-49
	4566672 2-40
	4566673 2-39
	4567127 2-39
	4567159 2-58
	4568055 5-19
	4568315 4-6
	4640013 10-2
	4640113 1-13
	4640123 2-3
	4640260 2-3, 2-4
	4640261 1-41, 1-43
	4640273 1-6, 5-3
	4640382 6-13, 6-19, 6-25, 6- 31
	4640391 2-25, 2-45
	4640392 1-13
	4640443 2-3
	4640485 1-6, 1-9
	4640495 5-7
	4640509 5-12
	4640613 5-5, 5-7
	4640629 2-3
	4640744 6-12, 6-18, 6-24, 6- 30
	4640750 2-37
	4640760 10-2
	4640786 2-4, 2-11
	4640787 4-10, 4-14
	4640788 2-5, 2-12
	4640789 2-12
	4640812 1-5, 1-6
	4640819 5-12
	4640840 2-4, 2-11
	4640841 2-4
	4640989 2-37
	4641090 2-5, 2-11, 2-12
	4641091 2-12
	4641094 2-11
	4641156 5-7
	4641190 2-4, 2-15
	4641197 2-15
	4641219 4-18
	4700005 2-45
	4711400 2-50, 2-55, 2-76, 4- 3, 4-14
	4711500 4-4, 4-5, 4-9, 4-13, 4-14, 4-19
	4711600 2-54, 4-9, 4-14, 4-19
	4711800 1-11, 1-12
	4712000 1-37
	4712600 1-3, 1-4, 1-5, 1-41, 1-43
	4740034 1-3
	4740066 2-72
	4740116 2-31
	4740120 2-72, 4-22
	4740185 1-5, 1-6, 2-18, 2-31, 2-40, 2-54
	4740273 2-17, 2-31
	4740274 2-17, 2-39
	4740275 2-49
	4740308 1-6, 2-55
	4740310 3-4, 3-8, 3-12, 3-16
	4740401 3-3, 3-7, 3-11, 3-15
	4740415 1-37
	4750600 2-72, 4-22
	4750800 1-37, 2-32, 2-39
	4751000 1-31, 1-37, 1-38, 2- 17, 2-32, 2-38, 2-39, 2-54, 4-5, 4-6
	4751400 1-33, 1-37, 1-38, 2- 3, 2-6, 2-7, 2-17, 2-22, 2-31, 2-33, 2-34, 2-39, 2-54, 2-73, 2-75, 2-76, 2-77, 4-5, 4-7, 4- 9, 4-11, 8-3, 8-7
	4751500 1-6, 1-31, 1-32, 1- 33, 1-41, 1-43, 2-4, 2-19, 2-29, 2-32, 2-33, 2-38, 2-46, 2-49, 2-61, 2-62, 2-75, 3-4, 3-8, 3-12, 3-17, 4-13
	4751600 1-4, 1-5, 1-6, 1-31, 1-32, 2-4, 2-19, 2-25, 2-29, 2-31, 2-33, 2-39, 2-46, 2-49, 2-53, 2-54, 2-62, 3-4, 3-8, 3- 11, 4-6, 4-18, 4- 19
	4751700 2-17, 2-19, 2-32, 2- 38
	4751800 2-17, 2-31, 2-39, 2- 53, 4-19
	4752000 1-38, 1-43
	4752200 4-10, 4-13, 4-18, 4- 19
	4760600 2-71
	4761000 1-4, 1-31, 2-17, 2- 29, 2-38, 2-49, 2-54, 2-62, 2-71, 2-72, 4-5, 4-21
	4761400 1-33, 1-37, 1-38, 2- 6, 2-17, 2-19, 2- 22, 2-25, 2-34, 2-37, 2-46, 2-53, 2-54, 2-71, 2-73, 2-75, 2-76, 2-77, 4-5, 4-7, 4-10, 4- 11, 4-14, 8-3, 8- 7
	4761500 1-9, 1-31, 1-32, 1- 33, 1-41, 1-43, 2-4, 2-19, 2-25, 2-29, 2-32, 2-46, 2-49, 2-54, 2-61, 2-62, 2-75, 3-4, 3-8, 3-12, 3-17, 4-5
	4761600 1-6, 1-32, 2-4, 2-7, 2-17, 2-19, 2-20, 2-26, 2-29, 2-31, 2-33, 2-39, 2-46, 2-49, 2-62, 3-3, 3-11, 3-15, 4-9, 4-13, 4-14
	4761700 2-19, 2-32, 2-40, 3- 3, 3-7, 3-11
	4761800 1-11, 1-12, 1-37, 2- 17, 2-31, 2-37, 2-55
	4762000 1-11, 1-12, 1-37, 1- 38
	4770600 1-34, 4-21
	4770800 2-31
	4771000 1-38
	4791400 4-21
	4812000 2-49, 2-61
	4831700 2-45
	4831900 2-20, 2-37, 2-38, 2- 57
	4832000 2-17, 2-37, 2-39, 2- 45, 2-49, 2-53, 2-55, 2-58
	4842621 1-5, 1-6
	4843410 2-61
	4843497 2-17
	4843513 2-54
	4843635 1-13
	4843706 4-9
	4844024 2-75
	4844059 1-5, 1-6
	4844129 1-5, 1-6
	4844177 10-2
	4844185 2-25, 2-46
	4844186 1-33
	4844249 1-32
	4844250 1-32
	4844268 2-71
	4844275 2-53
	4844279 2-75
	4844298 2-19
	4844346 1-37
	4844349 4-9, 4-13
	4844490 1-32
	4844491 1-32
	4844613 2-32
	4844787 10-3
	4844788 10-3
	4844867 1-5, 1-6
	4844868 1-5, 1-6
	4844942 2-39
	4844962 2-39
	4845486 2-71
	4845757 2-39
	4845938 4-21
	4846051 1-32
	4846055 1-32
	4846348 4-13
	4846349 4-13
	4846407 1-32
	4846439 1-43
	4846517 4-19
	4846519 4-19
	4846584 5-7
	4846822 1-31
	4860065 1-13
	4860126 1-13
	4860155 2-34
	4891600 1-31
	4920017 4-10
	4920096 1-4, 1-5
	4921540 7-4, 7-5, 7-6
	4921543 4-23, 7-3
	4921544 4-23, 7-3
	4921545 7-5
	4921546 7-5
	4921590 7-6
	4921598 4-23, 7-3
	4921599 4-23, 7-3
	4921714 2-32, 7-5
	4921731 7-6
	4921746 2-40
	4921770 7-4
	4922251 4-23, 7-3
	4922252 4-23, 7-3
	4922256 4-23, 7-3
	4922257 4-23, 7-3
	4922848 7-2
	4922859 7-2
	4923062 2-55
	4931444 7-2
	4932041 7-2
	4932387 7-2, 7-3, 10-4
	4932451 7-2
	4932588 7-4, 7-5, 7-6
	4932590 7-4
	4932645 7-5
	4932648 7-5
	4932649 7-5
	4932650 7-5
	4932734 7-2
	4932735 2-50, 7-3
	4932744 7-5
	4932775 7-5
	4932776 7-6
	4932850 7-5
	4933042 7-6
	4933043 7-6
	4933057 7-4
	4933096 7-4, 7-5, 7-6
	4933097 7-5
	4933098 7-4
	4933254 7-6
	4933255 7-6
	70000163 2-20
	70000851 2-56
	70000916 2-57
	70001108 2-7
	70001342 4-18
	70001871 2-57
	70001940 1-28
	7000206 1-21
	7000214 1-21, 1-25
	7000217 1-21, 1-25
	7000229 1-21
	7000230 1-21
	70002307 2-41, 2-42
	7000232 1-21
	7000241 1-26
	7000242 1-21, 1-26
	7000246 1-21
	7000247 1-21, 1-22, 1-25, 1- 26
	7000248 1-21, 1-25
	7000250 1-21, 1-23, 1-25, 1- 27
	7000251 1-21, 1-25
	7000252 1-21, 1-25
	7000253 1-21, 1-25
	7000257 1-21
	7000258 1-21
	7000260 1-23, 1-27
	7000261 1-23, 1-27
	7000262 1-23, 1-27
	7000263 1-22, 1-23, 1-26, 1- 27
	70003475 2-57
	70003622 2-56
	7000558 2-3
	7000643 2-34
	7000645 6-13, 6-19, 6-25, 6- 31
	7000646 2-42
	7000694 2-55, 2-56
	7000699 2-56
	7000867 2-34
	7000877 2-34
	7000878 2-20, 2-34
	7000884 2-20, 2-34, 2-41, 2- 42
	7000892 2-20
	7000893 2-21
	7001084 5-15
	7001438 2-66
	7001498 2-66
	7001608 5-15
	7001609 5-15
	7001610 5-15
	7001613 5-15
	7001614 5-15
	7001615 5-15
	7001616 5-15
	7001617 5-15
	7001909 1-22, 1-26
	7001911 1-22, 1-26
	7001912 1-22, 1-26
	7001913 1-22, 1-26
	7001922 1-25
	7001931 1-22, 1-26
	7001985 1-22, 1-26
	7001989 1-21
	7001997 1-21
	7001998 1-21
	7002818 4-24
	7002821 10-3
	7002822 10-3
	7002823 10-3
	7002826 10-3
	7002828 10-3
	7002840 10-3
	7003657 2-29, 2-49, 2-61
	7003751 4-27, 4-29
	7003772 4-27
	7003789 4-27
	7003790 4-27, 4-29
	7003791 4-27, 4-29
	7004214 2-19, 2-33, 2-39, 2- 54, 9-1
	7004248 2-7
	7004249 2-7
	7004275 10-3
	7004276 10-3
	7004368 2-3
	7004906 1-15
	7004907 1-15
	7004908 1-15
	7004910 1-15
	7004917 1-15
	7006075 2-3
	7007208 2-65, 2-66
	7007321 2-3, 2-4
	7007323 2-3, 2-4
	7007412 2-67
	7007413 2-65
	7007414 2-65
	7007416 2-65
	7007417 2-65
	7007419 2-65
	7007420 2-65
	7007421 2-65
	7007422 2-65
	7007424 2-65
	7007425 2-65
	7007435 2-65
	7007436 2-65
	7007437 2-65
	7007438 2-65
	7007439 2-65
	7007440 2-65
	7007441 2-65
	7007442 2-65
	7007444 2-65
	7007445 2-65
	7007449 2-65
	7007453 2-66
	7007454 2-66
	7007456 2-66
	7007458 2-66
	7007461 2-66
	7007466 2-66
	7007468 2-66
	7007469 2-66
	7007470 2-66
	7007471 2-66
	7007472 2-66
	7007473 2-66
	7007474 2-66
	7007475 2-67
	7007476 2-67
	7007477 2-67
	7007478 2-66
	7007482 2-66
	7007483 2-66
	7007484 2-66
	7007485 2-66
	7007486 2-66
	7007487 2-66
	7007488 2-66
	7007490 2-66
	7007491 2-66
	7007492 2-66
	7007494 2-66
	7007496 2-66
	7007497 2-66
	7007498 2-66
	7007499 2-66
	7007601 1-21
	7007603 1-21, 1-25
	7007617 1-26
	7007643 1-22, 1-26
	7007650 1-21, 1-23, 1-25, 1- 27
	7007651 1-23, 1-27
	7007652 1-21, 1-25
	7007653 1-21, 1-25
	7007654 1-21, 1-25
	7007683 1-26
	7007684 1-26
	7007685 1-26
	7007686 1-26
	7007687 1-26
	7007688 1-26
	7007689 1-26
	7007690 1-26
	7007691 1-25
	7007692 1-25
	7007697 1-21
	7007874 1-15
	7007875 1-15
	7007876 1-15
	7007878 1-15
	7007879 1-15
	7007880 1-15
	7007914 1-17
	7007923 1-17
	7007924 1-17
	7007933 1-18
	7007970 1-17
	7007977 1-17
	7007979 1-17
	7007980 1-17
	7007983 1-17
	7007985 1-17
	7007986 1-17
	7007987 1-17
	7008828 2-53
	7009739 2-3, 2-4
	7009742 6-13, 6-19, 6-25, 6- 31
	7010120 2-67
	7010121 2-66
	7010122 2-66
	7010429 1-23
	7010459 1-25
	7010469 1-26, 1-27
	7010470 1-25
	7010473 1-26, 1-28
	7010474 1-26
	7010475 1-28
	7010476 1-28
	7010477 1-28
	7010478 1-28
	7010542 2-11, 2-15
	7010543 2-11, 2-15
	7010633 2-34
	7010698 2-72
	7010923 2-7
	7010953 2-69
	7010955 2-69
	7010956 2-69
	7010957 2-69
	7010959 2-69
	7010960 2-69
	7010961 2-69
	7010996 2-69
	7010997 2-69
	7010998 2-69
	7011003 2-7
	7011016 2-7
	7011102 4-10, 4-14
	7011112 5-12
	7011345 5-7
	7011346 4-18
	7011712 1-17
	7011713 1-17
	7011714 1-17
	7011715 1-17
	7011716 1-17
	7011717 1-17
	7011923 4-27, 4-29
	7011931 4-27
	7011932 4-27
	7011933 4-27
	7011934 4-27
	7011935 4-27
	7011936 4-27
	7011938 4-27, 4-29
	7011940 4-27, 4-29
	7011982 4-29
	7011991 4-29
	7011997 4-29
	7012513 2-29, 2-49, 2-61
	7012514 2-29, 2-49, 2-61
	7012518 2-3, 2-11
	7012539 2-15, 9-1
	7012558 2-29, 2-49, 2-61
	7012564 2-20
	7012576 2-7
	7012577 2-20, 2-34
	7012578 2-20, 2-34
	7012590 4-21
	7012591 2-12
	7012592 2-5
	7012593 4-21
	7012595 2-34
	7012599 2-56
	7012611 4-22
	7012612 4-22
	7012626 2-55
	7012653 2-21
	7012656 2-41
	7012678 2-41
	7012679 2-41, 2-42
	7012680 2-41
	7012681 2-41
	7012682 2-41
	7012683 2-41
	7012690 2-41
	7012698 2-56
	7012725 2-11, 2-12
	7012730 2-11, 2-12
	7012736 2-12
	7012754 2-11, 2-12
	7012773 2-12, 4-18
	7012903 2-15
	7012910 2-11, 2-15
	7012925 2-15
	7012935 2-11
	7012936 2-11, 2-15
	7012937 2-11
	7012938 2-11
	7012939 2-11
	7012940 2-11
	7012941 2-11, 2-15
	7012942 2-11
	7012943 2-11, 2-15, 9-1
	7012944 2-11, 2-15, 9-1
	7012981 2-15
	7012998 2-15
	7013710 2-7
	7013711 2-7
	7013712 2-7
	7013753 2-7
	7014100 1-27
	7014101 1-27
	7014102 1-27
	7014103 1-28
	7014108 1-28
	7014109 1-28
	7014110 1-28
	7014112 1-28
	7014113 1-28
	7014501 2-41, 9-1
	7014676 10-3
	7014677 2-34
	7014678 2-34
	7014679 2-34
	7014680 2-21
	7014682 2-20, 2-21
	7014684 2-55
	7014687 2-21
	7016308 2-56
	7016309 2-56
	7016328 2-56
	7016330 2-57
	7016331 2-56, 2-57, 9-1
	7016332 2-56
	7016359 2-56
	7016375 2-41, 2-42
	7016376 2-41, 2-42
	7016600 2-41, 2-42
	7016601 2-41, 2-42
	7016603 2-77
	7016605 2-41, 2-42
	7016638 2-41
	7016654 10-3
	7016662 2-41, 9-1
	7016746 2-7
	7017063 1-23
	7017067 1-25
	7017080 1-25
	7017096 1-25
	7017402 2-15
	7017420 2-15
	7017433 2-15
	7017454 2-15
	7017477 2-11, 2-15
	7017492 2-15
	7017493 2-15
	7017496 2-15
	7017515 2-45
	7018602 1-17
	7018603 1-17
	7018605 1-17
	7018606 1-17
	7018607 1-17
	7018608 1-18
	7018991 2-12
	7019607 2-56
	7019665 2-21
	7019666 2-21
	7019667 2-21
	7019668 2-21
	7019670 2-21
	7019921 2-41
	7019924 2-41, 2-42
	7019925 2-41
	7019926 2-41, 2-42
	7019927 2-41, 2-42
	7019929 2-41
	7019930 2-41, 2-42
	7019931 2-41, 2-42
	7019932 2-41, 2-42
	7019933 2-20, 2-41, 2-42
	7019934 2-21
	7019935 2-21
	7019936 2-21
	7019937 2-21
	7019938 2-21
	7019939 2-20
	7019941 2-21
	7019942 2-21
	7019943 2-21
	7019944 2-21
	7019945 2-21
	7019946 2-21
	7019947 2-21
	7019948 2-21
	7019949 2-20
	7019950 2-21
	7019951 2-21
	7019952 2-21
	7019954 2-21
	7019959 2-21
	7019961 2-41
	7019974 2-42
	7019976 2-41, 2-42
	7019977 2-41
	7019978 2-42
	7019979 2-42
	7019980 2-42
	7019981 2-42
	7019982 2-42
	7019983 2-42
	7019985 2-42
	7019987 2-21
	7019988 2-42
	7019989 2-21
	7019997 2-41
	7019998 2-20
	7020023 2-57, 9-1
	7020024 2-56
	7020108 2-29, 2-49, 2-61
	7020109 2-29, 2-49, 2-61
	7020110 2-29, 2-49, 2-61
	7020111 2-29, 2-49, 2-61
	7020120 2-41
	7020168 2-56
	7020175 4-22
	7020176 4-22
	7020190 2-29, 2-49, 2-61
	7020191 2-29, 2-49, 2-61
	7020193 2-29, 2-49, 2-61
	7020208 2-56
	7020220 2-56
	7020257 2-4
	7020406 2-56
	7020411 2-56, 2-57
	7020412 2-56
	7020414 2-56, 2-57
	7020416 2-56
	7020417 2-56, 2-57
	7020419 2-56
	7020424 2-56
	7020425 2-56
	7020426 2-56
	7020430 2-56
	7020435 2-56
	7020443 2-57
	7020447 2-57
	7020449 2-57
	7020455 2-55, 2-56
	7020457 2-55
	7020459 2-57
	7020460 2-57
	7020465 2-57
	7020468 2-57
	7020471 2-56, 2-57
	7020477 2-56
	7020479 2-56, 2-57
	7020495 2-57
	7020500 4-29
	7020501 4-29
	7020502 4-29
	7020503 4-29
	7020504 4-29
	7020509 4-29
	7020511 4-29
	7020520 4-29
	7020528 4-29
	7020531 4-29
	7020532 4-29
	7020541 4-29
	7021322 2-11
	7021869 2-41, 2-42
	7022143 2-41, 2-42
	7022150 2-41
	7022153 2-41, 2-42
	7022156 2-42
	7022157 2-42
	7022178 2-41, 2-42
	7022180 2-41, 2-42
	7023029 5-15
	7023030 5-15
	7023031 5-15
	7023035 5-15
	7023036 5-15
	7023471 2-20, 2-41
	7023668 2-20
	7023669 2-20
	7023670 2-21
	7023687 2-41
	7023988 2-15
	7023989 2-15
	7023990 2-15
	7023994 2-15, 9-1
	7024013 4-18
	7024019 4-18
	7024321 2-20, 2-42
	7024440 2-6
	7024441 2-6
	7024443 2-6
	7024444 2-6
	7024445 2-6
	7024446 2-6
	7024572 4-18
	7024579 2-56, 2-57
	7024926 4-18
	7025122 2-42
	7025125 2-42
	7025126 2-41
	7025134 2-42
	7025145 2-41
	7025153 2-21
	7026002 4-18
	7026122 2-6
	7026199 2-29, 2-49, 2-61
	7027210 2-55
	7027236 2-57
	7027238 2-57
	7027241 2-57
	7027242 2-57
	7027245 2-57
	7027246 2-57
	7027248 2-57
	7027249 2-57
	7027250 2-56, 2-57
	7027251 2-57
	7027252 2-57
	7027292 2-42
	7027402 2-42
	7027607 2-20
	7027608 2-57
	7027609 2-57
	7027610 2-57
	7027611 2-57
	7027612 2-57
	7027613 2-57
	7027887 2-29, 2-49, 2-61


